
728 State Street   |   Madison, Wisconsin 53706   |   library.wisc.edu

Water treatment facility: final plans and
specifications.  1986

[s.l.]: [s.n.], 1986

https://digital.library.wisc.edu/1711.dl/NT6SVUYPAISOI8S

http://rightsstatements.org/vocab/InC/1.0/

For information on re-use see:
http://digital.library.wisc.edu/1711.dl/Copyright

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
accompanies collections or items. However, it is always the user's obligation to evaluate copyright and
rights issues in light of their own use.



WATER TREATMENT FACILITY 

FINAL PLANS AND SPECIFICATIONS 

SEPTEMBER 1986 

EXXON COAL AND MINERALS COMPANY 

CRANDON PROJECT 

CRANDON, WISCONSIN 

| L 
Ft | Se ail | 

Sica 5 

CHMHILL



UNIVERSITY LIBRARY 
UW-STEVENS POINT 

et 

® IV4.66 

(W622 

C718 
L48¢g}



WATER TREATMENT: FACILITY 

FINAL PLANS AND SPECIFICATIONS 

PREPARED FOR: 
EXXON COAL AND MINERALS: COMPANY 

CRANDON PROJECT 
CRANDON, WISCONSIN 

PREPARED BY: 
CH2M HILL 

MILWAUKEE, WISCONSIN 

September 1986 

oS Peau eebngy 
BE tay ha at! r “hy 
me gg SG: 4, ot i, 

at ~ oe a %e, Gg, PSP QIAN Oe pe eS 
~ 2 3% se mousht'p hens 
oe OS ! Ae Ne SRS 
2 BL AARRISE’ 2S 

OB el Bhydh Neuss? 3 
on ee MILWAUKEE, Sa, 2 

a oe FM ON WIS. SEs 
aa GBs peinati NS 

he “eg ONAL “ 
: edie . 

@ GLT182/10



CONTENTS 

Section Page 

1 INTRODUCTION 1-1 

1.1 Purpose of Document 1-1 
1.2 Background 1-1 | 

2 EFFLUENT REQUIREMENTS 2-1 

2.1 New Source Performance Standards (NSPS) 2-1 
2.2 Wiconsin DNR Effluent Limitations — 252 — 
2.3 Process Water Recycle Requirements 2-2 

3 PROJECT WATER MANAGEMENT 3~1 7 

3.1 Mine Drainage . | 3-4 
3.2 Concentrator and Tailings Thickener 3-7 
3.3 Tailings Pond | oe 3-9 
3.4 Reclaim Ponds 3-9 
3.5 Water Treatment | 3-13 
3.6 Surface Runoff Systems 3-14 | 
3.7 Potable Water Facilities 3-29 
3.8 Discharge Pipeline Design 3-29 

© 4 TREATMENT PROCESS DESCRIPTION 4-1 

4.1 Treatment of Contaminated Mine Water 
for Discharge | | 4-1 

4.2 Treatment of Intercepted Groundwater | 
for Discharge 4—7 

4.3 Treatment of Process Water and Mine 
Water for Recycle | 4—7 

4.4 Treatment of Sanitary Wastewater for | 
Discharge a | 4-14. 

4.5 Effluent Monitoring 4-14 

5 DESIGN OF TREATMENT SYSTEM 5-1 

5.1 Design Basis . 5-1. 
5.2 Piping and Instrument Diagrams 52 
5.3 Equipment Sizing Calculations — 52 © 
5.4 Utility Requirements and Chemical Oe 

Consumption Rates | 5-39 | 
5.5 Control Philosophy 7 - 5-39 — 
5.6 Building Layout and Arrangement. 5~48 
5.7 Hydraulic Profile : . 57-53:- 
5.8 Electrical System | | O53! 
5.9 Equipment Lists and Duty Specifications 5-57 
5.10 Equipment Sparing - be 57 

@ 5.11 Additional RO/VCE Capacity 5-57 

i



CONTENTS (Cont'd) 

Section Page 

6 INFLUENT AND EFFLUENT WATER QUALITY 6-1 

6.1 Influent Water Quality 6-1 
6.2 Treated Contaminated Mine Water | 

Quality | 6-4 
6.3 Treated Intercepted Groundwater Quality 6-4 
6.4 Treated Sanitary Wastewater Quality 6-6 
6.5 Discharge Water Quality 6-6 
6.6 Treated Process Water Quality 6-10 

7 SLUDGE GENERATION AND DISPOSAL 7-1 

8 CONSTRUCTION SCHEDULE 8-1] 

8.1 Assumptions 8=-2 
8.2 Schedule Discussion 8-2 

9 MANPOWER REQUIREMENTS 9=-] 

9.1 Operation 9-1] 
9.2 Maintenance 9-1] 

© 10 REFERENCES LO0-1 

Appendixes 

A SUMMARY OF WATER TREATMENT TEST RESULTS 

B RECLAIM POND DESIGN AND OPERATION 

Cc DISPOSITION OF CYANIDE AND DICHROMATE IN 

CRANDON CIRCUIT 

D DECOMPOSITION OF ORGANIC FLOTATION REAGENTS 

E WATER TREATMENT SLUDGE CHARACTERIZATION 

F REVERSE OSMOSIS WATER TREATMENT TESTING PROGRAM 

G REVERSE OSMOSIS AND EVAPORATOR INSTALLATIONS | 

il



CONTENTS (Cont'd) 

FIGURES 

Number Page 

1 Mine/Mill Surface Facililities 3-2 
2 Overall Mine Water Balance 3-3 
3 Mine Drainage Schematic and Water Balance 3-5 
4 Mine Water Drainage Schematic Sump System 3-6 
5 Waste Disposal Facility Typical Tailings 

Pond Water Balance 3-10 
6 Mine/Mill Surface Facilities Runoff 

Collection Area 3-15 
7 Grading and Drainage Plan 3-17 
8 Plot Plan Extension 3-18 
9 Waste Disposal System Erosion Control-- 

Phase I 3-21 
10 Waste Disposal Area Facilities Construction 

and Reclamation Phases 3-22 
11 Mine/Mill Access Road/Surface Runoff | 

Discharge Locations | 3-23 
12 Mine/Mill Access Road, Typical Sections, 

Special Details 3-25 
13 Mine/Mill Railroad Spur/Surface Runoff 

Discharge Locations 3-27 
© 14 Mine/Mill Railroad Spur Special Details 3-28 

15 Water Discharge Pipeline Routing 3-30 
16 Water Management and Treatment Operating 

Alternatives 4-2 

17 Mill Facility Water Treatment System 
Block Flow Diagram 4-3 

18 Flow Diagram for Sanitary Wastewater 
Treatment 4-15 

19 Preliminary Piping and Instrumentation 
Diagram Legend | 5-4 

20 Lime and Lime/Soda Softeners 55 
21 Gravity Filter System 5-6 

22 Reverse Osmosis System 5-7 
23 Evaporator System 5-8 
24 Brine Concentration System 5-9 
25 Chemical Feed Systems 5-10 
26 Chemical Feed Systems 5-11 
2/ Intercepted Groundwater Treatment System 5-12 
28 General Arrangement SO 5-49 
29 General Arrangement 5-50 
30 Sections 5-51 
31 Excess Discharge Lagoon System Conceptual 

Design } 5-52 
32 Floor Plan 5-54 
33 Elevations and Section 5-55 

@ 34 Hydraulic Profile 5-56 

1ii



CONTENTS (Cont'd) 

TABLES 

Number Page 

2-1 Projected Effluent Limitations 2-3 

5-1 Design Capacities for Treatment Systems 5-3 
5-2 Chemical and Utility Consumption Rates 5-40 
5-3 Wastewater Treatment Plant Equipment Numbers 5-58 
5-4 Equipment Sparing Philosophy 5-66 

6-1 Water Quality of Intercepted Groundwater 6-2 
6-2 Water Quality of Contaminated Mine Water 6-3 
6-3 Water Quality of Reclaim Pond Water 6-5 
6-4 Projected Water Quality of Treated 

Sanitary Wastewater 6-7 
6-5 Projected Water Quality of Combined 

Effluent Streams 6-8 
6-6 Projected Water Quality of RO/VCE Treated 

Mine Water/Reclaim Water Blend 6-11 

7-1 Estimated Sludge Production 7-2 

@ 9-1 Water Treatment System Operator Duties 9-2 

GLT182/11 

1v



® 

@ 

SECTION 1 

© Introduction



Section l 
© INTRODUCTION 

1.1. PURPOSE OF DOCUMENT 

This document presents the design of the water treatment 
system planned for Exxon's Crandon Project. The Water Treat- 
ment Facility Final Plans and Specifications is intended to 
support Exxon's application for a WPDES permit for the proj- 
ect pursuant to Wisconsin Statute 144.04 and NR108.04. 

The following information is presented: 

O Summary of applicable federal and state effluent 
regulations. 

O A description of the treatment processes selected 
for the Crandon Project. 

O Detailed documentation of the proposed configura- 
tion of the water treatment system and the sizing 
of major components in the system. 

O Summary of projected influent and effluent water 
qualities. 

© O Preliminary construction schedule. 

O Estimated sludge production. 

O Operating manpower requirements. 

1.2 BACKGROUND 

The water treatment system design presented in this document 
is supported by several years of effort by CH2M HILL, Exxon, 
and other contractors working under Exxon's direction. 

The process and mechanical design of the water treatment 
systems have evolved over the last 5 years. The final design 
has been prompted by receipt of effluent limitations from 
the Wisconsin Department of Natural Resources (DNR), treatment 
process pilot studies by Exxon, Exxon's desire to build redun- 
dancy and operating flexibility into the the water treatment 
system, and Exxon's recent changes to the configuration of 
the mine and milling facilities. 

It should be noted that refinements will be made during final 
engineering to the design as presented in this document. 

6 GLT182/2 

1-1



° SECTION 2 

Effluent Requirements



Section 2 
© EFFLUENT REQUIREMENTS 

2.1 NEW SOURCE PERFORMANCE STANDARDS FOR MINES AND MILLS 

(APPLICABLE TO THE CRANDON PROJECT) 

The EPA has promulgated New Source Performance Standards 
(NSPS) for copper, lead, and zinc mines and mills. The 
categorical standards applicable to effluent discharged from 
the Crandon project (40 CFR 440.104) are summarized as 
follows: 

Effluent Limitations 
Average of 

Daily Values 
for 30 

Effluent Maximum for Consecutive 
Characteristic Any 1 Day Days 

Milligrams Per Liter 

Cu 0.30 0.15 
Zn 1.5 0.75 
Pb 0.6 0.3 
Hg 0.002 0.001 
Cd 0.10 0.05 
pH * * 

© TSS 30.0 20.0 

* Within the range 6.0 to 9.0 

NSPS applicable to the Crandon project further requires 
that: 

1. The volume of water which can be treated and dis- 
charged is equal to the volume of water pumped 
from the mine plus the annual excess of rainfall 
over evaporation in the tailings and reclaim ponds 
and any other water which enters the process water 
system due to precipitation. 

2. Water discharged from the effluent water treatment 
system must meet the standards set forth in para- 
graph 440.104(a) above. 

3. Process water from the mill water circuit must be 
treated for recycle unless Exxon demonstrates that 
such recycle interferes with the ore recovery pro- 
cess and that such interference cannot be elim- 
inated through appropriate treatment processes. 

NSPS effluent limitations for treated mine water are techno- 
logy based limitations based on treatment of mine water with 

© lime precipitation, clarification, and neutralization. 

2-1



2.2 WISCONSIN DNR EFFLUENT LIMITATIONS 

© The Wisconsin Department of Natural Resources (DNR) has 
established effluent limitations to be included in the WPDES 
permit for the Crandon Project. These limitations are more 
stringent than NSPS and are water quality based effluent 
limitations as established by the DNR to protect aquatic 
life in Swamp Creek. 

Table 2-1 shows effluent limitations currently projected by 
the DNR for the Crandon Project. 

2.3 PROCESS WATER RECYCLE REQUIREMENTS 

As described in the previous section, New Source Performance 
Standards require that the project be designed for and oper- 
ated with complete recycle of process water. Process water 
can be discharged in those instances where it is required to 
keep the project in operation and where no treatment process 
will correct the problem. To achieve complete reuse of pro- 
cess water in the mill, it is necessary to control the con- 
centration of certain organic and inorganic constituents in 
the water that is recycled in the mill. 

The concentration of certain organic compounds, particularly 
the frother compounds’, will be controlled by the use of 
tailings and reclaim ponds. Naturally occurring processes 

© such as evaporation and oxidation will control the concen- 
tration of these compounds. Oxidative processes will also 
control the concentration of thiosalts by conversion to sulfate. 

One factor that imposes a limit on the amount of water that 
can be recycled to a mill is the presence of calcium and 
sulfate in the water. In a completely closed loop system, 
the concentration of calcium and sulfate in the water would 
continue to increase until the solubility product of calcium 
sulfate was exceeded. If this were to occur, severe gypsum 
scaling would occur in the mill piping system. To prevent 
scaling conditions, sufficient calcium and sulfate must be 
removed from the mill water circuit to control the buildup 
of these compounds. This will be the function of that por- 
tion of the water treatment plant devoted to recycle water 
treatment. 

To summarize, according to Federal NSPS, water pumped out of 
the mine and the net gain from precipitation can be discharged 
provided certain effluent limitations will be met. This 
will be ensured by proper design and operation of the mine 
water treatment portion of the plant. Further, all process 

water must be recycled. The use of reclaim water ponds and 
the proposed recycle water treatment process will ensure 
successful water reuse in the mill. 

© GLT182/3 

2-2



Table 2-1 (Page 1 of 2) 

WATER QUALITY BASED EFFLUENT LIMITS FOR THE PROPOSED 

© DISCHARGE TO SWAMP CREEK 

Monthly average limits” based 

on effluent flows (Q.) of 

a Daily, 

Parameters Maximum <1,300 gpm 1,301-2,000 gpm 2,0001-3,000 gpm 

Toxic Pollutants 

a d d d 
Arsenic 1.48 0.626/0.663 0.508/0.533 0.436/0.452 

Cadmium 0.073 0.0045/0.0048 0.0037/0.0039 0.0032/0.0033 

Chromium (VI) 0.058 0.051/0.053 0.042/0.043 0.036/0.037 

Chromium (III) ll 0.27/0.28 0.22/0.23 0.19/0.19 

Copper 0.025 0.025/0.025 0.021/0.022 0.019/0.019 

Cyanide 0.093 0.010/0.011 0.010/0.011 0.010/0.011 

Lead 0.6 0.118/0.125 . 0.096/0.10. 0.082/0.085 

Mercury 0.0022 0.0002 0.0002 0.0002 

Selenium 1.0 0.165/0.174 0.134/0.140 0.115/0.119 

Silver 0.007 no rec'd value no rec'd value’ no rec'd value 

Zinc 0.44 0.14/0.14 0.11/0.12 0.10/0.10 

Conventional Pollutants 

BOD 20 (summer) 7 15 (summer) 2 15 (summer) 2 

© ° 40 (winter) ” 30 (winter) 30 (winter) 

Total Suspended Solids 30 20 20 20 

pH (S.U.) 6-9 

Non-Conventional Pollutants 

Barium 10.8/11.4 8.8/9.2 7.5/7.8 

Fluoride 14.6/15.5 11.9/12.4 10.2/10.6 

Iron h i 1.8/1.9 1.5/1.6 1.4/1.4 

Total Dissolved Solids 1,210/1,000 

“ALL values are in mg/l unless noted differently. 

For most of the toxic pollutants (except lead), the maximum limits were 

derived from the available acute toxicity information for resident 

Wisconsin aquatic species. 

The monthly average limits were calculated based on the following 

mass balance equation: Cm = Os Cs 

Ce = gm Cm ~ 9s €S 

4 Qe 
The water quality criterion for arsenic to protect human health 

is being reviewed. The above limits are based on the acute 

and chronic toxicity affects to resident Wisconsin aquatic 

@ species.



Table 2-1 (Page 2 of 2) 

“categorical limits (New Source Performance Standards) apply because 

_ cher are more stringent than the water quality numbers. 

The monthly average water quality criterion necessary to prevent 

exceedance of FDA action limits in fish and thus protect human 

health is 0.0002 mg/l. This criterion value is near the detection 

limit of most current analytical techniques. 

BOD limits are applied as weekly rather than monthly averages. 

Limits for chlorides and sulfates are regulated as part of the TDS 

number. 

“The maximum limit for TDS is 1,210 mg/1 when Q <1,300 gpm and 

1,000 mg/1 when 9 is between 1,301 and 2,000 gpm. 

Note: Two scenarios were assumed in determining the monthly average 

effluent limits. The first set of numbers (before the slash) were 

calculated based on an upstream Qo. 1 of 13.5 cfs (assuming no flow 

mitigation for Upper Swamp Creek) .’ fhe second set of numbers were 

calculated based on an upstream Q of 15 cfs (assuming that there 

will be flow mitigation to Upper bya Creek) . 

Source of <1,300 and 1,301 to 2,000 gpm data: Letter from B. Baker, 

Bureau of Water Resources Management to B.J. Hansen, Crandon Permitting 

Manager, dated February 19, 1986. 

@ Source of 2,001 to 3,000 gpm data: Provided by Mr. Ronald Martin, 

Department of Natural Resources, on August 27, 1986. 

GLT183/8



SECTION 3 

© Water Management Program



Section 3 

© PROJECT WATER MANAGEMENT 

The water management system for the Crandon Project has been 
designed recognizing the nature of the orebody, the hydro- 
logic and climatic conditions in the area, applicable federal 
NSPS regulations, and effluent limitations recently received 
from the DNR. All or a portion of the water pumped from the 
mine will be treated for discharge as allowed by the federal 
NSPS regulations. The project has been designed for 100 per- 
cent recycle of mill process water with the ability to dis- 
charge treated process water on a nonroutine basis if neces- 
sary. 

The mine and mill site surface facilities are shown in 
Figure l. 

The water management system for the Crandon Project includes 
the following important elements: 

Mine & Process 
Water Systems Other 

Mine Drainage Surface Runoff Systems 
Concentrator Potable Water System 
Tailings Thickener Sanitary Water Treatment System 

© Tailings Pond 
Reclaim Ponds 
Water Treatment Plant 
Water Discharge Lagoons 
Water Discharge Pipeline 

The water management system for the project is depicted in 
the form of an overall mill water balance in Figure 2. This 
water balance represents the average flow rates, including 
the average groundwater inflow into the mine. In addition 
to the mill, this balance includes other major items such as 

the mine, tailings thickener, tailings pond, reclaim ponds, 
and the water treatment plant. The projected flow rates 
shown are based on metallurgical testing and engineering com- 
pleted to date. The flows shown are for the concentrator 
average ore treatment capacity of 7,400 tons per day. For 
the purpose of developing this balance, a situation was 
selected considering two tailings ponds; one pond in actual 

operation, while reclamation work is being conducted on the 

other. 

The important items in the water management system are dis- 

cussed in the following paragraphs. 

3-1



3 3 3 3 3 3 3 g 3 g 3 3 3 8 8 3 3 
3 3 z 3 3 3 8 3 3 3 3 3 3 3 s : : : 3 : a 

exeosive |S) 
‘STORAGE {] 

I | a 

ZX 

Gane Sei i Kt 

i 
U | 
q } 

ga one-mooueronore sronace 
_?P t | | 

qq ty Hees : | | I 
Wh HI H pt Pe ee a 

p36 000 ess SST ea 

\ aa a a y 
a <2 IMR i 

SSS SSS SS Se a ————S 

wae | Par 0 Ye 
THICKENERS (we) x oo Oo ( }} staniong 

PUMP HOUSE. \ j 
CoNcENTR: eee teats piSCHARGE LAGOONS A, 

|_| Fear 7 IS 
N 35 800 —— a SGA CRUSHING ——ecetenretcos 7] Pi ara \ ESS se too = sea ae DekehT] [AC7Nbeareaah “forsre noce srorsce am i fe E 

\ a) Need leew 1/ PX ‘ Fer ] L_Bibtacg | Womens ovement aves / Cévoteeete /1/ sel SS AN frome. [,/ 
*_ \phhatoer ons ety SiRea 

x ! PROCESSING &/ “_ some LA RE? 

reefs eR Cot ABSA : 
S. » fnarr QV ‘HOUSE | bis = 

WS SS) c 7 ; 
1 oust 7 nana 

BACKFiLL|| (| © e os MO ramnc fo pee~Z a olbadlse pert ae Enis 
“A Sah © SHAFT ‘SCALE IN METERS, 

tc ) a soe ss beats 
i l) {| ne — 'O MINE WASTE DISPOSAL oe ie pone Saas 
ees EXXON MINERALS COMPANY 

CRANDON PROJECT 

figtume mga ee en ee MINE/MILL SURFACE FACILITIES 

Faso ate amosemcmemaner 
ee a 
1 i "DR SPRINGBORN 86 [AE sen | Fehnen tan [Site oe] 

a (eter anes ool vaca Typleal Representation: Retinamanta [SERJ fon 6 tea tlt) 

ELST SATRe gcyfg QUME Th Oats ee



POTABLE POTABLE WATER WATER 
TO MINE SUPPLY 

L's | RAIN 

[ 20 | NOTE: THIS INCLUDES RUNOFF FROM 
SANITARY { 20 | DESIGNATED AREAS ON PLANT 
USERS SITE AND THE PRE-PRODUCTION 

ORE STORAGE AREA. 

a LABS, SHOPS 
& 

COLLECTED 
Ri PACKAGE veg 

MASSIVE PLANT 

ORE 

[ 5° | Ce RAN [ 2° | 
COOLING SYSTEM RETURN PACKAGE PLANT EFFLUENT 

TO DISCHARGE PIPELINE [| 

COOLING COPPER BRARINGE EVAPORATION 
SYSTEMS CONCENTRATE BASIN NO. 2 nai MILL COLLECTED 

TREATED/ [ <0 | ZINC [is RUNOFF [i ] [ ‘co | [ 45 | eee REAGENT CONCENTRATE 
Wien PREPARATIO! 
TANK LEAD 

[ +40 | CONCENTRATE | <° 
PUMP SEAL { 100 [3440] 

eee Cu CONCENTRATE THICKENER OVERFLOW \ RECLAIM 
POND 

145 

UNACCOUNTED SEAL WATER & REAGENT WATER 

WATER 
; = 

Pb CONCENTRATE THICKENER OVERFLOW SEAL 

WATER RAIN Ei SEEPAGE 
EVAPORATION 

[z2s0] [105 ] WATER 
TREATMENT [100 | i © PUMP SEAL WATER TREATMENT [210] [+910 ovtrriow [305] 

[ses] FOR RECYCLE [190] 
PLANT BACKFILL TAILINGS [THICKENED TAILS 5 TAILINGS 

TREAT ene O WATER TAILINGS PREPARATION THICKENER POND ee a ‘a a = Ba] 
ZINC 
CONCENTRATE Hatt 

eeen SLUDGE FROM WATER co 
CARBONATE/HYDROXIDE TREATMENT PLANT 
SLUDGE TO TAILINGS [ero | 40 

[+0 | nen 
id 

O 

[1035] [260] SEEPAGE [3460] 

WATER 
TREATMENT RECLAIM 
PLANT WATER 
FEED TANK 
TANK 

HOISTED IN ORE 

CONTAMINATED MINE WATER POTABLE WATER 

KEY: 

aoKay. MINE EXXON MINERALS COMPANY 
ete eal GROUND SEEPA\ CRANDON PROJECT 0 mot MONITOR INTERCEPTED GROUND WATER ba VALUES ARE FOR WATER ONLY Tm 

fe OVERALL MILL WATER BALANCE 
— { 110 | (AVERAGE FLOW CONDITIONS) en |pheleeimanss 

ao PLANT BACALL [rset] oR Loew Arne | S = eee epiANT IN BACKFILL [2 [revere s [een fewree 
= [5 } "6k spancporn [Be [SST [tas [79/69 = | pe fe DISCHARGE TO Typical Representation: Refinements nee oa as SWAMP CREEK May Be Made During Final Engineering FIGURE 2 = 4



3.1 MINE DRAINAGE 

© The predicted steady state rate of uncontrolled groundwater 
inflow to the proposed Crandon mine is 1,270 gallons per 
minute based on an infiltration rate of 8.5 inches per year 
as documented in "Predictive Groundwater Inflow Modeling and 
Sensitivity Analysis for the Proposed Crandon Mine," 
Prickett & Associates, December 1984. However, for the 
purpose of designing the mine water handling systems, the 
maximum projected inflow rate of 2,000 gallons per minute 
was used. The maximum mine inflow rate was developed by 
using a high infiltration rate of 11 inches per year and 
omitting the resistive layer above the mine used in other 
model simulations of mine inflow. This resulted in a mine 
inflow of approximately 2,000 gallons per minute. 

The average flow conditions for the Crandon mine water inflow 
are depicted in Figure 3. 

Groundwater inflow to the proposed Crandon mine will be col- 
lected in two separate systems. First, a groundwater inter- 
ceptor system will be installed on the uppermost mine levels. 
Groundwater collected from exploration drilling or other drill 
holes placed specifically for inflow interception will be 
piped directly to a clean water sump and pump station near 
the main shaft on an upper mine level. With the exception 
of water inflow diverted for mine utility water use, water 

© from the segregated groundwater system will be pumped to the 
surface through a separate pipe column in the main shaft. 
This water will be collected in the mine groundwater tank. 

Mine inflow intercepted, contained, and pumped to the surface 
by this system is expected to remain near ambient groundwater 
quality, except for possible transient effects during orebody 
storage depletion and initial flushing of pore volumes. In 
the steady state, partially saturated flow conditions will 
exist in the weathered bedrock courses. Some oxygen may then 
be introduced to this previously anaerobic environment, but 
its effects are expected to be minor. The oxidation and 
leaching potential of the water courses are already limited 
by the extensive preglaciation weathering, and the residence 
time for further groundwater flow will be of a duration which 
can be measured in hours or days. 

Groundwater seepage that is not contained by the interceptor 
system will infiltrate the mine workings and ultimately be 
recovered in the normal mine sumps located on each level. 
This is the second water handling system. The water will 
either be pumped or drained to the main mine water sumps and 
pump stations located near the main shaft on the main pro- 

duction haulage level. These sumps will also receive back- 

fill seepage and used mine utility water. This system is 

@ shown in Figure 4. 

3-4



GROUND WATER INFLOW POTABLE WATER BACKFILL WATER 

KR 
( 

) 

INTERCEPTED SEEPAGE 
770 gpm 

§00 gpm 

| | UTILITY WATER SETAINED | 

150 gpm MINE BACKFILL 
UPPER LEVEL | WORKINGS MOISTURE 

SUMP ed 110 gpm 

PUMPED TO LOWER LEVEL 
SURFACE SUMP 

| 350 gpm . 

PUMPED TO 

SURFACE 
| 1035 \ | 

MONEE ANKE 50 gpm WATER TREATMENT 

HOISTED WITH ORE PLANT FEED TANK 

AS CONTAINED MOISTURE | | 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

MINE DRAINAGE SCHEMATIC & ~~ if] 
' WATER BALANCE 

© TET NONE [WISCONSIN [FOREST 

"ERTL | She 
aremoveey LOS Mae el 

Typical Representation : Refinements =| o*swixano suet mE VISA MO 

May Be Made During Final Engineering FIGURE 3 Ie —___.| 2



@ 
BEDROCK GROUNO WATER MAIN PRODUCTION SHAFT 

| ORAIN HOLES TO MINE GROUND WATER TANK 
TO WATER TREATMENT PLANT | 

SURFACE FEED TANK 

| MINE. INFLOW | 
CONTROL TUNNEL 

SPARE MAIN SUMP 
DISCHARGE LINE 

| 

7 

UPPER LEVEL SUMP \ 
/ (AMBIENT GROUND WATER) ; X 

LOCAL MINE 
LEVEL SUMPS ; — Co 

\O4 
. a e 

, aa 
© LOWER LEVEL SUMP | 

. (GROUND WATER SEEPAGE, " 
BACKFILL DRAINAGE & 
MINE UTILITY WATER) 

; " ° a , 

| SHAFT BOTTOM SUMP 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

MINE WATER DRAINAGE 

| SCHEMATIC SUMP SYSTEM 

© e"“" NONE | WISCONSIN, ["'" FOREST 
"BR SPRNGBORN G/asl 

Aeemoves wr ES [is /as 

Typical Representations Refinements =| caawnans — Beas ae 

May Be Made Ouring Final Engineering FIGURE 4



The mine pumping systems including pumps and shaft columns 
© will be designed for the conservative maximum inflow of 

2,000 gallons per minute and will also feature 100 percent 
spare pump capacity. Surface surge storage capacity will 
exist in the reclaim and tailings ponds for temporary hand- 
ling of excess inflow. The total surge capacity while still 
providing the minimum 3-foot freeboard in the reclaim ponds, 
for example, is 210 acre-feet, or enough capacity for an 
excess flow of 1,000 gallons per minute mine pumpage and dis- 

charge for over 47 days. 

An alternative to handling mine water is to capture all of 
the natural inflow to the mine in the contaminated water sump 
system and pump it to the surface water treatment plant for 
subsequent discharge or reuse. The uncontrolled inflow of 
up to the design maximum of 2,000 gallons per minute would 
not greatly affect mining methods or general mine conditions. 
Furthermore, the ability to intercept ambient groundwater is 
related to the rate of natural inflow. As lower inflow rates 
are experienced, it will become increasingly difficult and 

less practical to attempt segregation, collection, and pump- 

ing of uncontaminated groundwater. At steady state inflow 

rates less than about half the 2,000 gpm design maximum, it 

may be prudent to allow all groundwater seepage to flow to 
the normal mine drainage sumps. 

To summarize, there will generally be two segregated streams 

© of water pumped from the mine; the intercepted groundwater 

at a design flow of 850 gallons per minute and the contamin- 

ated mine water at a design flow of about 1,265 gallons per 

minute. Average flows for these two streams will be 350 and 

1,035 gallons per minute, respectively. These two streams, 

however, may be combined and treated as a single stream when 

it is prudent to do so. In addition, the moisture contained 

in the ore will amount to about 50 gallons per minute. 

3.2 CONCENTRATOR AND TAILINGS THICKENER 

The concentrator will be the largest single user of water at 

the Project. The water balance for the concentrator was 

included in Figure 2. The average quantity of water required 

for the mill process will be about 4,050 gallons per minute 

which includes all process requirements, reagent preparation, 

and pump seal water in the mill, backfill preparation, and 

pumps used to transport water and tailings. This quantity 

of water includes 50 gallons per minute contained with the 

ore hoisted from the mine. Approximately 370 gallons per 

minute will overflow the zinc concentrate thickener and be 

recycled directly back to the zinc flotation circuit without 

leaving the mill facility. As Figure 2 indicates, no contin- 

uous need for freshwater as process makeup is required 

because of the intention to rely on treated and untreated 

@ water from the reclaim ponds. Approximately 2,850 gallons 

3-7



per minute will be recycled to the mill from the reclaim 
ponds without any treatment and 780 gallons per minute will 

© be recycled from the water treatment plant. A small amount 
of water will enter the mill with the ore, approximately 
50 gallons per minute. 

Water overflowing the copper concentrate thickener, 100 gal- 
lons per minute, will be sent to the reclaim ponds. Overflow 
from the lead concentrate thickener is a low-volume flow and 
will be pumped to the fine tailing thickener so that any 
heavy metals in this stream can be precipitated (precipitates 
then become part of the solid tailing product). 

The zinc flotation tailings stream will have 2,970 gallons 
per minute and 6,100 tons per day of solids. This stream 
will be pumped to the backfill preparation circuits where the 
coarse tailings particles will be separated from the fine 
tailing particles. An additional 2,110 gallons per minute 
will be required in the backfill circuits; this water will 
be recycled from the fine tailings thickener overflow water. 
The coarse tailings (referred to as sands), along with 
270 gallons per minute will go to the mine as backfill. The 
fine tailings from the backfill preparation circuits will be 
a very dilute suspension of fine solids in water and cannot 
be used as fill in the mine. The fine material will be 
pumped to the tailings thickener where it will be thickened 
to about 55 percent solids by weight. The thickened tailings 

© stream along with the carbonate/hydroxide sludges from the 
water treatment plant will be pumped to the tailings pond. 
This total flow is estimated to be 385 gallons per minute. 
The thickener overflow stream will be 4,910 gallons per min- 
ute of which 2,110 gallons per minute will be recycled to the 
backfill preparation area as required dilution water in the 
cyclone classification circuits. The remainder of the tail- 
ings thickener overflow water, 2,800 gallons per minute, will 
be pumped to the reclaim water ponds. It is possible that 
once operating experience is gained in the mill, some water 
can be recycled directly from the tailings thickener overflow 
stream thus reducing the volume pumped to the reclaim ponds. 

During startup of the mill, water that will have accumulated 
in the reclaim ponds during construction will be used as a 
source of water. If another source of water is needed dur- 
ing startup, or intermittently during normal operation, it 
can be obtained from the mine water or from one of the high- 

capacity wells. 

The basis for the mill water balance discussed above is the 
cumulative result of metallurgical process studies, engineer- 
ing work, and water management studies conducted by Exxon. 
The flow quantities shown in Figure 2 are the quantities used 
in developing the current designs for the project. During 

@ final engineering, maximum and minimum flow quantities for 

3-8



all streams will be further developed so that pumps, sumps, 
© and pipelines can be definitively sized. 

3.3 TAILINGS PONDS 

The tailings ponds will allow for settling and ultimate dis- 
posal of the fine tailings. These ponds will also allow for 
water recovery from the thickened tailings by the use of the 
decant system and underdrains. Lime will be added to the 
tailings slurry as it leaves the mill site (lime added at 
tailings thickener underflow sump). This will provide short- 
term neutralizing capacity in the operating pond and keep the 
water recovered from the tailings (decant and underdrain) at 
least slightly alkaline or near-neutral in pH. 

A typical water balance for the tailings pond is shown in 
Figure 5. This balance was calculated under the conditions 
where tailings pond T2 is in use and tailings pond Tl has 
just been filled and has not been reclaimed. The gain from 
precipitation was calculated over the total area of the two 
ponds while the evaporation loss was calculated over 
80 percent of the area of the two ponds. In this water 
balance the following data was used: 

O Average Yearly Precipitation (inches/yr) : 30.77 
O Average Yearly Lake Evaporation (inches/yr): 23.36 

© 3.4 RECLAIM PONDS 

An important feature of the Project will be recycle of water 
for ore processing. The use of reclaim water ponds will 
ensure the ability to successfully recycle water to the mill. 

There will normally be no direct discharge of water to the 

environment from the reclaim ponds. The water balance 
around the reclaim pond for average flow conditions was 

presented as part of Figure 2. The functions of the reclaim 

ponds are as follows: 

Oo Provide water surge capacity for all process-rela- 
ted surface facilities. 

O Allow sufficient residence time for settling of 

fine particulate matter. 

O Allow sufficient residence time for evaporation, 

oxidation, and biological processes to occur and 

thereby control the concentrations of certain chem- 

ical constituents in the water to be recycled to 

the mill. 

The volume of the reclaim ponds (as well as the tailing 

ponds) will provide surge capacity for the water management 

system. They will ensure that temporary interruptions of ser- 

© vice of any of the components in the system will not cause a 

3-9



TYPICAL TAILINGS POND WATER BALANCE DURING OPERATION . . 

(COMPUTATIONS BASED ON TOTAL PONDS T1 &T2 AREA WITH AVERAGE PRECIPITATION) 

| PRECIPITATION 175 gal per min 

EVAPORATION 105 gal per min 

WATER INPUT IN WATER TREATMENT SLUOGE 
40 gal per nin 

ESTIMATED FINAL 

SURFACE DECANT & UNDERORAIN So ~\ / TAILINGS SURFACE / WATER . as al par nin SLURRY 
COLLECTION WATER RETURNED TO — — —- -—— —_ oo oO My 
RECLAIM POND + WATER PUMPED FROM ~ 
PREVIOUSLY OPERATED POND aS WATER CLARIFICATION POOL 

(RECLAMATION STARTING) 
WATER RETAINED IN TAILINGS 

105 gal per min /. ORIGINAL GROUND SURFACE 

j aan COMPACTED GLACIAL 
—_— \ TILL EMBANKMENT 

/ a 

COLLECTION PIPE ) 

POND BOTTOM & SLOPE SEEPAGE 

APPROX. 5 gal per min 

EXXON MINERALS COMPANY 
NOTE: CRANDON PROJECT 

PRECIPITATION — 30.77 in/YEAR rme 
" WASTE DISPOSAL FACILITY 

EVAPORATION —- 23.36 in/YEAR TYPICAL TAILINGS POND 

OVER 80% OF POND AREA WATER BALANCE 

=" FOREST 
femoris 
pom marge ine | 

Typical Representations: Refinesents [o-~-<~ 
May Be Made During Final Engineering FIGURE 5



complete shutdown of the mine and mill. The total operating 
© volume of the reclaim ponds is 158 million gallons. The 

total net flow to the ponds including annual average pre- 
cipitation is estimated to be 3,455 gallons per minute fora 
calculated residence time of 32 days. 

The two ponds in the reclaim pond system are designated cell A 
and cell B. Each pond will have a depth of 33 feet. The 
maximum operating level in cell A will be 20 feet and the 
maximum operating level in cell B will be 23 feet. The nor- 
mal volume in the ponds will fluctuate depending on water 
requirements in the mill, volume of water being recovered 
from the tailings pond, and precipitation. The freeboard 
capacity in the ponds will allow for storage of water from 
the following events: 

O One-hundred-year, 24-hour storm and wave runup. 
(Note: 100-year, 24-hour storm = 5.1 inches pre- 
cipitation, per Golder Associates, 1982) 

O Probable maximum precipitation (PMP) for 6 hours. 
(Note: 6 hour PMP = 23 inches precipitation, per 
Golder Associates, 1982) 

O Mine water, assuming that 1,385 gallons per minute 
(average projected flows) of water are pumped from 
the mine, it could all be pumped to the reclaim 

© pond for about 30 days and use up only 50 percent 
of the total freeboard. 

Tf a PMP event were to occur simultaneously with discharge 
of minewater to the ponds, the freeboard would still be 
sufficient to hold about 20 days of minewater. 

The reclaim ponds are designed as separate ponds in a two- 
cell system. Shutdown of one of the ponds is not planned 
nor anticipated. However, if that became necessary, a change 
in operating procedures would be required. If concentrator 
throughput were to be maintained, the retention time would 

be reduced, which should not cause any problems for the length 

of time that the one pond is out of service. 

The two largest streams that flow to the reclaim ponds will 

contain small amounts of particulate matter. These are esti- 

mated as follows: 

Suspended Solids 

Tailings Thickener Overflow 100 to 1,000 mg/L 

Decant Water from Tailings Pond Trace to 100 mg/L 

The amount of solids estimated to accumulate in the reclaim 

ponds over the life of the project has been conservatively 

© estimated to be 140,000 cubic yards. This estimate is based 

3-11



on the volume of water expected to flow through the ponds with 
© an average suspended solids concentration of 415 ppm, and a 

settled solids density of 50 percent solids by weight. This 
volume of sludge can be held in the reclaim ponds without 
affecting the operation of the ponds. The settled sludge 
overall will occupy 18 percent of the total normal operating 
volume and will occupy a depth of 4.8 feet if divided evenly 
between the two ponds. 

There will be some difference in the sludges between the two 
reclaim ponds. Cell B, the first cell to receive the tail- 
ings pond decant and underdrain water, will have predominat- 
ly tailings and calcium carbonate precipitates, while cell A 
will have a predominance of gypsum precipitates from the pH 
adjustment step between the two cells. There may also be some 
metal hydroxide precipitates in cell A from pH adjustment. 

It is not planned, but if it would ever be necessary to remove 
settled solids from either reclaim pond, there are suitable 
methods that would not damage the pond liner while still allow- 
ing continued pond operation. A small floating suction dredge 
with depth control on the suction head could be used. In prac- 
tice, a small depth of settled solids (1.0 foot) would not 
be removed to maintain an additional layer over the liner. 
If the estimated 140,000 cubic yards of settled solids were 
distributed evenly over the final tailings surface of pond 
T4, the depth of sludge would be approximately 0.8 foot. There 

© will be ample time for proper management of the sludge through 
drying or blending with tailings or cover soil. The sludge 
could also be incorporated into the thick till grading layer 
planned as the first step in reclamation of the tailings pond. 

Retention of water in the reclaim ponds will promote the oxi- 
dation of thiosulfate and other polythionate compounds to sul- 
fate. During warm weather, this process will take place rapidly 
and will slow down in the winter months. The concentrations 
of these compounds will generally be reduced by about 90 percent 
in summer and 10 percent in winter. Lime will be added to 
the water where it flows from cell B to cell A to neutralize 
the acid formed as a result of thiosulfate oxidation. 

Most of the cyanide added in the mill process will exist in 
the form of an insoluble complex of ferric ferrocyanide pre- 
cipitate on pyrite in the tailings pond and in backfilled 

stopes. The total cyanide concentration of water entering 

the reclaim ponds is estimated to be about 0.10 mg/L and final 

reclaim ponds effluent is expected to contain about 0.02 mg/L. 

Most of this cyanide will exist as complex ions rather than 

the toxic, free cyanide ion form. Factors causing natural 

degradation of cyanide include photodecomposition by sunlight, 

acidification, oxidation by oxygen in the air, and biological 

action. Cyanide will be converted to hydrocyanic acid which 

will evaporate. When more complete oxidation occurs, carbon 

© dioxide and ammonia (NH,) will be formed. These processes 

3-12



will continue in the winter especially where there are open 
© areas of the ponds. 

Organic compounds will be present in the water from the col- 
lectors and frothers used in the flotation process. The con- 
centrations of organic compounds are expected to range from 
less than 1 mg/L to between 10 and 20 mg/L. Natural pro- 
cesses of evaporation and oxidation will reduce the 
concentrations of these compounds by 90 percent or more; 

these processes will continue throughout the year. 

Treatment efficiency of the reclaim ponds will be reduced dur- 
ing winter conditions. This will primarily be reflected in 
a decrease in the ponds' ability to allow oxidation of thio- 
sulfate and other polythionates to sulfate. However, this 
also is accounted for in the design of the mill water treat- 
ment system and will not reduce the plant's capability to suf- 
ficiently treat the process water. 

Water will be pumped from the reclaim ponds via a pipeline 
system. The water will be transported to the reclaim water 
tank for distribution to the plant water tank and the water 
treatment plant. There will be no discharge of water to the 

environment from the reclaim ponds under normal operating con- 

ditions. Under some nonroutine conditions, such as an unex- 
pected buildup of water in the reclaim ponds, it may be nec- 
essary to treat and discharge some water from the reclaim 

© ponds through the Recycle Water Treatment System. 

3.5 WATER TREATMENT 

The water treatment plant for the Crandon Project will con- 

sist of three separate treatment systems. One system will 

treat approximately 82 percent of the contaminated water 

pumped from the mine for discharge. This same system, how- 

ever, will be designed with sufficient capacity to treat all 

the contaminated mine water for discharge when necessary. 

The second system will be designed to treat intercepted 

groundwater for discharge. The third system will be designed 

to treat the remaining 18 percent of the contaminated mine 

water and a sufficient volume of water from the reclaim ponds 

for use as process water. Facilities will also be provided 

to monitor the quality of the various treated waters to 

ensure that the treatment systems are functioning properly 

and providing effluent meeting discharge quality standards. 

Lime precipitation, in conjunction with sulfide precipitation 

and filtration, will be used as the process to treat contam- 

inated mine water and intercepted groundwater. Water treated 

in these process systems will be pumped to the excess water 

discharge lagoon system. These treated waters will be rou- 

tinely monitored for pH, conductivity, and turbidity and a 

composite sampler will be installed to collect samples for 

© any required chemical analysis. 

3-13



To operate the mill with a high level of water recycle dic- 
© tates that water low in total dissolved solids, particularly 

calcium and sulfate, be provided to control scaling in the 

process equipment and piping. This requires a treatment 
process capable of removing both cations and anions. 
Approximately 18 percent of the average contaminated 
groundwater flow and 18 percent of the water from the 
reclaim ponds will be combined and treated to remove 
dissolved solids. This process can also be used to treat 
only water from the reclaim ponds when necessary. This 
treated water will be used to provide all necessary process 
makeup water. The treatment system for recycle water will 
use lime/soda ash softening, clarification, filtration, 
reverse osmosis, and evaporation as unit operations. 

The treatment plant will be designed with sufficient operat- 
ing flexibility to permit operators to respond to certain sit- 
uations that may arise. Accordingly, all unit process equip- 
ment for treating contaminated mine water and intercepted 
groundwater water will be sized to handle 20 percent more vol- 
ume than the maximum anticipated. The unit process equipment 
for treating recycled process water will also be designed to 
handle about 20 percent more volume than anticipated. The 
system for treating water for recycle to the mill will be 
designed with sufficient flexibility to allow operation at 
much lower rates then the design capacity. This will be 

© achieved by building the reverse osmosis treatment equipment 

in a number of modules. 

Design and engineering considerations for these treatment pro- 

cesses are discussed in Sections 4.0 and 5.0 of this report. 

3.6 SURFACE RUNOFF SYSTEMS 

MILL SITE RUNOFF 

Runoff from the bulk reagent storage area and the area from 

the services building extending NNW to the mill area has 

potential for contamination; this area is shown in Figure 6. 

Runoff from this area will flow to a swale immediately north 

of the conveyor gallery leading to the SAG mill. The outlet 

from the swale has an oil/water separator and discharge will 

be controlled with a manually operated sluice gate. Water 

collected from this area will be sent to the tailings 

thickener overflow sump. This water will go to the reclaim 

ponds and become part of the process water system. 

The oil/water separator sized for this location is based on 

200 percent of the flow from a 25-year, 24-hour storm so as 

to accommodate runoff from the truck shop as well as rainfall. 

The design flow is 400 gpm. 

3-14



5 3] Fy a 3 g 3 3 3 ql 3 : 3 3 | a <| : : 3 z 2 3 3 2) 3 3 3) 3) o o “| a “| a Pe q 3 2 

fe] N 36 600 ie 

|| exeorsive |[S==) 
|| Sronace | 0 
| I : 
| | // is : 

36 400 disk i 

/ 

| | 

| 

/ SURF ACE ORAINAGE 

‘ | 2 
So wee poe = pre -PRooucTiONoRE STORAGE we on 

‘SURFACE I : - Ce 
(Tf Leet, , ae 

|BASIN NO. 4 } 2 ' l Qs tee AN gg as ao | a 

ares { A 

ets 22 5 3 i =r 
6 LEAD} Ft ——= scacel___— —----4 tee 4 concenraate S74) PLANT eames eee 20.900 | } id Pa rfiprouse—  \ tf p=—=q 

RS iS ISCHARCE CAGOO 
&S ‘ PumP-CHAMB pean a 

‘ eat ei at han te STALON Yw- d — \ FB a, 1 B00 Cis} | Beech F< cebeny sto Phe sasuras Nsse 
x] al cal Z VAT OCA wascomrco's SRE 5 tt 

= ZC] caren (vase tock STORnaE om ie : gee Logo Sobre Tween *  »/) Fs : ALEK je NStorahs, | proouction, service / /+ steey ia RSENS | suestarion | Z| EAIR INTAKE SHAFT ‘oes fi 
» » 1. //rorsor SH a Zita “1 Seek 

SN BJ varurat Gas rif 1 |. = AREA 
> Sc METER STATION OLLARD it , @ SERVICES [HOUSE ji] | 2 CORE PROCESSING & 

: a BUILDING i ] i SORA ys U/ aia l > ee PT eee j 3 

SRE 2 Sue Cheese ss B Ses) ra Gogui | StABSSZ (jt 
© {SHAFT fee f (? LEGEND: 

+ ie i 
aw UNDEF COLLECTION AREA 
i STORAGI 

/ eackrnr | wore wont. 4 PanKine es ee | ey ° 30100150 = neers eet : | MOLE NO. 2 eae Ne SCALE IN METERS 
* ‘sur } SOX 100 300 500 

nal ae . - 
—S——_———== NO  ipaciity AREA 

te 
ae eS EXXON MINERALS COMPANY 

CRANDON PROJECT 

_] MINE/MILL SURFACE FACILITIES 
ee RUNOFF COLLECTION AREA 

eee | een wisconsin — =n 
easel] oe) TT see “pr sprincsoen | Seg |" te stn [orcme| 

fey Oe komt, Tain. Typleal Representation: Refinementa ferret ea [ie carafe 

Se eee ae



SURFACE WATER DRAINAGE 

© Figures 7 and 8 show the current mine/mill site layout, 
including the locations of the surface water drainage basins 
used for collection, retention, and release of all uncontam- 
inated surface waters in the mine/mill area. Drainage basin 
No. 1 will be an unlined earthen basin with turf established 
in accordance with the Reclamation Plan. Drainage basin 
No. 2 will be equipped with a synthetic liner installed in 
accordance with NR213. Details of the drainage basins and 
the other surface water drainage facilities, the drainage 
area for each basin, and the basin sizing criteria are all 
included in Figures 7 and 8. 

Except for possible contaminants from parking lots and road- 
ways and slightly higher suspended solids content, the sur- 
face runoff water quality should be comparable to current sur- 
face drainage water quality in the site area. 

Water from drainage basin No. 1 will be discharged to the 
south of the mine/mill site into wetland Fil between Skunk 
and Little Sand Lakes. Ultimately, this water would enter 

Little Sand Lake. 

Prior to mill startup, basin No. 2 will discharge surface 
water into wetland P2 north of the mine/mill site. Ulti- 
mately, this water would enter Swamp Creek. After mill , 

© startup, the discharge from basin No. 2 will be sent to the 

reclaim ponds because of the potential contamination of this 
runoff from an inadvertent mill spillage. 

As stated in Figures 7 and 8, the design basis for sedimen- 
tation basins 1, 2, and 3 is a 25-year, 24-hour storm. The 
volumes of the basins are: 

Drainage Basin Working Capacity® 

1 10,900 yas 
2h, 14,250 yd. 
3 4,530 yd 

“Not including 3.3 feet of freeboard and 3.5 feet of 
psediment depth. 
Collection basin withdischarge to reclaim ponds. 

3-16



2 
N 4 ‘ 

MATCH LINE N16 143.00. fi . ; na : — 4+, é g : mene||~ A, BN) zi Ps : 5 ‘ 
pry ~ CONT. ON _OWG, O5I-1-G-002 . 

e We Macs N118628.00 MATCH LINE 
4 K / 

, ne NiB,000 4 i pe ‘i + 5 5 Z ‘ : ; a y 
s : ‘ : Dead i - st 7 i 

eZ 
ra SCALE = = 

BI i x a $< xx x xxx x» cee emer ora x bia faercete 10: at haan G ' “r (uimamun Onn tnt ieee Sane Te Te oe oan ee oes ————— sane nc ofS Pn eet ———— = L_. a { SSS Ss SS SS 
a Sr +y, a 

‘ tL eee ——————— = Ve me ee 
ae xo S80. 25 copper - f irra [] a : igh Oe oo eens 7 08 Hem : 3 sl WATER TREATMENT iq . PUMP - es j , oe ~ 3 | z | 3 £.Oi Lean PLANT H O | a wee fff. VA, i rela i Sr es TAILINGS i rr c = 

: 145.0 7 | O O @ t t HT aes 4 Vs oie a Pk 
SS ee V\icss.0 ° iy) MBs ZA Keone / Ean ‘ a 2 3 3 StS J|e"cmP oFLow Te | - ‘ | Boss ae [jr 1eol.14 * w 

5 - ee ZINc 
, : 

; a 
Bee a OE a : : = a prictaiceso b 4 oe Tt lis (ae fae 2 aa ae y LL / ra - SS . | CONCENTRATOR [Us pemeadte F fee 160.1 awe ae SON ie _ f teeo2 —1—1 BUILOING 1682.0 4 ieee = 72657 aU: ed \( ” | amt Te = spas SF gs ee sata OS, Ls : x . | a aa = i ; : i pe Trea i Bet MOOI ou ee Baa decries a Ls = a “< ms SS : x ei Ss pace rea peccs et — p> = 7 ALA srrutacy waste 

iS ie Ujjpee2 6,77, . 5 ? mi 

Ss Sone : ate Cy) seeseT ee ee = Lp 7 XN =a a : i : : ‘ / Y =I Y \ J > . ; 
_ ee a QQ - , a WORE = VA, X\ LA, & i ~ Se iS 1. Les] WZ. Ly YA I] bese; [> 

es : > : : ae 7 G LG) | & ok eee es \iee0.1 
i a = . ! . 1679.00 a a} GH} </ ] . SORTEE RA + TEE OPER / i ye e 

2 \ \1e28.0 00) Zz" ; €GRzzuy / ne f - KS ~ © on YY I \% \-covereo \\ces.9. 
‘ a 2 : 1679.00 Ls 4D. ww COARSE OnE \ Sees a a 

; = x Ree ’ CYL pir \__ STORAGE SEINE SACKELIEIN § , i y 
‘ z SON ; = ; sUnee ion Y Y ig ey ‘ a BACK FILL CRUSHIN: j ss ~ ff 

: eedo : ASA Vike flores Bontsing / . hoaoa ate —__—_ . : ‘ s SUBSTATO! Y Ly) ESV JON” cconnaron (1 hs we Ht Zz NS th puiLomNe Uy YZ yp ero. ~ Ac -- _ SA! Ha IY ODD i WOO A eet SY, ee & : 4 (—L—— = hesos Lil elated. Meas 1 Ios. ae oe Se ‘ j ; ~ ees Ye C > bree __ [ORE PROCESSING . i { WN UN ices NATURAL GAS YT j —4- |? | ‘ % FTORAGE SHOUNee iy ceed 
is t - | / Cae Qe x ¥ a METER STATION q ‘ a D i) RrELiGeo OS Fd AREA <F = ;: 

ae \ < a El Ia GO. ' 
1 i Re : i ERVICES HOUSE : 

ee LEGEND . 

y : : i j SS y ww i 24" DIA. PROD! p i + oo MESEND 
+ . BUILDING z ee fe : ; ie S Suni | Meedle a ; oe i +. Posie = Coe Be = r te : elhers a eh 4 : E —O- INLET (TYPE 1) 

\ aos ges i YO. ae SEU tine 1657.6 u ! y 1eao.4 Oe INLET (TYPE D) 
) ‘ Se tae pa ee ae ise s os a ye is Ne | ce ny WE LG) 1 | eae ge x “ZP— STORM ORAIN MANHOLE 

; =) woe Pe Ry ROR rt) eal > ae es wimeas A) /- ea fF ee wd i Mee in Sa, Be, gies mene |) Ob a Cee ices \ Lit Uy j// fem sy [7 ~*~ a7 S22 GRADE ELEVATION. . ™ - f fF see aet Y i ane ' 
\ , Q S a v wo. 1@3e.8. ‘ i 45 INVERT ELEVAYHON t i een ( oy SS ene 7 SS - LZ. LL i SS ‘ ee SIRECTION OF.SURFACE FLOW 
\ ome! v CS Oe yfsouse N eae A a lo x SS : “Hi  SWALE i 

: a . < \ mae ‘s DORAN EEC RCe | J worcn i FF.\50 FINIDHED FLOOR ELEVATION 4 \ f f 4 f 1662.89 ‘vq STORAGE ~=+~- PERFORATED UNDERORAIN 
(A ~~ ~e~ +? cs : —— a, 1 c a L AREA VRSOR TOP oF RAIL ELEVATION 
wy ' f < * 4s, . = BULK FUEL ae Qt 1697 U : i ? ! Ny : i STORAGE eri ¥ | eee - vu VALLEY LINE . 

( ‘ } y No of ; NO 4 eee SS : RL RIDGELINE | i i oa ae ” a ; N [a] . V aw OF + SY : = WATERSHED Sey 
ne . ) . zh : eh met PARKING J lel ie i ie iy : Reet OILY RUNOFF PRETO Y AREA \ pi. la ‘ N iy aS fag 116.9 fous 1) ee 7 eo At ae | / sy ee 

/ eae - BACKFILL HOLE #1 —KY NU i nag? a \ 4 ~ Y ite. py er, ee i - et ee MG ; pee | ._= > See ee A Y é tL ee -¥e ie : f ites =| eter ae Id 7 : ‘) is | = 
StL \| # = ! = ba 1@13.5 ood t 

i ote NOTES: 1 We20 8 fom [| : : - |. CULVERT DIAMETERS ARE BASED ON \| ‘ SURFACE | EL eth ee hgh y ea fm I = : ‘ ABILITY TO PASS THE PEAK FLOW FROM. } 1653.5. 1e48.1 DRAINAGE | TOP OF BERM i S : i : oes IOYR STORMS CALCULATED BY THE Pe BASIN NO. af ) ~ a i foot RATIONAL FORMULA AND USING THE » 1 Wests iesoes| -—nuines fe pe 4 : Rodi FOLLOWING RUNOFF COEFFICIENTS: Sn ae eS ce aN ERRTHERy : any x ’ eter eae itl = + PAVED AREAS AND ROOFS = C #0.90 t U pe / : \ se ene 1 *GRAVEL ANO NATURAL GROUND C+ Bec i Nes . = 2 > ee : : eae tae + COMPOSITE AREAS 6.10 = 2 7 / oh i cea 
: t “ MIMIMUM CULVERT DIAMETER a=" - | LA ae 7 5 2 Kaiser Engineers 1200 ye: 2. VOLUME OF SURFACE DRAINAGE BASIN NO! IS BASED ON THE FOLLOWING x 7 es * aE 108 mo ‘ = “CRITERIA: 051-6002 - ‘ EXXON MINERALS COMPANY ‘WATER CAPACITY 15 BASED ON THE 28 YR.) 24 HR STORM VOLUME Pee oe eee cyhs 294,000 CU.FT. NOT INCL. FREEBOARD € SEDIMENT VOLUME) (A : tee : 8 ~ < *RUNOFF/RAINFALL RATIO. = 0.75 : 8 Runes Fs GRADING & DRAINAGE 

- *FREEBOARD = 3 FT. 8 2 ‘al f oe : 8. pao 2 ai (cca leomeoeny PLAN 
a wee : ! i eee Wea atin b et a} ee sro __ |" FOREST i v a © ae i fe St ok aMnipy eds nGals <= el —e [ra cnanos fou r sores [iar ; ~ LNNG,000 ' - ee os - i tintin fee —Lilerd Boss 

; 
, : 0} Typical Representation: Refinements Pe en May Beale During Fiat Deon Fa Bal —| == rioure 7 [lo |



5 a = s W120, 209.74 (N 56649)" ees 
: * fae 5 me “ ~ Sige eet . 3F eet Se escp No 

base Be ee ee ay a 3 *8 5 
: ae 63 ¢ 3 - 89 : = 

£0 g Ee ge - sc 3 
= 8 g ° +o ld HIGH EXPLODIVES az 

Sz ° hi ae 8 25 80 MAGAZINE on = ‘s 

= Be rz cs oye au Su v6 NIZ0078.50 Se - eS. © oy \ c CAP MAGAZINE aI Oo en IN3@ S00) 

Bre : i “ : a ; sNCEEaS (I 
a wo 2 23] SY es 

N 120,000 120,000. sy D 1@S0.2 (503.00) . 
4 + es { 

? ie : 3 si - eo | PLOSIVES = ae : My ee be Bee EXPLOSIVES 
my ANFO MAG:.TINE TORAGE 

0 ae . PARKING AQEA > AREA : CLASS D (GRAVEL) f \-\ Selita : 
- — SUREACING / v ‘4 CORNERS 

‘ 2 NV} De 
<a 2a) 

- : : a e : { s ANE RES) \cunm ime ence 

i = ° x “ (499.60) 1639. | | 

Bea g he re e cee (Cee sence Sonn = a 2 Y z i 
Me : i = : a | Ih 

‘ i (497-50) 1@32.2 | | | y 

Fos eS ‘ - - = Nf 
: ; A ps ; Ro : f : i : 

On 
s : EN 

‘ Poe 
va . i oe ~ et 

: 2 fe ou 
a ‘ ar ae: wh - . NN9622.33 SMe Nese Week : pes ee y 2a N S400) } ee y : PB a > 

is ( . i : oe : 2S = = “ == | 3 x 
-_~ 7 t an =e 496.50) 1678.9 _ Will = 

? - : : iI o : 
i : \ e 7 Es 

‘ ' : : : | 9 ‘ aoe ae I : (49@.00) 1627.2 Wee 
ez ey i If Se 5 

\ : i i a 8 u i ‘ ey . | ie 

: \ . hola Hla eae ye Ge i se. 

Re Net : a ) \ ws il 
, an Rigg) 1 Gow = Buse me ie 

ae Ve ! ! 4 a ie = = = : 
: BN Ria Vote ary : y ee 12 _ = i : . SAS a erere ea peat 

} Nv 18,000 | i -- ae Fi N 119,000. | ‘ . 

be 1@40.4_ (50000) g 

z aN Age N or! Sak c i i 8 = . E ite c | 
iB i ‘ i is : oe. SYNTHETIC LINER IN £ wo Nee pa ORT 

ee . A CG RFEEAR Ns uarap A RSs wen anes | Aso: 
a . Cae : eas \ | : | uae 

c ek } : { ‘ ee AU oY e f a 
f as af j 4 oo @ 50.5 (497.00) | _ ry NOTES: a wy i pe SO HBSS 4 a | LS Nnace | 

<= Te SURFACE ORAINARE BASIN VOLUMES NOT INCLUDING ~ Sn LS +- Pin br ee \\ eo fe 7 ; eee 
; FREEBOARD AND SEDIMENT VOLUME ARE AD FOLLOWS: i = (y Nias: O° ——— 7) CLASS © (GRAVEL) ' 

2 BABINNG:Z = 385,000 FT? (10,900 M?) : (499.30) TEBE TI 646g e145. 76 x SUREAC ING 
BASIN NO. 3. =122,000 FT? C $/460 M?) i S eer oa (ores BS Soy | Tose (499.50). 3 { ‘ 

’ i ean ak ee ecc see ley ay - l : Be 
2. VOLUME OF SURFACE DRAINAGE BASINS NO.2 AND ve of ee | | 

NO.5 ARE BASED ON THE FOLLOWING CRITERIAT ea iva r a PREPRODUCTION oR RA ; 
. WATER CAPACITY 18 BASEO ON THE 25-YR, f 2 : | ‘ 
SSUN See Alec: = 2s aa AREA @"0s-y—=}) SURFACING TO CONSIST OF 2-4" LIFTS 

2 eee eee Som: ; Ea OF 4%BENTONITE MODIFIED SOIL -|I + SEDIMENT DEPTH = Lom = : € 18" LIFT OF RANDOM FILL | : 
«+ RUNOFF/RAINFALL RATIO 1S ZS FOLLOWS’ 3 . - I | 40. 500.00) BASIN NO. 2 - 0.15 ~ ~ | 28 | Je 500. é 

BASIN NO.3~- }.00 : ees au bees h 2 of or of : 
3. NUMBERS SHOWN IN PARENTHESES™ ARE IN--MeTRIC “SYSTEM.” ~~} - = ge EE on, ne nor 03) se sf : z 

‘ : = ee as ob eu i - 
1 \ ‘ - * } vw) 1 ' 

os Sats ecg le ad f | fee a % , ; cd gt ue Oe: 

F Bay | | 
jor OF SGRM H \ic20-7._ (494.00) [| | 3 i \ ; 

i ELEY. 1¢31.12(499.00) SURFACE [| | 6 he i" 

=F lJ ORAINAGE a 
i a BASIN No.2 B | ; (801,00) |G4>.¢ | 1648.6 (502.50). i 1646.9 (502.00) = 

: ; ETS TEES (494-50) <*os-v JQ INTERSECTION 7" 
ct 1 ; ae ON) | | ($892.5) NS 1e@aw.9 s$02.00)\ Ay | |/ r 

1 Hed — \(esa.zoyiezn. 642.0 (500.50) iNV 3 eee eee vi -- ‘ ; ee =e J [cise {s01e0) EONS 602.0)1669 SSS ~ qin Be 022.00 ee = se NX MRS O15. CO)NUBIE9.22 C20 "ED eer egal ; -~ AVES ST) Pana 8 renee ge rare fee ee | aa F . cae Vieés.3 (301.50) pees ce ea see a a ei , : ot SS aneiree ae : eee aa 
ae Boro OA GE c-ooe egy : - EXXON MINERALS COMPANY 

¢ : : ou Ps ig . - CRANDON PROJECT f 

_ 9 a a : Ff i 
: vores Nieere.6o—__(uasersyMareh ONE (NOTE CHANGE IN BEATE) * | aa PLOT PLAN | 

mt 1 e ~ FOR CONTINUATION OF DRAINAGE Dy 1. OSI -1-C- ste a a 
; we ~ glee = LL Bor CONTINUATION OF SRN UES SEEOWe'osin-2Go1 sw USSR EE Ete ewe. 3 = = eee EXTENSION ' 

= — : s : : - > hee be s CNS ei eee 
Ata EO Ga = Te : : ® / i aa Heo : eg alec] PSPS Doane | Naya An M JONES aa 

ie ines 3 : ‘ i & a = , w ce he SE 8 20 Sasa 50 86 en 0 OM Typical Representation: Refinements Pl ma Lee weg poplechae tener} alts} 
Fei Ke - aoe : wv, ‘ w : |] May Be Made During Final Design. KB ne 4 gre 

ie eos oe £ Se ar io 8 Re ep | FIGURE 8 geno g - a ee



EQUIPMENT LAYDOWN AREA 

© Another area located just south of the mine air heater will 
be used as an equipment laydown area; runoff from this area 
will have potential for oil contamination. Runoff will be 
directed to the southwest corner to an oil/water separator. 
Water that has been through the separator will normally be 
pumped to the tailings thickener overflow sump and then to 
the reclaim ponds. Provision has been made to allow more 
water than can be handled by the sump pump (such as more 
than the 25-year, 24-hour storm) to overflow the sump and 
pass into the ditch flowing to surface drainage basin No. l. 

The oil/water separator sized for this area is based on 
100 percent flow or runoff from a 25-year, 24-hour storm 
(50 gpm). Both oil/water separators are of standard API 
design. The design details of the oil/water separators will 
be provided in the final construction plans. 

Waste oil from oil/water separators will be collected and 
shipped with other waste lubricants to an offsite reprocess- 
ing facility. The estimate of the volume of waste oil is not 
available and, therefore, frequency of shipment to reprocess- 
ing facilities is unknown, but will likely be at least 

monthly. We anticipate that waste oil will be collected in 
oil/water separators and waste oil will be stored in drums 
until transported offsite by a contractor to a reprocessing 

© facility. 

This equipment laydown area and the area in the mill site 
cover a combined 3 acres. Assuming average precipitation and 
no allowance for evaporation, runoff from these areas will 
add 6 gallons per minute to the reclaim ponds. 

PREPRODUCTION ORE STORAGE 

A storage area will be located at the north edge of the mine/ 
mill site to store ore-grade rock and waste rock hoisted to 
the surface during mine development and prior to the start 
of mill operations. The preproduction storage area has been 
designed to accommodate about 815,000 short tons and will 
occupy an area of 8.0 acres. Details of the storage area 
are shown in Figure 8. A central ridge divides the area on 
a north-south axis. Each side of the pad slopes away from 
this ridge at a 2 percent grade. The east, south, and west 
sides of the area are bounded by berms with runoff collection 
ditches which route water to surface drainage basin No. 3 
located on the north side of the area. Also, a high point 
exists on the road to the storage area; runoff collected on 
the road west of the high point is also collected and will 
flow to surface drainage basin No. 3. 

3-19



The pump chosen at this time to return water from basin No. 3 
© to the reclaim ponds via the tailings thickener overflow is 

a 3.5-inch vertical pump with 50 horsepower. Details such 
as this will be reexamined in final engineering. 

Drainage basin No. 3 will be equipped with a synthetic liner 
installed in accordance with NR213. A protective cover of 
approximately 46 cm (18 inches) of compacted random soil 
till will be placed over the liner. The ore storage area 
will be lined with two 10-cm (4-inch) layers of compacted 
bentonite modified soil mixture. 

MINE WASTE DISPOSAL FACILITIES 

Figure 9 depicts the surface water drainage controls planned 
for the Phase 1 development (years 1-4) of the Mine Waste Dis- 
posal Facility (MWDF). Information on the additional phases 
is shown in Figure 10. Further information related to the 
details of all the development phases for the MWDF is pre- 
sented in the NR182.08 MWDF Feasibility Report (November, 
1985). 

The five drainage sediment basins which are used during 
Phase 1 are sediment ponds SP-A, SP-B, SP-C, HBF-M, and SP-P 
as shown in Figure 9. These sediment basins are designed to 
contain estimated quantities of soil eroded during the life 
of the facility. The outflow structures are designed to pass 

© the peak flow from a 100-year 24-hour storm. The details of 
the design of these basins will be provided in the MWDF Plan 
of Operations. 

The wetlands south of the proposed MWDF through which water 
drains into Deep Hole Lake have received special attention. 
The large wetland in the lower portion of this wetland system 
will be preserved since surface water drainage from the MWDF 
area will be maintained to it. Sedimentation and water flow- 
rates will be controlled to maintain, as much as possible 
through the construction/operation phases, the water quantity 
and quality currently entering this lower portion of the 
wetland system. Post-operation conditions are discussed in 
the report on "Water Balance Analyses for Wetlands in the 
Mine Waste Disposal Facility Area", prepared by Ayres and 
Associates, October 1985. 

ACCESS ROAD AND RAILROAD 

The mine/mill access road is described in the August 1982 Pre- 
liminary Engineering Report by Foth and Van Dyke. The gen- 
eral location of each discharge point is identified in Fig- 
ure 11. The three mile access road is constructed in Years 1 
and 2 of the Project with drainage control in place by the 
end of Year 1. The storm water drain control is described 

3-20



TN 33,000 | ig TTT > 2 = ay = 2 jeer ae eet eet ae 

BIS Seg = Bye | oe 7 (a OS ee 5 =e 

| Se . —— SW) (CB SIME SSE | POSTAL oN 
| SSB Ss L tl |g See ABER SRG ASN =e iy eile? } @ AN LEGEND 

| peep S fos Ps ict a ASSES) BEN XE HEAT APRS WRRRORA BO Bt 

ae 
2 WY, ¢ R s | a N \ SS Nc ees \ <¢ Ko) y . a oe 

one we 

eee | | Is Bee 4 gH! gf t 7 | KS « 5 Ss Sa =) BRD) oR pS \ Oa) fj , x = Nay, Bete: EMior A Mite Stowe: cemwey, 

= | HOLE SFT ect A 3 ee arrap Seem \3? ry ae a ey es (cane 2 aM ; Nes Ol ole 

BENS Geil Se eee + + eo t Ld | ee | 2 f ee Ye NS WAY (ei LD. I x ZB <pseyek EN h a4 > — == — | Drainage Ditch & Flow Direction 

, thee boot ‘ | ane | vef EC Se ee a err ah ed 

at Vir? He os | LAKE | Nos q i L Sy - (ac ‘ I-Ie SS he to . Drainage Basin Limits 

st t } } ee ——— SS | we 3 \ | =e NS | c . KET NSS 3x |) 4 

f | oy Ae Ss t | J re eee | PX DU NSS $— oan 1, ¢/ WA Dy =e 5 Draltace wea ae 

fe 3 6 Mh A {SSS ef ao | 5 aN Te een Se i StS eet SN Roe 

Ae 
& fale 7 Re t aN Z x ! | 4 = / 4 Av We S00) LN] FN Se lf Z4 ENG 

| ae + { 4 fut e. fae pei TS SN > S5 : j | > | d| ‘A » Sh WEF FF FRG { Se —® £1. 520] Discharge Point & Spillway Elevation 

ee Ha ook Was SSS Sa Pe Ee a Sie LA : ie 

J : | RS / E SORTER GBPS CRSS A = Nh ie Ey If | Z TA 1 ee —— SW: AEE Shae fia _ J Qjog" 1.2 cms | 100 Year Discharge (Cubic Meters/Second) 

oR] a AS 17. SF SS ea a Nos az si te | Ni Jot pes Aen a) y) # RAO g Zh Lae ® Tailings Pond T-4 

t eye } ae | Me ee = aa pI SSS —DISEHARGE 002(3) Sipor at ome Premio a Sg ee SS Se 

é DN ie toe ee Dee Ue ES ST sf =F SS t WS} 3 os ee yer vy -() (DEBE HARGE (A), a. 8 oj0.2. DEN Beat He | Wide i £BP-n*, | Sedimentation Pond A 

y i i | faa en eee SSS aah ek NL ees A gph Ging 4 ome) OI Lyf. 4 i : Pee 

f | a a a Ne) Hal ou GN gs en fe Spee | pa Yy pi 4 \\.\ if fe Tir ‘Area Of Confinement 

DSSS ga | i Tog LS ——N ; =o A RS pe EEE Oa XE q é \ ON \ 

3 At i e; | ot == anf sete LA ee NV oe ie Gt embankment giope A 

| { tf 4 + Toe of Embankment Slope = 4 Cll CT—~— 7) Sioo~ | Se 

faeg et a! Ue OR el \ | ) Rae e Qio57 6 me mee ef — SE = A Na _——- 

fe 
Pt | DISCHARGE 902(7) [MP9 | PON he ee ZENE : \ Weg So I ie ee 

: <S ae Va) ; J xt of SS lL Te KS RUCTION, BOP: ae — 1 = : 

eS) re ea facets & Vs JB. See eee we cS i ne. of SS aaa 

Y%, 0, ‘ ae ¥ i Vy fF = s Pt i BE Ld pate OP he 7 eS ee A AOR = 

SS AN 6 Loe 4 Darl Ay a j SNS Cer FO et ot eee oa a=). Pao 

zs yD } } | \ e f i i Ht t Cet 
oe et 4 ee ee NS OL iL ee F {os el le 

ate tN aS % rot (be AAS st \ | | ee ems WINE REFUSE DISPOSAL FACILITY fe okey feet |e pean 

La EN ee Fore dbp te Sees poe Lee Fo nance, 00288) as | EY SIEGE pte eee, 

(ER eon in See CH FSS Se a OE er gh : 

% : Ok gt Na specu: { SOR ae oS | SORIA] SE i LP Ye “fe ba Sole 

aS = Le} if Kt * i aspen RS 
eS ; ee bel 

Oo) med et Yo PEN | \\ | ER SSS By Se See ae i oa & bir ok ok or eenny MARNE 

Eyer oT Se aa oot ae ere ea en ASS a See Nee Mk ZEL e7 5 Z / 1. ELEVATIONS IN METERS ABOVE MSL BASED ON 1929 

2.) + {et i Se LUT SL K ii 35 pie = — SS Anal A £ fe Pa® os te A ; 

| ¥ 58 ] ' 3s | ee ONS t Lyd Ss SSS ZN Se It Ge 
Ne 2 ASE MAR AND AERIAL PHOTOGRAPHY (1976) BY AERO 

fo oe PENS. | ee SSS t gE SRS = f fn SO IEE Wis ell, j a 

if ie + pO UY: 1] Ce Se ae B—- te Se 
ae OTA ot By } ‘ VON Hee iad) y * BLANE COOMDWATE SYSTEM.) > ON WISCONSIN STATE 

a t | / pr C73 i } pt . eID Aira RS TZ Sept se RN | oe 

: ' Wie) 77a 4) tS Poe > AC Alt aye | 1 Ce ot et Faris tN 

St do a Wii. "f i Nae = je . k 1 t C7 T=) ays ue, I fA pot } Z = (eee CE | aa — Oo 

Te Ft IS om a). Seo 15 he St og je / tg, X B/N f/f pie yf x | j 

Tey.” + : ft ve AA SS I (4 “h | ae: : S ((( Ce Se HSB OR SOR) bake oe $ © 200 400 

ey [ te ae \ ex } * hs Ste se f K , = \ Z\\\V) Lg! 7 ME ~ = WN y be ee 800 1200 1600 

Nia fe = ee f es I WS 2 1S) eee { A ies T eee A he RT - 2 oe N : SS 

iM hi By : Be. yo ay a ies eee | | 2 ATI TS) WC) Samet ST ie ee ; : p 3 

i ence Se ye a3 YI \ / y 3 5 es SSE GSS eee YPN eS PE Dal x 3 1 PAW Ee ee ot 

h\i ee Ne } LE TO ETS SSS Se eal, is Da eA NK GRak .a- 

\] gees) | ey QS SS Bh Fe wor | \ AS oS 

C HME A OS r+ Sst Soi = | oy Lis gad r— |'k | NN \ \ eg ~ \ Sam Si} t 

AT 2 ED Tah oe Brae ume eta SSS 2 SS t~——_| Bip Dd} (| Zit | \é a aie \" TR i aes \ Lane ‘ 

(Wo NS ae BEM OE || { + Oa Ee eva ae pate: AMT, ON t+ WA ceo oie 

SS = a ae — earn oN LNW Se He NORE te 

ee aT) ee RON 1 WOR 4 Wh RAW lS tg ae EXXON MINERALS COMPANY 

Le = Se) ay eh pee + - Re ae XS TN Le) MINS S SS ; A Pe N ey 2 @ CRANDON PROJECT 

C | f > 18 a { (ae tl aa TTT 1 — Apel Se! eZ ei KA Dee _ 

SS ape ; See (| ¢ ear eR eat ae) f Vom Lia \ ey Le SQ a eS Oe PP at tee i WASTE DISPOSAL SYSTEM 

Cee et nk jt Pec ae gE | | Se SD eT A BGA aN A LOY scarep ema | ses) | Pea) See 

Z ts io “3 a 4 & y : z ao SP a ae Nese SND SS EROSION CONTROL - PHASE 1 

= nee ‘@ ot tet | oe + ee Mate wal if C | Lif iG \ Ue. NEN AX Ra eI { Ges “AS shown | WISCO [""rorest | 

SS SY “ap : 1 . 3 eS TOP TS BN ee So e | 

Z Eo f a «18 \ AV ie & WY \ SS yy WAX WH NNG Typical Representation: Refinements ee eee 
é = fi 2 | SNR 7 // : RAEN aod \\ [Se May Be Made During Final Design. Seraaecnig = 

e eee ee



PHASE 1 - YEARS 1-4 PHASE 2 - YEARS 5-11 PHASE 3 - YEARS 12-16 

CELL | CELL es CELL} CELL | CELL] CELL | 
A B = A B = Al B as 

[| __] MroF [J J} mror (J ] mror 

aca oN Si) oo eN YY 
\ GY SS \ N 

TI \ WN y WS \ : 
TSP : \ TSP ‘ \ 

SO 
== | NS SS ee RSS 

\ RRS | | \ oe (e° | 
| | SSN 

| T2 SRPANNS \ 

| , : SES \ 
| | ! Ss 

| \ WSS \ 
| | | | SS | 
beat lee ER tae jolie es Ea eet t peer ae 

on a, oS CONSTRUCTION OF TAILING POND T2 CONSTRUCTION OF TAILING POND T3 
” & MRDF CELL 2 PARTIAL RECLAMATION OF TAILING POND T2 

" RECLAMATION OF TAILING POND T1 & 
MRDF CELL 1 

PHASE 4 - YEARS 19-23 PHASE 5 - YEARS 33-36 

\ Ny =] =) als) oa 
A B LQ = 

MROF MONA MRDF 
SES QAQQAL MRR ; 

S GV SX “@av“ Ss Ri 
\N SN NX QA LK 
AG SS AY SARA WY LEGEND: RXa“q“ SS LOQQQ WX \ SCV MYX QQ A AA 3 

AAA RAAAY RY RKC CSA ~ CONSTRUCTION SUPPORT AREA 
RESSES ST er PEERS TSP + TILL STOCKPILE RASS SSANS SENS SOC SSQNQNQY SRI FQEAVGH MRDF -— MINE REFUSE DISPOSAL FACILITY 
SSSI eS SEAS Rw’ 
WNWS SES ARAL 
Raw T4 Th > SS SS Te WY 

oe WER ARG EXXON MINERALS COMPANY 
NNASASS NY EE RRR RRS SS CRANDON PROJECT STEEN EO ESSER 
See ch RSS SESS SOS a 
SQQAVNVNA RQQQQEES_ ge S07“ WASTE DISPOSAL AREA FACILITIES 

RES RRO RERRAAAEN CONSTRUCTION & 
RECLAMATION PHASES 

CONSTRUCTION OF TAILING POND T4 & RECLAMATION OF TAILING POND T2 & T4, Rae on mcnORNT ava 
MRDF CELL 3 WATER RECLAIM POND, MRDF CELL 3 & CSA DR SERINGBORN [0/86 as 

[oe PRET ced ~ | fas RECLAMATION OF TAILING POND T3 & satire PRS hee ye 
MRDF CELL 2 Typical Representation: Refinements |oamnono - = cree REVISION NO) 

May Be Made During Final Design. FIGURE 10 oe



sige 

cui PROJECT LOCATION 

er oak 
PEELED, 
Ey / STA. 8104(2) Se iaao ces 
ie i‘ BEGIN PROJECT A. 7620¢1) STA. 110063) STA. 1701(5) 
“LICH STA 9227 59S: ( le 
fas rie “NL BBA EZ.USS CVG 254.12) — Oe ena 
FL E .=691524.385 m(2268717 101) ie “ oe j x STA. 2535(6) 

a wes |B “/. “STA. 2780(7, 8) 
§ 23 3/1 —- STA. 283009, 10) 

ee forsee aes} 
ae f (ET. swim? eaeek sreverved .=35,889. m (17747.26) £9 4 —t s 
CEeCasn ago ees ea fo ere Stemmons | eM 

eae £) ale E 633,863 337m (2270444.40) i p= “hi tN A ( JO |: Bie Rpac=s | me | the! 
‘I 4 i ‘4 t 

Pt oe Ba ee Nee. oT Ul Fs Ae zy Sea, 
Lt rns AN ae. i) fa rt ¥ a < o 

AD He kL ae ‘a 7a, ° a tA : . fi fans fi Cheater ae : MENG [eee eee 2 Le ‘ 
57, Moree ris — TEN. On a = cou a ACIS FN otters — ets Ee 

a Cee i Sj " 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

me MINE/MILL ACCESS 
ROAD/SURFACE RUNOFF 
DISCHARGE LOCATIONS 

Typical Representations: Refinements pr 3a [rea = eee 
May Be Made During Final Engineering FIGURE 11 2S



in Appendix 4 of the Foth and Van Dyke Report. The first six 
© road culverts from State Highway 55 toward the mine/mill site 

are summarized as follows: 

Drainage Design Flow- 

Discharge Culvert Size Area 10-year Storm 

Point Station (inches) (Acres) (cFs)* 

1 7620 2h 345 16 
2 8104 24 86 18 
3 1100 24 124 15 

dy 1352 24 124 14 
5 1701 24 157 20 
6 2535 24 140 13 

“CFS = Cubic feet per second. 

There is a culvert at station 7920 which is essentially an 
equalizer pipe and has a negligible flow associated with it. 
It has therefore not been identified as a discharge point. 

The Swamp Creek bridge is at station 2780 and is designed to 
handle a 100-year flood flow of 1,010 CFS. The ditches along 
road drain into Swamp Creek from the north and south banks 
at the Swamp Creek bridge. The discharge on the north bank 
is surface water runoff from approximately 820 feet of right- 

© of-way between station 2535 and 2780. These two ditches do 
not have settling basins. On the south side of the stream, 
settling basins for both roadside ditches are located uphill 
from the bridge. The discharge from these two settling basins 
to Swamp Creek is at station 2830. The design of these set- 
tling basins is shown in Figure 12 which also shows special 
details of the ditch bottom. The total discharge to Swamp 
Creek from these four points is: 

Drainage Design Flow- 
Discharge Area 10-year Storm 

Point Station (acres) (CFS) 

7 2780 1 1 
8 2780 1 1 
9 2830 1 1 

10 2830 5 3 

In summary, six culverts, two settling basins, and two short 

ditch discharges are associated with the mine/mill access 

road. This represents ten storm water runoff discharge points 

(numbers 1 thru 10). 

3-24



ae s 
RIP-RaP, Sehe Gein 

Sees 2 
Roanwar R SOB : 

2 Cees E 

' Pra View 1] eo. ie 

ee | eed eg 3.0575 (12" 2.438 (8) fis Sh i See 
ie ia tN I Scvcrane [Leoucse Rat 4 Ei a oe pee 1 -———}} —__} He 

See za 2 ||) ar = 4 |e ——EE pee Orie a et GRANOLA MATERIAL, “to (s.ca’) Ditcen Evcevation a es ae 21S % P-200 L enmes Ee ane. x go LPG TIO ATIE TE D7 ITE HY PIRES EYL 

A ae ES Y// he BOG N Mansu Dertn ye O51 (2") Wosucae Sez Gare e lo > x oe af SS rp” vle - ery <'S% P-200 Mf Y LC ENRROVS PERT OS-1.4 LINscid te ene eae vt 1 4.87716) x .210(S0%) s 
i . 

ch 1° Comss AY Couctere Cuss ‘® Coucerte 3 
FINE =MEDIUM SANDS 

Ty Pica Marsh Excavation Section STEEL Cmte 12s. 4.08) ea ee b 
Gxt Fucet Wein To Bour ae 

Daoe Latew NorerAcc Nurs Baceap Were .ost(2) Fuar Ste Watmen, 9 WOOK Bact Hrwek 
Teor View “Te? View 

STEEL CATE 

NORMAL DITCH LOW LN! 

Stoxx DER 
= aN \ ae ee VAR. as Saran Bas ei 1 a 3OGe) MIN, 

4209 f 

Wk Typical Section Serttine Basin 
LGA Clowo af Me. aN 

Ope oe 
Oe? Norma Dire 

oY B FLow Line 3nd) 
me RAP As OieecteD BY THE ENGWESR 

ne 261) Com PACTED 
EARTH 

Ditch Bottom DETAIL reek Z1-dou od = a 
0.0% GRADE ~ = 

I-.6\ (24) CACR. 
APRon ENDWALL 

vari va Real. MEDIUM RANDOM 
RIPRAP REQ'D. 

<7 

411 NORM. sy Ik~Y 

nde Sertiuwe Basin— Dera ane Se Se SeTtiwe Basin Detar EXXON MINERALS COMPANY 
EROSION MAT GR EROSION BALES CRANDON PROJECT 

(WHERE Sean) ™ MINE/MILL ACCESS ROAD 

SPECIAL DITCH * SS ee TYPICAL SECTIONS 
[i feveefeeu | Dien Devans | SPECIAL DETAILS 
[ 2 |e-c-mJste ['mince Bevisions [NONE |" isconsm [“"Roacer | 
|e TUS fe ON eae wee ae) 

EAST a Weasel eteregeee te aes | 
Typical Representation: Refinements (ea ee fe) 
May Be Made During Final Design. FIGURE 12 aaa



The mine/mill railroad spur is described in the Preliminary 
@ Engineering Report by Foth and Van Dyke (1981). This 2.7 mile 

railroad spur is scheduled for construction in Project Year 1 
and 2 with drainage control completed in Year 1. The railroad 
is shown in Figure 13 with arrows indicating the general loca- 
tion of 13 storm water discharge points (numbers 11 through 23). 

The seven railroad culverts associated with the storm water 
discharge points are described below: 

Drainage Design Flow- 

Discharge Culvert Size Area 10-year Storm 

Point Station (inches) (Acres) (cFs)* 

11 501 + 80 24 13 2 
12 501 + 00 24 12 1 
13 502 + 20 24 17 4 
14 509 + 70 30 166 19 
15 511 + 80 96 282 38° 
20 522 + 90 24 : 90 29 
21 533 + 60 24 12 2 

“Discharge point 15 design was based on a 100-year 24-hour storm. 

Discharge points 16-19 represent surface water drainage to 
Swamp Creek from either side of the track at the Swamp Creek 

© bridge. The surface water drainage on the south side of 
Swamp Creek has two settling basins just uphill from the 
bridge. The design of these basins is presented in Figure 14. 
Surface water drainage into the north bank of Swamp Creek is 
from a small watershed and as in the case of the access road 
does not need settling basins. The affected areas are: 

Drainage Design Flow- 
Discharge Area 10-year Storm 

Point Station (acres) (CFS) 

16 517 + 00 1 1 
17 517 + 00 1 1 
18 517 + 60 12 6 
19 517 + 60 1 1 

Surface water runoff discharge points 22 and 23 represent 
drainage away from each side of the track at a point just 
before the railroad spur enters the mine/mill site. In this 

situation the track runs along the spine of a ridge and drain- 

age is from a very short section of track. The affected 

acreage on either side is approximately 1 acre and the 10-year 

flow would be less than 1 CFS. 

The Swamp Creek bridge is designed to handle a 100-year flood 

© flow of 1,010 CFS. 

3-26



i Peowvect LOcATIONS 

sige 

Arh TIE Psy 
Ce Ly ST oy 

CGY EY 
pepe STA. 511¢15) STA. 509¢14) 

Carre SWAMP Cr.€16-19) BS | piel 7 BEGIN PROTEC 

; END PROTECT it —l CT pee M.= 0 38057.708 Liztseles } 
es ee fmeiee) - eee : AL A ee ae “ee a 0057753 (2,286 “4.28 

E.= 694e95.592 @27985.02') ie i r Dp ee STA. 502(13) 
“24 uy We o “3, 27> STA. 501(€12) j 

ee 4 Coe Swim? ceeee ereucr see 
-¢ ™ 

j° eee ea esd : ; 7 oe lee STA.S22(200—1 _ War eae oe wrod i STA. 533(21 iP Tt ae ey A ii. ; 
ip I Pes A ee iS PORN| 
at A | 3 Be Pes. PL aa ly — a 

3 |» eee | = Yop ean 7 ~. es 
z eres. pe 3 ial a , 32 : ; 33 
Sie i ee Mt i : “sta. 539(22,23) 

Aaah 

A. sche oem. = 1.010 KM (1.0m) RB. schte LOem.= 0.322 eM. (0.2 m) 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

re MINE/MILL RAILROAD 

SPUR/SURFACE RUNOFF 

DISCHARGE LOCATIONS 
ee 

ea roe le eel [se 
: io a ee 

Typical Representations: Refinements ane oat te | acu) el 
May Be Made During Final Engineering FIGURE 13 eee



Norman DiTeH Flow UNE 

NokMAL Ditch FLOWLINE 
3am. 

; i dio’) 

aa) Com PActE DS 
— ENRTH . 

=e yj saag ea ae ie see > x f 0.0 Ye aN =] 
— . Lo) Ww rae BEE 

a 0.0% bIGI) uc? : 
SETLUNG BASIN be APRon ENDwau Bea'D. & R23 Me Dum RANDAM 

: Rieke Re a'pd. 
TyPicht SE cTION SeETLMG Basi all L tee 

ee | faa SETLNG BASIN DETALL 
aes | \ R\ 

~B. 3 2! 
a , ° va oN 

Th o ; S 
i Lye X 

i Iie ; i iG R2 ; 
- ' x hn, 2 Pa a a) oy apibietee 

= fess PeAT oR MucK 
9 ] ve) Aree 4 

J 4 5 we. 33 

ey (sao) edie ‘5 . ES St 
fi | A ahs * 

SAND € GRAVEL 

ComPuTeEk RUA LocATIONS 

il ster 

A 
ie SiTY SAND 4 cLAveY SILT 

L] oC] |) pee Ee pt OT Ed Sous LEGEND 
oe ee | 

bt bebe Lf 
Ce qehew 

/ 

ee fe Ee eee [eae] ee ge : = ee : 
Ty qT] | =—==— Se EC | me L ~ eats : [ey te} sel tel icy icf | | SARA VAP y ZAM A; Vy) 

3 ] _ SANA VAL 
wus. BEVELED EDGE H ll | We H | 

g =U s/f" sPiKes 

PROFILE 

TYPichu hr cRrdde Wood Pik ceoOSsiNG SECTION Ah 

pian 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

Mere: AcTukL WIDTH ©F Wood PLANE czeass/NG ™ MINE/MILL RAILROAD SPUR 
soHéMu RE DeTeRmmeD BY THE ENEWEER [Sern | me esos Pea se) SPECIAL DETAILS 

(ee Pee PS 
WS THE FIELD. ee Pc reed 

‘ fe [ ee eee eres. V/s Sie pe [ea 
[eee eal (ieee Oe ea 

Typical Representation: Refinements Jee 

May Be Made During Final Design. P_ Staure 440 |e 
oon tyre



3.7 POTABLE WATER FACILITIES 

© Potable water will be pumped from a new well to be located 
in the southwest area of the mine/mill site. From the supply 
well and pumphouse, underground piping will carry the water 
to the fresh water tank. A separate system of pumps and 
pipelines will distribute the potable water to points of use 
within the mine/mill facilities. It is not anticipated that 
treatment of this water will be required; however, a chlor- 
inator treatment system will be provided and available for 
use 1f necessary. 

A 10-inch diameter well is planned with a 600 gallon per 
minute vertical turbine pumping system located in a small 
pumphouse. The capacity of the fresh water tank is 
50,000 gallons. 

The potable water well and distribution piping will be 
designed in compliance with NR112 and H62, respectively. 
The potable water distribution system and wells will be per- 
iodically inspected for bacteriological quality. 

The potable water system will supply a nominal demand of 
approximately 40 gallons per minute. This is based on 650 
people each with a 35 gallon per day water requirement for a 
total of 15 gallons per minute for sanitary usage plus 
25 gallons per minute total use in the laboratory, shop, and 

© mine. The system is sized to also provide required reagent 
preparation water and pump gland water if it would ever be 
necessary. The operation of the well pump will be controlled 
by level switches in the fresh water tank. 

3.8 DISCHARGE PIPELINE DESIGN 

Excess water (treated mine water and intercepted groundwater) 
will be discharged into Swamp Creek downstream from the 
bridge on County Trunk Highway M about 5 miles west of the 
Project site. There will be approximately 6.1 miles of bur- 
ied 14-inch diameter pipe and a discharge structure at Swamp 
Creek. The routing of the pipeline is shown in Figure 15. 

There will be three pumps available to pump discharge water: 
two 110-hp pumps and one 170-hp pump. During normal opera- 
tion (discharge less than 2,000 gallons per minute), one 
110-hp will be used with the others available as spares. 
When the discharge rate approaches 3,000 gallons per minute, 
all three pumps will be used. 

The water discharge pipeline will be constructed of 14-inch 
diameter, high-density polyethylene (HDPE) pipe that will be 
buried 6 feet below ground and beneath the frost level. 

© GLT182/1 

3-29



, = 5 Lig; seoeeee “CY 
Sac yr ioe | eM 

— STS aT ‘ See top f aX = ‘ SA 

a RO iit Bed” rer KN Wet re Uf joy o WA\. / 

3 / N72 LN if Ye Ll . Ha) y Xe Gra gene * } he ‘ I: Oa 1 A J . n a x t ef ») ee uN =. 

NU KC Uy ox mC s [RP a is we ‘ \e oe Sm — "oy aS 
Sepa a SR? MI BIS CCE a be bay f OS [PA ae ee 
ne OD TT oor ON a UI IS, Oe me ta), re yi eit as oF Va G1 ff KO ° At DY [= _ Jeeta: GAL + Se N DP. LP fe | ple © Fi s) 

. a | z ig Whi a : FE A aaah EN ae " —~ Pf ol te lf x, fi D(A g . Lah J | = 000 

ao fE | : oe QI OP En of Life ay ao ea —) ‘i - ray Lin”, pehe ( oo : © 
nae al Sy fle WC Fp ter A ey | bie ae e, ai, f ag We RE TO Neer 1G. / 

Sh Al. { Za | ae ye fs mec Sy A : \ q fe ath ‘he — ae ~~. ‘ & 
fe NSF, SNe Wa = eS Sae ti, ak a et Sh ea —. (oe é 

. FUL i Le , r ee KJ ! enn ZY at) | \ FAG ROSA ae 

oe We ian te ‘ih of oR, TG he ie a ee, 4 ce g Zp 1) Xo MSs ee am MING 

: NN oat gd Ve i 4 A j pet 1 NK. sf \ i>" the ay? A Ne \ \.. \ en. Ber “. 

“&.S i ocd many AEN If» a mc Mex pe a ai Asta ay o X LE a ey . eed ae \ ‘{ Yo XN x uy 

G | : OL aK ay a Ase. Late Wd LZ ee i). Se poe een RU 

ey oy NSS RAE te tw 4 out MW it oy) Re tee gel + nen 

f SES! ag mem TAS Kher ag v | oh } NX se y #4 Roeie Dane 
; be E Loe ee , ae p\ Ree Ns oes Yh MiP hf IX if SU) Te A eT 

; a Fag (IO Bx, ae Oe eae ‘ f BA A) \ te GFAT IO oe DR sc . 

.- | ow I Sh | Lee iy 77 ah SOE. Wee 
Wee | ‘ Vv fant ys “7 een Le oe ~ ba 9 a a ee 4) 5 ae : ; fs (Ce Pe ql A ~~ 

| PAF Ms. og a cgi a YN TOR Cp gO a... 
a fo NR \ (Ee ‘ Ac. Z 1 ae \ “were “Se ; RFS” Ue J 6 as 

gg yp f i Yet fm > <i" o ( sr srKia ‘ " ‘ a = F fhe Px>~ 36,000 

Ces | . iS ei Ge a ,, Pa ee eaep ea A wef vf) \ Wee Le £5 > Tee ™~ 3) Ay Neu... V4 re lO 7 

a as x = = K o &S } Seeol ar is * s semen ae SS NL iY TAF : i ,, Ah 5 ee : ‘A WY aise x i 
oe we SI 1, ~ ae a) san nec de i ) te RST Re fw ANOS OFS Va a 

Fis i ie en “ae a sate de iS ie A “if aa a ¢ Jf ie hate 1. ree te Ne See i A ie oh AN 2 fy ‘ rl sé 

i ee Cd ee gee | A! ig e loan al’ if) iafelieeetS ee PP WG : 

P+ i ne Le vo 2 torre Pas at ; oN } : te i pe ; 

Po ot ae 2 4 . X x 4 - Ey , ey wwe Cain / i agit) | f 4 cr AS ee 

PSS reg’ So Po KN ye a Ne Sate ob) | ue ae, 
: Gas, ee el YB +a as” y PAS SS VR see 7 fo" XN 

cafe a \/ es A + dj Ke tne ¢ fi} e ¢ Loa * ye 4 a aul re aan Cay =e mM ‘Ss A Dees ee 

ES oe So soe ~t. 2 ¥ Dy ‘ a is fy ph r 7 7 oe ~ - ee 2 es 1 Val Va Wt ASR. a wt 
[~ (4 See at 2 be’ , fey" f... ; “lf i eh go % ; lS Wee BN BOAR 

) . \ * / ; a, g g tn ox i 
(x\e WANA 

" A Df )F a AD | wet sepa (io Oe AW, / Sa pe ear i i h | oh WSK 

m/f (5 ad i mh. JON JBN es iS ail} A \oe 
ee A BLO’ / gy Ah er. CC - i eS \ ee GPA. 

hed A) f\\ (eae on i I Ro! , ‘ Es Z < y f.-! , fi, eva tt a | ae TF MD v ” 
ae ty i ‘db a Nf > / ce Be . : - X . a a me aA CN r x ‘ \ - RY - 

y NY BOY ~~. ¥ , ; Me Le sk! ine 
hegre 1 ve Nh x v 

whe Y 47 } , ~ at i f S b yw f \ y Se, t ww , ei 

aise ya 5 fit x M. he Spa aye : CA a 4 sb ae oh 2 é nee ) {7 ff % Ih { Reed Mee Pa. \a i a 

Ci at 0 nT | at H 
\ ; AQ t : Wivceys \ oer es ( @ i >Q : x ca -, 

cy ‘ af se 
° S Gee 2 ee Hh eet s NG Wd “o> EMS ih, 

fi HB / ; = ie el ? Rea We og 4 Ce x Hy 

1 ey a Yf Mal P | ee ie 2 arr % , of 2 \ an ; ome y * on t Mm 5 i rs Nor % sn000 

ay. op ly}: i ( h \ po a. eee ‘ arf) 4 =F t : i WH 4 4 is \ i rn Se a WO ; . 
iy CF Mi 

’ fe fot ff XS aN Cie -*« POR CRY <u ett 

My OL it eee ee ee gl A Cee NAR _o J EXXON MINERALS COMPANY 
Sy” s \ We INSERT ' : : HY : “ a Le —— CRANDON PROJECT 

Vy’... Lo Lak SB rene bse eee . sy | Pi 2 = me RGE } 

MM fin hy Sy SE eae = ; a ee ry i bee eae ES 9 fet Fi tee ce WATER DISCHA 

| “Gel | \o ‘os Ny ® oy pa of » ys aye AR wf if Ve sy Meceaene) Sma PIPELINE ROUTE 

t MOY ) Pe we Real ee Lf. [PRE yo cf oe 4 : AV FE ug toto  e  e E ee ee 

\; va oa USS x “4 Sh, ou S j Be RN & fp i ‘=: » fi i? “y fa (a= 1 = a semana ee er Ira 

NS Ne ee MES - Ne A ? j se mai a Se 
i ey Wet M i hina \ Fi \: . eon oe . 7 Yip fffir~ APU 

PALS Gl RaW fe eg Mage FN EY ee @ - OTN oY A eT Sle ea 
at Ce LU? PM Le es SN os Wp OTS bE. UAE Ne 
yy One % fal , A \ Pe - 2) 4y AS, ACW ae yay l/ ee a



@ SECTION 4 

Treatment Process Description



Section 4 
© TREATMENT PROCESS DESCRIPTION 

The Crandon Project water treatment system will be designed 
to handle water from three sources. The treatment plant 
will contain three completely independent treatment processes. 

One process train will be devoted to treating a portion of 
the contaminated water pumped from the mine to provide an 
effluent suitable for discharge to Swamp Creek. 

The second process train will be devoted to treating inter- 
cepted groundwater collected in the interceptor system to 
provide an effluent suitable for discharge to Swamp Creek. 

The third process train will treat a combination of conta- 
minated mine water and water from the reclaim pond system. 
This train will be designed to provide a sufficient volume 
of treated water with low concentrations of calcium and sul- 
fate to completely meet the mill's requirement for makeup 

water. 

Figure 16 shows several modes of operation that are possible 
with the proposed water treatment plant design. The normal 
mode of operation is shown as the Base Case. 

© Alternative A depicts a mode of operation whereby process 
water treated by lime/soda softening, reverse osmosis and 

vapor compression evaporation is discharged with treated 
contaminated mine water. This mode allows the discharge of 
accumulated natural gain in precipitation on the tailings 

and reclaim ponds. 

Alternative B shows a mode of operation whereby the mill 
makeup water is a mixture of intercepted groundwater and 
treated reclaim water. This mode of operation demonstrates 
the flexibility that will be designed into the system. 

It is also possible that the intercepted groundwater and 
contaminated mine water will be mixed prior to treatment. 

Figure 17 is a simplified block flow diagram for the base 
case showing the treatment unit operations proposed for the 

Crandon water treatment system. A detailed description of 

individual items of equipment and piping and instrumentation 

diagrams are presented in Section 5. 

4.1 TREATMENT OF CONTAMINATED MINE WATER FOR DISCHARGE 

The management of mine water and sources of water contribu- 

ting to the contaminated mine water were discussed in Sec- 

tion 3. Contaminated mine water will be pumped to the sur- 

© face to the water treatment plant feed tank. The water will 

4-1



PACKAGE 
PLANT 

BY-PASS | Sgpm EFFLUENT 

© INTERCEPTED 350gpm LIME PCPTN, 3.50 gpm DISCHARGE SULFIDE PCPTN DISCHARGE 
GROUND WATER See Tes LAGOON 1 1 9Ogpm 

ag . - a2? 
CONTAMINATED - . LIME PCPTN, 
MINE WATER LOvSapm Se apn SULFIDE PCPTN 

& FILTER 
190gpm 

LIME/SODA 
PROCESS WATER —8/Ogpm_ ¥ 800gpm SOFTENING 780gpm TO MILL 

RO/VCE 

BASE CASE 

BY-PASS 

INTERCEPTED 350gpm pe LIME PCPTN, y 780qpm . 
ROUND WATER SULFIDE PCPTN ° TO MILL SACKA 

& FILTER GE PLANT 
430gpm EFFLUENT 

1 S5qpm 

LIME /SODA 
PROCESS WATER——oL Oem SOFTENING }02Qgem |_| 6Ogpm ON OON” DISCHARGE 

RO/VCE t | 9Ogpm 

mL) 

oo 
CONTAMINATED _1035¢pm SULEIDE POPIN 7 
MINE WATER % FILTER NOTE: TREATMENT OF GROUND 

- WATER NOT REQUIRED 
WHEN USED IN MILL. 

OPERATING ALTERNATIVE A 

BY-PASS 

LIME PCPTN, 

ROU WEE SULFIDE PCPT LS Oapm DISCHARGE 
& FILTER 

| 9Ogpm 

LIME/SODA 
PROCESS WATER 6 | Ogpm SOFTENING oocsett 780apm TO MILL PACKAGE 

RO/VC PLANT 
| Sgpm EFFLUENT 

LIME PCPTN, 

MINE WATER SULFIDE PCPTN}H—"=ae" ae nOoN TOTAL DISCHARGE 
& FILTER | | | 9Ogpm 

OPERATING ALTERNATIVE B 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

WATER MANAGEMENT & TREATMENT 

OPERATING ALTERNATIVES 

(AVERAGE FLOW CONDITIONS) 
© ~"" NONE | ~' WISCONSIN | FOREST 

“DR'SPRINGBORN 8/85 | -_ 
a Oe Celle Lsphe 
a SY ae 7” 

Typical Representations: Refinements| --~ °° a Tae ow 

May Be Made During Final Engineering FIGURE 16 : a _



Sludge Recycle Backwash To Neutralization Reactor 
350 

INTERCEPTED Mine Ground Neutralization Softener Mixed Medie 

GROUND WATER Water Tank Reactor Claritier Filtration 

Sodium 

bE : Sulfide 
. im 

Backwash Sulfate Polymer 

Lim CONTAMINATED Neutralization Softener/ Mixed Media - 

MINE WATER Reactor Filtration 
Claritier 

dae Recycle Backwash 

SLUDGE TO TO NEUTRALIZATION 
TAILINGS POND (Total) REACTORS 

| 610 | Sludge Recycle Backwash 

WATER FROM Neutralization Lime-Soda Mixed Media 
RECLAIM POND Reactor Softener Filtration 

parutes Soda Ash 

Lime 
. 

Ferric Sulfate Polymer | Sulfuric Acid 
Air 

Polymer « Sulfuric Acid 

Lime 

Sulfuric Acid Soda Ash 7) Steam 

Reverse Vapor Brine 
Osmosis Compression SALT CAKE 

Softener 
Reject Tank Evaporator | 1 | short tons per day 

HMP 

Condensate 

Brine 

Condensate 

r 
Reverse Treated/Fresh | Discharge 

Osmosis Permeate ~"| Water Tank | Lagoon | 

780 a — EXXON MINERALS COMPANY - 
CRANDON PROJECT 

| WATER TREATMENT SYSTEM 
RECYCLE DISCHARGE TO 

HMP — SODIUM HEXAMETAPHOSPHATE TO MILL SWAMP CREEK BLOCK FLOW DIAGRAM SODIUM HE XAME | | | (AVERAGE FLOW CONDITIONS) 
Package PENS NONE [PAT WISCONSIN 8" EQREST 
Plant DRAWN BY Date CHECKED BY poe 

cpm | ANTICIPATED FLOW RATE Etituent DR sprincBorN |ivea | 
— pase ee a 

Typical Representations Refinements [omwscno  Usmeer REVS HO 
May Be Made During Final Engineering FIGURE 17 o | 2



be pumped from the feed tank to the treatment plant where 

the flow will split between the Mine Water Treatment System 
© and the Recycle Water Treatment System. Approximately 82 per- 

cent of the contaminated mine water will be treated for dis- 
charge and the remainder will be treated for mill recycle 
use along with water from the reclaim ponds. 

The volume of water routed to the Recycle Water Treatment 
System will be that volume of water required to supply all 
mill makeup water, effectively eliminating fresh water use 
other than for potable water use. The only water which will 
be treated in the Contaminated Mine Water Treatment System 
will be that excess volume of water which must be discharged 
from the Crandon Project to maintain a water balance within 
the overall mine/mill water system. 

The process for treating contaminated mine water for dis- 
charge will consist of lime and sodium sulfide precipita- 
tion, filtration and pH adjustment. The unit processes that 
will be used to make up this process are described in the 
following paragraphs. 

MIXING, NEUTRALIZATION, AERATION 

The first step in the treatment process will be to mix re- 
cycle sludge with lime in a flash mix reactor. The resi- 
dence time in the flash mix reactor will be 2 minutes. The 

© contact between recycle sludge and lime will allow for sludge 
particle growth, will enhance the sludge settling rate in 
the subsequent reactor/clarifier, and will cause the final 

| settled sludge to be more dense. 

The contents of the flash mix reactor will overflow to the 
neutralization reactor where influent contaminated mine water 
will be introduced. The pH of the influent stream will rise 
to about 10.5 as a result of being mixed with the lime/sludge 
slurry. This will begin the process of precipitating soluble 
metals as metal hydroxides. Ferric sulfate will be added to 
the reactor if needed as a coagulant. Additionally, acti- 
vated carbon will be added to the flash mix reactor if needed 
for organics removal. Compressed air will be introduced 
through a diffuser at the bottom of the reactor to ensure 
that any ferrous iron will be oxidized to ferric iron. The 
tank contents will be mixed with a top-mounted propeller 

mixer. 

LIME/SULFIDE PRECIPITATION AND CLARIFICATION 

The purpose of this process will be to settle out solids 
contained in the water pumped from the mine and remove solu- 
ble metals through precipitation as metal hydroxides and 

metal sulfides. A solids recycle system will be used, based 

@ on gypsum scale aversion, enhanced sludge thickening 

4-4



properties, and reported improvements in metals removal by 
© Operating facilities. 

In the lime precipitation process, slaked lime [Ca(OH),] 
added to the water in the neutralization reactor will preciy 
pitate metals as metal hydroxides. For a typical metal (M* ) 
the following reaction will occur: 

Ca(OH), + M2* + Ca2~ + M(OH),+ 

Effluent from the neutralization reactor (at pH = 10.5) will 
flow by gravity to the centerwell of a solids contact type 
reactor clarifier with a design overflow rate of 1 gpm/ft?. 
Polymer solution will be added to the flocculating centerwell 
of the clarifier by ratio flow control to promote the growth 
of settleable floc in the clarifier. Polymer dosage will | 
normally be in the range of less than 1 mg/L to 2 mg/L. 

A solution of sodium sulfide will also be added to the floc- 
culating centerwell of the clarifier. Metal sulfides are 
typically less soluble than metal hydroxides. The addition 
of sodium sulfide to the clarifier centerwell will precipi- 
tate additional metals which will still be ina soluble state 
after equilibration with lime in the neutralization reactor. 
For a typical metal (M?+) the following reaction will occur: 

@ Na,5 + M27 > 2Na’ + MS+ 

Metal hydroxide and metal sulfide sludge generated in the 
treatment process will settle to the bottom of the clarifier 
where the clarifier mechanism will sweep it into a sludge 
hopper at the center of the clarifier. Settled sludge will 
be pumped from the clarifier and will be split into two 
streams. Approximately 85 percent of the settled sludge 
will be returned to the flash mix reactor upstream from the 
neutralization reactor. The remaining 15 percent of the 
sludge will be pumped to the tailing thickener sump, from 
which it will be pumped to the tailings pond for disposal. 

MIXED MEDIA FILTRATION 

Effluent from the lime precipitation reactor clarifier will 
overflow by gravity to a pH adjustment tank and, from there, 
will flow to four parallel mixed media gravity filters with 
a design surface loading rate of 3.5 gpm/ft?. The pH of the 
water will, if necessary, be reduced in the pH adjustment 
tank upstream from the filters. The mixed media filters 
will remove residual solids (primarily metal hydroxides) 
which overflow the clarifier in the lime/sulfide precipita- 
tion system. 

The capability of adding acid to lower pH prior to filtration 
© is in the design as a means of minimizing scaling of the 

4—-5



filter media. However, this capability will be used only if 
© absolutely necessary and then only as long as it does not 

interfere with producing a satisfactory effluent. 

The filters will consist of a dual media bed of 18 inches of 
anthracite and 21 inches of silica sand to filter out any 
particulate matter in the water. The filters will be back- 
washed with effluent from the filters. Backwash will be 
initiated by high water level in the filters, filter through- 
put, or by timed cycle. Solids backwashed from the filters 
will be routed back through the neutralization reactor for 
recycle through the lime precipitation process. 

NEUTRALIZATION 

The pH of effluent from the filters will be adjusted with 
H SO, to reduce the pH to within WPDES permit limits. Ef- 
ftuent from the filters will flow by gravity into a sump 
arrangement which will include neutralization tanks with 
mixing compartments and filter clearwells with filter back- 
wash compartments (to provide a source for filter backwash 
water). This process will provide final effluent neutrali- 
zation prior to discharge to the Excess Water Discharge 
Lagoon System. Effluent from the neutralization tank will 
be continuously monitored for pH, specific conductance, and 
turbidity. Alarms for off-specification conditions will 

© alert operators of any process upsets. 

Effluent from the Excess Water Discharge Lagoon System will 
be pumped to Swamp Creek via the excess discharge water pipe- 
line. The final effluent will be continuously monitored for 
pH, specific conductance, and turbidity. Alarms for off- 
specification conditions will alert operators of any process 

upsets. 

The proposed treatment system will be similar to the "model" 
(BATEA) system used by EPA to develop NSPS limitations for 
copper, lead, and zinc mines. The system will differ from 
the "model" in three significant respects. 

1. The NSPS "model" system does not use ferric sulfate for 
promotion of the floc formation or sodium sulfide for 
removal of trace concentrations of metals. The proposed 
Crandon Project treatment process, through use of these 
two additional chemicals, will achieve better removal 
of metals than the NSPS "model" system. | 

2. The NSPS "model" system does not contain a filtration 
process after lime precipitation and clarification. 
The filters proposed for the Crandon Project treatment 
system will remove virtually all metal hydroxide/sulfide 
precipitates in the overflow from the lime precipitation 

4-6



clarifier, thereby achieving better effluent quality 
© than required by NSPS. 

3. NSPS allows treatment and discharge of all water pumped 
from the mine. The proposed Crandon Project water man- 
agement plan allows for the use of roughly one-fifth of 
the water pumped from the mine as mill makeup water. | 
The proposed Crandon Project system, therefore, will 
result in a lower discharge volume than allowed by NSPS. 

OIL REMOVAL 

It is anticipated by Exxon that no more than 20 ppm of oil 
will be present in the contaminated mine water. The equip- 
ment manufactures have indicated that the treatment plant 
will effectively remove this quantity of oil through mechan- 
isms of precipitation, adsorption and filtration. There is 
the option of retrofitting an oil skimmer or oil/water separ- 
ator in the mine if necessary. This option was mentioned in 
the Phase III Water Management Study (CH2M HILL, 1982). 
There is also the capability of adding activated carbon in 
the flash mix reactor which would aid in oil removal. 

4,2 TREATMENT OF INTERCEPTED GROUNDWATER FOR DISCHARGE 

Groundwater collected in the interceptor system is desig- 
nated as "Intercepted Groundwater," and will be similar in 

©} quality to the groundwater in the aquifer above the orebody. 
Water pumped from the groundwater interceptor system will be 
routed to a surge tank, monitored, and normally discharged. 
If treatment is necessary it will be pumped through the Inter- 
cepted Groundwater Treatment System. This system will be 
identical to the contaminated mine water treatment system, 
but will be sized smaller because of the lower projections 
of flow rates for this stream. 

4,3 TREATMENT OF PROCESS WATER AND MINE WATER FOR RECYCLE 

The management of process water in the mine/mill water cir- 
cuit and of mine water were discussed in Section 3. 

As shown in Figure 2, all process water from the mill even- 
tually passes through the reclaim pond prior to being 
recycled to the mill. Most of the reclaim ponds' overflow 
is recycled directly, without treatment. A portion is 

blended with contaminated mine water, as discussed earlier, 

and then routed through the Recycle Water Treatment System. 
Effluent from the system is recycled to the mill as fresh 

water makeup. 

Water will be pumped from the reclaim ponds to the Reclaim 

Water Tank at the mill. Approximately 82 percent of the 

© effluent from the reclaim ponds will be recycled directly to 

4—7



the mill processes. Approximately 18 percent of the effluent 
© from the reclaim ponds will be routed through the Recycle 

Water Treatment System where it will be blended with approxi- 
mately 18 percent of the contaminated mine water stream. 
The combined blend of waters will be treated for removal of 
dissolved salts, primarily gypsum (CaS0,). As mentioned 
earlier, the volume of water routed to fhis treatment system 

will be sufficient to control scaling in the mill process 
water circuit. 

The unit processes to be used in the Recycle Water Treatment 
System are described in the following paragraphs. 

MIXING, NEUTRALIZATION, AERATION 

This process will provide for mixing of recycled sludge with 
Milk-of-lime, pH adjustment, oxidation of ferrous iron, and 
adjustment of the pH of influent water to approximately 10.5. 
The design and operation of this process will be identical 
to that described earlier for the same operation in the Con- 
taminated Mine Water Treatment System. 

LIME/SODA SOFTENING 

The purpose of this process will be to remove solids from 
the water routed to this system from the mine, remove soluble 
metals as metal hydroxides, and remove calcium through pre- 

© cipitation as CacO,. (Calcium removal will be important to 
downstream processes because it will mitigate Caso, scaling 
potential in the reverse osmosis system). A solids recycle 
system will be used, similar to that described for the Contam- 

inated Minewater Treatment System. 

In the lime/soda softening process, sufficient lime will be 
added at the neutralization reactor to raise the reaction pH 

to 10.5. Metal hydroxides will precipitate in the same reac- 

tions described earlier. In addition, soda ash will be added 

to the system to precipitate calcium: 

Na,CO, + Ca?” + CaCo,+ + 2Na” 

Effluent from the neutralization reactor will flow by gravity 

to the centerwell of a solids contact type reactor clarifier 

with a design overflow rate of 1 gpm/ft?. Polymer solution 

and soda-ash solution will be added to the flocculating cen- 

terwell of the clarifier by ratio flow control. One to 

2 mg/L polymer will normally be added. The amount of soda- 

ash solution to be added will be operator controlled to opti- 

mize the removal of calcium from the influent water. 

Metal hydroxide and calcium carbonate sludge generated in 

the process will settle to the bottom of the clarifier where 

© the clarifier mechanism will sweep it to a sludge well at 

4-8



the center of the clarifier. Settled sludge will be pumped 
© from the clarifier and will be split into two streams. Appro- 

ximately 85 percent of the settled sludge will be recycled 
and 15 percent will be pumped to the tailings thickener under- 
flow sump for disposal in the tailings pond. 

MIXED MEDIA FILTRATION 

Effluent from the lime/soda precipitation reactor clarifier 
will flow by gravity to a splitter structure and will flow 
by gravity to three parallel mixed media gravity filters 
with a design surface loading rate of 3.5 gpm/ft?. The pH 
of the water will be adjusted in the splitter structure with 
H,S0, to avoid calcium carbonate deposition on the filter 
média. This process will remove residual solids (primarily 
metal hydroxides and calcium carbonate) which overflow the 
clarifier in the lime/soda softening system. (Solids re- 
moval will also be an important pretreatment step to miti- 
gate fouling problems in the downstream reverse osmosis sys- 
tem.) 

The design and operation of this process will be identical 
to that described earlier for the same operation in the Con- 
taminated Mine Water Treatment System. 

NEUTRALIZATION 

© Effluent from the filters will flow by gravity into a sump 
arrangement which will include neutralization tanks with 
mixing compartments and filter clearwells with filter back- 
wash compartments (to provide a source for filter backwash 
water). 

The design and operation of this neutralization process will 
be identical to that described earlier for the same opera- 
tion in the Contaminated Mine Water Treatment System, except 
that effluent from the neutralization system will be pumped 
to the reverse osmosis (RO) system rather than to discharge. 

The contents of the neutralization tank will be continuously 
monitored for pH, specific conductance, and turbidity. 
Alarms will be provided to alert operators of off-specifi- 
cation conditions which could affect the operation of down- 
stream unit operations. 

REVERSE OSMOSIS (RO) 

The purpose of this process will be to recover water with 
low concentrations of dissolved solids for recycle to the 
mill. The dissolved solids present in the influent to the 
process (primarily sodium sulfate) will be concentrated in 
the brine stream which will be routed to the vapor 

4-9



compression evaporator. A list of operating RO water treat- 
© ment plants is presented in Appendix G. 

In the reverse osmosis (RO) system, the feed water will be 
pumped at high pressure through a series of semi-permeable 
membranes. The pressure will force water through the mem- 
branes. Most soluble substances will be "rejected" by (1.e., 
will not pass through) the membranes and will be concentrated 
in a brine stream from the RO system. The water that passes 
through the RO membranes will account for about 80 percent 
of the total treated water recycled to the mill. 

Water from the post-filter neutralization tank will be pumped 
by low-pressure feed pumps and booster pumps (in series) 
through cartridge filters upstream from the RO modules. 
Sodium hexametaphosphate (SHMP) will be injected into the RO 
feed lines, paced (adjusted in proportion to) by the RO influ- 
ent flow rate. SHMP will be added to mitigate scaling in - 
the RO membranes. The pH of the RO influent water will be 
controlled via H,SO, injection, with acid addition rate paced 
by an in-line pH element and controller. 

To protect the RO system, the specific conductance, tempera- 
ture, and turbidity of the feedwater, will be monitored. 
High conductivity will be alarmed. High turbidity in the 
feedwater will shut off flow to the system. 

© The rate of product water (i.e., permeate) recovery will be 
controlled by the ratio of the reject (brine) and feedwater 
flow rates. Conductivity of the reject stream will be con- 
tinuously monitored and high conductivity will be alarmed. 

RO membranes could be fouled if the concentration of scale 
forming compounds in the brine stream exceed their solubil- 
ity. Care will be exercised to ensure that the concentra- 
tions of CaSO,, Caco, BaSO,, and similar scale forming com- 

| pounds do not exceed~their solubility. (This points to the 
importance of the lime/soda softening process as a pretreat- 
ment step ahead of the RO.) The conductivity alarms provided 
in the RO reject stream will alert operators of impending 

problems. 

RO membranes will be protected from fouling with suspended 
solids by the upstream mixed media filters. The membranes 
will be protected from iron fouling because iron will be 
oxidized in the neutralization reactor and will be removed 
as iron hydroxide in the lime/soda softeners. 

Even with optimum operation and control of the RO process, 
some long-term fouling of the membranes can normally be ex- 
pected, requiring occasional cleaning of the membranes. For 
the anticipated water quality at Crandon, three cleaning 

@ solutions are likely to be used: 

4-10



Solution 1 

© Ouantity per 100 Gallons 
Ingredients of Cleaning Solution 

Citric Acid 17.0 pounds 

Liquid non-ionic Detergent 
Concentrate (Triton X-100, 
Tergitol 8, etc.) 0.45 quarts 

RO Product water 100 gallons 

Adjust to pH 4.0 with ammonium hydroxide (NH ,OH) 

Solution 2 

Quantity per 100 Gallons 
Ingredients of Cleaning Solution 

Sodium Tripolyphosphate 17.0 pounds 

| Sodium EDTA 
(Verseme or equal) 7.0 pounds 

Liquid non-ionic Detergent 
Concentrate (Triton X-100, 

© Tergitol 8, etc.) 0.43 quarts 

RO Product water 100 gallons 

Adjust to pH 7.5 with sulfuric acid (H,SO,) 

Solution 3 

Quantity per 100 Gallons 
Ingredients of Cleaning Solution 

Liquid non-ionic Detergent 
Concentrate (Triton X-100, 
Tergitol 8, etc.) 0.43 quarts 

Sodium Perborate 4,15 pounds 

Adjust to pH 8.0 with sulfuric acid (HSO,) 

4—11



For the Crandon Project, it is anticipated that these three 
solutions will be used on a rotating basis and that the RO 

© membranes will be routinely cleaned about once per month. 
Approximately 1,000 gallons of cleaning solution (total) 
will be required each month. The solutions are made of pri- 
marily biodegradable ingredients. Spent cleaning solution 
will be contained and then pumped into the tailings disposal 
system. Shock chlorination for membrane sterilization may 
also be necessary from time to time. Spent chlorine solution 
would also be pumped to the tailings disposal system. 

VAPOR COMPRESSION EVAPORATOR (VCE) 

The brine stream from the RO system will be collected in the 
RO reject tank. This tank will provide surge capacity and 
will decouple the RO system from the evaporator system. 
Brine will be pumped from the RO reject tank into the vapor 
compression evaporator through heat exchangers designed to 
recover heat from the evaporator product water. 

The VCE will concentrate dissolved solids in the reverse 
osmosis brine to near the limit imposed by readily soluble 
salts (primarily Na,SO,) while crystallizing out readily 
insoluble calcium salt (CaSO,). The clean water condensate 
stream (approximately 95 percent of the feed brine volume) 
will be recycled to the mill. The concentrated brine stream 
will be routed on to the brine softening system. 

@ In the vapor compression evaporator, clean condensate will 
be produced in a vertical tube falling-film-type evaporator. 
Fuel economy will be achieved by using compressed evaporator 
product steam to vaporize evaporator contents. Other types 

of evaporators are available on the market, but a VCE was 
selected as most appropriate for the Crandon Project. 

The VCE system will be purchased as a turnkey process from 
one of several vendors who market this type of equipment. 
Depending on the vendor selected, the configuration of the 

equipment and system controls may be slightly different. 
All controls within the VCE unit operation will be the respon- 
sibility of the VCE supplier. A list of operating VCE water 
treatment plants is presented in Appendix G. 

LIME/SODA SOFTENING OF VCE BRINE 

Concentrated brine (at approximately 20 percent solids) from 
the VCE will be pumped to a solids-contact-type reactor clari- 
fier. In the centerwell of the clarifier, lime will be added 
via pH control and soda-ash solution and polymer will be 
added via flow pacing. 

This process will be included in the treatment process to 
@ precipitate gypsum, metal hydroxides, and calcium carbonate 

4-12



from the VCE brine to produce .a_relatively pure solution of 
6 sodium sulfate. 

The design and operation of this softening process is similar 
to that described earlier for the lime/soda softener used to 
treat the main influent flow stream. 

Sludge produced in the softener will be pumped to the tail- 
ings thickener underflow sump for disposal in the tailings 

pond. 

CRYSTALLIZING EVAPORATOR 

This final process will concentrate residual brine to a high 
purity solidified form of sodium sulfate, which may poten- 
tially be a saleable byproduct (salt cake), and to produce 
clean water condensate for recycle to the mill. 

The overflow from the brine lime/soda softener will be pumped 
to a crystallizing evaporator. The crystallizing evaporator 
will be a forced-circulation vertical tube evaporator. VCE 
brine will be further evaporated to produce a 55-percent 
solids slurry consisting primarily of anhydrous sodium sul- 
fate (Na.,SO ) and sodium thiosulfate (Na,S,0,). A boiler 
will be Gsed as the heat source for evaporation. 

Clean condensate from the crystallizer will be recycled to 

© the mill. 

The brine slurry from the crystallizer will be dewatered in 
a screen bowl centrifuge to a concentration of about 80 to 

95 percent solids. A small washwater stream will be injected 
in the centrifuge to solubilize chlorides present in the 
final brine product. This chloride-bearing wastewater stream 
will be pumped to the tailings thickener underflow sump along 
with other sludges produced at the treatment plant. Upon 
cooling, any water remaining in the cake will combine with 
anhydrous sodium sulfate to form sodium sulfate decahydrate. 
The resulting product will have no free water. 

Solidified brine will be disposed of in an isolated area of 
tailings pond Tl while marketability of the material is being 
determined. 

As with the VCE, the crystallizer will be purchased as a 
turnkey system. Crystallizer controls will be provided by 
the supplier. 

EFFLUENT 

Effluent from the Recycle Water Treatment System will be 

routed to the treated/fresh water tank, and from there will 

© be pumped to the mill for use in locations which require 

4-13



high purity water. This stream will normally represent the 
@ only freshwater makeup to the mill. 

4.4 TREATMENT OF SANITARY WASTEWATER FOR DISCHARGE 

The sanitary wastewater collected from the mine/mill complex 
will be treated by an extended aeration activated sludge 
system. Extended aeration is a well established technology 
which is widely used for treatment of sanitary wastewater. 
The process uses biological matter (bacteria) suspended in 
water to degrade the organic wastes. The extended aeration 
system for this application will include a bar screen, grit 
chamber, flow equalization tank, aeration tank, final clari- 
fier, chlorine contact tank, and sludge storage tank. The 
flow diagram for this system is presented in Figure 18. 

The sanitary wastewater will pass through a small grit cham- 
ber and bar screen into a flow equalization chamber. Waste- 
water will then flow by means of an air lift system to the 
aeration chamber to be aerated/digested for a period of 30 
to 40 hours. Effluent from the aeration chamber will over- 
flow to the clarifier to settle out the biomass. Settled 
sludge in the clarifier will be pumped back to the aeration 
chamber or wasted to a sludge holding tank. Effluent from 
the clarifier will flow by gravity to a chlorine contact 

chamber for disinfection prior to discharge. Sludge will be 

disposed offsite by contract hauler. 

@ A detailed description of the sanitary treatment facilities 

is presented in "Facilities Plan for the Exxon Minerals Com- 

pany Mine/Mill Complex Sanitary Wastewater, Crandon, Wiscon- 

sin" (CH2M HILL, 1985). 

4.5 EFFLUENT MONITORING 

Automatic composite samplers will collect flow proportional 

samples of intercepted groundwater, contaminated mine water, 

and reclaim pond water. Samples collected at these locations 

will be used to monitor the quality of influent to each of 

the three water treatment systems. 

Effluent from the contaminated mine water and intercepted 

groundwater treatment systems will be pumped to the Excess 

Discharge Lagoon System, consisting of two lagoons operated 

in series. In the event of treatment system upset in one or 

both treatment trains, the lagoon system will be designed 

with the flexibility to: 

O Isolate off-specification effluent in the first- 

stage lagoon for reprocessing through the treatment 

process via the treatment plant feed tank or the 

reclaim pond. 

4-14



| 

BAR FLOW EXTENDED FINAL CHLORINE 

SANITARY WASTE SCREEN EQUALLING AERATION CLARIFIER CONTACT DISCHARGE TO 
TANK TANK CHAMBER SURFACE WATER 

SLUDGE 

SOLIDS TO TRUCK STORAGE 
DISPOSAL TANK SOLIDS RECYCLE 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

FLOW DIAGRAM FOR SANITARY 

WASTEWATER TREATMENT 

SRSPRINGRORNYZyag "CT 

Typical Representations: Refinements 
May Be Made During Final Engineering FIGURE 18 |



O Bypass the clean effluent from either or both 
© treatment systems to the second-stage lagoon for 

discharge, while recycling off-specification 
effluent from the first-stage lagoon. 

Flow proportional composite samplers will also be installed 
to collect effluent samples from each of the three treatment 
systems on a daily basis. A final sampler will be installed 
at the outlet from the Excess Water Discharge Lagoons to 
measure effluent quality immediately before it is discharged 
to Swamp Creek. Effluent samples will be collected daily | 
and analyzed for all parameters required by the WPDES permit. 
Additionally, 8-hour composite samples will be taken and 
analyzed for critical elements as specified in the WPDES 

| permit. 

Effluent from each of the three systems and the lagoon will 
also be analyzed continuously for pH, specific conductance, 
and turbidity to alert operators of any short-term fluctua- 
tions in effluent guality. 

A composite sampler will also be installed at the discharge 
point of the sanitary wastewater package treatment plant. 
Samples will be collected daily and analyzed for residual 
chlorine and other parameters specified in the WPDES permit. 

Uncontaminated runoff collected in the runoff sedimentation 
© basins will be manually sampled and water will be chemically 

analyzed for alkalinity, hardness, oil and grease, sulfate, 
total dissolved solids, and total suspended solids. Field 
measurements will also be taken for pH, specific conductance, 
stream discharge and velocity, temperature, and water level. 

At the outfall to Swamp Creek, combined effluent from the 
water treatment systems and the sanitary wastewater treatment 
system will be continuously monitored for dissolved oxygen, 
flow rate, pH, turbidity, and specific conductance. 

Water samples from Swamp Creek will be collected regularly 
and tested to determine the in-stream concentration of a 
wide range of compounds as required by the mine permit. 
Chemical analysis will be conducted for aluminum, arsenic, 

barium, biological oxygen demand (BOD), cadmium, chromium 
(+3 and +6), copper, cyanide, fluoride, hardness, iron, lead, 

manganese, mercury, selenium, silver, sodium, sulfate, total 

alkalinity, total dissolved solids, total organic carbon, 
total sulfur, total suspended solids, and zinc. Field mea- 
surement will be conducted for dissolved oxygen, pH, speci- 
fic conductance, stream discharge and velocity, temperature, 
and water levels. These samples will be collected quarterly 
at a point upstream from the outfall and monthly at both a 

4-16



point within the mixing zone in the creek and a point well 
© downstream. 

In addition to the stream water sampling program, duplicate 
sediment samples will be collected annually upstream fron, 
downstream from, and within the mixing zone and will be chem- 
ically analyzed for aluminum, arsenic, cadmium, chromium 
(total), copper, iron, lead, manganese, mercury, seleniun, 

Silver, sulfate, sulfur (total), and zinc. 

The sample points, frequency of sampling and the analyses to 
be performed on the samples are described in detail in the 
Monitoring and Quality Assurance Plan (MQAP) which was 
submitted as part of Mining Permit application. In the 
event that the monitoring requirements as described in the 
MQAP and/or the WPDES permit differ from those described 
above, the former (MQAP and/or WPDES permit) will govern. 

GLT182/4 

4-17



@ SECTION 5 

Design of Treatment System



Section 5 
© DESIGN OF TREATMENT SYSTEM 

5.1 DESIGN BASIS 

As described in earlier sections of this report, the selec- 

tion and preliminary design of the water treatment system 
for the Crandon Project is based on several years of study 
by Exxon and CH2M HILL and is further supported by work com- 
pleted by a number of other consultants working under Exxon's 
direction. 

Based on mine water inflow studies, overall water balances 
prepared for the Crandon Project and computer modelling runs 
completed to assess water chemistry in the water circuits, 
estimated flowrates of waters to be routed to the Crandon 
water treatment system were developed. 

Estimated flows of water to be pumped from the mine are as 
follows: 

Maximum 
Average Predicted 

Mine Water Source Flowrate (gpm) Flowrate (gpm) 

Contaminated Mine Water 1,035 1,265 
© Intercepted Groundwater 350 850 

Computer model predictions were used to estimate the volume 
of reclaim pond effluent which must be treated to mitigate 
scaling potential in the mill water circuit. These predic- 
tions were also compared to the minimum volume of high qual- 
ity recycle water required to fulfill mill operating require- 
ments. These dual operating requirements led to selection 
of the following average estimated flowrates of reclaim pond 
effluent to the Recycle Water Treatment System: 

Reclaim Water to Treatment 
season gpm 

Winter 610. 
Summer 810 

“This approximate summertime blowdown rate could be 
reduced if scale inhibitor addition can effectively 
mitigate scaling in the mill water circuit. 

To maintain an overall, long-term, water balance in the mill 

water circuit, 190 gallons per minute of contaminated mine 

water must be added to the Recycle Water Treatment System. 
Predicted average total feed rates to the system in winter 

5-1



and summer, therefore, are 800 gallons per minute and 
© 1,000 gallons per minute, respectively. 

CH2M HILL and Exxon jointly agreed that each of the three 
water treatment systems should be sized and designed with 
Capacities higher than the predicted flowrates. Twenty per- . 
cent excess capacity over the predicted flowrate was selected 
for each of the three systems. This excess capacity, built 
into the design basis of the plant, is provided to allow 
for: 

O Downtime for equipment maintenance and repairs. 

O Potential periods of excess precipitation. 

O Allowance for estimating flowrates. 

The design capacity and sizing safety factors for each of 
the three treatment systems are summarized in Table 5-1. 

5.2 PIPING AND INSTRUMENT DIAGRAMS 

Preliminary piping and instrument diagrams (P&ID's) are shown 
in Figures 19 through 27 (Drawings 051-7-004 through -012). 
These drawings illustrate all unit processes, major process 
equipment, process piping and control valves, basic instru- 
mentation and controls, certain block valves important to — 

© process understanding, sampling locations and both water and 
material balances (average wintertime operating conditions 
are shown on the water and material balances). Potential 
future equipment is shown in dotted line (see Section 5.11). 
See Section 4.0 for process descriptions. 

5.3 EQUIPMENT SIZING CALCULATIONS 

This section describes the rationale used to size the major 
items of equipment in the proposed Crandon Project water 

treatment system. 

As shown in Figure 17 (Section 4), the anticipated flow rate 
of contaminated mine water which will be treated for dis- 
charge is 845 gallons per minute. The anticipated flow rate 

of water to be treated for recycle (a blend of contaminated 

mine water and reclaim pond water) is 800 gallons per minute, 

based on winter operating conditions. The anticipated flow 

rate of intercepted groundwater to be treated for discharge 

is 350 gallons per minute. These three streams are the influ- 

ent streams shown in Figures 19 and 27 (Drawings 051-7-P-005 

and 012). 

The water and material balances shown on the P&ID's corre- 

spond with the flow rates described above and the influent 

@ water qualities summarized in Section 6. 

5-2



Table 5-1 

DESIGN CAPACITIES FOR TREATMENT SYSTEMS 

| Projected Influent Flow Rate (gpm)* 

Maximum 

Mine Operating Predicted Design Design 

Development Base Alternatives Flow Capacity Contingency 

Treatment System Period Case A B (gpm) (gpm) (percent) 

d h 
1. Contaminated Mine Water 150 845 1,035 1,035 1,265 1,550 22 

Treatment System 

e d 
2. Intercepted Groundwater 0 350 160 850 1,000 20 

Treatment System 

3. Recycle Water Treatment System 

f 
- Softening and Filtration 0 800 610 610 1,000 1,200 20 

- Reverse Osmosis 0 785 590 590 785/990" 940/1,190° 20 

- VCE/Crystallizer 0 160 120 120 200 240 20 

“Base case and operating alternatives are based on an average mine inflow of 1,270 gpm. 

pore Figure 9 for description of alternatives. 

fonth 30 of construction (maximum flow during development). 

qhereent contingency over largest anticipated flow. . 

Flow at maximum mine inflow of 2,000 gpm. 
e 
intercepted groundwater used in mill; does not require treatment. 

Flows based on summertime flowrates. 

Winter /sunmer RO capacities. 

Design capacity is based on treating all contaminated mine water in this system. 

GLT183/3



INSTRUMENT IDENTIFICATION 
TAG NUMBERS SOLENOID 

a NOTE: 
FIRST LETTER(S) ——r CENTRIFUGAL (ORY PIT) PUMP 1x AS ADJUSTABLE SPEED 

SUCCEEDING LETTERS + PNEUMATIC 

THE TOTAL NUMBER OF UNITS PER SET Cr CENTRIFUGAL (HET PIT) PUMP 
(Y VARIES FROM | TO A) 

THE TOTAL NUMBER OF SETS OF UNITS 

we VARIES FROM | TO B) 
(Ve xx 

CHEMICAL FEED PUMP wordae a 
SET NUMBER (USED WHEN THERE ARE MULTIPLE 
SETS OF UNITS WITH THE SAME W-X-Y COMPRESSOR (CENTRIFUGAL) 
DESIGNATIONS) 

UNIT NUMBER (USED WHEN THERE ARE MULTIPLE INJECTOR YMBOLS 
UNITS WITH THE SAME W-X DESIGNATIONS) 

OOP NUMBER XX 

UNIT PROCESS NUMBER GEAR PUMP OR BLOWER (POSITIVE DISPLACEMENT) <_<) 

NNN = SOURCE SHEET NO. 
x MMM = DESTINATION SHEET NO. 

PROGRESSING CAVITY PUMP sid > 

INSTRUMENT SOCIETY OF AMERICA TABLE 
INTERFACE TO OR FROM 

FIRST LETTER(S) SUCCEEDING LETTERS cnorEae EXTERNAL TO 

PROCESS OR READOUT OR ww 
LETTER) INITIATING VARIABLE PASSIVE FUNCTION OUTPUT FUNCTION 

PASSES SL Ler Reena ane 
| 8 [ourwer rie [users cworcect) USERS cNOICE(T) USERS cHOICEC®)| 

OC ICOMMERVID oa sori WoO ROOM a anneT | VALVE SYMBOLS 
|b Joensity (s.6. LRECREAT AL |e cibeene cel st PORE Tc. aS Renee NY HF ooaATE & PRESSURE RELIEF 
PSSA PARE) coe Ek orton eA EET fe k 

Ea Rnnnip wen hipaa Maen ofr Pd KNIFE GaTE 4 AIR AND/OR VACUUM RELEASE 
PgR ee ers ee ie P| ue 6 —ite— BUTTERFLY REGULATED SIDE cM) ts or aR oo fin IGE ea ING DESIGNA 

en ae | (apparent et GLOBE AE cece CONTROL PIPING DESIGNATION 
5: ameg sane ar. ee ORANG saa No EON 07,1 eR — 
Px True on sence Poros | J me VET ORL Tae’ SHOR. FoR 0 Lo alse 
15: UE eee ee ere ae CRIT en eee fee ‘ page cores PIPING MATERIAL pet —«VEE-BALL VALVE TYPES, APPROPRIATE ie 
[ig lg rig ueee scleral OR we Ta|iniar s~  Slpepio ial VALVE SYMBOL SHOWN. 
|» users cnorcecry [users cnorcecry users cnorcect) [users cwoicect)| He PLus ARROWS INDICATE FLOW PATTERN 8-WW-709000-A 
fe Gal NSERD eat ee) eel eee farm ey a SEAT FORT INDICATED FLOW PATTEEN. OY oan Fw 
je —ffacssat con acu | faut TESPICOMECTIONE O20 .o =o ee eg =k ECCENTRIC PLUG LOW PATTERN. FACILITY NATOR LINE NUMBER 

QUANTITY OR EVENT(t HNiemdipeesctrst oS aps entorl -_ Sneataey = SLICE GATE FG irae cup OPT isto e eNom Hie CUartnsen 
|_s_[sPeeo on Frequency _|SAFETY sei ser ere SS | SVT a een ea Ke PINCH 

fosTea ese neRE ea] We Ree A Rpnigeon e a] 3 
Miura fiaetirimeriongy PT Vr NEEDLE 
Yt ela Tyme sean eae [raceme mag (ee FLOW STREAM IDENTIFICATION MATERIAL ABBREVIATIONS 
cual miner ne Sap a ee —N— SWING CHECK = ae = aes 
ee eas Piste cones joes 

Posi TION DRIVE, ACTUATE OR ©- SAMPLE AC ACTIVATED CARBON A CARBON STEEL 
CLASSIFIED FINAL ACD ‘SULFURIC ACID B CARBON STEEL GALVANIZED 

ONTROL ELEMENT BA BLOWER AIR F 316L. 4 

(1) HEN USED, EXPLANATION 1S SHOWN ADJACENT TO BSD BUILDING SUMP DISCHARGE H ALLOY 20 

INSTRUWENT SYMBOL. SEE ABBREVIATIONS AND BWW BACKWASH WATER G POLYETHYLENE 
LETTER SYMBOLS. cLS CLEANING SOLUTION ' POLYPROPYLENE 

DR DRAIN 
FS FERRIC SULFATE 

TRANSDUCERS GAS NATURAL GAS 
A INSTRUMENT AIR 

a eS MISCELLANEOUS SYMBOLS MOL MILK OF UME 
° DIGITAL Re ee OF OVERFLOW 

PA PLANT AIR 
E VOLTAGE 

EXAMPLE : uP UQUID POLYMER rear HARE CF Cae Sak I CURRENT HEXAMETAPHOSPHATE 

P PNEUMATIC -BRINE SOFTENER 

PF PULSE FREQUENCY : sT™ STEAM 
™ SOFTENER EFFLUENT PO PULSE URATION PULSATION DAMPNER, FLOW INDICATOR FILTER EFFLUENT 

RO PERMEATE 
EVAPORATOR DISTILLATE 

LINE LEGEND Q y Soe NOTES: 

‘SILENCER Lk SYMBOL, LEGENDS, AND USE IDENTIFICATIONS 
ww CON ne NER WHICH ARE SHOWIN) ON THIS DRAWING ARE 

Bene aioe RECLAIM WATER FOLLOWED THROUGHOUT THE PLANS 
ALTERNATE FLOW STREAM RO REJECT WHENEVER APPLICADLE. ALL OF THe 

EVAPORATOR BRINE VARIOUS SYMBOLS, L LIS 

t Wy ' vs Vana sree eae Fic ASA <OJE. er RECESSES 4Ayi PARALLELING LINES. EL PROJE% : 
hi fort (PARENTHET ICAL MUMBER NNF NORMALLY NO FLOW a 

(3)| SIGNALS REPRESENTED) NAS ‘SODIUM SULFIDE ETS 
a ‘AXIAL FLOW MIXER EXXON MINERALS COMPANY 
Ie ' Eouactie Lies CRANDON PROJECT 

- i PRELIMINGRY 
PIPING AND INSTRUMENTATION DIAGKAM 

TURBINE MXER Sect RNS | ae Sed ee] LEGEND 
irae im NON-CONNECTING LINES Bae i aS eee 

TIBIA | GENERAL REVISIONS | yon 
"741 we STRANER | sei Foe ee alee eae re ope oe 

' Perea 1 Was ere wit SS 
Aeon 051-7-P-004 19 |: 1



pee A 3/4--NAS-709000-F 3 5 male: rrr >—s) CSS SEES © ee Sere - (a) 8- LP —9000-F — SULFIDE PUMPS 

O ae [SEFFON> Tage PooD Seren GPa pe ney -) o 

BY | OS ge Sree ES Iegerreu reco = -} —— — 9") o © = MO.L. p u OL ~ aor ee oe SO ee % 56 3 e 
ere Megane 

ek. imeem —@t ~ OOP _© oN 
oe tecae A ae @ aoe - Seal ac ao TO'S0RA 45H | sae | zee" i (=) eee a emocae J © a “A [eracos-co] YF | TURE (pH 

Gero} + error }-4 on : bear ot (TROD 
TO POLYMER | - CemaR net nie i Ss ah Co e-— — — ©) a oe eS © | nre rien " re ee a Gene ae (=) Cry EE peynon HOWTO NY meh She (a) 7 St ae een mown) re aoeiere 
TO CONTAMINATED > 1 —— | =) 7H 
MINE WATER GURGE | pos-sa2E24| kK ~[70F-3801-50) meen depo 3 ale | | one a Serene nen) parol > To INTERCEPTED ala "~ te 

FROM ACTNVATED EE ne | ee o e. —— FEEDER <G51-FFOr2| n | | i x IH VENDORS. 
ae Te X | pRou T | Gv) % aw 

de A | SOFTENER *) ob Be oT 
} Q) I [PHM |3-0-209000% Ga) | ue ) oe CTYP) 

REET, NUT TANK omer |/ i 
ae “O [exmorco Ak eiwen VBiExceR Bo X x : 420 | 21299 | eoprcoa mass D é~") So eee 
LY €e) 2-WW-TOFOOO -A. ttt 12-WW-TOTOCO -A ) iu Ree te : oe ? NNFE <0} 5-7 FO) 

7 SODIUM Ne. | MEUTRALIZATION | ipa am Conteamnareo  aurpe runes ©) + =) | KREACTOR NO.1 it Sr S7TEe PEED =-}--@) (*?) | os @ 
MINE WATER SWW-TOTOOCO-A VALVE ee 1 @) | ae | 

ft UY OH | (aren —- OX) ay ae = oe. ore = > tome . eo a |} Se | § fen|| OS. . Sees i —— a aN | Vie ose +s oe =) (“ TO PRE-FULTER 
PUMPS | XN 4 srrFor> (ater Teo =) on me = ae i oad PH GENT TANK 

Seer Oa eee [ way || eA i (6) ) nam 2 
PumPs e ley (*) ae SAMPLER Paee Me (s) a lasr7Po> 21-7 P-O| 

> X Ae a ' INF LAreX (iA) _2-SLD-709000-F CaF ROA] 
Be @) hme an ¢ Poe T2-WW-1OTCOO-A. PN Ov 2) es a BRINE FROM RECLAIM a“ TOWN TOTO A FILTER EACKWUS cb E=] Lite SODA | @) SOFTENER Maton TAK enous scrrence (6) cea rurees |p Li = las senTENER 102) PHA an ( ee ears 4SHH 3430 Ie (5) ke NEU TICAL IZ STI (s) OVERFLOW | Opes 

| 440 | 24800 |BEACTOCNOZ = aan si Case Serine) 5 Lez 
é = 709-5402 4 = meat © vy Mes & Fie ter) er) Cr OL Te x i ; 

n - PD», TOWTERCEPTED TO MITERCEPTED _ ee | a ee Graeme eat rt eneod pre Lp tn cuee Tax oe Ge ) Seles Pitre) —— 0 Cas fe i 
ae eee ( =| = | = | FILTER BACKWASH WATER ae XN ie). Beer us parera fou 709000-A $6 ; (8) ~<C5-T-P-o2 ROM FICTERS CPLUBHINGD ea @) \od . (2B) | ORIEL Mi 

andl lt rors Stn ta Tpye — oo scp Poi peorecco-s [T_| es ae gam! Bt 4 Inge p Nis), 
oe ue. | (tos-726-00 ee (PAY FP) A) C} §) eee Ze 

a ene KECrCLE Senn esemzcas eo Cr) or Cc SEI SEUPLs Cree eines ies TRANSFER TANK UNDERFLOW) 

G@--—*) Sep Mine| Syste SYSTEM (e) [709-1117 -00 (SAE) . eames, 
WATER pre 4 TO RECLAIM C2) SYSTEM Ee (1 so00o {1 yo,000 Tae ae 

Sens pune sup |oAe s G-SLO-704000-A (TYP) o 2 WATER, [7es-1178-cofemne? 
ib Sy] | as cumemes mew ane orerse mea ema nxee TOTO TS (OOS Ol@ OO 11S [TOTS [© 1@ [@ [© [@ [@ [SIS 1 1& 1@ 1&1 | 2 Sites ive nireracors auc rmorecrins | EXXON MINERALS COMPANY, U.S.A. 

row ere  |aes| 20 | ec0| ro | ooe| ee0| os5| me | 59 [100 love lose |ace|ae [ve | o [Werle [40 ancl eno france va | 2 ossleoud oz | » Mos ete aon conor meuupe mana bom 
perme Ne ieee ell eee (omen ons MNEs exkarice 
Pee Nee ee | ee ee ee oes 

‘ [Wistert] MRH GENERAL REVISIONS Tene | = Pa Gc cc 
} POLYMER FLOW RATE BASED ON SPPM # INCLUDES 3 GPM AVG FLUSHING WATER MAYBE MADE CURSIO FemAL EENEERONO eee ae Si) tanta Socarion os/-7-P-005_ FIGURE 20|-"—|"2 |



FRR parr oO> 4) 34 -ACD-TOTOOO-A +H 

aoe errrcIO> ) F4-ACD-TOJOOO -A4H 

pee go wl e S nee na 
pars BEET LZZZZZZZZZZZ) TI i — 9 f é 

8 <-> | Q 

7 7 Err ores ra SaRae TIT CHE or 4) r ae t 
2 | mine} | Q arr EDE)) EO! 

© | | | Chests roe ets BacKrinod 
| | | rr ATER CLEARWELLS) e CLEAR WEL 

Pe ae : | | Solelols a Me Go000 | ag x x | | a CIVE oF eons | NF eee 

———-|- ‘oe oe i “ QO) OA | PEEP PUMPS | 4H oS bes C=) | (+) (AE CF) (*) 1O-TW-709000-A [rer-040z-50) 

| ay PH i ZoND TURE [pH FROM \ pea neces or 

| | \@ hs a “DD [EN RAMPLER | OTH-109860:4 

= Ge | > | | Lt crvPD = ] ees T al ey a | ! ae 5) y4 ccd liggh pio iach mntesrzaa> 
©) k a ptt Bel i TOEXCESS 

5) BHW-TOIOCOA | | © 5500 GAL z qe bios eum | = aaeod BYTE ORT 
onl | | 1 ee eee pe a ee FUTURE RO EYSTEM 

| : freer tke tein recat 
SD * NC. 

ee a | eo ae |P_L Ae ee _ aa 
Been | eee Hy | | (OO) esas fon ar ave5 . ae | | pA econ [ag eer is CEE, 

g eee eae 
tm | | elt | : | arama S8 es mae Eo || Beenie Sree STANLESe 

wok | 5 | eee 3{] || eae || ference js me 
1 | | | = ' | [707-5801-00) =) g | CrrP> () [767-5804-00| | [we9-112Z2-00 | AS WALVE 

| oo | me elo] | oman ||| terse Sete, 
ee eS | ey (7) ee ee 

2) lie! | | Gibco | Le in Ve ae ae (2700 atL.| iy aoa a eae ————|-4 —“ _ parr 
Sorrenioe cae Serres i | pi am ~ | Cea aan | - © Rg poorer 

ne whan | orm ces as oe [beets ee y SUMP CTYP) ES 2 /SYSTEM 1 ONLY €z)I 

| | EY) ee ! | C=) ee oes 
ae com | ees . O ed Wegener So oar Se OS | | | (ee eae Lal ta | | 3 | | | VZZZZZLL LLL ae galt | De sl er 
an oo | fi = my | | oa wie <x b —S— reve CONTROLLER 

FILTER ©) a | | a : Pea =p — S jai 4-TH-TO09000-A 
ce aia eames oer C5-7-P-O12. | CTYP FOR 7, = 

| I “CE : < FROM INTERCEPTED | fe FILTERS) e : ef | ; i eves 

| GW. FILTER CONTROL. | Be eee as — es eile pe r—6/ d VAPOR 

| 2) | Y i) gs ee Cree | CRYSTALLIZER 
Le (es al | CONDENSER 

he ee ee ee ee ee ar 4 eee Bees SILENCER BLOWER — SILENCER TONTERCEPTED GW. = —— FI — 

Ne — — — ER OMAN _ ee CRITE ea pee [767-1188-00 |(SP4RE) 

aes aS GA 1O-BWW-70FO0 0-4 2 9 i IO-BWW-709000-4 
Zee (RECYCLE WATER S/DE) 4) ee pe B-BWW-709000-A — 7 om i 

> =| '- TOFOCO -. 
1O-BWW-7O?OOO -A. 

Goapoe 2 reo ow 9 eecuiee! 
Sea, ; ote SVATEM PUMPS 

peer ULL emLUehle ehh el Lael ele ele eee eee | EXXON MINERALS COMPANY, U.S.A. 
ee rep eae ome eee me am feria cried ace etal + __+—_] ile CRANDON PROJECT 

po ale See Pee ee) ee Po rend ary RETRO ATER Oar 
[ve | 20 | Ca ee ee ee ee) ee =. ee 2 Tawx capacrnesanonnt, Pp eC RATT FILTER SYSTEM 

imree ls Gdua wor aplacs| | Galeee | | | | Peel ||| ace orcenme cameras. [5 Vaal ero [ama ees | ne [™ econ noeeer | 
ee ere a a ed eae ow P= swe ead arr Wapa| 

eet sien ans hl Wants eS pon eee | ee pee ee ee ee eee ee ee ee eee gum | ae] 
ne mame 

sie O51-7P-006 FIGURE 21|-"—|"> | cacmancae



ee ee ce ee ee Soe Cire. Sagem Se - FROM FILTER PERS AO FEE | CA @-TW-709000-F SG eiavarees 
CLEARWELL 

2 x 
FROM | 94 -ACO-107000 -AtH } Ee) EVAPORATOR 8) FUTURE SHMP FEED ; 

S a evan = FROM Aci? 

FROM SODA 

ED PUMP a s : 2 4) ae @ || be. Of HV TO9O0O-F ESET EOO> > iz srr FoIS>—é?) From ruriRe MOTE: Gy, ce 
eutude 20 composi7A 

INSTRUMENTATION, 
PERMEATE . 

PROM Seiie RO FEED PUMPS PIPING, ANID FILTRATION. st-—4 NC. pple ee oe a RAKNISFER. WOULD DUPLICATE THE CTYP FOR 3) &<HXH->X<) PUMPS as = SYSTEM SHOWN BELOW. : Ar oe on a at ne, 
@) To 4010 

! (SPARE) Peepers | | = a T 
i G 4 

4 | G nex A + ><epede><) eae a BB Enc | | emmor <a oe ) ae, Z (SARE) 
a a S TO EXCESS 

i ae | 
1 = FUTURE RO. DISCHARGE | | oy = NCe Noe ees & ! RA aan EAeGEN 

area} — ~ wee aaa oclaatir sree 
PUMPS 

TO . 4 i BLOG SUMP y <C51-T-P-OM i H KO PERMEATE ST" /2-TW-709000-F a (TYP Su nay FROM ye Ne. NC. om + 2 omee eee a en 
+S ae yee cE Za i 0 Cs t @ Po oe Omar = we exe Ne. we 3smce KO REJECT us EVAPORATOR lesr-7R-ccs> 2 (VV) 

RO MeDULE CTYP. Cat 7-P-O70| 
= ©9 1E-"TW-TAIOCO= = IN LINE REVERSE OS'105IS ~TO BUILDING Cie OnE () 2) 3/4-SDA-109000-F FROM .O. Mixer CARTRIDGE SUMP 

FROM SODA 
See aEeas PREPFILTERS (7) CTY) 

* | ASH PUMPS 
= zs |7OF-OF OF-O0 & is perso] I —= @ b © —-, @) aa eats ef ! RO. PERMEATE aes the ><a e>< pepe G8) eA) Gi!) TRANSFER eaoree crvPors) . PUMPS -- ( o ny-wotccor wt ‘ \ is )--(*) FUTURE Tee oa Ome kets be oes ir (> @ a, oore, coreeeen| guatepeet 
SEE NOTE 2 rg | FROM FUTURE) 

{| vol. 5600 GAL 7 Fae pect Zi) 

i EEE ae ay, (S round TEATrA VENDORS. ! INTERSTABE — = Tue Te Tank = (SPARE) (‘*) ZANE OF ——— |e ‘fersmewe| 1 eee eee aa 
a VENT FROM FUTURE LAGOON: Sei camaesh ae FROM FUTURE RO Cy | =) =) ) | f ee TRANSFER PUMP) SYSTEM PLANT 4, le | ¥ oe. BUILDING ow. TER TYP sd SUMP 

| +) Xx) ae x) a apr TO EVAPORATOR Gip—62 ot Dd t pee al eC RED Aes Gs 

REVERSE OSMOSIS N.C. NG, 
e 

THRENER FROM BOOSTER PUMIFS Ne | | x vow.i71 000 Gal. 2 e eeien 
WW -TOROOO~ 

ONDERFL: m pi ssi A ae 1 : zt see CO. Oo) Cs : ZWW-TO% GAE YY 1 XX x TREATED () | 
WATS | ; tes) (IN, aad Creer 4s 6 FO p To ruTuRe Ro [rer 113525 \rvruee) j | i Eee B ae Beene t [ReAzria2-05 (ruTuRe)| ey) ep a @-WW-10%200-F46 | Ko Kevecr. sai Zumaninay L @ (por-1a%- 00 fruruee) ecliptic BB ape aT PED LTA y YX eeeiees i iP f -D- S a a) SOOT ) a oT TS remmes [NO cee ha San mn ee my G*) ( ree 1 ass > > - 2 NC \ih-WIW-T0R00O-F ® S-WW-109CCO-F4G: Pt 0002 <HE e) NC. | eee an. - INC, KREVERBE OSMOSIS 

REJECT TANK 
CLEANING CLEANING, CLEBNING SOLUTION MOSIS 1 { aos 1 SOLUTION SCLUTION CARTRIDGE FILTER CLEANING SOLUTION Ae Boas 70 TANK Seo RETURN SO eas ae ae TYPICAL) To BUILDING Ss SuMe ae SuNe oe ee ee Sa i eo og 

NOTES: 
A. 

ats De [= | Sl1@1e@ | ee EXXON MINERALS COMPANY, U.S.A. mur [|O]|@|61|© 1161/61/61 O 1S OS Ole ees IERALS COMPA rower | cesal aes| ss |eseolyeo | oe | az |eesa| zess|o0s lorrn| | | [| | 2. PRESSURE Oren Tal, RECORONG me ee eee ee ee Pe oe ee a ee ee ee | ee seeemcrmsac~s = T REVERSE OSMOSIS. SYSTEM poe ae aye J MECTION KOT SHOWN. ed a Te aa Gls CHF FSF eae oles GI 4. FLOW RATES SHOWN 2O NOT INCLUDE EZ se Chas ee é Dee ee Wen [GENERAL REVIS/ONS PP" ewe [reel Tr __—di® lees ge ee ee ee i © gee Sere Sau age [ ra $f oS ee —__$§$f DURA ui - a BEUSED FOR SHOCK CHLORINATION) je bes bewe aeas foes bee] lem] |] | PP See eo 
0517-007 ead Sa



j are €) 
FROM EVAPORATOR #1 DISTILLATE TO CRYSTALLIZER ee © Ele PUMP DISCHARGE STEAM CONDENSATE @ 

es oe RE Z\ NATURAL BOLE ure} (> om Py (*) | a pocoue* Om | 
2-WW-TO%0CO-E4F { eenrures rearee 

+ pennaswe. YR) Ea Oe —_ 
REET LORIE os nr ae ! 
ee CaNDEN EEE i a, eamaorccoe (2) 

1 
EVAPORATOR parreabyBecco-reroco ts ey | C2 C) Of) me Sac () 

ITER ee, : OG a 40 Se ee eo CGTFOO} | | & ganas onene 0 or Cr) ! Loss ||| ee) | eases Efi owe asa |e ome re | ye | oy» ©) ——|--f ] &) OY") | of_| preares | PD HrpRoccLoNe 2390 Daphte, 
——- i bie | gaucnessos (~) | k i] peas? Hoe! | ie) - oe. | | : —— {© | : iia SURGE TANK { | | | | Gatien =o +X | ez 4 Oe or anal Cre on 

| ' | /\ | | | DEMISTER et) J ) ~ TOT-NBB-CO t ¥ 
| | i VE ale Vy | % KSXXXY | [eas Ge | EVAPORATOR NO.I Sau VENT BRINE SOFTENER - i oy Re | px Lhense() | BaeSaeY ae 

e-Www-707000-F = KY aaa Hy @ WATER v7 fo 
Re my ea a P/ ps 6H i Q eee oo EET COPA att —— Ce) ©; : TREGIRC PLM e i fl iS | sts xe (erBIESS] rons Revere <t es | | evasuy | ee Cae, Nc. ‘id DEAERATOR [] & ce = | Recrseros [er soro5] ° | (CSAARED | Fee PUPS «©, ee re = ee eee om | i EOE @ (fer=1144-05 forsee we sn EF TG TW-TOFQOO-R + Pate 

Ale Dede moo ateee TO ee MC. = Ry it Se en FE Kaas PPLE mp 
Ke a a : ok oa = ee ae a ee HOOK god ens ee 

PERMEATE gone PREMEATER FEES S\SVor ees ee ms TRANSFER TANK — EVAPORATOR HEATER Re Fe 4 
DSTILLATE el] OS DISTILLATE SEED TANK 

see sees ‘pray ite 9 [7A=TBT-Co |corare> DRAIN EE eS ee 
ae -- EVAFOKATOR NO. 1 SYSTEM VENDORS - A Picumrecen Boe | oe me ue Gye 

2 
SHEAR _ 
TANK MIXER TO FUTURE RO EUORATOR BAROMETA 

TRANSFER TANK = Lng Curie CONDENSER <QuPRESSOR EVAPORATOR £2 a ameeald HIOROCYCLONE ee ( HEN TANK evaronaroR <O51-7-P-007) ‘ 
Purrurke> 

EVAPORATOR 

wie 
! e Fitecer pume 

HeSOq VA 
Me Fe REC(RCL TOF -1152-CO- ee Scares ccscesron SBOE ibe Barre = SEeygcunarion Capua Gemecse| 

Ine mixer aaa en 206 CO) [or 3516-00] 

EVAPORATOR NO.2 SYSTEM 
CFUTURE> 

‘ Ls. 
ee ee eae ee ee ee ee fe eee EXXON MINERALS COMPANY 

bs 2. 3.780 

Sk se a ee ee a ON ee ee CRANDON PROJECT ; von 
eee ck RO er |e | le S| |S aa  s ee ge e FIPNG ANS RST EUITATION DIAGRAM 

ace og | ca et a P| ep a A Teo ee (eS eee | eee erie ee 7 i ea free ©) Gere [egaiecale gies | | | | iI ST | eatin |e 2 balaas|wne |GeNeRAC REVISION | 
econ CeayH te | ee lleva aed ae | one eee [SSSI TN] See ema (PSE | A Dea a ee ee [ro [ro [aees| pate ef ET ed ee 2 en ee Dds | ee {CoM | ripe [ese Sa ars rns 2 cv ate | eae Re S8HILL MAYBE MADE DURING FINAL ENGINEERING To Coal 

! - 05/-7-P-003 FIGURE 23 Be ee



FROM FosT Se 

ous thienT PET F COD 2) G-1W-7OTOOO-A = a 
pe 3 2-STM-TOICOO-A 

ax oe @) Bee OM 
FROM BOILER 

r >) I 
: | oe ee ee Sa ee | /) 2 ! © eg | ! LL pop 6 © BEEFPOIS a 54-ACD-1090C0-A tH | i es es c COND &i) BarTRaST> 

FROM AcID © | © —s We-TW-TO9000-F’ TO PERMEATE PUMPS 
| d¢>— 'APORS: eT & uo 4 - LP- 709000 -F 4-TW-TOTOCO-A eee | : woe |. ceises ee JO FILTER VAPOR 74 GIB ANE sare leo | CLEARWELL of ge CONDENSER Gee 

Y/pto JOIOCO-A 33 a ~) [77 -1167-00 |CoraRe> 

FROM Mal. SYSTEM 2p ©) =) SeVALLIZER 
—MOL- = pee eee qe] one oaa | mesf OO O@@ac >. TO MOL. SYSTEM | =e ee eo 

, a es Ee. | TREATED WATER (FLUSHING 5 | | ae are co 
TYP OF ED | Sas ee Ne or) ice aie a eee DISTULATE GEFFOO ) 90-De r= ae - I | Hl Neo. k WAH WATER] S004 45H Fev-1z— pels | Gece ees tamer TED WATE ee ‘os m DISTILLATE fe | Ee 4 SGst—al ld rer lw S| [Tie TO POLYMER. | 107-S51B-OO ) oe a | | | a \ ss 

ne oy oe ears 
perrroIo> ee \ b eS) \rpcona 1 | : ee GY) (7) pape pS Boats) A) 

= ---- <J EO FROM 6004 ASH a) ' oe ) é Z ane | ! iE (*) Ee oo & COB TALLIZE 2) 

DEI-TP-COdmmalee) = h— —! - ® | | | Ds ase ©; WEWW-TOI0CO-F [O5rT-FOCS> parTr coe c WEWW-TAOCO- COVER : | 1 o> 19 CENTRIFUGE We-WW-10A0C00 -F TO SLUDGE PH: WW 3 | Xt FEED PUMPS TRANSFER 
se BRINE Z-WW-TOFO00 -F | | FEED (Ps ENE, u pees | | <3 DRAIN - TANK Ee . 4) GAL, (PH | i .3 Sues cOn- [TeA=1167-00 \CoPARED 

& 4] 2200 ' S) a E a BE = \3 CRYSTALLIZES 

as ee Sao a see eo ae | BRINE Ce ©; [fe7- Tat -00 eraReD ae. ' 
; y GRESTALLIZER CRYSTALL/IZER e 

me a 7 — CONDENSATE 
ean y Ne. % Z-sLD-707000-F | [7e9= 1162-00 |omsne> ee ee 

a Iie inec vase. ei cc) 08 Soh en pm He eee Bee ee he 
es ce oe y EVAPORATOR BRINE i. ee wos’ beta, Ree” CONCENTRATION SYSTEM Reese £21 £91 CFLLISHING) —ee—e—e—eSSeSeE—SEeEaoEEeeeset 

ae thes : To SiuacE 
Bercsa. | TRANSFER TANK 

i. k 
BRINE SOFTENER cially SLUDGE PLIMPS 709 - 1158-0 |C6rARED D> & se) = TO 

se (6) 1-CON-TOFTO00-A 
FROM MILUS oe 
co a? 

INSTRUMENT AiR 

RECEIVER 

ret Ta occe pac aremcees N MINERALS COMPANY omens dT @) TOlT@OIOlSOl[@lOl@O&lSl@Sl@leO&le&l@lel@l[@[@©@| AND PROTECTION Mo EXXON MINERALS CO! 
ae eee ae eee) a E 
a es eee ee a cs rene ml ERS pens nme 
eee eee ee ee ea aR EE | one Coren TRATEN SYSTEM 
eee ee ea 

ee) ee ee et es a ge Gam ee STORIE AT on TENA le 
; O5/-7F-009 FIGURE 24 era 

Onn o/raer



— ae} Se 
H230+ PUMPS e FROM pH © te sens 

AQUSTVENT SOrTENER 
f— — —_____ ______ _-G7rc0g eee Ries bs BSR ec NO./aNb 2 GPARED (BY OTHERS) CMe 

SOFTENERS ee Meas | eae | 
a C4) ©) Cao | [7e7-1106-20 | Ap 

| Nae cos | iS = oS =) # RW REAGENT | | | i ; | o—e| ea Si le PREP | = 000 (> 
=) Ne. 7° ie 3 No. 

| (erared cS + =) CA) @) PRE-FILTER | GrRe> | ae | TO LIME S004 
| | UO) ED uursTe Nc. 7S | eS No.1 AND Z FA » woe x TANKS | . Ne. = a %  & 2 

©) Oo Oo | 020 [5 03d Si 22) {O51-7-P-20d> | 030 (F] 030 (5) [osI-7-F-2>> | we ee ee j 9700 GAL | Sa eeerp hon FROM cone nic be | Y @& 2 eal a Ts reaTe CONTAINMENT Mn at so ro] ey eS al | &, % Bw e | > be SYSTEM 
S| 120 Ce 02 a (e2O51-7-P-012> $004 ASH TANI (“) (_\—asarions FROW FUTURE 

doce sroxase ma f$ —|—-——5 * a ee ‘ | pet Oy ae S—)~C~COC~S FROM BLIND Rr Zi SYSTEMS | + oe eee Cal Be | = a Fg oe 
| ee TANKS SPPLUENT 4 eerie 63)fO5I-TPCOP> TRANSFER 42 5 SA a oe oernenl ReerRASeATION || ees Sean \ TANK 

130 030 cee <3) te cts | TO FUTURE 
As | N FEED PUMPS | Neo. 4a NC. By a) PERMEATE 

| Ne. an ‘ew 2 pe U TURE ee ane Teaysree 
H23 He S04 PLIMPS (GPARE) Cs 4 Se CF fosr FILE ie B % Sa sas meee 

recared | Fi servant a ee eee 
WATER (6P4RE) See TANKS [709-1409-00 \(Fu TURE) 2> @) 

Lice 22 ema | 4 | 2s | A @ poets Nic 
50 epee 2G ay soe Se sie Cy i Serres Borne a BE FEED Pubrs ees estas | as ejeaeneey “s 

| ee ay a 
ee ee Sverent 

ren] ee [Me We ae esos aces 5 =} ‘ g i) 3) Bhs 
k a srr rat> DEE, 

She FEED Coen) beets B S () SODA ASH SYSTEM 
FROM FUTURE} en eee | Ne. a8 I any @) - Papretes, 

€urure) [~ 1 BB SO eared TREATED 
70 BLIND SUMP | 134 ES pan 8 SS (05-7-P-00 Cee WATER aa 

— a b Candy A 
TO LIME SOFTENER ee FROM © ay, - 

ru i aa O) np——— <r] 10'S Sparen @) apne a 5 a 
pad oe (0) Kp {O5I-7-F-OM> CPUTURED PL (2) 8 Ry (uTure) FROM RO. 

——-|_ —<armea | wecenners | oe XK CSTFSS> ne ee &) [| eo 
Bian new FROM ide sarrener| (FuTuee) i 3 = @ =) 40.2. SYSTEM € Ze | | i) 

ao. he oe oy C7 ES, | 
Be Ne Nc. 2a Ss BR I) SQFTENER No.2 | Cy we SI : Ay e 8 & 

$30 HeagSy[05/-7-F 03> [% % gS ores Boe O 020 30 Sky 5) [O51-7-P-cop> 30 030 M 
——-|— | 2 = S¥arem (s|730 o4. _ 1A 98 730 ear _ HSE a | we Dyerem 

Fon Chae ee r ce NC. FROM SOFTENER Wo. 2 qe | Re — aro] SHIP FEED 70 BLIND Nec. 
70 Le SODA rl Ere Sere TANK CYP) Y SuMP SHMP FEED uc. es (i) OETENER NO1 | ce) () _— PUL BATION FUMES ~) ca | rere Soar F 20> Cy BageNee 

~<CTT-P2| & 4 GARE) TO FUTURE fice eee 130 St % % be SO¢. PUAPS a AS g eS we ne R RO. SYSTEM 704-405-00 Eom Lie eed io Si GO4CTTECOT> eysransizer 130 aa 180 aS ba P op 
Sere 501 (SHARE) eas @) ee (uTuR€)[707-193-06 | 

Nc. As Neo. Ee 

SHMP_ SYSTEM a HzeSO4 SYSTEM WENDOR BERAGED 0. Ste 
EXXON MINERALS COMPANY, U.S.A. 

ee NOTES: CRANDON PROJECT INSTRUMENTATION ANDO CON TROL(NOT SHOWN) 1. TANK CAPACITIES SHOWN ARE 
ARE SIMILAR TO SHMP SYSTEM OPERATING CAPACITIES. Uo PRELIMINARY 

2. STANDARD Css POS ioe, PIPING AND INSTRUMENTATION DIAGRAM 
AND PROTECTION NOT SHOWA SI eee ee CHEMK FEED SYSTEMS SODIUM SULFIDE osc a es [peer rece a 

SYSTEM | 2 ogee kee |sevecal Kerows none [™weconsn [™FoReeT | Prete 
PEK Ri i UPRIpaleree ee [ome gia EAI 0 TARO t= tantaare rea cree <= TE 
05/-7-P-0/0 FIGURE 25|>"—|">" |



SS SS SOFTENER SYSTEM NO. 

ss ES) EEE STE 0.2 
FROM LIME SOFTENER SYSTEM 

Se No.3 a ryeareo © © , . pe Qa 
a eo | . meee meg WATER 

o eae (TYP) i I ae L ais —— + Nae) ee see ei ©. : : i. 2 Fathon 
Z = @) | co [- ts. SL loSE @ @ 20 030 Dx} (3) OSr7-P-2OD Fe * OVERFLOW a \ | To Live DRUM PUMP A =) SOPTENER NO. Y | h OJ | 

oo oe 3 Pkg woth : | raiaigas we aS og mo Cc Z7SS GAL (Be 272 S GAL Y | 020 4 , 080 2 (4) esr-7-PoO>> NTE > NC. 
| | - SODA ee ee oe Ben | (. 100 ©... ao BRUM FEED TANK FEED TANK eth ’ ’ | (atin 

BNO BUND | | 3 B Oe Ee Wo.2 Geer \] % % A r y iP sume t eS Sumi | 030 a ben Sa ——) = {05/-7-P-01>> aa & | 
POLYMER FEED PUMPS ian ae UNE 

| ea ee ae | 
[709-112-00 \(6eaee) [709-119T-00 al oe WATER | @) 

, oe 7G | 
1 al = | —— — arco TOR 720 aa SAH 

| 3) ‘oe Co) ak Lesa BULK SLURRY  GARBON CARBON 
Cc) SYSTEM CARBON KECIKE SLURRY TANK FEED 

4 CONTAINER PUMP Fume 

o—1 fim, f ¢ a CS Sh % % e 
t 

& eee 
NAC. BRINE Nc. @) 

FOCYMER PUMPS 

ACTIVATED CAKBON 
PARED SYSTEM POLYMER SYSTEM AST —_—— 

WVENDOR PACKAGED 

ara) BNLLENT fife — — — <TREATED WATER foo FROM NEUT TAWK aw " J FLOW CONTROL ee PURGE As PURGE des 
INSTRUMENT ee I | = | FROM NEUT- fads Gan ed ORK Mow Eee peso 

| oy ae a CONTROL Me STORAGE "ey ae SS 2 — he OVERFLOW C4) FROM NEUT. “STIMULATOR Ezeezeze pest ee | an cake 4 C) ) FERRIC sucraTe | Bee 2000 F732, IMPACTOR | % ‘| fe | | Huse Boo 489 -|===——, | | ry Q4AMPENER . Spans: ©) waz (“) rexme]| | () LY ae eage\ Kf “ M4 
O71 q TE % pare] Ghredesc ia Sj Ba a eee a f Hw ee PURGE omen | rere cel Per sh €) {OTF a ee on ; of 

PF P u a) KEITRALIZATION ee =o ae | | FROM 030 5 REACTOR NO 1 | TREATED, 
PROCESS 950 GAL GSO GAL & ED) i) eee COC! | | 

FERRIC SULFATE FERRIC SULFATE % 3 A MX<XER a SS a | MAX TANK % y FEED TANK ‘J aS A % Be a @ parrraeS> = ee = | &) 2 5 i SC Fil ; ane. NEUTRALIZATION oe i (Se / et crYP> ie [5 oss ‘gh C) REACTOR NO. 2 be = Sy . o rs oS) O5I-T POD 

Y NEUTRALIZATION aYPD Lee coae 1 TO PROCESS 
3 % a REACTOR NQ 3 Gue —“" peacairoo | y ©/ MOL. PUMPS pi : : 

i perrro> ORARY eran FERRIC SULFATE SYSTEM jenooe paccace) é © TEMPORARY HYDRATED LIME SYSTEM, \se-col 
TES : EXXON MINERALS COMPANY, U.S.A. MOTES 

CRANDON PROJECT "  GRRATING GamacITICR a ee 2. STANDARD PUMP INTERLOCKS 
PIPING AND INSTRUMENTATION DIAGRAM a eas Stace raao svorens 

Ln [ens Med | GENERAL REVISIONS "ewe [ees] —_—_—_—=dsnb 63 
foe hat Moen| on Lanier inal 

SEHILL Et accnme tae mera ee —— 
05/-7-P-0// FIGURE 26|>"—|"> |



FROM 3/4 -LP-709000-- o- - POLYMER — [O5I-7-P-01>—~(08) ai Ee pes r@® ® © @ EMER CM DEMANDS (as ) | (ear-7P cos: 03 
192-MOL -709000 -A —— fe ae o 

FROM SOD/LiIM FROM MAL. SYSTEM 3/4-F5-709000-A % SES Me 3/4 -58-709000-F oS (250-7-F-o> (i) TREATED esr-7-F-0m> <e} TO INFLUENT. FROM FERRIC WATER — TORQUE FLOW CONTROLLER SULFATE PUMPS FLUSHING) Gon om eee ed Cf) (rem 70 GRAVITY 
a ie -) CO eae r onl TURB PH FILTER SYST. TO S0DIUM | Cea | i > FROM % u , | (03) (657-7. P-O> 

SULFIDE PUMPS | PLIYAPS | FUTER S) | /2- TW-702000-A Sermon + Gorreoh—4 cLenewece this ce — —— (oe (*) x z rm TO POLYMER a a em (you ; cay) iS eqgoo ee (8) oar Pap ee oe CL aaa (“*) | S Gas) (2) fa ig 
oP TRANSFER - p23 323 400] eC { ae TANK | | "en 2eetee ee TE | -TAILING Rye : zs ae [osrTPOO ER \ SOFTENER 10.3 THICKENER {BIG a Ca = nN TO SYSTEM Me oveerzon [lay | ss 

FEED VALVE ou = Aes x {*) | ore | 
12 SPARE Luss) | | —_——— | 

— 

VOGE @-©&, Titik Craw ms 2 | ee a x 00° 
TO FLOOR = —- »-\ ct aS @ ie . SEE seamen Rar [spree Pa | © o a SURGE TANK FROM SOFTENER X aAL WATER b—a0 FROM SPARE lisp | (BACKWASH £SHH f— — — —_ te @ ‘ LUSHAN) (op 2esE ee | | SUPPLEMENT) : ASH MIX TANK | —L___ = ame Pee aang W Aime ab G) | i - e) lean eA ee af gee “bese @0-@ nett 709-5424-0 REACTOR NO.3 y Pie re + > io | pH. | | ; 709- 5421-00 DENSITY. io NSIT £30 Suse [709-3535-0o] pH | Con 7 py | | gooey (FRESHWATER TO FILTER moe Gee ee ik TANK 

4 OAR WELL : TRANSFER TANK @ [po-r2cc0.a he | ‘ FROM ACID P ae x 3/9 - ACD- 709000 -A$+/ LHe \ 4 a FEED 
D - (051-7-P-012 > 

FEED O57-7-P-01>—{2) 
Mitt) o el ae Be q| 2 EXCESS DISCH| VENDOR'S PACKAGE —~ ne. eS) V Tao. 1 Batt 15,300 iu Ce °c, ee TIO TENSORS CVRSEN CONTRO PORT, peop pa vay tet mee wey Tine eee Tre ean 

CAL 
2QIII GAL | 4 i 1O-TW-709000-A i | <O5I-7FRO0G| 

709-5807-00) SESE SER BEAR: lene mean Pe | eae aen TO aoe [729-5807-00) TANK HO. 3 FILTER TER See a BE, Vere Cisinieee\| 
FROM PROCESS Pur FROM SPARE i ! oe ie | Seren Me sae 9/4-ACD-708000-AfH mii —————--—- SS | é2) ew, FROMM ACID + a x a TURE TRE TURE, (7) FEED PUMP [B5IT-PO1O >a 6) | | \ ey |_| 8 | pea ee a Os Hq pnd | | ares Ce +h ELLTER (DUAL FROM LIME [as7-7-P-012 > (03) BZ ee | SOMPARTMENT) 8 x | COND COND COND SOFTENER NOB ae ta ENO) z 8 = | a 3 ti] | exo-g eae PH ADISST i 72 BUILDING | QS] | Aeon covamnareo A pH pH Gx vee SMP “| | MAeKATER ay | rc me S| Tees ye See ae 

TO AL/O 
A | | YP FoR a S eas E> | Sia | Taare a ph van ci | | VLLLLLLLLLL LA }-——|-— ‘ | pee ee] PS 185 x /OEGAL & c+ 

Ci 
ae | x<HK F =o | DISCHARGE [dee pel — eee TO TAILINGS THICKEN. | ! | -- 0p .<3 =) | Gites | ZAGOOW SYST eS] Po oveKriow “Sunar | 

FILTERS 
= TO TREATMENT PLANT FEED TANK 

L Cay Tae —|— <0 il RS ~ See Bow. (SPT DOG 2 ht L] tt oo a 
SCOUR BLOW. {2 ] ee | |pcree FROM ALTERNATE (1B) FINAL EFFLUENT \ eae \ LAL ig Ee MRT OS SU covrece| | ay PUMP ay) Hes (BV OT (BY OTHERS) a i es 

ICOMPOS/TE| 
SCOUR BLOWER 

bt ae rm }— — —_ —_ ———— } ________ a a See 43 ©? See se ay ee a ees ax A INTERCEPTED lA 
¢ We BYPASS PUMP GW ALG SuMP™ 5 10- BY/W/-709000-AGG Se tS re (e EXXON MINERALS COMPANY 0 2 = — -A “= perme TOSS OSS SSS SOO SOSA GSO GIS sxe So 

CE OS 7) ECO OC dd  eLuoe neo Cats cree Siegse ae 2097 | S XY | 72 | yy 
PIPELINE INSTRUMENTATION DLAGRAM ee ee ee ee oo WEEE UCIDIATER ee eee eee fOr SYSTEM 5 S Blas| PAE | GENERAL REVISIONS |" NONE |"*" WISCONSIN 

Pee ee Te ae pe re rd Low: DURA 

sees eee SP eT A Sen i | 3] Sa a | ark sh [ea ea] S| Pac fees | eae eam | gis iron MOU a= fe



The water treatment plant will be designed to provide maxi- 
© mum flexibility for alternative operational arrangements. 

Based on the best available projections of effluent quality 
(see Section 6) the RO, VCE, brine softening, and brine cry- 
stallizer systems will not be required to meet discharge 
standards in effluent from the Contaminated Mine Water Treat- 
ment System. The systems will be installed and operational; 
however, if they are necessary to meet effluent discharge 
limitations during the mine development period. 

FEED WATER TANKS 

There are three feed water tanks for the water treatment 
facility, one for each treatment system: contaminated mine 
water, intercepted groundwater, and recycle water. These 
tanks were sized to provide 11, 8, and 7 hours, respectively, 
of feed water to the treatment plant at the design flowrate. 

Contaminated Mine Water 

Design Flow = 1,550 gpm 
1,550 gpm x 660 minute = 1,023,000 gal operating volume 
Tank size = 60 feet diameter by 55 feet high 
(Allows l1-foot depth below discharge and 2 feet above over- 
flow) 
Total tank volume = 1,096,000 gal 

@ Intercepted Groundwater 

Design Flow = 1,000 gpm 
1,000 gpm x 480 minute = 480,000 gal operating volume 
Tank size = 43 feet diameter by 50 feet high 
(Allows 1-foot depth below discharge and 2 feet above over- 

flow) 
Total tank volume = 500,000 gal 

Recycle Water 

Design flow = 1,200 gpm 
1,200 gpm x 420 minute = 504,000 gal operating volume 
Tank size = 43 feet diameter by 55 feet high 
(Allows 1-foot depth below discharge and 2 feet above over- 
flow) 
Total tank volume = 540,000 gal 

FLASH MIX AND NEUTRALIZATION REACTORS 

Flash mixing and neutralization will be accomplished in sepa- 
rate reactors. In the Contaminated Mine Water and Inter- 
cepted Groundwater Treatment Systems these reactors will be 
sized based on the maximum expected flow rate of mine water 

5-13



entering the treatment systems. In the Recycle Water Treat- 
© ment System, sizing will be based on the average expected 

flow rates under summer operation. 

The flash mix reactors will be located immediately upstream 
from the neutralization compartment and will be designed to 
provide a 2-minute residence time for complete mixing of 
recycle sludge and Milk-of-Lime. 

The neutralization reactors will be designed as completely 
mixed reactors and will be sized based on a hydraulic reten- 
tion time of 20 minutes. This will provide an adequate resi- 
dence time for flow equalization, pH adjustment, and oxida- 
tion of ferrous iron. Provisions will be made to add pow- 
dered activated carbon for organics control if necessary. 

An air diffuser system will provide oxygen to the neutrali- 
zation tanks for oxidation reactions. 

For the Recycle Water Treatment System, crossover piping, 
valves, and controls will be provided upstream of the flash 
mix tank to allow automatic blending of a portion of the 
Contaminated Mine Water stream. 

The three sets of flash mix and neutralization reactors will 
operate independent of each other in all respects. 

© Operating level in the flash mix and neutralization tanks 

should provide approximately 2 feet of freeboard and allow 
gravity flow to the softeners. 

The details of the engineering calculation for the flash mix 
and neutralization reactors and all subsequent design calcu- 
lations are presented in "Water Treatment Facility Revised 
Engineering Report Computations" (CH2M HILL, 1986). 

Contaminated Mine Water System 

Flash Mix Design Flow: (2 + 271) gpm (based on 1,550 gpm) 
= 273 gpm 

Influent Design Flow: 1,265 gpm x 1.2 (design factor) = 
1,550 gpm 

Required Capacity: 2 min x 273 gpm = 546 gal (flash mix) 
20 min x 1,550 gpm = 31,000 gal (neu- 
tralization) 

Selected Tank Sizes: 

Flash Mix: 5 ft diameter by 6 ft high, operating volume 

= 590 gal (operating level = 4.0 ft) 

5-14



Neutralization: 18 ft diameter by 17.5 ft high, operating 
volume = 31,200 gal (operating level = 

© 15.5 ft) 

Recycle Water System 

Flash Mix Design Flow: (1 + 210) gpm (based on flow of 
1,200 gpm) = 211 gpm 

Influent Design Flow: 1,000 gpm x 1.2 (design factor) = 
1,200 gpm 

Required Capacity: 2 min x 211 gpm = 422 gal (flash mix) 
20 min x 1,200 gpm = 24,000 gal 
(neutralization) 

Selected Tank Sizes: 

Flash Mix: 5 ft diameter by 5 ft high, operating volume 
= 440 gal (operating level = 3.0 ft) 

Neutralization: 16.5 ft diameter by 17.5 ft high, operat- 
ing volume = 24,800 gal 
(operating level = 15.5 ft) 

Intercepted Groundwater System : 

© Flash Mix Design Flow: (2 + 200) gpm (based on flow of 
1,000 gpm) = 202 gpm 

Influent Design Flow: 850 gpm x 1.2 (design factor) = 
1,000 gpm 

Required Capacity: 2 min x 202 gpm = 404 gal (flash 
mix) 
20 min x 1,000 gpm = 20,000 gal 
(neutralizaticn) 

Selected Tank Sizes: 

Flash Mix: 5 ft diameter by 5 ft high, total 
volume = 440 gal (operating level = 

3.0 ft) 

Neutralization: 15 ft diameter by 17.5 ft high, 
operating volume = 20,500 gal (oper- 
ating level = 15.5 ft) 

NEUTRALIZATION TANK AIR BLOWER 

Air sparging may be required to oxidize ferrous iron to fer- 
ric iron, which will then precipitate and be removed in the 

@ lime/sulfide or lime/soda softeners. 

5-15



Air requirement: Assume that all iron is present as ret? 
and that O, is also required to saturate the watey. Addition- 
ally, assume that 20 percent of thiosulfate (S,0, ) present 
will be oxidized. 

Fe+?: 

0. req'd = 
-3 

[(0.653 mg/L) (1,550 gal/min) +(1.53 mg/L) (1,200 gal/min) +(0.71 mg/L) (1,000 gal/min) ] (3.785 L/gal) (10 g/mg) 

(56 g/mole Fe+?) (4 moles Fet+?/mole 0,) 

= 0.060 g-mole/min = 0.00013 lb-mole/min 

a2. 

Soy 

0, req'd = 3 

[(85.3 mg/L) (1,550 gal/min) +(361 mg/L) (1,200 gal/min) +(O mg/L) (1,000 gal/min) ] (3.785 L/gal) (10 __g/mg) (0.20) 
-2 = 2 (112 g/mole S,0, ) (1 mole $0, /2 mole 0,) 

= 7.64 g-mole/min = 0.0168 lb-mole/min 

Q. for Saturation: 

0. req'd = 

(5 mg/L req'd for saturation) ([1,550 + 1,200 + 1,000] gal/min) (3.785 L/gal) (10 °g/mg) 

32 g/mole 0, 

© = 2.22 g-mole/min = 0.0049 lb-mole/min 

Total 0, req'd = 

(0.0013 + 0.0168 + 0.0049) lb-mole 0, /min x 359 scfm x 1 mole air = 39 scfm air 

lb-mole 0, 0.21 mole 0, 

Assume ten times stoichiometric requirements = 390 scfm 

Size: 8 psig at 390 scfm = 25 hp 

LIME AND LIME-SODA SOFTENERS (REACTOR CLARIFIERS) 

The lime/sulfide and lime-soda softening systems will be 
designed using three solids contact-type clarifiers. This 
type of unit combines rapid mixing, flocculation, sedimenta- 
tion, and solids recycle in one piece of equipment. It has 
been assumed that complete clarifier/flocculator mechanisms 
will be purchased and installed in field-erected tanks. All 
units will operate independent of each other. 

Contaminated Mine Water System: 

Design Flow: 1,265 gpm x 1.2 (design factor) = 
1,550 gpm 

5-16



Clarification Area: 1,550 gpm + 1 gpm/ft? = 1,550 ft?; 
© requires 45-foot diameter unit. 

Select 46-foot diameter unit for resi- 
dence time requirement. 

Operating Volume: 2-hour residence time req'd. 
(186,500 gal). Use 15.00 ft operating 
water depth; 186,500 gal plus cone bcttom. 

Solids Loading to Clarifier = Sludge generation plus recycle 
solids = (555 + 4,442) (lb/hr) (1,265 x 1.2) (24 hr/day) = 

845 

215,445 lb/d. 

Solids Flux: 215,445 _ 130 lb/d 
1,662 ft? ft? 

Sludge Consistency: Assume 6 percent solids (conservative, 
since 6-10 percent solids should be 
achieved with sludge recycle configura- 
tion) 

Recycle Water System:: 

Design Flow: 1,000 gpm x 1.2 (design factor) = 
@ 1,200 gpm 

Clarification Area: 1,200 gpm + 1 gpm/ft? = 1,200 £ft?; 
requires 40-foot diameter unit. 
Select 41-foot diameter unit for resi- 
dence time requirement. 

Operating Volume: 2-hour residence time req'd. 
(144,000 gal). Use 15.00 ft operating 
water depth; 148,100 gal plus cone bct- 
tom. 

Solids Loading to Clarifier = 
(573 + 4,202) (lb/hr) (1,000 x 1.2) (24 hr/day) = 

800 

171,900 lb/d. 

Solids Flux: 171,900 _ 130 lb/d 
1,320 ft? ft? 

Intercepted Groundwater System: 

Design Flow: 850 gpm x 1.2 (design factor) = 1,000 gpm 

Clarification Area: 1,000 gpm x 1 gpm/ft? = 1,000 ft?; 

@ requires 36-foot diameter unit, 

5-17



select 37-foot unit for residence 
© time requirement. 

Operating Volume: 2-hour residence time req'd (120,000 
gal). Use sidewater depth of 15.00 
ft; 120,600 gal plus cone bottom. 

Solids Loading to Clarifier: 
(18 + 2,091) (lb/hr) (850 x 1.2) (24 hr/day) = 

350 

147,509 lb/d. 

Solids Flux: 143,509 lb/d _— 137 Il1b/d 
1,075 ft? 7 ft? 

SLUDGE PUMPS (LIME/SULFIDE AND LIME/SODA) 

The sludge pumps will be designed for continuous operation. | 
More than 85 percent of the pumped sludge will be returned 
to the flash mix tank, and the remaining sludge will be 
wasted to the sludge transfer tank on a timed cycle. 

For normal operation, the Contaminated Mine Water, Recycle 

Water, and Intercepted Groundwater Systems will be equipped 
with 150 to 300 gpm, 150 to 300 gpm, and 70 to 200 gpm adjus- 

© table speed pumps, respectively. The adjustable speed 150 
to 300 gpm recycle water pump will also be piped to the Con- 
taminated Mine Water clarifier as a spare. A 200 gpm con- 
stant speed pump will be piped to the Recycle Water clarifier 
for use as required. The spare sludge transfer pump (dis- 
cussed later) will spare the Intercepted Groundwater sludge 

pump. 

Size: Maximum flow (Intercepted Groundwater System and 
Spare) = 200 gpm at 15 psig 
At 65 percent efficiency, 2.7 BHP required; use 
3 hp motor 

Maximum flow (Recycle and Contaminated Mine Water 
Systems) = 300 gpm at 15 psig 
At 65 percent efficiency, 4.0 BHP required; use 
5 hp motor 

SLUDGE TRANSFER TANK 

A transfer tank will be provided to accumulate centrifuge 
wash water and batch sludge blowdowns from the lime/sulfide 
softeners, lime/soda softener, and brine softener and to 
provide enough surge to allow controlled sludge transfer to 
the tailings thickener underflow sump and line flushing. 

5-18



This transfer tank arrangement will be provided to prevent 
© sludge line plugging problems. 

The lime/sulfide and lime/soda softeners are the primary 
sources of flow to the sludge transfer tank and will be blown 
down on a periodic basis. The sludge transfer tank will be 
of sufficient size to accumulate 1 hour of blowdowns from 
either clarifier unit at design flows. 

Inflow: Contaminated Mine Water clarifier sludge = 
18 gpm x 1,265 x 1.2 = 33 gpm 

845 

Recycle Water clarifier sludge = 
19 gpm x 1,000 x 1.2 = 29 gpm 

800 

Intercepted Groundwater clarifier sludge = 
0.6 gpm x 850 x 1.2 = 1.7 gpm 

350 

Size: Required tank size: 1 hr sludge volume from largest 
Single source = 33 gpm x 60 min/hr = 1,980 gal. 
Select 8-foot diameter x 8-feet high (operating 
volume = 2,260 gal) coated steel, with mixer. 

SLUDGE TRANSFER PUMPS 

©@ Two 300-gpm constant speed end-suction centrifugal, lined 
slurry pumps will be used to ensure adequate sludge transfer 
capacity to the tailing thickener underflow sump. Pump capac- 
ity will be based on the maximum instantaneous flow to the 
sludge transfer tank from any single lime/sulfide or lime/ 
soda softener. Each pump will provide approximately 100 per- 
cent excess capacity under normal operating conditions. 
One pump will serve as an installed spare. The spare pump 
will also spare the Intercepted Groundwater Treatment system 
sludge pump. Automatic pump and discharge line flushing 
will be provided. 

Size: Maximum flow = 300 gpm, at 20 psig. 
At 65 percent efficiency, 5.4 BHP req'd; use 
7.5-hp motor. 

BUILDING SUMP 

To avoid surging the softeners, filter backwashes and build- 
ing drains will be returned to the system upstream of the 
neutralization reactors. Three pumped sumps will be provided 
to capture these streams and route them to the appropriate 
upstream surge tanks. To avoid cross-contamination and result- 
ing problems in meeting discharge or recycle quality criteria, 

@ reclaim water will be isolated from contaminated mine water 

5-19



and intercepted groundwater throughout the plant. Floor 
© drains and overflows will be routed to the recycle system 

sump. 

Contaminated Mine Water System: 

Sump Size: The sump holds 3 filter compartment backwash 
volumes (64 f£t?/filter compartment) x 
15 gpm/ft? x 5 min = 4,800 gal 

3 x 4,800 = 14,400 gallons. 

At 12 f£t deep; regular cross section = 15 ft 
x 14 ft (15,150 gal includes approximately 
3 ft of freeboard and dead volume), coated 
concrete construction. 

Recycle Water and Intercepted Groundwater Systems: 

Sump Size: Each sump holds 2 filter compartment backwash 
volumes of 4,800 gallons. 

2 x 4,800 = 9,600 gallons 

At 12 ft deep, regular cross section = 15 ft 
x 10 ft (10,000 gal includes approximately 
3 ft of freeboard), coated concrete construc- 

© tion. 

BUILDING SUMP PUMPS 

Vertical wet-pit centrifugal pumps will be provided in each 
compartment to transfer contents to the respective surge 
tank. All pumps will be specified as identical. A unin- 
stalled spare will be provided for redundancy. 

Size based on 1-1/2 filter backwash to be pumped out per 30 
min: 

Pump = 1.5 x 2 x 4,800 (gal) = 480 gpm 
30 min 

Select a 480-gpm pump at 50 psig, one per compartment. At 
75 percent efficiency, 18.7 BHP req'd; use 20 hp motor. 

PRE-FILTER pH ADJUST TANKS 

Pre-filter neutralization with sulfuric acid will be provided, 
if needed, to avoid calcium carbonate deposition on the filter 
media. The tanks will be designed as completely mixed reac- 
tors at 10-minute residence time based on maximum expected 
flow rates. 

5-20



Contaminated Mine Water System: 

© Size: 1,265 gpm x 10 min x 1.2 (design factor) = 

15,180 gallons 

Operating level, with 2-foot freeboard, must allow gravity 
flow from softeners. 

Select Tank Sizes: 

14 ft diameter by 16.5 ft high (operating volume = 
16,700 gal), coated steel tank 

Recycle Water System: 

Size: 1,000 gpm x 10 min x 1.2 (design factor) = 
12,000 gallons 

Operating level, with 2-foot freeboard, must allow gravity 
flow from softeners. 

Select Tank Size: 

12 ft diameter by 16.5 ft high (operating volume = 
12,300 gal), coated steel tank 

@ Intercepted Groundwater System: 

Size: 850 gpm x 10 min x 1.2 (design factor) = 10,200 
gallons 

Operating level, with 2-foot freeboard, must allow gravity 
flow from softeners. 

Select Tank Size: 

ll ft diameter by 16.5 ft high (operating volume = 
10,300 gal), coated steel tank 

MIXED=MEDIA FILTERS 

Neutralized water will be gravity-filtered in parallel mixed- 
media filtration systems. The contaminated mine water fil- 
tration system will consist of 4 cells. The recycle water 
and intercepted groundwater systems will consist of 3 cells. 
Each filter cell will consist of two identical compartments. 
The number of filter cells represents an optimization between 
turndown capability and capital cost. Each filter system 
will be sized assuming a maximum hydraulic loading of 
3.5 gpm/ft? with all cells in service. Dual media consist- 
ing of 18 inches of anthracite and 21 inches of silica sand 
will be used. This selection of media is common for all 

@ filters in the treatment systems. Each system of filters 

5-21



will be identical but will operate independently. A separate 
© backwash water source will be provided to each system to 

avoid cross-contamination. A common air scour blower will 
be provided. Filter backwashing will be sequenced such that 
one filter compartment will be backwashed per cycle. Coated 
steel tanks will be used. 

Typical media size for such dual media filters are as 
follows: 

Material Particle Diameter (mm) 

Sand 0.45 - 0.55 
Anthracite 0.9 - 1.1 
Support Bed 0.8 - 1.2 

Contaminated Mine Water System: 

Size: 1,550 gpm + 3.5 gpm/ft? + 4 = 111 ft? per filter 
cell 

Select 4 filters with 128 ft? (available as stan- 
dard size). During backwash, with seven filter 
compartments online, hydraulic loading will be 3.5 
gpm/ft2. With one cell offline for repairs, 
hydraulic loading will be 4.0 gpm/ft?. | 

© Recycle Water Treatment System: 

Size: 1,200 gpm + 3.5 gpm/ft? + 3 = 114 ft? per filter 
cell 

Select three filters identical to those selected 
for the Contaminated Mine Water system. During 
backwash, with five filter compartments online, 

hydraulic loading will be 3.75 gpm/ft?. With one 
cell offline for repairs, hydraulic loading will 

be 4.7 gpm/ft?. 

Intercepted Groundwater System: 

Size: 1,000 gpm + 3.5 gpm/ft? + 3 = 95 ft? per filter 
cell 

Select three filters identical to those selected 
for the other treatment systems. During backwash, 
with five filter compartments online, hydraulic 
loading will be 3.1 gpm/ft?. With one cell offline 
for repairs, hydraulic loading will be 3.9 gpm/ft?. 

FILTER AIR SCOUR BLOWER 

© The blower will be a positive displacement type, common to 
all filters. 

5-22



Size: 3.8 scfm/ ft? x 64 a = 243 scfm at 10 psig = 20 hp 

© FILTER BACKWASH PUMPS 

The filters will be backwashed with filter product water. 

Horizontal, end-suction centrifugal type pumps will be pro- 
vided to backwash the filters, one for each set of three or 
four filters. 

Size: 15 gpm/£t* x 64 £t? = 960 gpm at 25 psig. 

At 70 percent efficiency, 20 BHP req'd; use 25-hp 
motor. 

POST-FILTER pH ADJUST TANKS AND FILTER CLEARWELLS 

Post-filter neutralization with sulfuric acid will be pro- 
vided to further reduce pH as required for discharge or 
reverse osmosis (RO) feedwater criteria. Effluent from the 
filters will flow by gravity into a concrete sump arrangement 
that will include neutralization tanks with mixing compart- 
ments and filter clearwells with filter backwash compartments 
(to provide water for filter backwashing), all constructed 

with common walls. The compartments will be connected in 
series and segregated for either discharge or RO feedwater 
service. Intermediate sluice gates between contaminated 

© mine water and recycle water sides will be provided to allow 
common use if desired. Similarly, sluice gates will be pro- 
vided between intercepted groundwater and contaminated mine 
water sides. A source of treated water will provide supple- 
mentary backwash water to the clearwell for startup and off- 
normal conditions. 

Criteria: 

O Two-minute mixing compartment followed by 8-minute 
neutralization tank for each stream to allow two- 
step feedback pH control for potentially unbuffered 
waters. 

O Separate backwash compartments in clearwells to 
allow relatively constant level in surge tanks for 
feedback level control of softener inlet valves. 

O Common wall construction 

O Gravity flow 

O Provide 2-foot freeboard 

5-23



© Contaminated Mine Water System: 

Mixing Compartment Size: 2 minutes x 1,550 gpm = 3,100 gal. 
At 15 feet deep, regular cross section = 6 feet x 6 feet, 

operating volume = 3,500 gal. 

Neutralization Compartment Size: 10 minutes (includes mix 
compartment residence time) x 1,550 gpm = 15,500 gallons. 
At 15 feet deep, cross section = 13 feet x 13 feet, operating 
volume = 16,400 gal. 

Clearwell Surge Tank Size: 5 minutes x 1,550 gpm = 7,750 gal. 
At 15 feet deep, cross section = 7 feet x 13 feet, operating 
volume = 8,200 gal. 

Clearwell Backwash Compartment Size: 4 filter compartment 
backwashes = 19,200 gallon. At 15 feet deep, cross section = 
17 feet x 13 feet, operating volume = 19,800 gal. 

Note: Surge tank and backwash compartment contain extra 
"dead" volume below pump suction lines. 

With a 2-inch nozzle between the surge tank and backwash 
compartment to allow slow filling and emptying, the result- 
ing rate of flow changes through the softener will be accep- 
table. 

© Recycle Water System: 

Mixing Compartment Size: 2 minutes x 1,200 gpm = 2,400 gal- 
lons. At 15 feet deep, regular cross section = 5 feet x 
5 feet, operating volume = 2,400 gal. 

Neutralization Compartment Size: 10 minutes (includes mixing 
compartment residence time) x 1,200 gpm = 12,000 gallons. 
At 15 feet deep, regular cross section = 13 feet x 10 feet, 
operating volume = 12,600 gal. 

Clearwell Surge Tank Size: 5 minutes x 1,200 gpm = 6,000 gal. 
At 15 feet deep, cross section = 7 feet x 10 feet, operating 
volume = 6,300 gal. 

Clearwell Backwash Compartment Size: 3 filter compartment 
backwashes = 14,400 gallon. At 15 feet deep, cross section = 
17 feet x 10 feet, operating volume = 15,300 gal. 

Intercepted Groundwater System: 

Mixing Compartment Size: 2 minutes x 1,000 gpm = 2,000 gal- 
lons. At 15 feet deep, regular cross section = 4.5 feet x 
4.5 feet, operating volume = 2,000 gal. 

© Neutralization Compartment Size: 10 minutes (includes mixing 

compartment residence time) x 1,000 gpm = 10,000 gallons. 

5-24



At 15 feet deep, regular cross section = 11 feet x 10 feet, 
© operating volume = 10,700 gal. 

Backwash Compartment Size: 3 filter compartment backwashes 
= 14,400 gallons. At 15 feet deep, regular cross section = 
17 feet x 10 feet, operating volume = 15,300 gal. 

INTERCEPTED GROUNDWATER DISCHARGE PUMPS 

One-100 percent capacity pump will be provided to discharge 
the water to the excess discharge lagoon system. The spare 
pump on the RO low pressure pumping system will be used to 
spare this pump. 

Pump Size: 1,000 gpm at 30 psig, at 70 percent efficiency, 
25.0 BHP req'd; use 30-hp motor. 

CRYSTALLIZER CONDENSER COOLING PUMPS 

These pumps will allow use of RO feedwater for crystallizer 
condenser cooling and will permit recovery of enough heat 
from that unit to raise RO feedwater temperature approxi- 
mately 4°F, thereby increasing RO flux rates. Two 
100-percent capacity pumps will be provided. 

Size: 255 gpm at 30 psig (sizing as required by vendor 
of crystallizer system). 

© At 70 percent efficiency, 6.4 BHP req'd; use 
7.5-hp motor. 

REVERSE OSMOSIS (RO) LOW PRESSURE FEED PUMPS 

Water from the recycle water treatment system will be pumped 
to the reverse osmosis booster pumps. Two 100 percent capac- 
ity low pressure feed pumps will be provided to feed the 
four booster pumps. Because the number of RO modules online 
at any given time will vary, pumps will be variable speed 
end-suction centrifugal pumps. 

Initially, filtered water from the Contaminated Mine Water 
Treatment system will be pumped to the Excess Discharge 
Lagoon System. A constant speed pump will be provided for 
this service. If installation of the second set of RO mod- 
ules is required, the constant speed pump will be converted 
to a variable speed pump. The spare variable speed pump, 
described above, will also function as spare for this pump. 

Motor requirements for both variable speed and constant speed 
are based on maximum flow rates. 

Size: 265 to 1,200 gpm at 50 psig. At 70 percent effici- 
ency, 50 BHP req'd; use 60-hp motor. Same motor 

@ Size is required for the constant speed pump. 

5-25



© RO CARTRIDGE FILTERS 

Four (expandable to seven) 100-percent capacity 10-micron 
cartridge filter vessels will precede the RO booster pumps 
to remove any particulates. The filter elements in these 
units are typically constructed of cotton fiber filter 
materials. 

Size: 430 gpm, pressure drop = 3 psi clean, 15 psi dirty. 

REVERSE OSMOSIS BOOSTER PUMPS 

The RO modules will require relatively constant flow and 
will operate independently in parallel. Therefore, a one- 
to-one relationship between booster pumps and RO modules 
will be required. Horizontal split-case multistage centri- 
fugal pumps will be used to provide a high degree of relia- 
bility. One installed common spare will be provided. 
Suction pressure requirement will be approximately 30 psig. 
Net applied pressure to RO modules at the end of 3 years 
life is 520 psig. 

Size: See RO module sizing below, capacity required = 
400 gpm at 550 psig for the original pumps and 
430 gpm at 550 psig for the future pumps. (Note 
that RO low pressure pumps discharge to the suction 
of these pumps.) At 70 percent efficiency, 183 

© . and 197 BHP req'd; use 200-hp motors. 

REVERSE OSMOSIS MODULES 

The (RO) system will consist of four modules (expandable to 
seven modules). Each of the original modules will be 
designed for a maximum feed rate capacity of 400 gpm. The 
future modules will be designed for 430 gpm if they prove to 
be necessary. Each module will be arranged with a 
12:6:3 taper. The RO system will be operated to recover | 
80 percent of the feedwater as permeate. (With the design 
taper, recoveries of as high as 85 percent could be realized 
if water quality permits.) The remaining 20-percent reject 
(brine) stream will flow to the RO reject surge tank. 

At this level of recovery, the dissolved solids concentra- 
tion in the reject stream will be well below the solubility 
limits recommended by vendors and should not present any 
scaling or precipitation problems. However, as an added 
safety factor, 10 mg/L of sodium hexametaphosphate (SHMP) 
will be added to the feedwater to inhibit scale formation. 

Membrane area requirements will be largely dictated by sys- 
tem temperature, pressure, and properties of the type of 
membrane actually selected during procurement. Above 95°F, 

© most membranes experience unacceptable degradation by hydroly- 

sis. The pressure limits on system components will be about 

5-26



600 psi. Below these limits, membrane area requirements for 
© RO systems operating at a given recovery on relatively low 

TDS waters (such as the reclaim/mine water blend) are 
strongly dependent on feedwater temperature. For these 
waters, a combination of temperature, feed water flow 
requirements, and membrane flux constraints will control 
membrane sizing. 

Exxon projects that the lowest possible winter feedwater 
temperature to the Recycle Water Treatment System will be 
4.4°C (40°F). In the proposed design, the RO feedwater will 
be warmed up with heat from the crystallizer condenser, rais- 
ing the minimum winter temperature to 9°C (49°F). Heating 
the feedwater provides a capacity increase in the RO modules 
over that which could be realized with a 4.4°C feed. The 
corresponding projected minimum summer temperature to the RO 
system after heating is 22°C (72°F) which considerably 
reduces the applied pressure requirement per unit volume of 
permeate, or increased capacity at the same inlet pressure. 

The RO system was sized for both winter and summer projected 
flowrates at, respectively, winter and summer projected feed- 
water temperatures. 

The design capacity and module sizing of the RO system was 
cross checked against a number of potential and potential 

© future operating modes: 

Operating Mode Approximate RO Influent Flow Rate, gpm 

1. Treatment of Contaminated Mine 

Water During Mine Development 150 gpm x 1.2 Design Factor = 180 gpm 

2. Treatment of Contaminated Mine 

Water/Reclaim Water Blend During 

Mill Operation 995 gpm x 1.2 Design Factor = 1,194 gpm 

3. Potential Future Treatment of 

Contaminated Mine Water (1,265 - 190) gpm x 1.2 Design Factor = 1,290 gpm 

4. Potential Future Treatment of all 

Contaminated Mine Water and 

Reclaim Water (1,194 + 1,290) gpm = 2,484 gpm 

“Summer flowrates, which are the system's peak loads, are shown. 

As a compromise among all of the potential operating modes, 
four 400 gpm-capacity RO modules will be installed and space 
will be left in the building for three additional 430 gpm 
modules. 

This module sizing results in the following module availabil- 

ee ~ 
5-27



| No. Modules On-Line Standby 

© Operating Mode Installed Modules Modules 

1. Treatment of Contaminated Mine 

Water During Mine Development 4.0 @ 400 gpm 0.50 @ 400 gpm 3.5 @ 400 gpm 

2. Treatment of Contaminated Mine 

Water/Reclaim Water Blend During 

Mill Operation 4.0 @ 400 gpm 3.0 @ 400 gpm 1.0 @ 400 gpm 

3. Potential Future Treatment of 

all Contaminated Mine Water and 4,0 @ 400 gpm 3.0 @ 400 gpm 1.0 @ 400 gpm 

Reclaim Water 3.0 @ 430 gpm 3.0 @ 430 gpm 

The process will use spiral-wound membranes rather than hol- 
low fine fiber. Spiral-wound membranes are considered to be | 
less susceptible to fouling by influent collodial matter and 
particulates. The modules will be constructed to allow use 
of either cellulose acetate or polyamide membrane elements. 
Cellulose acetate membranes have been tentatively selected 
in preliminary design. Membrane selection will be examined 
in detailed engineering and performance testing of alterna- 
tives may be pursued after startup. 

Size: Detailed sizing calculations by vendors are 
confidential. Preliminary design parameters are: 

© Maximum feedwater silt density index = 5 
Operating pH range = 4 to 6.5 
Maximum feedwater chlorine = 1 ppm 
Salt rejection, initial = 98-99 percent 
Salt rejection, final = 96-98 percent 
Operating pressure, initial = 410 psig 
Operating pressure, final = 520 psig 
Taper = 12-6-3 
Pressure vessels = 21 per module, 
Recovery: Initial Modules = 80 percent 

Future Modules = 85 percent 

Membranes = 6 per vessel, 

Skid size per module: 
Initial Modules Approx. 10 ft x 26 ft x 9 ft 
Future Modules Approx. 10 ft x 26 ft x 10 ft 

Range of flow conditions per module (feed/permeate) at | 
various operating pressures: 

Initial Modules At 9°C = 265.3/212.3 gpm 
At 22°C = 398/318.4 gpm 

Future Modules At 9°C = 430/363 gpm 

At a given recovery and temperature, individual modules must 

© be operated as relatively constant flow devices. Production 

5-28



increases of up to 10 percent per module can be achieved in 
© the first year or two (assuming clean service) by simply 

increasing booster pump pressure. After a few years, however, 
the booster pumps probably will reach design pressure limits 
as a result of normal membrane compaction. To achieve further 
production increases, additional modules must be added. 

Space has been provided in the building for three additional, 
modules to process an additional 1,290 gpm of feedwater if 
RO treatment of Contaminated Mine Water should ever become , 
necessary (see Section 5.11). 

RO CLEANING SYSTEM 

An RO cleaning system will be provided to allow periodic 
batch treatment of the membranes with various chemicals for 
cleaning, flushing, long-term "pickling" (soaking), and short- 
term sterilization. Batch cleaning and flushing using mix- 
tures of detergents, solvents, and acids (see Section 4.4) 
are typical practices in virtually all installations to 
remove the inevitable buildup of fine particulates that 
escape capture in pretreatment equipment. Membrane "pick- 
ling" with chemicals such as formaldehyde or sodium bisul- 
fite is also typically done preceding long-term shutdowns. 
Continuous chlorination, as typically practiced for cellulose 
acetate RO systems, will not be possible for the Crandon 
treatment system because of the relatively large amount of 

© chlorine-scavenging thiosulfate present in the RO feedwater. 
Therefore, shock chlorination will be required. Cleaning, 
pickling, and shock chlorination will be intermittent oper- 
ations that should not interfere with one another and will 
all be sized based on the RO system volume. The nonmetallic 
and alloyed steel materials will be compatible with all solu- 
tions. 

Solution tank size = system volume = 1,000 gallons 
Solution transfer pump size = 265 gpm, 30-hp based on vendor 

requirements 
Solution heater to heat tank contents 41°C in 2 hours = 150 kW 

Solution cartridge filter size: 
3 gpm/cartridge = 90 cartridges, 30 stacks, one 
filter vessel 

REVERSE OSMOSIS PERMEATE TRANSFER TANK 

An RO permeate tank will be installed to collect recovered 
waters. This tank will be installed during initial construc- 
tion to collect water from four RO modules, one evaporator, 
and the crystallizer. A second tank would be installed in 
the future if an additional RO/VCE system is required. RO 
permeate tanks will be sized identically and will be piped 

©} and valved to handle flow from either RO/VCE system. A small 

5-29



amount of soda ash will be added to those tanks to buffer 
© those relatively pure, alkalinity-deficient waters. 

The soda ash addition can also be used for pH adjustment of 
the RO permeate to meet pH requirements for discharge. 

Maximum Influent flows: 
RO permeate = 990 gpm x 1.2 design factor 

x 80 percent recovery = 950 gpm 
Evaporator distillate = 197 gpm x 1.2 design 

factor x 95 percent = 225 gpm 
Crystallizer condensate = 7.75 gpm x 1.2 design 

factor x 2 (future basis) = 19 gpm 

Total = 1,194 gpm 

Size: 3-minute residence time (to avoid excessive pump 
cycling) = 3,600 gal. Select 10-foot-diameter x 
8-foot-high coated steel tank. (Same size tank 
will be adequate for future tank.) 

REVERSE OSMOSIS PERMEATE TRANSFER PUMPS 

Two 100 percent capacity pumps will be installed to transfer 
water to the mill treated/fresh water tank. The future per- 
Meate transfer tank contents would be discharged to the 
Excess Discharge Lagoon System with one additional and iden- 

@ tical pump. One pump will spare both systems. 

Size: 1,285 gpm (future basis) at 50 psig. At 70 percent 
efficiency, 54 BHP req'd; use 60-hp motor. 

RO REJECT TANK 

This tank will collect reject water from the RO modules and 
evaporator barometric condenser effluent and will provide 
surge capacity to decouple the RO system from the evaporator 
system. It will also be sized to handle maximum potential 
future flow including flows which would result from RO/VCE 
treatment of contaminated mine water. 

Flows: Evaporator feed = 198 gpm x 1.2 = 238 gpm (Design 
Operation) 

= 400 gpm x 1.2 = 480 gpm (Future) 

Size: 12-hour residence time at design flow or 6 hours 
residence time in the future 
238 gpm x 60 min x 12 hr = 171,000 gallons 
480 gpm x 60 min x 6 hrs = 173,000 gallons 
Select 36-foot diameter x 3Z2-foot high coated steel 
tank = 228,000 gal (standard API tank size, also 
allows for freeboard and "dead" volume below pump 

© suction). This meets both sizing criteria. 

5-30



EVAPORATOR FEED PUMPS 

© Two 100 percent capacity pumps will be installed for the 
maximum design flow rate with one evaporator. 

Size: 240 gpm at 30 psig. At 70-percent efficiency, 
6 BHP req'd; use 7.5-hp motor. 

EVAPORATOR SYSTEM 

The evaporator system will recover approximately 95 percent 
of the water in the RO reject stream for mill reuse. The 
evaporator residue or brine stream will be pumped to the 
brine concentration system for further treatment. 

It has been assumed that the entire evaporator system will 
be purchased and installed as a turnkey system. The system, 
with the exception of the evaporator feed pumps, acid feed 
pumps, and in-line mixers, will include all equipment and 
controls shown in Figure 23. All components included in the 
evaporator system will be sized by the vendor who designs 
and supplies the equipment (several vendors and configura- 
tions are available). 

Because of the extremely high capital and operating cost of 
the evaporator, sizing of the unit is very important. As 
with the RO system (see previous discussion), various operat- 

© . ing modes were considered in sizing the evaporator. 

As a compromise among the sizing required for the various 
operating modes, a nominal 240 gpm-capacity evaporator (feed 
flowrate) will be installed and space will be left for a 
future evaporator of the same size. This sizing provides 
the following: 

a 
Design 

No | Influent Sizing 

Evaporators Flow Rate Safety 

Operating Mode Installed (gpm) Factor 

1. Treatment of Contaminated Mine Water 

During Mine Development Period 1 30 800% 

2. Treatment of Contaminated Mine Water/ 

Reclaim Water Blend During Mill Operation 1 200 20% 

3. Future Treatment of all Contaminated Mine 

Water and Reclaim Water 2 400 20% 

“Does not include 1.2 sizing factor. 

The evaporator system will be designed to include a 240 gpm- 
@ capacity vapor compression falling-film-type evaporator sized 

5-31



to treat the RO reject stream. It is estimated that a maxi- 
© mum of 236 gpm of distillate and a minimum of 4 gpm of brine 

could be produced from each train. These values represent 
best estimates and could vary, depending on actual feedwater 
chemistry experienced during full scale operation and the 
configuration of the evaporator purchased. Distillate water 
quality has been estimated at 10 mg/L TDS. Brine water qual- 
ity will be approximately 19-percent total solids and 
18-percent dissolved solids. Only one evaporator will be 
required for the design condition. The second unit would be 
added if, at some future date, RO/VCE treatment of contamin- 
ated mine water becomes necessary. 

The system will also include a boiler to provide steam for 
the barometric condenser, evaporator startup, and the cry- 
stallizer's brine heater. Steam condensate will be recovered 
from all users. 

Size: Detailed calculations by vendor are confidential. 
Design parameters are: 

Feed pH = 5.5 to 7.5 
Vapor release velocity (avg.) = 4.2 fps 

| Weak side liquor temperature = 216°F 
Strong side liquor temperature = 217°F 
Heat transfer coefficient = 450 Btu/ft -hr-°F 
Weak side boiling point rise = 2°F 

© Strong side boiling point rise = 10°F 
Overall energy usage (max.) = 87 kwh/1000 

gal. feed 
Cyclone underflow = 30% TSS 
Recovery = 95% 
Distillate quality = 10 ppm TDS, 

maximum 

During the short periods of time when the evaporator may be 
down for servicing, the recycle water treatment system can 
still be operated by pumping the reverse osmosis brine 
stream to the tailings pond via the tailings thickener 

underflow sump. There is sufficient excess reverse osmosis 

capacity to provide all of the high quality water required 

for mill operation. A higher dosage of scale inhibitor may 

be required during these periods of evaporator shutdown. 

BRINE SOFTENER FEED TANK 

This tank will be sized to accumulate batch brine blowdown 

from both the proposed and the potential future evaporators 

and will equalize feed to the brine softener. 

Size: 9.8 gpm x 1.2 design factor x 2 evaporators = 24 gpm 

100-minute residence time = 2,400 gallons 

© Select 8-foot-diameter x 8-foot-high coated steel 

tank. 

5-32



- BRINE SOFTENER FEED PUMPS 

@ Two 100-percent capacity pumps will be used to provide con- 
stant flow and redundancy. Because these will be small pumps, 
they will be sized based on maximum potential future 
conditions (two-evaporators). They can be throttled back 
for normal operation without significant waste of energy. 

Size: 9.8 gpm x 1.2 x 2 = 24 gpm at 10 psig. 
At 60-percent efficiency 0.23 BHP req'd; use 
0.5-hp motor. 

BRINE SOFTENER 

Crystallization for bulk sodium sulfate and thiosulfate salts 
will not be possible in the vapor compression evaporator — 
because of unacceptable scale formation in the falling film 
section. Therefore, a brine concentration system will be 
required to dispose of brine wastes and recover these salts. 
The first step in this brine concentration system will con- 
Sist of a brine softener for suspended solids removal and 
precipitation of impurities such as gypsum, calcium, silica 
and metals that would render the crystal products unsalable. 
Because of the high temperature (100°C), an insulated, cov- 
ered steel tank will be required. Because the softener will 
be relatively inexpensive, it will be sized for the maximum 
potential future flow from two evaporators. The design of 

© the clarifier assumes a solids flux limiting basis (100 ft?/ 
ton/day) instead of a rise-rate limitation. The major solids 
that were assumed to precipitate in the clarifier were: 
aluminum hydroxide, magnesium hydroxide, calcium carbonate, 

and silica. 

Design future flow (two evaporator operation): 24 gpm (see calculations above) 

’ Clarification area (very conservative): 24 gpm + 0.25 gpm/ft? = 96 ft? 

Solids flux (very conservative) : 2,701 lb/day x 100 f£t?/ton/day = 135 ft? 

Operating volume (very conservative) : 3 hours residence time = 3,600 gallons 

Minimum SWD: 8 feet 

Solids flux and SWD dictate a 14-foot-diameter x 8-foot SWD unit 

Sludge consistency = 3 to 7 percent solids 

BRINE SOFTENER SLUDGE PUMPS 

Two 100-percent capacity progressing cavity sludge pumps 
have been selected to transfer the mixture of crystals and 
hydrous floc in the brine softener sludge to the sludge trans- 
fer tank. It is assumed that one pump will operate 20 per- 
cent of the time (40 percent of the time if the future evapor- 
ator is installed). The average daily flow at design condi- 
tions is 2.7 gallons per minute. 

Size; 13.7 gpm at 30 psig; 0.75-hp pump 

5-33



© BRINE CRYSTALLIZER SYSTEM 

A forced circulation crystallizing evaporator will crystal- 
lize the brine into a 55-percent solids slurry consisting 
primarily of anhydrous sodium sulfate and sodium thiosulfate. 
A screen bowl centrifuge will dewater the slurry to a 80 to 
95 percent solids cake. A 2-gpm washwater stream in the 
second stage of the centrifuge will be provided to remove 
readily soluble chloride from the centrifuge cake. Upon 
cooling, any water remaining in the cake will combine with 
sodium sulfate to form Glauber's salt (Naz,SO, + 10H,0). The 
resulting product will have no free water. 

It has been assumed that the crystallizer system will be 
purchased and installed as a turnkey system. The systen, 
with the exception of the brine softener, reagent feed pumps, 
and crystal storage bin, will be provided by the crystal- 
lizer supplier. All components included in the crystallizer 
system shown on Drawing 051-7-P-009 (Figure 24) will be sized 
by the vendor who designs and supplies the equipment. Final 
Sizing of the crystallizer will depend on the performance 
guarantees obtained from the successful evaporator manufac- 
turer. Procurement specifications for the crystallizer will 
be prepared sequentially, after selection of the evaporator 
to be installed. The design parameters given below are ven- 
dor supplied criteria for equipment in similar service. 
Pending receipt of final quotations from evaporator manufac- 

© turers, the crystallizer has been tentatively sized to 
receive a feed stream of 16 to 20 gpm. 

Size: Detailed calculations by vendor are confidential. 
Design parameters are: 

Feed pH = 5.5 to 7.5 
Residence time (min.) = 37 min at 50% full 
Vapor release velocity (avg.) = 2.3 fps 
Heat transfer coefficient = 300 Btu/ft -hr-°F 
Recovery (hydraulic basis) = 90% (nominal) 
Distillate quality = 10 ppm TDS 
Steam requirement = 9,500,000 Btu/hr 

INSTRUMENT AIR RECEIVER 

Instrument-quality air will be supplied to the building from 
the mill instrument air system. One hundred scfm at 100 psig 
will be required. A 25-minute receiver will be provided to 
dampen flow surges and provide for an orderly shutdown in 
case of main system failure. 

SULFURIC ACID SYSTEM 

Sulfuric Acid Tank 

© A vertical cylindrical steel tank with dished heads, sup- 

5-34



ports, and a concrete containment sump will installed for 
© sulfuric acid storage. A standard size acid storage tank 

has been selected. 

Size: 10-foot diameter x 22 feet high (active volume = 
9,700 gal). This tank will provide a 48-day 
supply at design consumption (204 gpd) and will 
feed all 16 proposed and future acid pumps. 

Sulfuric Acid Pumps 

Variable-speed, positive displacement, diaphragm metering 
pumps will be provided for all acid services, with Alloy-20 
wetted parts and TFE diaphragm. These will be identical 
pumps, all with 0.5-hp motors. 

SODA ASH SYSTEM 

Soda Ash Tank 

Soda ash solution will be prepared and mixed in the lime 
preparation building and transferred to this tank in the 
water treatment plant, from which it will be fed to the five 
users. 

Size: 15.2 gpm x 8-hr x 60 min/hr = 7,296 gallons of 
10 percent solution. 
Use 10-foot diameter x 14.5 feet high coated steel 
tank, operating volume = 7,340 gal. 

Soda Ash Feed Pumps 

The lime-soda softeners and brine softener will use soda ash 
solution in the gpm range; the permeate transfer tank use 
will be in the gph range. Therefore, progressing cavity 
pumps will be provided for the first two uses and diaphragm 
pumps will be provided for the latter. 

SHMP SYSTEM 

SHMP Feed Tanks 

Two identical mixed tanks are provided, each capable of mak- 
ing and holding a 2-day supply of 10-percent SHMP solution 
sufficient for six RO modules (i.e., proposed plus potential 

future). 

Maximum Flow rate: 
(400 gpm x 3) + (430 gpm x 3) = 2,490 gpm 

Size: 2,490 gpm x 1,440 min/day x 10 ppm x 107° x 8.3 lb/ 
gal = 298 lb pure SHMP/day = 359 gpd 10 percent 

@ SHMP solution; use two FRP tanks, 5-foot diameter x 

7 feet high each, operating volume = 730 gal. 

5-35



e SHMP Feed Pumps 

These pumps will be very similar to the sulfuric feed pumps 
except that 316SS wetted parts will be used. 

POLYMER SYSTEM , 

Polymer Feed Tank 

Two identical mix tanks will be provided, each capable of 
making and holding a 12-hour supply of 0.5 percent solution 
sufficient for feeding all four softeners at maximum feed 
rates. 

Size for maximum dose of 5 ppm: 

(1,550 + 1,200 + 1,000 + 20) gpm x 5 ppm x 107° x 
8.3 lb/gal = 0.16 1b/min polymer 
0.16 lb/min + 0.001 dilution + 8.3 lb/gal = 19 gpm 
of 0.1 percent diluted polymer = 3.8 gpm of 0.5 
percent diluted polymer. 
12-hour supply of 0.5 percent diluted polymer = 
2,713-gallon, use 7-foot diameter x 11 feet high 
(includes 1.5-foot freeboard) FRP tank (2,735 gal- 
lons). 

Note: This will provide 2 day supply per tank at an average 
© dose of 1.2 ppm polymer (2,735 gallons + 0.90 gal/min (usage 

at 1.2 ppm) = 3,023 min = 2.1 days). 

Polymer Pumps . 

A 5-gpm progressing cavity drum pump will transfer neat (as- 
received) polymer into the mix tanks. This pump will empty 
a 55-gallon drum in 11 minutes. Identical diaphragm metering 
pumps with a common spare will be provided for polymer feed 
to the lime and lime-soda softeners. Similar, smaller dia- 
phragm metering pumps will feed polymer to the brine softener. 

SODIUM SULFIDE SYSTEM 

Sodium Sulfide Feed Tanks 

Two identical feed tanks will be provided, each capable of 
making and holding a 24-hour supply of 5 percent solution 
sufficient for feeding all three softeners at maximum feed 

rates. 

Size for maximum dosage of 5 ppm: 

(1,550 + 1,200 + 1,000) gpm x 5 ppm x 107° x 8.3 lb/gal 
= 0.16 1lb/min sodium sulfide 

© 0.16 lb/min + 0.05 dilution + 8.3 lb/gal = 0.37 gpm 

5-36



24-hour supply of 5 percent diluted sodium sulfide = 
© 540 gallons, use a 5-foot diameter x 7-foot high (730 

gallon) cylindrical FRP tank. 

(Note: This will provide over 5 days supply per tank at an 
average dosage of 1.2 ppm.) 

Sodium Sulfide Feed Pumps 

Variable speed positive displacement diaphram metering pumps 
with 316 ss wetted parts and FE diaphram will be used. These 
will be identical pumps with 0.5 hp motors. 

ACTIVATED CARBON SYSTEM 

The potential future activated carbon feed system will be 
Gesigned to unload carbon from bulk containers, similar to 
those provided by ICI America, Inc. Since actual carbon 
needs and dosages will not be defined until plant startup, 
and will probably not actually be required, tank and pump 
sizes are based on rough assumptions. 

Size: Nominal 2 gpm carbon slurry feed at 20 psig. 
Tank sufficient for 6-hour supply. 
Recirculation pump = 250 gpm; 15-hp per supplier's 

standard. 

© FERRIC SULFATE SYSTEM 

Ferric Sulfate Mix Tank 

Each ferric sulfate mix tank will be capable of holding a 
12-hour supply of 10-percent ferric sulfate solution at max- 
imum feed rates. 

Size for maximum dose of 35 ppm: 

(1,550 + 1,200 + 1,000) gpm x 35 ppm x 10° x 8.3 
lb/gal = 1.1 1b/min ferric sulfate 
1.1 lb/min + 0.1 dilution + 8.3 lb/gal = 1.3 gpm 
of 10 percent solution 
12-hour supply = 945-gallon, use 6-foot diameter x 
6 feet high (includes 1.5-foot freeboard) FRP tanks 
(operating volume = 950 gal). 

Note: This will provide a 1-day supply per tank at the aver- 

age dose of 20 ppm. 

Ferric Sulfate Pumps 

These pumps will be selected and sized in a similar manner 
to the polymer feed pumps. 

5-37



TEMPORARY HYDRATED LIME SYSTEM 

© A temporary lime supply will be needed for startup purposes 
during the mine development period before the mill milk-of- 
lime circuit is constructed and operating reliably. Hydrated 
lime will be used for handling convenience and to avoid the 
cost and operating difficulties associated with a temporary 
sSlaker. The system will be sized to provide lime to the 
contaminated mine water and intercepted groundwater lime/ 
lime-soda softeners at the maximum expected flowrates during 
the mine development period. Sizing will include a 20 per- 
cent contingency. 

Hvdrated Lime Storage Silo 

Sized to handle a typical 20-ton truckload with silo 1/3 
full = 30-ton silo. 

Size: (30 x 2,000) lb + 30 lb/ft? = 2,000 ft? 

This will provide over 2-weeks storage at design rates. 

Milk-of-Lime Tank 

Size: 8-hour storage at design rates. 
(8 x 60) min x 2.1 gpm x 1.2 = 1,210 gallons. 

©} Use 6-foot-diameter x 8 feet high (including 2-foct 

freeboard) carbon steel tank (1,270 gal). 

MOL Pumps 

A 25 gpm slurry pump (plus one 100 percent capacity spare) 

will be provided to maintain 4.5-fps velocity in the MOL 

piping. 

Size: 25 gpm at 15 psig. 
At 60-percent efficiency; 0.4 BHP required; use 

0.5-hp motor. 

EXCESS DISCHARGE LAGOON SYSTEM 

Excess Discharge Lagoon 

The Excess Discharge Lagoon System will be sized to provide 

24-hour residence time at the maximum anticipated effluent 

discharge flow rates during mill operations. The two lagoons 

will operate in series. 

Intercepted Groundwater Flow Rate = (850 gpm x 1.2) 

= 1,000 gpm 
Contaminated Mine Water Flow Rate = (1,265 - 190 gpm) x 1.2 

© = 1,290 gpm 

5-38



24-hour volume = (1,000 + 1,290) gal , 1,440 min = 3.3 x 10° gal 
© min day 

Use two cells, with 1.65 million gallons capacity per cell 

Size: 75 £t x 233 ft with 4 £t sidewater depth and 2:1 
sloped bottom. Use concrete sidewalls and 
synthetic liner on pond bottom, installed in 
accordance with NR213 (see Figure 31). 

Excess Discharge Lagoon Bypass Pump 

Treated water failing to meet discharge quality will be 
routed from the excess discharge lagoon system to either the 
Contaminated Mine Water Treatment System feed tank or tail- 
ings thickener overflow sump. An end suction centrifugal 
pump will be provided for this purpose. 

Size: 2,550 gpm at 20 psig. At 70-percent efficiency; 
43 BHP req'd; use 50-hp motor. 

5.4 UTILITY REQUIREMENTS AND CHEMICAL CONSUMPTION RATES 

Daily chemical and utility consumption rates are shown in 
Table 5-2, broken down by treatment process. These rates 

© are based on the design flows shown in the P&ID's (i.e., 
they do not include a 20 percent safety factor or allowance 
for future additional RO/VCE capacity and are based on 
1,270 gpm of mine inflow). Connected power requirements are 
shown on the equipment data sheets (Section 5.9). The max- 
imum projected total instrument air requirement is 100 scfm. 

5.5 CONTROL PHILOSOPHY 

The water treatment system is designed to operate with mini- 
mal operator attention. A central control console featuring 
CRT displays will be provided in the control room for moni- 
toring system performance. It is assumed that key instru- 
ment readouts and alarms will be displayed in the mill con- 
trol room as well. 

The overall control system will be configured as a distributed- 
type system, with single-loop integrity and redundant data 
highways. Redundant CRT's in the control room will display 
all instrument readouts, process graphics, and alarms. Tra- 
ditional control panels and annunciators will not be used. 

The following paragraphs describe the key control features 
and alarm conditions of the treatment system. 

5-39



Table 5-2 | 
CHEMICAL AND UTILITY CONSUMPTION RATES 

Prefilter & Post 
Neutralization Filter pH Adjust Evap- Crystal- 

Reactors Lime Soda Softeners & Pump Station Media Filter RO orator Brine lizer 

No. 1 No. 2 No. 3 No. 1 No. 2 No. 3 No. 1 No. 2. No. 3 No. 1 No. 2 No. 3 System System Softener System TOTALS 

b,c,d 
Chemicals" ’~'°"* 

Lime (90% CaO) 1,080 590 740 220 2,630 

Soda Ash (98% Na co.) 12,100 100 500 12,700 

Sulfuric Acid (93% H,S0,) 290 340 570 280 70 < 10 1,560 

Ferric Sulfate (Fe (SO), 220 200 100 520 

£ 
Polymer 15 15 5 <1 35 

SHMP (100%) 100 100 

; Sodium Sulfide (Na,S) 15 5 20 

Activated Carbon (100%) Not Planned 

RO Cleaning Solution 

(0.2% citric acid, 0.1% 

detergent, 0.01% NH OH) 280 280 

Hypochlorite (1.5% NaOCl) 1.5 1.5 

Gypsum (Caso, ) 55 55 

(seed) 

Utilities 

Electric Power (kW-h/day 

for process equipment, 

based on normal flows) 360 360 320 180 170 120 620 870 340 60 40 40 8,380 19,770 120 2,150 33,900 

Natural Gas (cfd) 150 130,000 130,150 

Instrument Air (scfm) 100 

as 
prheaicals in pounds per day. Utilities as noted. 

Chemical and utility consumption rates based on average winter flow conditions. 

system No. 1 is the Contaminated Mine Water Treatment Systen. 

System No. 2 is the Recycle Water Treatment System. 

-systen No. 3 is the Intercepted Groundwater Treatment System. 

Mass balance computations in Figures 12 through 19 based on maximum polymer dose of 5 ppm, values shown here based on average polymer dose of 1.2 ppm. 

GLT183/6



© INFLUENT FLOW 

Intercepted groundwater, contaminated mine water and reclaim 
water will be pumped to the neutralization reactors from 
their respective tanks. Flows and blending will be control- 
led by cascaded level-to-flow loops which will use the levels 
in the respective filter clearwells to set the total influent 
flows to each side of the plant. Changes will be rate- 
limited to avoid upsetting the softeners. Once the initial 
blending operation is accomplished, contaminated mine water 
will be kept segregated from the reclaim water/contaminated 
Mine water blend throughout the plant. 

Assuming constant levels in their respective filter clear- 
wells, contaminated mine water and intercepted groundwater 
influents to neutralization reactors Nos. 1 and 3 will be 
flow controlled directly. Similarly, the reclaim water/ 
contaminated mine water blend to neutralization reactor No. 2 
will be flow controlled (but at a preset ratio). As any 
filter clearwell level changes, the set points for these 
flow controllers will be adjusted accordingly (on a rate- 
limited basis). The Recycle Water Treatment System will be 
designed to automatically treat enough water to satisfy the 
requirements of the low-pressure RO feed pump. The flow 
signal from each neutralization reactor influent stream will 
be used to pace soda ash, ferric sulfate, sodium sulfide, 

© and polymer feeds to the respective softeners. 

Influent flow to each of the three treatment systems will be 
automatically shut off by high water level in the softener. 

NEUTRALIZATION REACTORS 

The neutralization reactors will be constant-level tanks. 
Water will flow by gravity from the flash mix tank to the 
neutralization reactor and on to the lime/sulfide or lime- 
soda softeners. Ferric sulfate addition will be controlled 
in proportion to the influent water flow; lime addition will 
be pH controlled; recirculated sludge will be flow controlled; 
and air will be controlled manually. If activated carbon 
addition ever proves to be necessary, it will also be con- 

trolled manually. 

LIME/SULFIDE AND LIME-SODA SOFTENERS AND SLUDGE HANDLING 

These will be gravity-flow devices, which overflow into the 

prefilter pH adjust tanks. Soda ash, sodium sulfide, and 

polymer will be added to the centerwells on ratio flow con- 

trol. The drive motor for each clarifier mechanism will be 

equipped with a torque indicator, high-torque alarm, and 

high-torque shutoff switch. pH and turbidity analyzers will 

monitor the softener effluents. 

®@ Sludge will be continuously recirculated on flow control, 

5-41



and sludge blowdown will be routed to the sludge transfer 
© tank on an intermittent timed cycle. The density of the 

recycle stream will be measured, indicated, and recorded. 

Combined waste sludges will be pumped to the tailings thick- 
ener underflow sump in an on/off, level-controlled manner. 
Automatic pump and line flushes will be provided for all 
batch sludge transfers. High- and low-level alarms will be 
provided on the transfer tank. 

If additional sludge is required to maintain optimum sludge 
settling properties in the Intercepted Groundwater Treatment 
System, the operator can manually waste sludge from the Con- 
taminated Groundwater Treatment System to the centerwell of 
softener No. 3. 

PREFILTER pH ADJUSTMENT 

These tanks will also be gravity flow devices, the outflow 
will be distributed to the respective sets of filters. Sul- 
furic acid addition will be pH controlled. 

MIXED MEDIA FILTERS 

A microprocessor-based step sequencer will be provided for 
automatic filter backwash. The backwashing cycle for each 
filter cell will be initiated either by high water level in 

© the filter, filter throughput since the last backwash, or on 
a timed cycle. High water level will activate a control 
valve at the filter inlet piping to shut off the flow toa 
filter cell. A low-level switch in the filter control system 
will prevent filter backwashing if the filter clearwell is 
empty. Each filter cell consists of two compartments. The 
compartments will be backwashed in sequence. 

Air scouring and backwashing will be initiated automatically. 
Air flow will be set by a manual valve (adjustments will 
rarely be necessary); backwash will be flow controlled with 
slow opening valves. 

Flow to each filter will be automatically shut off in the 
event of high-high water level in the filter. 

POST-FILTER pH ADJUSTMENT AND CLEARWELL 

Post filter pH adjustment will be controlled similarly to 

pre-filter pH adjustment. Because the titration curve will 

be steeper for the pH levels desired in the post-filter pH 

adjustment, separate mixing compartments will be provided to 

allow two-step feedback control. 

Water will flow by gravity through the series of mixing, 

reaction, surge, and backwash compartments as described ear- 

© lier in Section 5.3. Conductivity, pH and turbidity analy- 

zers, and level controllers/alarms will be provided for each 

5-42



clearwell. Crystallizer condenser cooling water will be 
© continuously withdrawn from the neutralization tank and 

returned to the clearwell of the Recycle Water Treatment’ 
System using manual flow control (adjustments will rarely be 

necessary). 

EFFLUENT PUMPS, RO LOW-PRESSURE FEED PUMPS AND CARTRIDGE 

FILTERS 

Water will flow through the plant by gravity up to this point. 
These pumps, to be located in the basement adjacent to the 
clearwell, will transfer the treated contaminated mine water 

and intercepted groundwater to the Excess Discharge Lagoon 
System and the treated reclaim water/contaminated mine water 
blend to the RO booster pumps via the cartridge filters. 
(Note that the contaminated mine water will be segregated 
from the reclaim water/contaminated mine water blend through- 

out the plant.) 

Treated contaminated mine water and intercepted groundwater 
will be pumped to the Excess Discharge Lagoon System contin- 
uously paced by level control in the clearwell. If discharge 
requirements are less than design flows, the pump will be 
throttled automatically. The pumps will shut down automatic- 
ally on low-low level in their respective clearwell. 

The treated reclaim water/contaminated mine water blend will 
© be pumped by a variable speed pump, through the cartridge 

filters to the RO booster pumps continuously. The RO booster 
pumps discharge will be pressure controlled, which will also 
act to adjust the speed of the RO low-pressure feed pump. 
This pump will be interlocked with its respective clearwell 
level. The 100-percent capacity spare pump will be inter- 
locked with all three clearwell levels. 

If RO treatment of contaminated mine water ever becomes neces- 
sary, a separate set of RO high pressure feed pumps would be 
installed to feed a separate RO train for this system. 

Soda ash and SHMP addition will be flow paced with the RO 
feedwater flow. Sulfuric acid will be added on pH control. 

The cartridge filters will be operated manually. High dif- 

ferential pressure alarms will alert the operator to change 

filter cartridges. 

REVERSE OSMOSIS (RO) SYSTEM 

To protect the RO system, conductivity, temperature, and 

turbidity of the feedwater will be monitored. High conduc- 

tivity will be alarmed. High turbidity in the feed stream 
will shut off flow to the system. 

© Flow to the individual RO modules will be controlled from 

the central control system. Individual flow control valves 

5-43



on the feed stream to each module will be adjusted to the 
© desired operating pressure. The product water recovery rate 

from each module will be controlled by the ratio of the re- 
ject and feed stream flows. High conductivity in the reject 
or product water streams will be alarmed. 

If RO treatment of contaminated mine water ever becomes neces- 
sary, a separate RO train would be installed for this system. 

RO CLEANING SYSTEM | 

This will be a batch operation that will be conducted on a 
once-per-week to once-per-month frequency for each RO module. 
Controls will all be manual. Flow, temperature, level, and 
and pressure indicators will be provided. Actual cleaning 
frequency will be determined through operating experience. 

RO PERMEATE TRANSFER 

Water recovered from the RO, evaporator, and crystallizer 
systems will be accumulated in the RO permeate transfer tank 
and pumped to the mill treated/fresh water tank by on/off 
level control. A manual bypass will be provided to divert 
this water to the excess water discharge tank, as necessary. 

If RO treatment of contaminated mine water ever becomes neces- 
sary a second RO permeate tank would be installed to receive 
RO-treated contaminated mine water. Water collected in the 
future tank would be pumped to the Excess Discharge Lagoon 
System on ON/OFF level control. 

EVAPORATOR SYSTEM 

The evaporator system, including all instrumentation and 
controls, will be supplied as a complete package. All con- 
trol functions will be designed by the manufacturer and will 
be compatible with the plant distributed control system and 
CRT displays. 

The evaporator feed will be accumulated in the RO reject 
tank and pumped through the feed preheater to the evaporator 
deaerator on flow control. Sulfuric acid will be added to 
the feedwater using a combination of flow and pH control, in 
which the flow signal will be used to adjust acid feed pump 
speed and the pH signal will be used to adjust pump stroke. 
The deaerated feed will be pumped through the feed heater on 
level control and will enter the primary evaporator recircu- 
lation loop, which will operate continuously. 

Evaporator distillate will flow by gravity from the condenser 
shell to the distillate surge tank, from which it will be 
pumped on level control through the feed heater and feed 

© preheater to the RO permeate transfer tank. A slipstream 
bypassing the feed heater will be controlled to maintain 

5-44



desired deaerator feed temperature. Another slipstream will 
© be routed to the de-mister spray system on a timed cycle. 

Distillate conductivity will be monitored continuously. 

Concentrated brine slurry will be continuously blown down 
from the secondary recirculation loop on evaporator level 
control via a hydrocyclone. This system will ensure that a 
sufficient solids inventory in the evaporator will be main- 
tained for scale control. Hydrocyclone underflow will be 
routed to the seed tank, from which it will be pumped back 
to the evaporator (via the shear mixer) on level control. 
Hydrocyclone overflow will be routed to the brine softener 
feed tank, which will also be pumped out on level control. 

The startup boiler will be provided with its own packaged 
control system to regulate gas firing and steam pressure. 
Steam flow to users will be flow controlled (via ejector 
size and condenser steam rate). A slipstream will be routed 
to the barometric condenser from the feed pumps on flow con- 
trol. 

Evaporator throughput will primarily be controlled by man- 
ually adjusting the compressor inlet guide vanes. A pressure- 
controlled discharge-to-suction bypass will provide trim 
control. Pressure, temperature, vibration, level, and den- 
sity indicators, recorders, and alarms and pump interlocks 

© will be provided per manufacturer's standard. 

The future evaporator, if ever necessary, would be designed 
Similarly. 

BRINE SOFTENER 

The brine softener will be a gravity-flow device, operated 
and controlled similarly to the lime~soda softener. Soda 
ash and polymer additions will be paced to the feed flow 
rates and sludge will be pumped batch-wise to the sludge 
transfer tank. 

CRYSTALLIZER SYSTEM 

The brine crystallizer system, including all instrumentation 
and control, will be supplied as a complete package. All 
control functions will be designed by the manufacturer and 
will be compatible with the plant distributed control system. 

The brine softener will overflow by gravity to the crystal- 
lizer feed tank. Sulfuric acid will be added on pH control, 
and the neutralized feedwater will be pumped to the crystal- 
lizer recirculation loop on tank level control. 

Crystallizer pressure will be maintained by controlled vent- 
© ing of noncondensibles. Vapors will be condensed and accu- 

mulated in the vapor condensate tank and pumped to the per- 

5-45



meate transfer tank on level control. Condensate conduc- 
© tivity will be recorded and alarmed. 

A portion of the brine slurry will be pumped to the centri- 
fuge on crystallizer level control. Mother liquor will flow 
back to the crystallizer feed tank by gravity, and the wet 
crystals will drop into the storage bin. Cake wash water 
will be added continuously by manual flow control, and the 
resulting contaminated wash water will flow to the sludge 
transfer tank by gravity. 

Steam to the feed heater will be flow controlled. (The cry- 
stallizer level controller will be used to adjust the steam 
flow controller set point so that the crystallizer system 
can handle evaporator blowdown over a wide flow range.) The 
resulting condensate will be accumulated in the steam con- 
densate tank and pumped back to the boiler on level control. 
Pressure, temperature, vibration, level, and density instru- 
ments and pump interlocks will be provided per manufacturer's 
standard. 

SULFURIC ACID FEED SYSTEM 

The 14 (16 in future) acid feed pumps (eleven different ser- 
vices) will all draw acid from the sulfuric acid storage 
tank and discharge to their respective users. Each pump 
will be pH controlled via an SCR drive. Automatic stroke 

© control will also be provided for the pumps associated with 
the RO and evaporator systems to allow two-step control on 
these alkalinity-deficient waters. Pulsation dampeners and 
back pressure control valves will be provided on each dis- 
charge line, and low-level shutoff protection will be pro- 
vided for each pump. 

SODA ASH SYSTEM 

The seven (eight in future) soda ash pumps (five services) 
will all draw soda ash solution from the soda ash tank. 
Each pump will be flow paced using an SCR drive. Pulsation 
dampeners and back pressure control will be provided for the 
diaphragm pumps; low-level shutoff protection will be pro- 
vided for each pump. 

SHMP SYSTEM 

A skid-mounted prepackaged system (including controls) will 
be provided for SHMP mixing and feeding. SHMP will be flow 
paced to the RO feedwater using an SCR drive. Pulsation 
dampeners and back pressure control will be provided. The 
tanks will serve as mix and day tanks. SHMP makeup and 
switching between tanks will be manual. Low-level alarms 
and low-level shutoff protection will be provided for each 

© tank and pump. Space will be provided in the skid for a 
future SHMP pump for the future RO system. 

5-46



FERRIC SULFATE SYSTEM 

© The ferric sulfate system will be a skid-mounted packaged 
unit very much like the SHMP system, except that there will 
be three users instead of two and there will be an additional 
common spare pump for redundancy. 

SCDIUM SULFIDE SYSTEM 

The sodium sulfide system will also be a skid mounted pack- 
age (complete with controls). Pump controls will be similar 
to previously described systems. Two operating pumps and 
one standby pump will be provided. The standby pump will be 
piped to provide sodium sulfide feed to lime/scda softener 
No. 2, which does not normally use sodium sulfide, but pos- 
sibly could under alternate operation modes. 

POLYMER SYSTEM 

The polymer system will also be a skid-mounted package (com- 
plete with controls) much like the SHMP and ferric sulfate 
systems. Pump controls and protection will also be similar. 
Treated water will be added automatically to the discharge 
lines at preset rates when the pumps operate. 

TEMPORARY HYDRATED LIME SYSTEM 

© The temporary hydrated lime system will also be a packaged 
unit, including system controls. Silo filling will be a 
manual operation using the delivery truck's pneumatic con- 
veying system. The bin vent bag filter will operate auto- 
matically. Silo high- and low-level alarms will be provided. 
A low-level switch in the MOL tank will activate the fill 
cycle, during which the bin air stimulator, rotary valve, 
and treated water makeup will all operate automatically at 
preset rates until high level is reached. High- and low- 
level alarms will also be provided. The MOL feed line will 
operate as a long recycle loop to maintain minimum line velo- 
cities and minimize scaling. MOL feed will be withdrawn at 
the points of use via pH-controlled pinch valves. 

ACTIVATED CARBON SYSTEM 

Because the actual need for carbon and dosage requirements 
are unknown, the activated carbon system is shown on the 
drawings as a manual operation at this time. Low-level shut- 
off protection will be provided for the feed pump. 

BUILDING SUMP 

The building sump pumps will operate automatically in an on/ 
off mode based on sump level. High-level alarms will be 

@ provided. 

5-47



5.6 BUILDING LAYOUT AND ARRANGEMENT 

© The water treatment plant building will be located between 
the lime plant and the plant water tank and will be oriented 
in an east-west direction. Figures 28, 29 and 30 (Draw- 
ings 051~7-G-004 and -005, and -006) show the general 
arrangement of equipment in the water treatment building. 
All water treatment system equipment shown on the P&ID's 
will be located within the building, except as noted belcw: 

O The vapor compression evaporator will be located 
immediately adjacent to and east of the building. 
The future evaporator, if ever necessary, will be 
located similarly. 

O The RO reject tank will be located approximately 
40 feet to the east of the building. 

O The temporary lime silo will be located immediately 
adjacent to and south of the building. 

Equipment will be situated such that influent water enters 
on the north side of the west end of the building and flows 
roughly north to south through the softening and filtration 
processes. Water treated in the RO/VCE processes will be 
pumped from west to east through the rest of the building. 
Most chemical feed systems will be located in a common area 

© along an aisle near the center of the building, close to the 
point of supply and as close as possible to the point of 
use, tO Minimize operator travel. Because the H,SO, tank 
will be large, and would restrict line-of-sight if located 
centrally, it will be positioned in the northwest corner cf 
the building. The SHMP and RO cleaning systems will be 
located near the RO system (along the south wall of the motor 
control center). The control room, lab, and MCC will be 
clustered together in the middle of the building to maximize 
operator access to equipment and minimize cable run length. 
The control room will be positioned on top of the MCC to 
provide operator line-of-sight to the entire treatment build- 
ing. An elevated walkway from the control room will provide 
operator access to all tanks in the softening and filtration 
systems. 

Most of the valves, pumps, vessels, and tanks associated 
with the RO system will be located in a basement area between 
the filter clearwells and the building sump to minimize noise 
in the upper floor and conserve building area and plot space. 
An access hatch will be provided to remove this equipment 
for maintenance. 

Figure 31 (Drawing 051-7-G-007) shows a conceptual design cf 
the Excess Discharge Lagoon System, which will be located 

@ immediately east of the tailings thickener. 

5-48



243'-3” 

SULFURIC AC/D poe BLINO SUMP (TYP FOR NEUTRALIZATION SLUDGE reavsree BY 
STORAGE TANK "IMPS, CHEMICAL SYSTEM) REACTOR WO.2 { PUMPS 

ee T NEUTRALIZATION TANKS IY Ppa : f T | 
Ly L | AIR BLOWER: NIX TANK WITH ‘ | | 

oouooood NEUTRALIZATION MIXER (TYP OF 3) ORFICE 
fH 2 Or OO; 
EF} Z| KEATON 401 a [isis anal vee fee] al esles) iro sa CONTE Ae aag REST 

parroe : eC “wie {4-949 sues. [+e secee™ ne A N e a WSFER os H 
¢LAQDER Se (TYP OF 4) Ses TANK a eS hes ws = 

1 7 ie MCC ROOM WITH WALK SPACE ABOVE 

SODA ASH 
| TANK po--=-- mao hd he 

RQ CLEANING i \ | | \ B 
vs | | SYSTEM | | | | 9 L/ME SODA Lu 

SOFTENER No.2\) | SOFTENER No.2 a 008 : CNP OF By (pacing | \ | : S 

__ = i= Ga er ee 
is Femme eer Perera iain | Be _# Bye! | eal | | t 
ir | 2a en Poe | ei 5 | ool | ; 16 

a] B4semenr | 3 | | | | ic 

MUKER Ege cai oN 5 | | | Le ay 
(YP OF 9) | fey ee as | Feel Berea | 6 

= ! =D 4 os i ay 4 ee 4 Li J x 
bl \/ ge f SHMP SYSTEM RO.MoDuULE | 3 

: | | i CRYSTALLIZER EUTURE) | 
2 (| CONDENSER SLUICE GATE y 
9 f al | oI COOLING PLIIPS” , (ve oF 4) 8 

3 1 co ae | aa 
| 1 | ACCESS HATCH | 8 

| PRE-FILTER pH PRE-FILTER pH | PRE- FILTER pH | TO BASEMENT 
aif ADJUST No.1 ADJUST NO. 2 | “Dust Nos. | x 
el MIXED MEDIA FERRIC | l 

SI EMERGENCY EYEWASH FILTERS Sti PATE RO. MODULE | 
Pf AND SHOWER (VP) 3} (POF Jo) SYSTEM. OIE | (TYP) | | 
AR Zz SYSTEM : 

4 oooo = oo00 G5 BLOWER = i 4 ACTWATED | 
=| bs (EA CARBON = oe Cy ‘Es SYSTEM HATCH FOR SUMP 

= A eH | ys PUMP PULL CLIT 

eo ee ee c= ——-5 eee p=—-—-5 (ESS) ee : im 
a \ (ESS, STAIRS DOWN 

ee 7O BASEMENT 
| =, 

| 
sopim | = 
SULFIDE | eal 
SYSTEM | 1 

& 

I z Z zt i z z I z Zz z z= Lt 

INSTRUMENT 
AIR RECIEVER ( 

TEMPORARY 
LIME SILO 

| 
| 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

ee PRELIMINARY 
GENERAL ARRANGEMENT 

Se De 
[sca a | a eee CONE KG CAR ANC EAI EIE 

ine 
BAR IS ONE INCH ON [reser [es a frp oreo era ea el [Seen gz all TZ [7-84 | 

OfainaL ORAWING. If (ce Ee nl 
Eolas ICN ONE mH ON gu _EUSMISNATIN ae Se 

one |S5/-7G-004 FIGURE 28] FIGURE 28 (ie



Zo" 407-5” z 72-4" 

BRINE SOFTENER eee 
FEED TANK PUMPS Oe EVAPORATOR POST FILTER pH RO. LOW PRESSURE PUMP FILTER BACKWASH 

S\eeD e FEED PRE-HEATER a CHAMBER. FEED TANK (TYP) PUMP 

Se eh ee ie eae ooo ar Teac 
r Tt 

fees) EVAPORATOR A | or 
50, 

(eas ere oa POST FILTER pH BACKWASH [ncaa] 
BRINE SOFTENER rim IS. | 

FEED TANK AND y L—.— | AM LL ADJUSTMENT F246 eee O RO. LOW PRESSURE | 
HEATER BRINE | ~- RO. REJECT MIXING CHAMBER Se | pea PUMPS, VARIABLE 

31 SOFTENER TANK . O SPEED 
SLUDGE PUMPS EVAPORATOR } EE oS 

a 

CONTAMINATED MINE WATER 

= RECIRLILATION | (emer) DISCHARGE PUMP (FUTURE 
8 DISTILLATE PUMPS FILTER @ K.O. LOW PRESSURE PUMP) 
x PUMPS ———__ O Ga —— BACKHASH 

a Ry wy : ra eee — KO. CARTRIDGE 

y ZOATENER H <s aa O FILTER (TYP) 

N SEEO TANK, PLIMPS oace H/ LA POST FILTER pH or XY cy | oe Peete 
FT > 

MP 

x Ee} SE Ben lee & (i ADJUSTMENT FLASH | FILTER ll ey 

8 Ha tf MIXING CHAMBER BACKWASH SUSE gare = RO. oS. 
G it CLEARWELL y FILTER (FUTU 

x QEAERATOR NC A ie Ros N 

BAROMET! cD 
of 

PPE OSS | Ne EXCESS DISCHARGE 
| PUMP 

CRYSTALLIZER 1 DISTILLATE t] PERMEATE pa x 

FEED TANK 1 SURGE Me —EEE TRANSFER TANK a x bee ee N 

7 Ly TTT} ( OT a cea ¥ i ( | ical 11 aneone y 
a ed Foca se) | | tl sume 

one seesce=)| [ITT | ee: 
CRYSTALLIZER SECOM ZED PUMP ~ | PERMEATE SS 1 

EVAPORATOR FEED PEEL eS ieee ee Ce) { (AY Pepepea TANK eee] [zag | | ( ie) ACCESS HATCH (TYP) 

EVAPORATOR FUTURE FUTURE RO. BOOSTER = a 
RENEE CTE? FEED PUMPS | PUMPS (TYP) == 

a EVAPORATOR ALS ‘SEED TANK, ' fees] I ES) | SUMP PUMP (TYP) 

START-UP AND SECONDARY fs fal (el \ PUMPS ¢ 4 ee PLMPS t4 | | ce 
CRYSTALLIZER = FEED PUMPS! | | |  \_ | > MYOROCL in © 
BOILee Cure | A | CUTURE) siedah Ea, oa 

ar SHEAe eae TN t | ol 

! oS Creag TY RAE PERMEATE es) {| I+ 
| DEAERATOR $4. TY io E VT / Wes TRANSFER PUMP a ES) 

BIAS Bee BaeoMerRic L43 a \ th. Leth Woo GeruRe) tl East 
"RE-HEATER (FUTURE) CONDENS. ee j 2 - = ae ! ‘ t| Eel 

EUTURE) SOIBTILATE | |__ i LV \ el RO. BOOSTER PLIMPS (YP) | | 
CRYSTALLIZER BRINE SURGE _TANK ia) ie { 
FEED HEATER DISTILLATE (UTURE) - =i ey] { 

communes | | ( {~~ == ee ee 
RECIRC PUMP 7) HR fpout A WS I: pa ee UN geese 
CENTR, ea = iy TA bale 
Gao aes = a ui mee ae RECIRCULATION ; TURE) 

fs tl Ie oer wis ae BASEMENT PLAN 
BRINE |_| a f 1 APPROX El. 21-0" ete | 

7 Ag si i 

os iAP varoe ae || a 
f\_ 4 | connenser aes aT 

PE ae gh | eee Rept A gi a Na na oval Ny 
PUL ouT FEN 4 = ~ fe EVAPORATOR ~~ 

| | eet COMPRESSOR 
cesmuzer ' HA iJ | jk I uTuRe)T I 

PROOLT SAGE CRYSTALLIZER VAPOR 
OOM CNERED) v/ — CONDENSER TANK 
ROLL-UP DOOR ‘ 

CRYSTALLIZER VAPOR 
STEAM CONDENSATE CONDENSER PUMPS 
TANK 
STEAM CONDENSATE 
PUMPS 

| 
| 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

Time PRELIMINARY 
GENERAL ARRANGEMENT 

jicsserian A, | as [Ree 
ee ev ee 

GERERAL REVIETONS 
BAR IS ONE INCH ON een aan PLA [a eae 
Ona. Cee. Sa Pe 71a | ea ee A APT Pe ° ° a MRA 71B-B4 

IF NOT ONE ICH ON HiT (inde) SESS fs A) 
! Tiss aT, AUST Tevae face bunins FINAL ENOMERRING oe — 

cree : Sass AccmOn 05/-7-G-005 FIGURE 29|-"—|"7 "|



a go hN_! 

—————— 

| pee (i ———— — —— tia NO. / 

Fp ineenacaide aa REtTliciesnezcieenosbemesicadsceseeieteteaeen 
BRINE 

CONTROL / CRYSTALLIZER 
ROOM OFFICE MONORAIL. “ire aeeeh 

Sie en ef oe [oe ec Je [doa ee ememcare EN a oe, 5 os 
i HEATER 

LAB AND FEED TANK 4 
WIRING WORK SPACE SS Ger es Ej 
ABOVE MCC S BRINE SOFTENER en = 

ah at. ork 
fille otis each ep aa eo Ro == evaroraToe Se Feil iaseierise ae or 

c0om oN Fee0 pee: eh 
$e ¥ — Ht IC F cutis 
Ss RM (XA 4 NOT SHOWN 
CrP OF 4) /\ SY ae A pd," eS ee [3 coe a een ul lil 

CRYSTALLIZER PRODUCT 
MISC. PUMPS PERMEATE 'l rere | TANKS EE ia STORAGE ROOM 

oe es Il ccene | 
i WELLS RO. CARTRIDGE 
| 1 FILTER 

PERMEATE ! | | | elena a (OT WM 

qeanerce || tf 1 I ea og ae Lt A SECTION TEN 
PUMP ee Te see eee eS ea er ee ag ela eee 

e 4 BACKWASH 
RO. BCOSTE PUM 

FILTER PUMP (TYP OF 4) per, 

SUMP 

MONORAIL (T ve) as ae 

TANK 

en Ba eC a0 aa, eee eee eee ACID STORAGE 
ae (j= tee tena beeen 4 TANK 

oe 2 NEUTRALIZATION 

iE LYE pia Busrmenr | | SLUD@E REACTOR NO.2 
[N YZ Pee = TRANSFER | (eAcTOR No.3 NoT SHOVA) 

i N : TANK 

| Nr \ | | — AC/D CONTAINMENT 
POLYMER Fe te Oe eae eee EXXON MINERALS COMPANY 
vave e SLUDGE RECIRCULATING CRANDON PROJECT 

h | ie PUMP Tne 
att Feo RS : co) PRELIMINARY 

| $y pA thy —_,_ J ed eeNeea aceumeuer es eS 
ent] aa || | UR sg hes as 
[7 \ozoajura | Generac REVISIONS T™ j100 |" wisconsin 

SECTION(B re [eee be ee re rae ore 
ememen GEM fees a ees | A dead th ae 
IF NOT ONE INCH ON TYPICAL REPRESENTATIONS: REFINEMENTS pene aa WE NOT ONE INCH On HEH Coane ne cases Ee — 

SCALES ACCORDINGLY) 05/-7-6-006 FIGURE 30 i.



__233%0~% (AY 

| —iae.hlUlwNC | 

| XK 5 

§ 
COVERED y Ny 
VALVE BOX: 

7O TAILINGS THICKENER ; | 

OVERFLOW SUMP OR 
WATER TREATMENT PLANT 
FEED ie 

7 
ue 

TO SWAMP CREEK COVERED TATION 
DISCHARGE XXY ] fe BOX \ 

L\ A iy Tig eee ee 
a EXCESS DISCHARGE LAGOON SYSTEM PLAN (-- 

1125 
FROM CONTAMINATED COVERED 4 es Shae 4 
MINEWATER TREATMENT VALVE BOX a" 7S*+O (52 CONCRETE. \ 
SYSTEM: E SsO-0 RETAINING WALL N 

i LINER. WATER LEVEL (TYP OF 3) 
FROM INTERCEPTED ANCHORED ‘ § 
GROUNOWATER TORETAINING ¥ 

TREATMENT SYSTEM WALL, TYP Wel | ee 

“ty ce fy EXXON MINERALS COMPANY 
FROM PROCESS ? eos =i | 4 CRANDON PROJECT WATER TREATMENT SYSTEM Tes ES SEE Te A Ny 

= a eae te Sb Za \ per PRELIMINARY GENERAL ARRANGEMENT 
ITIVE 

i Nes ———_ fe nae [2 Ta EACE SS DOCH RSE LEAN, 
Ge SYNTHETIC LINER INSTALLED To |_ 2 |weepel pro | unenveracs | SYSTEM CONCEPTUAL DESIGN 

COTE Ee [7 borpee| 
aiehis == es aan papier 0 teead 

SECTION (Ay rans Grane ee ae 
ig ricrone nero | tM 2 oe cea al | fa THiS SHEET, ADJUST ILL MAY BE MADE DURING FINAL ENGINEERING See == 

SCALES ACCORD |05/-7-6-007 FIGURE 31 / 
=



Figures 32 and 33 (Drawings 051-7-A-003 and -004 show the 
© architectural plan and elevations of the building. The 

building will be a standard metal frame structure with 
insulated walls and roof. Overall building area, including 
basement, will be approximately 34,000 feet?. 

To facilitate maintenance on large equipment items, five 
one-ton monorails will be located above the neutralization 
reactors, lime and lime-soda softeners, prefilter neutrali- 
Zation tanks and filters, and a 5-ton monorail will be lo- 
cated above the evaporator area. Lifting eyes will be 
located above other individual pieces of equipment as needed. 

The water treatment building will be heated to a minimum of 
50 to 60°F year-round. Air conditioning will not be required 
during summer months. The building's control room, office, 
and laboratory will have additional heating for operator 
comfort. During final design of the building, air condi- 
tioning should be considered in these areas. 

The building will be provided with toilet facilities, hot 
and cold running water, and safety showers. A laboratory 
area will be included in the layout and will be equipped to 
run routine process control tests and other compliance moni- 
toring tests that are not done elsewhere. The laboratory 
sink drain will be routed to the neutralization reactor of 
the Recycle Water Treatment System. Toilet drains will be 

© routed to the sanitary wastewater treatment facility. 

5.7 HYDRAULIC PROFILE 

Figure 34 (Drawing 051-7-L-001) presents a preliminary hydrau- 

lic profile for the main streams through the plant at design 

rates. Water will flow by gravity through the flash mix 

tanks, neutralization reactors, lime and lime-soda softeners, 

prefilter pH adjust tanks, dual-media filters, and post- 

filter pH adjust tanks and clearwells. Treated intercepted 

groundwater and contaminated mine water will be pumped from 

their respective filter clearwells to the Excess Discharge 

Lagoon System. The treated reclaim water/contaminated mine 

water blend will be pumped from its filter clearwell to the 

RO plant. RO permeate will be pumped to reuse; RO reject 

will be pumped to the evaporator system. Evaporator distil- 

late will be pumped to reuse; evaporator brine will be pumped 

to the brine softener, from which it will flow by gravity to 

the crystallizer system. Crystallizer feed and products 

will all be pumped. Building drains and filter backwash 

will flow by gravity to the building sumps, from which they 

will be pumped back to their respective surge tanks for repro- 

cessing. 

5.8 ELECTRICAL SYSTEM 

© The overall system will be supplied from the local electric 

5-53



e 31s +0” 227-57 | 

N 
Lo 20-0" 15-0” 25-0" 25/0" 25-0" 13-0" 20-0" 17-0" 19-0" 26 +0" 13-0" 14-0" 15-0" 20-0" 20-0" 15-0" 15:0" \ 0" | 

ee ee ‘ie 

TANK 

me \ fe ie 
[oeeey} O 

2 ee | i y (3 ea ah eine 1 ' 
| | 

\ ! ey | : | 7 O i 1+ \ tak Ls oa oO [ears] faa ) | face pol ! ee = | 00000 Rom : | es i ay Li | TT) 
: ! 5-TON CAPACITY | TET} 

3 ia EN an ! | i t -{ 4 —— == (| -- —_——_ -- == 

LY i Tg fe te Oo 3 + p> OUTSIDE FACE | a Lj isi ie j 

Y TON CAPACITY. OF BASEMENT | ee ; aoe 
MONORAIL ABOVE | BELOW | [L al : Nee \ 

I = | a en lL ee MI 
== P| | zs OO i 

Pe ee eel al | a ee ae 
ied == [a Oe \= | St nee Pe ae 
Pal =| Ae or a ee RE ee LT ye a 

| Se eae re “16 ! 2: | | a. 
| aT a aX --—__——- ie i 

eA Ae eet | ssa 5 aces | rat oan |Mseaesre= See 
| 1 ! (=e 

Z x x z z ee 2 z z x 

FLOOR FLAN 

eo 
: ES IRUCTUCAL Une (le EXTI-GR FACE On Te EXXON MINERALS COMPANY 

(i 2. SHADED AREAS SHOWN NOT SUPPLIED BY GRANDON PROJECT 

oe. 3 
} ARCHITECTURAL 

foci] van ea [ear oe 
Bee eens Bucci abate 

BAR IS ONE INCH ON [reve [oe Tf [men Pee ere oo éL<s Sa RCS [eevee a] 

ONGRAL DRAW, [ser ca 
git 2 OST AO oo RIMMIER) a5 

acne 57-74-0037 FIGURE 32/°—|"7" | 
=o



TI ¢ EVAPORATOR TOWER 

— 

a 
)__ 1 
iL 
HIT] 

fT 
eal 

ee ee 

Too el] | ed ee aS — ——9 Cy 

=. ae 5 Ne | | 
SS . we | 
| = NLA | g | 
== | | 
7 ) | | 
a I 

| 

EAST ELEVATION ee | 
| 

Se SS econ peer | ns] 

i bef 
| | CROSS SECTION Ere 
ee ee ais, 

it 
eer 

|W 
i pS 

CRYSTALLIZER 

Me Sheen eo —n yi \| 
WITH INSULATION BELOW f mt Pe ee 

CTT TTT | 1 fesse ese OT DE Sse Oca tin eee Se TR TU Bee i 

RIBBED PROFILE ae i FP? Te 

TM H INSAL 
ape JAX [4 16! X 14! Lt yiFi I] 

aad bald ot mT al | Gea | | LI LL io" I I 

| Peal ee | CH2M|| =" CRANDON PROJECT 
OUTLINE OF | | THe EET, ADLUST Tme 

aaSeHENT —Y4 Assen fae 

SOUTH ELEVATION 
| | ee ee ee pe 

o57-7--004 FIGURE 33[-"—["7" |



16702 pA nn MFO 

FLASH MIX 
REACTOR 

RECYCLE SLUDGE ; 

1@6O MILK OF £11 EI, Sj EL AL —$______—__—__}- 1460 

4 M4 '% 

YZ 

- ie a oe 
ree, (to a ia 

Pecnosemesraniy 
[Sees emit ” q Vz x 

3 Us us LL, i g 
[cea een k 1o4o ——— oes rk 

NEUTRALIZATION LIME OR LIME/SODA PRE-FILTER t4 DUAL MEDIA K.O. BAPORATOR 
g REACTOR SOFTENER AOIREILL ALTERS 9 9 a CRYSTALLIZER g 

bE TO MILL 
q TREATEO/ ; 

PRESH 
WATER 

co TANK a 

‘ 1630, 4 if 1250 g 

[ MAX WATER uw t 
| SURFACECIYF) POST ALTER pH IO. PERMEATE 

TO RECLAIM WATER YZ ADJUSTMENT TANIK TRANSFER TANK 
t See Piisectr ees Meade eel 1@ZO 1@ZO 

TO CONTAMINATED 
MINE WATER SURGE 
TANK 

7 INTERCEPTED 

lei UE SA 2 7 ett UMP TELUS SURE, ces ee ae OPES Pee NURI a odo RR SRI SE ete eS a Ialo 
oe BUILDING ELIAP 

COMMON TO ALL RECYCLE WATER TREATMIENT SYSTEM AND 
THREE TREATMENT POTENTIAL FUTURE ADDITION TO CONTAMINATED 
SYSTEMS MINE WATER TREATMENT SYSTEM 

NoTes: 

k ONLY MAIN FLOW STREAMS 
i ARE SHOWN. 

2. FILTER BSCKWASH CLEARWELL 
NOT SHOWN. 

EXXON MINERALS COMPANY, U.S.A. 
CRANDON PROJECT 

TE PRELIMINARY 
PROCESS FLOW 

[me Toon Te ere HYDRAUL IC PROFILE 
Se a 

| 2 lorwas|\eRo| GENERA REV/S/IONS|™ None [wisconsin [“" FOREST | 
PP eves [Pee rz eas] 

CHM es pope SOS amme naece oC s | ee 
TYPICAL REPRESENTATIONS: REFINEMENTS ed 

SSHILL Ave MACE DUNING FAL ENGINEERING ae <a 
051-7-L-00/ FIGURE 34 Seal 

——



utility by a 115,000-volt transmission line. The line is 
© projected to have an average outage rate of about one hour 

annually. Two main 25,000 KVA basic-rated transformers will 
be connected to this line through separate primary circuit 
breakers. The 13,800-volt secondaries of the transformers 

will supply a double-ended selective switchgear assembly 
with a normally-open tie breaker. In the event of an outage 
of one main transformer, the secondary tie breaker will be 
closeable and the site can be maintained at full capacity. 

13,800-volt feeders will be provided to serve the plant dis- 
tribution system. Some of these feeders will be transformed 
to 4,160 volts for large-horsepower motors. Other feeders 
will be transformed to 480 volts to serve the balance of the 
plant power needs. 

The 480-volt service will be designed to provide redundancy 
for the three separate treatment systems. If a failure or 
loss of power is experienced on any of the separate systems, 
the remaining systems will continue to operate unaffected. 

Backup and critical process equipment will be supplied by 
separate electrical distribution equipment. Automatic trans- 
fer equipment will be incorporated to connect critical equip- 
ment to an emergency power system supplied by a diesel-fueled 

| engine generator. 

© 5.9 EQUIPMENT LISTS AND DUTY SPECIFICATIONS 

Table 5-3 illustrates preliminary sizing and duty specifica- 
tions for all pumps, tanks, mixers, heat exchangers, and 

other miscellaneous process equipment items which will be 
required for the water treatment plant. 

5.10 EQUIPMENT SPARING 

The water treatment plant will be designed to operate 
24 hours per day, essentially year-round. Critical equip- 
ment and process elements will, where necessary, be provided 
with a standby unit to increase system availability. 
Sparing philosophy for each major unit process is summarized 
in Table 5-4. Note that since the entire water treatment 
plant will be designed to process more than normal flows 
(see Table 5-1), spare capacity is available in each equip- 
ment item. 

5.11 ADDITIONAL RO/VCE CAPACITY 

As evidenced by the layout and process design for the water 
treatment system, space will be provided for future instal- 
lation of additional RO/VCE capacity. 

Although not contemplated at this time, it is possible that 
© contaminated mine water will have to be treated to higher 

5-57 |



Table 5-3 (Page 1 of 8) 
EXXON CRANDON - WASTEWATER TREATMENT PLANT 

EQUIPMENT NUMBERS 

PUMP SCHEDULE 

Motor Power 
Equipment No. Service/Name Size Specification Material (typ. for multiple units) 

709~-1101-00 RO Permeate Transfer 1,285 gpm @ 50 psig End suction centrifugal Ductile fron 60 hp 
709-1102-00S Pusp 
709-1103~-O0F 

709-1104-00 Lime Softener Sludge 150-300 gpm @ 15 psig End suction, centrifugal, Cast iron case 5 hp 
709~-1105-00 Puaps lined, slurry puap with rubber lining 

709~1117-00S 200 gpm @ 15 psig 3 hp 
709~-1198-00 70-200 gpm @ 15 psig 3 hp 

709-1106-00 Lime Softener 13 gpm @ 20 psig Positive displacement; pro- Chrome plated 316 SS rotor 1.0 hp 
709-1107-00S Soda Ash Feed Pusp gressing cavity; variable with viton stater 
709-1108-00 speed 

709-1109-00 Polymer Drum Pump 5.0 gpm @ 10 psig Positive displacement; pro- Chrome plated 316 SS rotor 1.0 hp 
gressing cavity with viton stater 

709-1111-00 Lime Soda Softener 1.7 gpm @ 50 psig Positive displacement; 316 SS wetted parts & TFE dia- 0.5 hp 
709-1112-00S Polymer Feed Puap diaphragm metering pump phragm 
709-1113-00 variable speed 
709-1197-00 

709-1114-00 Prefilter pH Adjustment 0.10 gpm @ 50 psig. Positive displacement; dia- Alloy-20 wetted parts & TFE 0.5 hp 
709-1115-00S Acid Feed Puap phragm metering pump, variable diaphragm 
709-1116-00 speed 
709-1196-00 

709-1119-00 Filter Backwash Pump 960 gpm @ 25 psig End suction centrifugal Ductile tron 25 hp 
709-1120-00 
709~-1195-00 

709-1121-00 Contaminated Mine Water 1,550 gpm @ 50 psig End suction centrifugal Ductile iron 20 hp 
Discharge Pump (Future ° 
Low Press Feed Pump if 
necessary) 

709-1122-00 RO Low Pressure Feed 265~1,200 gpm @ 50.0 psig End suction centrifugal Ductile iron | 60 hp 
709-1123-00 Pusp variable speed 

709-1124-00 Building Sump Pusp 480 gpm @ 50 psig Vertical] wet-pit centrifugal; Ductile iron 20 hp 
709-1125-00 single speed 
709-1110-00US 
709-1194-00 

709-1126-00 SHMP Feed Pump 0.15 gpm @ 50.0 psig Positive displacement; dia- Manufacturer's standard 0.5 hp 
709-1127-00S phragm metering pump, variable 
709~-1193-O0F speed 

709~1128-00 RO Acid Feed Puap 0.02 gpm @ 100.0 psig Positive displacement; Alloy~-20 wetted parts & TFE 0.5 hp 
709-1129-00S diaphragm metering puap, diaphragm 
709 -1406-O0F variable speed 

709-1130-00 Reverse Osmosis Cleaning 265 gpm End suction centrifugal 316 stainless steel 30 hp 
Solution Transfer Pump 

Note: S = Spare 
F = Future (if necessary) 
US = Uninstalled spare 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 2 of 8) 
PUMP SCHEDULE 

Motor Power 

Equipment No, Service/Name Size Specification Material (typ. for multiple units) 

709-1131-00 Reverse Osmosis Booster 400 gpa @ 550 psig Multistage horizontal 316 or 316L stainless steel 200 hp 

709-1132-00 Purp splitcase pump 

709-1133-00 
709-1134-00S 
709-1135-O0F 430 gpm @ 550 psig 200 hp 

709-1136-O0F 
709-1192-O00F 

709-1137-00 Evaporator Feed Pump 240 gpa @ 30 psig End suction centrifugal 316 or 316L stainless steel 7.5 hp 

709-1138-00S 

709-1139-O0F 

709-1140-O0F Evaporator Acid Feed Pump 0.10 gph @ 50.0 psig Positive displacement; dia- Alloy-20 wetted parts & TFE 0.5 hp 

709-1141-00S phragm metering pump, variable diaphragm 

709-1142-00 speed 

709-1143-00 Evaporator Secondary Feed PER EVAPORATOR SYSTEM MANUFACTURER'S 10 hp 

709-1144-00S Pump SPECIFICATIONS 

709-1145-O0F 
709-1179-O0F 

709-1146-00 Distillate Pusap PER EVAPORATOR SYSTEM MANUFACTURER'S 10 hp 

709-1147-00S SPECIFICATIONS 

709-1148-O0F 
709-1182-O00F 

709-1149-00 Evaporator Recirculation PER EVAPORATOR SYSTEM MANUFACTURER'S 50 hp 

709-1150-00 Punp SPECI FCATIONS 75 hp 

709-1183-O0F 50 hp 

709-1184-O00F 75 hp 

709-1151-00 Seed Tank Transfer Pump PER EVAPORATOR SYSTEM MANUFACTURER'S 5 hp 

709-1152-O00F SPECIFICATIONS 

709-1153-00 Effluent Neutralization 0.1 gpm @ 50.0 psig Positive displacement; Manufacturer's standard 0.5 hp 

709-1154-00S Soda Ash Pusp diaphragm metering pump, 
709-1409-O0F variable speed 

709-1155-00 Brine Softener Soda-Ash 2 gpm @ 20 psig Positive displacement; pro- Chrome plated 316 SS rotor 0.75 hp 

709-1156-00S Feed Puap gressing cavity; variable with viton starter 
speed 

| 709-1157-00 Brine Softener Sludge 13.7 gpa @ 30 psig Positive displacement; Chrome plated 316 SS rotor 0.75 hp 

709-1158-00S Pump progressing cavity, high with viton starter 
temperature 

709-1159-00 Brine Neutralization Acid 0.07 gph @ 50 psig Positive displacement; dia- Alloy-20 wetted parts and TFE 0.5 hp 

709-1160-00S Feed Pump phragm metering pump; variable diaphragm 
speed 

709-1161-00 Crystallizer Feed Pump 20 gpa @ 30.0 psig End suction centrifugal; 316 SS 3 hp 

709-1162-00S high temperature 

709-1163-00 Steam Condensate Pump PER CRYSTALLIZER SYSTEM MANUFACTURER'S 5 hp 

709-1164-00S SPECIFICATIONS 

709-1165-00 Crystallizer Recirculation PER CRYSTALLIZER SYSTEM MANUFACTURER'S 50 hp 
Pump SPECIFICATIONS 

709-1166-00 Crystallizer Vapor PER CRYSTALLIZER SYSTEM MANUFACTURER'S 5 hp 

709-1167-00S Condensate Pump SPECIFICATIONS 

Note: 5 = Spare 
F = Future (if necessary) 
US = Uninstalled spare 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 3 of 8) 
PUMP SCHEDULE 

, Motor Power 
Equipment No. Service/Name Size Specification Material (typ. for multiple units) 

709-1168-00 Centrifuge Feed Puap PER CRYSTALLIZER SYSTEM MANUFACTURER'S 3 hp 
709-1169-00S SPECIFICATIONS 

709-1170-00 Brine Softener Polymer 0.2 gpm @ 50.0 psig Positive displacement; 316 SS wetted parts and TFE 0.5 hp 
709-1171-00S Pump diaphragm metering pump; diaphraga 

variable speed 

709-1172-00 Post Filter pH Adjustment 0.9 gph @ 50 psig Positive displacement diaphragm Alloy-20 wetted parts & TFE 0.5 hp 
709-1173-00S Acid Feed Puap metering puap, variable speed diaphraga 
709-1174-00 
709-1191-00 

709-1118-00 Ferric Sulfate Feed Pump 0.3 gpm @ 50 psig Positive displacement diaphragm 316 SS wetted parts and TFE 0.5 hp 
709-1175-00S metering pump; variable speed diaphragm 
709-1176-00 
709-1401-00 

709-1177-00 Sludge Transfer 300 gpm @ 15 psig End suction centrifugal lined Cast iron casing with rubber 7.5 hp 
709-1178-00S Puap Slurry puap lining 

709-1180-00 Temporary MOL Feed Pump 25 gpa @ 15 psig End suction centrifugal lined Ductile iron rubber lined 0.5 hp 
709-1181-00S pump 

709-1185-00 Brine Softener Feed Pump 24 gpm @ 10 psig End suction centrifugal; 316 SS 0.5 hp 
709-1186-00S high temperature 

709-1187-00 Crystalizer Condenser 255 gpm @ 30 psig Vertical centrifugal pump Ductile iron 7.5 hp 
709-1188-00S Cooling Pump 

709-1189-00 Activated Carbon Slurry 250 gpa @ 60 psig End suction centrifugal Cast iron casing with 15 hp 
Recirculation Pump rubber lining 

709-1190-00 Activated Carbon Slurry 2 gpm @ 20 psig Positive displacement; Chrome plated 316 SS 1 hp 
Feed Pump progressing cavity; rotor with viton starter 

variable speed 

709-1402-00 Discharge Lagoon Bypass 2,550 gpm @ 20 psig End suction centrifugal Ductile iron 50 hp 
Pump 

709-1403-00 Sodium Sulfide Feed 0.12 gpm @ 50 psig Positive displacement 316 SS wetted parts 0.5 hp 
709-1404-00 Pump diaphram metering pump; and TFE diaphragm 
709-1405-00 variable speed 

709-1411-00 Intercepted Groundwater 1,000 gpm @ 30 psig End suction centrifugal Ductile iron 30 hp 
System Discharge Pump 

Note: S = Spare 
F = Future (if necessary) 
US = Uninstalled spare 
Pump Number 709-1408-00 was not used. 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page @ of 8) 
TANK SCHEDULE 

Equipment No. Service/Name Size/Operating Volume Specification/Material 

709-3301-00 Brine Crystallizer Per Manufacturer's specification. Forced circulation type crystallizer to crystallize maximum 

(5'-6" dia x 10° straight side and 60° conical of 20 gpm of softened evaporator brine; solids production 
bottom head) of 30,000 lb/d. 

709-3401-00 Mixed Media Filter 2 compartments each 8' x 8° for a total of 128 ft? Carbon steel tank with underdrains, air scouring, back- 

709-3402-00 Filter media depth = 39 in washing, piping collection troughs and flow control valves; 

709-3403-00 mixed media filter with 2 layers: anthracite coal and sand; 

709-3404-00 coal tar epoxy coated tank; package includes automatic back- 

709-3405-00 washing controller. 

709-3406-00 
709-3430-00 
709-3431-00 
709-3432-00 
709-3433-00 

709-5101-00 Temporary Lime Silo | 12 ft dia single compartment 60° bottom cone; Carbon steel storage bin. 

Vol = 2,000 ft? 

709-5422-00 Flash Mix Tank No. 1 5" dia x 6° height, Volume = 590 gal Steel tank; coal tar epoxy coated. 

709-5423-00 Flash Mix Tank No. 2 5° dia x 5' height, Volume = 440 gal 

709-5424-00 Flash Mix Tank No. 3 5° dia x 5° height, Volume = 440 gal 

709-5401-00 Neutralization Reactor No. 1 18.5° dia x 17.5° height, Volume = 31,200 gal Steel tank; with mixer support bridge; coal tar epoxy 

709-5402-00 Neutralization Reactor No. 2 16" dia x 17.5" height, Volume = 24,800 gal coated, baffled. 

709-5421-00 Neutralization Reactor No. 3 15° dia x 17.5° height, Volume = 20,500 gal 

709-5403-00 Softener No. 1 46" dia x 15° height, Volume = 186,500 gal Steel tank; coal tar epoxy coated. Tank will accommodate 

709-5404-00 Softener No. 2 41° dia x 15° height, Volume = 148,100 gal solids contact reactor clarifier mechanism. Mechanism 

709-5420-00 Softener No. 3 37° dia x 15' height, Volume = 120,600 gal will include sludge scrapper, flocculator section, internal 
Sludge recycle turbine, weir, and launders. 

709-5405-00 Acid Storage Tank 10° dia x 22‘ height, Volume = 9,700 gal Cylindrical carbon steel tank; dished top and bottom 
supported on 4 legs. 

709-5406-00 Prefilter pH Adjust Tank No. 1 14° dia x 16.5' height, Volume = 16,700 gal Cylindrical steel tank with mixer support bridge; coal tar 

709-5407-00 Prefilter pH Adjust Tank No. 2 12' dia x 16.5* height, Volume = 12,300 gal epoxy coated. 

709-5421-00 Prefilter pH Adjust Tank No. 3 1l* dia x 16.5° height, Volume = 10,300 gal 

709-5408-00 Reverse Osmosis Reject Tank 36° dia x 30' height, Volume = 171,000 gal Carbon steel tank, concrete pad, erected in place; coal tar 
epoxy coated. 

709-5409~-00 Brine Softener 14° dia x 8° SWD, Volume = 9,200 gal Insulated steel] tank with solids contact reactor clarifier 
mechanism; manufacturer's supplied mechanism to include 
Sludge scraper, flocculator section, internal recycle sludge 
recycle turbine, weirs, launders and cover; conical bottom 
tank with coal tar epoxy coating. 

709-5410-00 Steam Condensate Tank Per Manufacturer's specification. As supplied with brine crystallizer. 

709-5411-00 Milk-of-Lime Feed Tank 6' dia x 8' height, Volume = 1,270 gai Cylindrical carbon steel tank with mixer. 

709-5412-00 Sludge Transfer Tank 8' dia x 8° height, Volume = 2,260 ga} Cylindrical carbon steel tank coated with coal tar epoxy, 
with mixer. 

709-5413-00 Brine Softener Feed Tank 8° dia x 8' height, Volume = 2,400 gal Carbon steel tank closed top, insulated and coated with 
coal tar epoxy, with mixer. 

709-5414-00 Instrument Air Receiver Tank 3° dia x 6° height, Volume = 300 gal Cylindrical steel pressure tank. 

Note: F = Future (if necessary) 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 5 of 8) 
TANK SCHEDULE 

Equipment _No. Service/Name Size/Operating Volume Specification/Material 

709-5415-00 Soda Ash Feed Tank 10' dia x 14.5" height, Volume = 7,340 gal Cylindrical carbon steel tank, open top, coal tar epoxy 

coated. 

709-5416-00 RO Permeate Transfer Tank 10° dia x 8° height, Volume = 3,600 gal Cylindrical steel tank erected in place coal tar epoxy 

709-5419-00F coated, covered top. 

709-5417-00 Crystallizer Feed Tank 8* dia x 8' height, Volume = 2,200 gal Cylindrical steel tank; insulated and coated with coal tar 

epoxy; covered top with provisions for mixer support. 

709-5418-00 Activated Carbon Slurry Feed 5' dia x 7* height, Volume = 720 gal Cylindrical carbon steel] tank; coated with coal tar epoxy; 

Tank with mixer 

709-4107-00 Evaporator Body ~----+-+-+-+- PER EVAPORATOR MANUFACTURER'S SPECIFICATION -~- -- 7 7% = = > 

709-4108-O0F 

709-5601-00 Deaerator ~-------+--+ PER EVAPORATOR MANUFACTURER'S SPECIFICATION -~- 7-7-7 7 7 = - = 

709-5602-00F 

709-5603-00 Distillate Surge Tank --------+-+ PER EVAPORATOR MANUFACTURER'S SPECIFICATION -~-2* 7-7 7-7 - = 7° 

709-5604-O0F 

709-5605-00 Seed Tank --------+-+ PER EVAPORATOR MANUFACTURER'S SPECIFICATION -~"- -- -- 7 - = > 

709-5606-O0F 

709-5607-00 Shear Tank --------+-+ PER EVAPORATOR MANUFACTURER'S SPECIFICATION ~7- -- ere 7 7 7 

709-5608-00F 

709-5609-00 Vapor Condensate Tank Per manufacturer's specification As supplied with brine crystallizer. 

709-5701-00 RO Cleaning Solution Tank 1,000 gal Cylindrical fiberglass reinforced plastic tank; open top. 

709-5702-00 Polymer Feed Tanks No. 1 & 2 7° dia x 12.5" height, Volume = 2,735 gal each Cylindrical fiberglass reinforced plastic tank; open top. 

709-5703-00 

709-5704-00 SHMP Feed Tank 5° dia x 7' height, Volume = 730 gal Cylindrical fiberglass reinforced plastic tank; open top. 

709-5705-00 
. 

709-5 706-00 Ferric Sulfate Feed Tank Nos. 1&2 6' dia x 6" height, Volume = 950 gal Cylindrical fiberglass reinforced plastic tank; open top. 

709-5707-00 

709-5801-00 Post Filter pH Adjust Tank No. 1 13° x 13" x 15° deep, Volume = 16,400 gal Rectangular concrete tank with mixer, coal tar epoxy 

709-5802-00 Post Filter pH Adjust Tank No. 2 13" x 10° x 15° deep, Volume = 12,600 gal coated, with mixing compartment. 

709-5807-00 Post Filter pH Adjust Tank No. 3 11* x 10° x 15° deep, Volume = 10,700 gal 

709-5708-00 Sodium Sulfide Feed Tank 5' dia x 7° height, Volume = 730 gal Cylindrical fiberglass reinforced plastic tank, open top. 

709-5709-00 

709-5803-00 Filter Clearwell No. 1 20° x 13° x 15° deep, Volume = 28,000 gal Rectangular concrete tank; coal tar epoxy coated. 

709-5804-00 Filter Clearwell No. 2 24" x 10° x 15° deep, Volume = 21,600 gal Includes RO low pressure feed pump clearwell. 

709-5806-00 Filter Clearwell No. 3 17* x 10° x 15° deep, Volume = 15,300 gal Rectangular concrete tank; coal tar epoxy coated. 

709-5805-00 Building Sump 15° x 14° x 9° deep = 15,150 gal for compartment 1 Below grade rectangular concrete tank; coal tar epoxy coated. 

(3° freeboard) Divided into three compartments. 
15' x 9" x 9° deep = 10,000 gal for compartments 2 & 3 
(3' freeboard) 

Note: F = Future (if necessary) 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 6 of 8) 
MIXER SCHEDULE 

Equipment No. Service/Name Size/Type Specification Shaft and Prop. Mat. Motor Power 

709-3501-00 Neutralization Reactor Mixer 56 rpm; 50 in dia impeller Single impeller axial flow; 316 SS shaft and impeller. 10.0 hp 

709-3502-00 Nos. 1 & 2 top entering 

709-3534-00 Neutralization Reactor Mixer 
7.5 hp 

No. 3 

709-3503-00 Softener Mixer No. 1 Turbine agitator; variable Variable speed drive with reducers Manufacturer's standard 3 hp 

709-3504-00 Softener Mixer No. 2 speed 3.3 to 13.3 rpm 4 to 1 variation; as supplied with softener mechanism 

709-3533-00 Softener Mixer No. 3 , 

709-3505-00 Polymer Feed Tank Mixer 350 rpm; 10 in dia impeller Single propeller, clamp mounted 316 SS shaft and propeller. 0.5 hp 

709-3522-00 mixer 

709-3506-00 Prefilter pH Adjustment Tank 56 rpm; 46 in dia impeller Single impeller axial flow; 316 SS shaft and impeller. 7.5 hp 

Mixer No. 1 ; top entering 

709-3532-00 Prefilter pH Adjustment Tank 56 rpm; 46 in dia impeller Single impeller axial flow; 316 SS shaft and impeller. 5 hp 

709-3507-00 Mixer Nos. 2 & 3 top entering 

709-3508-00 SHMP Mix Tank Mixer 350 rpm; 10 in dia impeller Single propeller clamp mounted mixer 316 SS shaft and propeller. 0.3 hp 

709-3511-00 

709-3509-00 In-Line Mixer (RO feed) 12 in dia in-line static Turbulent flow in-line mixer Fiberglass reinforced plastic. - scr cc le 

709-3538-00F mixer 

709-3510-00 RO Cleaning Solution Tank 350 rpm; 10 in impeller Single impeller, clamp mounted 0.3 hp 

Mixer 

709-3512-00 Seed Tank Mixer ~---e7---- PER EVAPORATOR MANUFA CTURER'S SPECIFICATION 1 hp 

709-3513-00F 

709-3514-00 Evaporator Feed In-Line Mixer 152 mm (6 in) dia in-line Turbulent flow in-line mixer 316 SS -- co fe- er ee 

709-3515-00F static mixer 

709-3516-00 Shear Tank Mixer ----+--+-+-+-+-+-+ PER EVAPORATOR MANUFACTURER'S SPECIFICATION 5 hp 

709-3517-O0F 

709-3518-00 Brine Softener Mixer Turbine agitator; variable Variable speed drive with reducers; Manufacturer's Standard. 3 hp 

speed 3.3 to 13.3 rpm 4 to 1 variation; as supplied with 
softener mechanism 

709-3519-00 Crystallizer Feed Tank Mixer 56 rpm; 38 in dia impeller Single impeller axial flow; 316 SS shaft and impeller. 2 hp 

top entering 

709-3520-00 Post Filter pH Adjustment 56 rpm; 38 in dia impeller Single impeller axial flow; top 316 SS shaft and impeller 2 hp 

709-3521-00 Tank Mixer entering 

709-3535-00 

709-3523-00 Ferric Sulfate Mix Tank Mixer 350 rpm; 10 in dia impeller Single propeller, clamp mounted 316 SS shaft and propeller 0.3 hp 

709-3524-00 mixer 

709-3525-00 Milk-of-Lime Feed Tank Mixer Per lime system Dual propeller, clamp mounted 316 SS shaft and propeller 2 hp 

Supplier specification mixer 

709-3526-00 Brine Softener Feed Tank Mixer 56 rpm; 38 in dia impeller Single impeller axial flow top 316 SS shaft & impeller 2 hp 

entering 

709-3527-00 Sludge Transfer Tank Mixer 420 rpm; 10 in dia impeller Clamp on single impeller 316 SS shaft & impeller 1 hp 

709-3528-00 Flash Mix Tank 420 rpm; 10 in dia impeller Single impeller; clamp mounted 316 SS shaft & impeller 1.5 hp 

709-3529-00 

. 709~-3531-00 

709-3530-00 Carbon Slurry Feed Tank Mixer 420 rpm; 10 in dia impeller Single propeller, clamp mounted 316 SS shaft & propeller 1 hp 

709-3536-00 Sodium Sulfide Feed Tank Mixer 350 rpm; 10 in dia impeller Single propeller, clamp mounted mixer 316 SS shaft & propeller 0.3 hp 

709-3537-00 

Note: F = Future (if necessary) , 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 7 of 8) 
HEAT EXCHANGER EQUIPMENT SCHEDULE 

Equipment No. Service/Name Size/Material Specification 

. 709-4101-00 Feed Preheater Per evaporator manufacturer's 240 gpm maximum flow capacity; plate and frame type heat exchanger; 
709-4102-O0F specification titanium plates capable of working pressures of 150 psig. 

709-4103-00 Barometric Condenser Per evaporator manufacturer's Barometric condenser utilizing feed water as the cooling mediun; 
709-4104-O0F specification condenser will provide vacuum for the feed deaerator. 

709-4105-00 Feed Heater Per evaporator manufacturer's 240 gpm maximum flow capacity; plate and frame type heat exchanger; 
709-4106-O0F specification titanium plates capable of working pressures of 150 psig. 

709-4107-00 | Evaporator No. 1 Per evaporator manufacturer's 240 gpm maximum flow; evaporator body with shell-and-tube type condenser 
709-4108-O0F Evaporator No. 2 specification utilizing vapor recompression evaporation in a falling film configuration; 

titanium tubes and tube sheets; vapor body 316 stainless steel. 

709-4109-00 Brine Feed Heater Per crystallizer manufacturer's Double pass heat exchanger utilizing steam energy and compatible with 
specification forced circulation crystallizer. 

709-4110-00 Vapor Condenser Per crystallizer manufacturer's Double pass heat exchanger suitable for condensing steam from the brine feed 
specification heater. 

709-4201-00 Startup Boiler Per evaporator and crystallizer Boiler will be used for evaporator startup or crystallizer feed heater; 
manufacturer's specification natural gas fired boiler with rated capacity of 16,700 lbs/hr; operating 

capacity 13,300 lbs/hr. 

709-4111-00 RO Cleaning Solution Per reverse osmosis Electrical heater. 
Tank Heater Manufacturer's specification 

709-4112-00 Crystallizer Feed Tank Heater Per crystallizer manufacturer's 
specification (assume 30 kW) 

Note: F = Future (if necessary) 

Refinement of equipment selection and sizing may be made during final engineering.



Table 5-3 (Page 8 of 8) 
MISCELLANEOUS EQUIPMENT SCHEDULE 

Equipment No. Service/Name Size/Material Specification 

709-0401-00 Composite Sampler Manufacturer's standard Automatic sampler provided with all necessary instrumentation for time pro- 

709-0402-00 portional and flow proportional sampling. 

709-0403-00 
709-0404-00 
709-0405-00 
709=0406-00 
709-0407-00 
709-0408-00 
709-0409-00 
709-0410-O0F 

eee oP 
709-0412-0 C 
709-0413-00 

709-1201-00 Compressor Per evaporator manufacturer's Single stage centrifugal type vapor compressor with electric drive motor 

709-1202-00F specification and adjustable inlet guide vanes (1,500 Bhp). 

709-3407-00 Hydrocyclone -------- PER EVAPORATOR MANUFACTURER'S SPECIFICATION -~--- 2-7-2 

709-3408-00F 

709-3409-00 Brine Centrifuge (5 hp) Per crystallizer manufacturer's Screen bowl centrifuge for dewatering 100°C brine crystallizer slurry to 
specification 80 percent solids. 

709-3410-00 Reverse Osmosis Cartridge Disposable 10 micron cartridge filters Feed water stream to reverse osmosis units filtered as required by RO 

709-3411-00 Prefilter capable of filtering 430 gpm supplier; cartridge core and filter casing 316 stainless steel. 

709-3412-00 
709-3413-00 
709-3414-O00F 
709-3423-O0F 
709-3424-O0F 

709-3415-00 Reverse Osmosis Module 4 modules each rated for 400 gpa The modules will be skid mounted and housed in corrosion-resistant pressure 

709~-3416-00 maximum flow; modules spiral wound, vessels designed for quick isolation for cleaning, system flushing and main- 

709-3417-00 cellulose acetate membranes tenance; system sized for a maximum of 80 percent water recovery at 10°C. 

709-3418-00 

709-3419-O0F 3 modules each rated for 430 gpa 
709-3421-00F maximum flow, same construction 
709-3422-00F as above 

709-3 420-00 Reverse Osmosis Cleaning Solution Per manufacturer's standard 10 micron polypropelene in 316 SS housing. 
Cartridge Filter 

709-1 203-00 Air Scouring Blower For Filters 243 scfm @ 10 psig, 20 hp The blower will be skid mounted complete with inlet and discharge silencer. 

709-1204-00 Neutralization Tank Air Blower 380 scfm @ 8 psig, 25 hp . The blower will be skid mounted complete with inlet and discharge silencer. 

709-1 205-00 Air Compressor for Temporary Per lime system manufacturer's 
Lime System specification 

709-8101-00 Distributed Control System Per manufacturer's standard A microprocessor-based control system to provide process control, data 
display, alarming, and data acquisition. 

pNot part of water treatment facility, located on contaminated mine water surge tank. 
cNot part of water treatment facility, located on intercepted groundwater surge tank. 
Not part of water treatment facility, located on reclaim surge tank. 

Note: F = Future (if necessary) 

Refinement of equipment selection and sizing may be made during final engineering. 

GLT183/4



Table 5-4 (Page 1 of 5) 

EQUIPMENT SPARING PHILOSOPHY 

© Installed 
spare 

Unit Process Provided Remarks 

1. Neutralization 

reactors 

Reactor tanks None Low-maintenance item. 

Reactor mixers None Low-maintenance item. 

Air blower None May not be needed. Low- 

maintenance item, easily 

replaced. 

2. Lime/sulfide and 

lime-soda 

softeners reactor- None Remarks similar to those under 

Clarifiers and No. 1 above. 

mechanisms 

Sludge pumps One Also, softeners could operate 

installed for short periods without sludge 

spare recyle. Installed spare for 

systems Nos. 1 and 2. Spare 

sludge transfer pump also 

Spares the sludge pump for 

©} System 3. 

Sludge transfer One at 100% Critical operation. 

pumps Capacity 

Sludge transfer None Low-maintenance items. Could 

tank and mixer get by with temporary tank for 

short periods. 

3. Building sumps 

None Low-maintenance items. Could 

temporarily route all wastes to 

one or two sumps. 

Sump pumps None Shelf spares provided. 

4. Pre-filter pH adjust 

Tanks None Remarks similar to those under 

No. 1 above. 

Mixers None Low maintenance, easily 

replaced.



Table 5-4 (Page 2 of 5) 

Installed 

© Spare 

Unit Process Provided Remarks 

5. Mixed-media filters 

Filter None Low-maintenance item. Con- 

compartments servatively sized. Multiple 

units, so could valve extra 

unit into RO service and run 

discharge units at high rates 

for short periods. 

Backwash pumps None In use only approximately one 

hour per day. Identical pumps; 

are valved to allow common use 

for short periods. 

Air scour blowers None Low-maintenance item, easily 

replaced. Could run without 

air scour for short periods. 

6. Post-filter pH None Same as No. 4 above. Valved 

adjust for common service if 

necessary. 

7. ‘Filter clear wells None Same as No. 6 above. 

© 8. Crystallizer con- One at 100% Critical service to ensure RO 

denser cooling pumps capacity Capacity in winter months. 

9. RO low-pressure feed One at 100% Common to all three systems. 

pumps capacity (Also acts as spare for 

effluent pumps.) 

10. RO system 

Cartridge filters None Normally out of service only a 

few hours per month. Sized 

conservatively. Cartridges 

can be run at high rates for 

short periods. 

RO booster pumps One at 33% One-to-one relationship to RO 

capacity modules, with one common spare. 

RO modules One at 33% Some additional excess capacity 

also available initially. Room for 

three additional future modules. 

Vessels are low-maintenance items; 

membranes can be replaced easily. 

RO cleaning system None Low-maintenance item, only used 

once per week. System elements 

© typically not spared.



Table 5-4 (Page 3 of 5) 

Installed 

© Spare 

Unit Process Provided Remarks 

11. RO permeate transfer None Low-maintenance items. Could 

tank; RO reject tank get by with temporary tanks for 

short periods. 

12. RO permeate transfer One at 100% Critical service. 

pumps Capacity 

13. Evaporator system 

Evaporator feed One at 100% Critical service. 

pumps Capacity 

| Feed preheater and None Low-maintenance items, typi- 

feed heater cally not spared. Plates 

easily replaced. 

Deaerator None Low-maintenance item, typically 

not spared. Packing easily 

replaced. 

Evaporator One at 100% 

secondary feed capacity 

pumps 

© Distillate pumps One at 100% . 

capacity 

Primary recircu- None Expensive, typically not 

lation pump, spared. Shelf spares provided 

secondary recircu- for 10 percent of evaporator 

lation pump, com- tubes, compressor wheel, pri- 

pressor, evaporator mary and secondary recircula- 

body tion pumps. Note that room is 

provided for another complete 

future evaporator system. 

Distillate surge None Low-maintenance items, typi- 

tank, hydroclone, cally not spared. Shelf spare 

seed tank, seed hydroclone. 

transfer pump, 

shear tank,baro- 

metric condenser, 

startup boiler 

14. Brine softener 

Brine softener None Low-maintenance item. Could 

feed tank use temporary tank or bypass 

for short periods.



Table 5-4 (Page 4 of 5) 

Installed 

© Spare 

Unit Process Provided Remarks 

Brine softener One at 100% Critical service. 

feed pumps capacity 

Brine softener None Remarks similar to No. 2 above. 

Brine softener One at 100% Critical service. 

Sludge pumps capacity 

15. Crystallizer 

Crystallizer feed None Low-maintenance items, 

tank, steam typically not spared. 

condensate tank, 

condenser, vapor 

condensate tank 

Crystallizer feed One at 100% Critical service. 

pumps, steam capacity 

condensate pumps, each 

crystallizer vapor 

condensate pumps 

Brine feed heater, None Expensive, typically not 

© crystallizer spared. Replacement parts for 

recirc. pump, routine maintenance will be 

brine crystal- stocked. 

lizer, product 

centrifuge 

16. Sulfuric acid system 

Sulfuric acid None Remarks similar to No. ll 

storage tank above. 

Sulfuric acid feed One at 100% Critical service. Common 

pumps capacity spares used for similar flows. 

for each 

service 

17. Soda ash system 

Soda ash tank None Remarks Similar to No. 11 

above. 

Soda ash feed One at 100% Critical service. 

pumps Capacity 

for each 

service 

18. SHMP system 

SHMP feed tanks One at 100% Batch system. 

Capacity



Table 5-4 (Page 5 of 5) 

Installed | 

S opare 

Unit Process Provided Remarks 

18. SHMP system 

SHMP feed tanks One at 100% Batch system. 

capacity 

SHMP feed pumps One at 100% Critical service. 

capacity 

19. Polymer system 

Polymer feed tanks One at 100% Batch system. 

Capacity 

Polymer feed pumps One at 100% Common spare used for similar 

capacity flows. 

20. Ferric sulfate 

system 

Ferric sulfate One at 100% Batch system. 

feed tanks Capacity 

Ferric sulfate One at 100% Common spare used for similar 

feed pumps capacity flows. 

21. Sodium sulfide system 

© Sodium sulfide One at 100% Batch system. 

feed tanks capacity 

Sodium sulfide One at 100% Common spare piped to process 

feed pumps Capacity train which normally does not 

use sodium sulfide. 

22. Activated carbon None Need and dosages unknown. Can 

system provide spares later if warranted. 

23. Temporary hydrated 

lime system 

Silo, vent filter, None Low-maintenance items, 

MOL tank typically not spared. 

MOL pumps One at 100% Critical service. 

capacity 

24. Control system 

CRT's One at 100% Critical service. 

capacity 

PLC's None Shelf spare cards, easily replaced. 

Field elements None Shelf spares for most. 

© Control valves None Most have bypass provisions and 

can be operated manually for 

short periods. 

GLT183/2



quality than achievable with the proposed system. The need 
© for such additional treatment will be assessed during the 

mine development period through full-scale treatment in the 
lime/sodium sulfide treatment system. If, as expected, the 
effluent meets the DNR's limitations, the RO/VCE/crystallizer 
systems installed in the plant will be used as part of the 
Recycle Water Treatment System. If (after optimization of 
treatment operations during the mine development pericd) 
treated effluent does not meet DNR's limitations, it is pos- 
sible that the Contaminated Mine Water Treatment System will 
have to be expanded to include RO and VCE unit operations. 
This requirement would add tremendously to both the capital 
and long-term O&M cost of water treatment. 

With use of the lime and sodium sulfide precipitation process 
(see Section 6), it is believed that the system will achieve 
compliance with effluent limitations. It is not considered 
likely that the additional RO/VCE capacity will be required. 
CH2M HILL and Exxon, however, jointly agreed that the water 
treatment facility should be designed with sufficient floor 
space for the additional capacity should it ever be required. 
This decision may result in unused floor space, but is the 
only practical way to ensure a sensible equipment arrangement 
if the need does arise to install the additional equipment. 

GLT183/1 

5-71



@ SECTION 6 
Influent and Effluent Water Quality



Section 6 
© INFLUENT AND EFFLUENT WATER QUALITY 

6.1 INFLUENT WATER QUALITY 

Influent to be treated in the Crandon Project water treat- 
ment system will consist of three streams: 

O Intercepted groundwater 
O Contaminated mine water 
O Reclaim pond water 

These three streams will be treated in the three water treat- 
ment systems as described earlier. 

The Crandon Project Water Use Model and recent analyses of 
groundwater by Exxon were used to generate an estimate of 
the quality of these three streams. CH2M HILL's Phase III 
Water Management Study (December 30, 1982) provides an ex- 
tensive discussion of how the model works and of data used 
to develop predictions of water quality in specific streams. 

An additional brief description of the Water Use Model and 
updates of model runs are presented in "Water Model Projec- 
tions of Effluent Composition from the Water Treatment Fa- 

@ cility" (Exxon Minerals Company, 1985). 

INTERCEPTED GROUNDWATER 

The intercepted groundwater quality used in the Water Use 
Model and used for the treatment system design is shown in 
Table 6-1. This composition is based on the analysis of 
water from well 211, which had among the highest heavy metal 
concentrations of all the wells tested. Well 211 was in the 
oxidized portion of the ore body. Hence, the actual inter- 
cepted groundwater to be encountered under steady state con- 
ditions is expected to have a higher quality than that shown 
in Table 6-1. 

CONTAMINATED MINE WATER 

Contaminated mine water quality is summarized in Table 6-2. 
As shown in Table 6-2, contaminated mine water has three 
components: mine seepage, potable water, and backfill drain- 
age. The water model combines these streams in the propor- 
tions shown in Table 6-2. 

According to the discussion in the Phase III Water Manage- 
ment Report (CH2M HILL, 1982), mine seepage water quality is 
based on data from the report "An Investigation of Column 
Water Leaching of Crandon Project Samples," Lakefield Research 

© Canada, Progress Report No. 28. 

6-1



Table 6-1 

© WATER QUALITY OF INTERCEPTED GROUNDWATER” 

b . 
Constituent Concentration 

Cations 

Ag <0.001 

Al <0.01 

Ba <0.01 

Ca 28 

Cd . 0.039 

Cr <0.001 

Cu 0.20 

Fe (Total Iron) 0.71 

Hg <0.0001 

K 1.3 

Mg 16 

Mn 0.045 

Na 4.7 

Pb 0.04 

Se 0.018 

an 0.44 

Anions 

As 0.51 

CO <1 

c1° 12 , 

© CN <O.001 

F 0.48 

HCO 130 

NO 3 2.0 

PO, 0.28 

sO, 15 

S <0.01 

0 < 

<8 3 2-0 
2 

Miscellaneous 

SiO 8.2 

| Hardness 150 
pH 7.1 

TDS 160 

TSS 50 

Flow 
GPM 350 

“Projected concentrations are based on summer conditions. 

Pau values except pH and flow are mg/L. 

© GLT182/12



Table 6-2 | 

© WATER QUALITY OF CONTAMINATED MINE WATER 

Total 

b Mine Utility Backfill Contaminated 

Constituent Seepage Water Drainage Mine Water 

Cation 

Ag 0.01 0.001 0.02 0.01 

Al 0.53 0.53 1.9 0.75 

Ba 0.02 0.02 0.015 0.019 

Ca 45 30 510 120 

Cd 0.07 0.002 0.013 0.061 

Cr 0.10 0.002 1.8 0.56 

Cu. 0.10 0.007 0.59 0.25 

Fes. 1.7 1.7 O.1l 1.5 

Fe < 0.01 < 0.01 0.19 0.03 

Hg 0.0004 0.0001 0.0002 0.0004 

K 1.3 1.3 17 3.7 

Mg 19 12 2.2 17 

Mn 0.42 0.42 0.05 0.37 

Na 4.1 4.1 290 48 

Pb 0.34 0.01 0.10 0.30 

Se 0.001 0.001 0.60 0.11 

Zn 20 0.05 2.8 18 

Anions 

As 0.01 0.001 0.17 0.047 

CO, <1 <1 10 1.6 

© Cl 4.0 4.0 4.4 4.1 

CN 0.001 0.001 0.06 0.01 

F 0.20 0.20 4.6 0.9 

HCO, 30 150 5.8 27 

NO, 1.6 1.6 0.8 5.6 

PO, < 0.01 0.06 0.8 0.12 

sO, 200 9 1,400 390 

S < 0.01 < 0.01 0.04 0.006 

S,0, <1 <1 560 85 

CO, 2.0 <1 2.5 2.1 

Miscellaneous 

Sid, 9.0 15 15 9.9 

Hardness 230 44 1,300 390 

pH 5.7 7.7 11.3 © 5.8 

TDS 370 65 2,300 660 

TSS 50 0 7,700" 1,200 

Flow 4 
GPM 870 5 160 1,035 

“To match the flowsheets shown in Section 5, the water chemistry shown in this table is 

for winter average operating conditions. Under these conditions the model predicts no 

precipitation of metals in the reclaim pond, thus predicting worst case water quality 

pit the backfill drainage water. 
All values except pH and flow are mg/L. 
qinciudes all solids picked up in the mine. 

© 50 gpm of mine seepage (see Figure 3) exits with ore hoisted to the surface. 

GLT182/6-1



Water seepage will pass through ore rock and hanging wall 
© rock. Water passing through the ore rock has been assumed 

to have a quality similar to a 60-day water leach through a 
1l:1:1 mixture of stringer ore, massive ore, and massive pyrite. 
Seventy-five percent of the water seeping into the mine has 
been assumed to be of this quality. The remaining 25 percent 
has been assumed to seep through hanging wall rock and have 
a water quality similar to the quality of the 60-day leach 
tests of this rock. The two seepage streams were then summed 
proportionately to compute the mine seepage water quality. 

Utility water comprises only 5 gpm out of the approximately 
1,035 gpm of contaminated mine water. It will be close in 
composition to that of average groundwater quality. The 
composition used was from the Dames and Moore Environmental 
Baseline Study. 

The guality of backfill drainage is calculated by the water 
model. It is assumed to have the same quality as water in 
the mine backfill. 

It is believed that the water qualities used in the engi- 
neering to date are conservative in at least one way. The 
60-day leach time assumed for mine seepage is probably sev- 
eral times longer than that which will actually be experi- 
enced by the water seeping into the mine. 

© RECLAIM POND WATER 

Table 6-3 shows the water quality of reclaim pond water as 
predicted by the water use model. This quality is the pre- 
dicted steady state concentration of reclaim pond effluent 
water during winter operation of the mine/mill. 

6.2 TREATED CONTAMINATED MINE WATER QUALITY 

Effluent from the Contaminated Mine Water Treatment System 
will be discharged to Swamp Creek via the Excess Discharge 
Lagoon System and the excess water discharge pipeline. 

Based on the results of tests by Exxon (see Appendix), it is 
predicted that effluent quality will meet all of the pro- 
jected effluent limitations shown in Table 2-1. 

6.3 TREATED INTERCEPTED GROUNDWATER QUALITY 

Intercepted groundwater will be treated in a separate treat- 
ment system but with the same treatment processes as 
described for contaminated mine water. Based on the results 
of tests by Exxon (see Appendix) it is predicted that efflu- 
ent quality will meet all of the projected effluent limita- 
tions shown in Table 2-1. 

6-4



Table 6-3 

© WATER QUALITY OF RECLAIM POND WATER® 

b 
Constituent Reclaim Pond Water 

Cations 

Ag 0.02 

Al 1.8 

Ba 0.016 

Ca 480 

Cd 0.013 

Cr 3.6 

Cu, 1.0 

Fe 0.12 
3+ 

Fe 0.22 

Hg 0.0002 

K 16 

Mg 3.0 

Mn 0.06 

Na 290 

Pb 0.12 

se 0.61 

zn 4.8 

Anions 

As 0.20 

© CO, 0.055 

Cl 4.1 

CN 1.3 

F 4.3 

HCO, 8.9 

NO, 0.89 

PO 0.93 

SO, 1,400 

S 0.037 

S,0, 460 

CO, 0.47 

Miscellaneous 

sid, 14 

Hardness 1,200 

pH 7.5 

TDS 2,200 

TSS 50 

Flow 
GPM 610° 

“to match the flowsheets shown in Section 5, the water chemistry 
shown in this table is for winter average operating conditions. 

Under these conditions, the model predicts no precipitation of metals 
in the reclaim pond, thus predicting worst case water quality in reclaim 

ppond effluent. 
© cAll values except pH and flow are ma/L. 

Volume routed to Recycle Water Treatment System. 

GLT182/6-2



6.4 TREATED SANITARY WASTEWATER QUALITY 

© The projected average composition of the treated sanitary 
wastewater is shown in Table 6-4. The details of the calcu- 
lations for this projection are presented in "Facilities 
Plan for the Exxon Minerals Company Mine/Mill Complex Sani- | 
tary Wastewater, Crandon, Wisconsin" (CH2M HILL, 1985). 

6.5 DISCHARGE WATER QUALITY 

Water discharged from the Crandon Project will consist of a 
blend of treated effluents from the Contaminated Mine Water 
Treatment System, Intercepted Groundwater Treatment System 
and Treated Sanitary Sewage. 

The projected composition of the combined effluent stream is 
shown in Table 6-5. Because of the large difference in flow- 
rates between the treated mine water and treated sanitary 
water (1,175 and 10 gpm, respectively), the effect of com- 
bining the two streams is negligible. The composition of 
the combined streams is essentially the same as the treated 

mine water alone. 

The daily average effluent concentrations presented in Ta- 
ble 6-5 represent the expected monthly average of the daily 
values. These values are estimated based on: 1) the water 
treatment testing on synthetic mine water using the proposed 

© water treatment methods, 2) the results of water model pro- 

jections of the water treatment system effluent concentra- 

tions, and 3) conservative estimates of the differences that 

may occur between pilot plant/laboratory conditions and ac- 
tual daily plant operations. Based on these conservative 
calculations, all chemical parameters are expected to be 
below the DNR effluent limitations. 

The concentrations described as minimum values expected in 

Table 6-5 are based on the water model projections of the 

effluent composition for normal operating conditions and 

hand calculations for parameters not calculated by the model. 

The results of water model projections for the water treat- 

ment plant effluent composition under various conditions are 

presented in "Water Model Projections of Effluent Composi- 

tion from the Water Treatment Facility," as previously ref- 

erenced. 

The concentrations described as the maximum value expected 

in Table 6-5 are based on the DNR's daily maximum effluent 

concentrations. These values are appropriate since the ef- 

fluent concentrations could approach these values on a short- 

term basis due to a temporary upset at the water treatment 

facility. However, these values would not be exceeded, even 

on a short-term basis, as the discharge lagoons would allow 

for recycle of water that contained contaminants that exceeded 

© the DNR's daily maximum values. 

6-6



Table 6-4 
© PROJECTED WATER QUALITY OF TREATED SANITARY WASTEWATER 

Constituent Concentration® 

BOD 30 

COD 75 

TSS 30 
TDS 200 
Settleable Matter <1 
Phosphorous 8 
Ammonia Nitrogen 15 
Turbidity (NTU) 10 
Formaldehyde <0.5 
Residual Chlorine 0.25 
pH (standard units) 7 
Average Flow (gpm) 10° 

WALL values are in mg/L unless otherwise indicated. 
oBased on transmittal from CH2M HILL to EMC 2/17/86. 
This flowrate is based on average employment figures. 
Under peak employment this flowrate would rise to 

© about 15 gpm. 

GLT183/9



Table 6-5 
© PROJECTED WATER QUALITY OF COMBINED EFFLUENT STREAMS 

Effluent (mg/1) 

a.b Minimum Maximum 
Daily ’ Value Value 

Parameter Average Expected Expected 

Cyanide 0.006 . <0.006 <0.096 
Fluoride 2 1 <12.5 
Arsenic 0.05 0.025 <1.48 
Barium 0.03 0.016 <2 
Cadmium 0.0006 0.00028 <0.074 
Chromium III 0.06 0.03 <11.1 
Chromium VI 0.012 <0.012 <0.059 
Copper 0.01 0.005 <0.025 
Tron 0.4 0.2 -- 
Lead 0.04 0.02 <0.6 
Mercury 0.00017 <0.00017 <0.002 
Selenium 0.06 0.027 <1.0 
Silver 0.003 0.0017 <0.007 
Zinc 0.06 0.032 <0.44 
TDS 700 <700 <1,055 

Based on the presence of the substances noted below the ore, 
it is possible that they could be present in the effluent. 

© Industry experience and geochemistry, however, would suggest 
that they will probably be present in mine seepage at near or 
below the standard (AA) detection limits. If they are present 
at more elevated concentrations, the literature and our 
investigations indicate that the maximum effluent concentrations 
would be as follows: 

Nickel <0.02, 
Antimony <0.05 
Boron | <O.1 
Cobalt <0.02 
Molybdenum <0.05, 
Tin <0.02 
Bismuth <0.05, 
Platinum <0.01 

-Monthly average of daily values. 
some concentrations are flow dependent. Presented here for 
1,175 gpm. 

“BOD, concentrations will be less than 15 mg/l for discharge 
gtlows greater than 1,300 gpm. 
Inductively coupled Plasma Emission Spectroscopy detection 
limit. 

source of Table: WPDES Permit Application (December 1985) 
© (Revised October 1986) 

GLT183/7



There may be a small difference in the discharge water qual- 
© ity between summer and winter. This is due only to a change 

in the water quality of backfill drainage which becomes part 
of the contaminated mine water. Since backfill drainage is 
only a small part of the contaminated mine water, the dif- 
ference in the quality of the effluent between summer and 
winter is not appreciable. Thiosulfate may be present at a 
somewhat higher concentration in the effluent in the winter 
than in the summer. The average thiosulfate concentration 
may range from 20 to 60 mg/L over the year. 

As noted in Table 6-5, some effluent concentrations in the 
discharge to Swamp Creek will be sensitive to the flowrate 
of mine seepage. The components that are introduced into 
the contaminated mine water through backfill drainage will 
have flow sensitive concentrations. These components in- 
clude chromium (VI), cyanide and total dissolved solids. 
The calculated concentrations of these three components at 
three mine inflow rates are shown below: 

Calculated Swamp Creek 
Effluent Concentration (mg/L) 
Total Mine Seepage Flow (gpm) 

Component 950 1,270 2,000 

Chromium (VI) 0.016 0.012 0.008 

Cyanide 0.008 0.006 0.004 | 

6 Total Dissolved Solids 800 700 600 

Additionally, the BOD concentrations in the effluent to Swamp 
Creek will be slightly affected by variations in mine seepage 

rate. Since the treated sanitary effluent will be diluted 

to a lesser extent at low mine inflows. However, at a low 

mine inflow of 950 gpm, the addition of sanitary effluent 

containing 30 mg/l of BOD at a flow of 15 gpm to the mine 

water would increase the overall BOD concentration in the 

combined effluent by less than 0.5 mg/l. 

As discussed in this section, the final effluent quality is 

predicted to meet all of DNR's proposed effluent limitations. 

If, for some unanticipated reason, effluent quality does not 

meet effluent limitations during the mine development period, 

the RO/VCE/crystallizer systems will be available to provide 

additional treatment until process optimization can be com- 

pleted. Provisions have likewise been made for installation 

of additional RO/VCE capacity should these unit operations 

be required in the long-term. 

The maximum water discharge quantity is estimated to be 

3,000 gpm. Discharge at this rate assumes maximum mine 

flows occur simultaneously with seepage from backfill sands. 

These events are combined with the assumption that the mill 

@ is not operating and that mill circuit water is being dis- 

6-9



charged after treatment to reduce reclaim pond water level. 

© It is very unlikely that this discharge flow would be rea- 

lized on a long-term basis. Although this maximum discharge 

is conceivable, the water quality would meet the discharge 

effluent standards for Swamp Creek below Rice Lake. 

An estimate of the make-up of the maximum water discharge 

value is presented below: 

Source Flow (gpm) 

Intercepted Groundwater 1,200 

Contaminated Mine Water 1,360 (includes 160 gpm 
backfill sand 
seepage) 

Treated Reclaim Pond Recycle Flow 440 

Total 3,000 

The volume of precipitation that would accumulate in the 

tailings ponds and reclaim ponds from a 25-year 24-hour rain- 

fall event could be treated and discharged in 33 days at a 

flowrate of 440 gpm. Alternatively if the 190 gpm of mine 

water normally added to the recycle water treatment system 

was discontinued and only reclaim pond water was used as the 

feed to this treatment system, the water from this rainfall 

event could be handled by treating 250 gpm of reclaim pond 

© water for discharge for the 33 day period. In either approach, 

the duration of treating and discharging reclaim pond water 

to remove excess rainfall could be varied by increasing or 
decreasing the treatment rate. 

6.6 TREATED PROCESS WATER QUALITY 

In addition to the precipitation/sedimentation and filtra- 

tion unit processes in the Contaminated Mine Water Treatment 

System, the Recycle Water Treatment System includes addi- 

tional processes for removal of virtually all inorganic salts. 

These additional unit processes (RO and VCE) are extremely 

expensive (both capital and annual O&M) but are necessary to 

meet NSPS requirements for zero discharge from the process 

water circuit. 

In certain circumstances it is possible that water may have 

to be treated for discharge through the Recycle Water Treat- 

ment System. For example, if there is an extremely high 

rainfall during a single season, the freeboard in the re- 

claim ponds may be decreased. In such a case, it may be 

necessary to discharge excess water through the Recycle Water 

Treatment System. The Water Use Model projection for the 

steady-state composition the RO/VCE treated mine water/pro- 

cess water blend is presented in Table 6-6. The blend used 

© in this projection was 190 gpm mine water and 610 gpm 

6-10



Table 6-6 

© PROJECTED WATER QUALITY OF RO/VCE TREATED MINE WATER/RECLAIM WATER BLEND” 

. b,c 
Constituent Concentration 

Cations 

Ag 0.0007 

Al <0.001 

Ba 0.0007 

Ca 1 

Cd 0.0008 

Cr 0.002 

Cu 0.0008 

Fe (Total Iron) <0.001 

Hg <0.0001 

K 1 

Mg 0.2 

Mn 0.001 

Na 30 

Pb 0.0008 

se 0.005 

an 0.002 

Anions 

As 0.004 

@ CO, <1 

Cl . 0.2 

CN 0.0008 

F 2 

HCO 9 

NO 3 0.3 

po? 0.2 
sO, 60 

S 0.002 

S 0, 2 

08 20 
Miscellaneous 

SiO 2 

Hardness 3 

pH 7 

TDS 100 

TSS <1 

“Blend = 190 gpm mine water and 610 gpm reclaim water. 

All values except pH are mg/L. 

Projected concentrations are based on water use model 

predictions under summer conditions. 

Source of Table: "Water Model Projections of Effluent Composition 

© from the Water Treatment Facility" (Exxon Minerals Company, 1985) 

GLT182/6=3



reclaim pond water which represents the average influent to 
© the RO/VCE circuit. This projection is based on summer con- 

ditions as this would be the most likely time that excess 
water would need to be discharged. 

The water use model used for the Crandon Project does not 
predict any organics removal in either the RO or VCE unit 
operations. This assumption was based on the fact that if 
influent organics become a problem, powdered activated car- 
bon would be added at the neutralization reactor to remove 
organics prior to the RO. The assumption of zero removal is 
conservative because the RO would, in fact, remove most of 

the high molecular weight reagents used in the mill. Of the 
reagents or decomposition products which are retained by the 
RO membranes, those compounds with boiling points above about 
215° would primarily stay in the VCE/crystallizer brine pro- 
duct. Because of both process pretreatment requirements and 
incidental removals, the concentration of organics in effluent 
from the RO/VCE will be very low. 

A blend of RO/VCE treated process water and lime/sulfide 
treated mine water is projected to be of a higher quality 
than the treated mine water alone. This can be seen by 
comparing Tables 6-5 and 6-6. 

GLT182/5 

6-12



@ SECTION 7 

Sludge Generation and Disposal



Section 7 

© SLUDGE GENERATION AND DISPOSAL 

Sludge will be generated by five unit operations within the 
plant: contaminated mine water lime softener, intercepted 
groundwater lime softener, reclaim/contaminated mine water 
lime/soda softener, brine softener, and crystallizer centri- 
fuge. The first four sludges will be routed to a common 
sludge transfer tank, combined with centrifuge washwater and 
various line flushes, and pumped to the tailing thickener 
underflow sump for disposal in the tailings pond. 

Dewatered brine from the crystallizing evaporator/centrifuge 
will be essentially pure sodium sulfate and sodium thiosulfate 
with minor calcium, magnesium, silica, and chloride impur- 
ities. The dewatered brine will be discharged to a storage 
bin. At this point it will be very warm and will still con- 
tain 5 to 20 percent water by weight. As the brine cools, 
it will solidify into a mixture of anhydrous sodium sulfate 
(Na,SO,), sodium sulfate decahydrate (Na,SO, ° 10 H,0) and 
some sodium thiosulfate (Na,S,0,). Depending on the 
humidity of ambient air, some moisture will be absorbed by 
the brine as it cools. No "free" water will remain. 

Once the mill is started up and operation of the treatment 
system stabilizes, there is a possibility that the solidi- 

© fied brine product can be sold as a sodium sulfate byproduct. 
(Sodium sulfate is used in the kraft pulp and paper process 
and in detergent manufacturing). Provisions have been made 
for crystal washing in the centrifuge to remove chlorides 
and other undesirable water-soluble impurities that could 
exceed product specifications. 

Full-scale operating experience, in-depth market analysis, 
and production of product from the full-scale system will be 
necessary before any firm market could be developed for the 
product. Quantities and characteristics for each of the 
projected sludge streams are shown on Table 7-1. 

GLT183/5 

7-1



Table 7-1 

ESTIMATED SLUDGE PRODUCTION® 

Contaminated Intercepted 

Mine Water Groundwater Reclaim/Minewater Brine Comb ined 

Lime Softener Lime Softener Lime~Soda softener Sludge to 

Sludge Sludge softener Sludge Sludge Tailings Pona? 

Caso, lb/d 970 970 

Caco,, lb/d 9,500 190 9,700 

Mg(OH),, lb/d 410 160 150 130 860 

Fe (OH) ,, lb/d 140 50 120 5 310 

Zn(OH)., lb/d 270 5 130 trace 400 

A1(OH),, lb/d 20 trace 40 40 110 

CaF,, lb/d 20 5 70 90 

S1i0,, lb/d 20 20 

Silt, Misc., lb/d 12,500 210 3,700 16,400 

Total Solids, 1b/d 

(dry basis) 13,300 430 13,700 1,360 28,800 

pH 10.5 10.5 10.5 10 10.5 

gpm 18 0.6 19 1.8 40 

% W Solids 6 6 6 5 6 

Volume (cfd) 3,500 110 3,600 350 7,500 

Centrifuge product = 20,700-22,600 lbs/day (based on 80-90 percent solids in product) after equilibration with ambient air (contains 

18,800 lb/day anhydrous Na,50 and Na,5 O, plus minor impurities and water of hydration). Volume = 163 to 178 cfd at 127 lb/cf. This 

psiudge stream will be disposed separately from the sludges routed to the tailings pond. 

Totals may not add due to rounding. 

GLT183/23



@ SECTION 8 
Construction Schedule



Section 8 
© CONSTRUCTION SCHEDULE 

Based on current projections, Exxon anticipates that con- 
struction of the mine shaft will begin early in 1988. During 
the first few months of actual construction, water encoun- 
tered in the mine will be at very low flow rates and will be 
essentially uncontaminated groundwater as shaft sinking will 
be in the hanging wall and not within the ore body. During 
these first few months, mine water will be treated through 
an oil/water separator and discharged. The Excess Discharge 
Lagoon will be completed by month 9 of construction and will 
be available then for water storage. However, it 1s not 
expected that contaminated water will be encountered until 
completion of shaft sinking and beginning of lateral 
development which will occur about month 20 of construction. 
The first reclaim pond will be completed at month 20 of 
construction. Exxon projects that the flowrate of 
contaminated mine seepage water will be low throughout the 
construction period. 

During the mine development period the entire water treatment 
system described in Section 5 will be constructed. The building 
will be built with sufficient floor space for the future 
addition of 3 RO modules, the second VCE, controls, and aux- 

iliaries necessary to proces's both the contaminated mine : 
© water and recycle water through RO and VCE. The future faci- 

lities, however, would be installed only if necessary to 
meet discharge limits. 

The preliminary schedule for construction of the water treat- 
ment plant was developed around the following key dates: 

Start of structural 
excavation Month 5 of construction 

Softening, filtration, chemical 
feed systems construction 
complete Month 19 of construction 

RO construction complete Month 22 of construction 

VCE, crystallizer 
construction complete Month 24 of construction 

The schedule permits startup and shakedown of the entire 
water treatment plant prior to encountering significant 
quantities of mine water. 

In the event that treated water from the softening/filtration 
system does not meet effluent limitations during the startup 
of the system, effluent would be recycled to the reclaim 

© pond. Based on current projections of mine water flowrates 
during construction, the pond has the capacity to contain 

8-1



all mine water through the startup of the mill, well after 
© projected startup of the entire treatment system. 

The scope of work for construction, as reflected in the sche- 
dule, was developed from material take-offs (MTO's) quantities 
with appropriate take-off allowances from preliminary drawings 
and sketches developed by CH2M HILL. 

Refinements in the approaches to accomplishing that scope 
are expected during final design. Major concept changes in 
the approach to executing the work may render the key dates 

unachievable. 

Durations of specific activities were developed based on 
labor unit man-hours provided by Exxon Minerals Company. 

8.1 ASSUMPTIONS 

O Serious abnormal weather conditions may occur, 
such as severe winter storm conditions. If such 
conditions are encountered, some double-shifting 
will be necessary to meet the schedule shown. 

O Any permits necessary will be granted in a timely 
and expeditious manner. 

O No construction contract multiple shifting or 

© extended overtime is incorporated in scheduled 

contract durations. 

O Extensive craft labor strike disruptions will not 
occur. Availability of craft labor will not cause 

delays. Specialty crafts such as pipefitters capable 
of welding stainless steel and Alloy 20 were assumed 
to be available for the Crandon project. 

O Wisconsin Department of Natural Resources (DNR) 

review and approval activities were not considered 
during the development of this schedule. 

8.2 SCHEDULE DISCUSSION 

Construction work will begin with the building construction. 

Following completion of the floor slab at grade level, equip- 

ment foundations and other concrete work will commence. As 

equipment foundations are completed equipment will be in- 

stalled. As many as three equipment installation crews will 

be working concurrently. At such time as major equipment 

installation is approximately 65 percent complete pipe in- 

stallation will commence. This schedule assumes that equip- 

ment will be ordered in adequate time to be available for 

installation when needed. 

© GLT182/7 

8=2



© SECTION 9 

Manpower Requirements



Section 9 
© MANPOWER REQUIREMENTS 

9.1 OPERATION 

Full-time, round-the-clock, local operator attention is 
required, 7 days per week. As a minimum, one operator per 
shift is required, with at least half-time supervisor atten- 
tion on day shift, Monday through Friday. A full-time chemist 
will be required in the mill laboratory during the day shift 
to handle the routine water testing required. 

Table 9-1 illustrates routine operator duties that should be 
assigned to the operations staff. Note that with only one 
operator per shift, assistance from operators in the nearby 
lime/soda ash building will be needed for daily makeup of 
polymer, sodium sulfide, ferric sulfate, and soda ash feed 

tanks. 

At least one or two additional operators should be trained 
in operation of the system to perform operator functions 
during vacations, sick leave, etc., for the normal operations 
staff. All operators require a minimum of 3 to 4 weeks of 
training prior to plant startup to receive instruction in 

operation of the system. Supervision of the treatment plant 

will be provided and effluent monitoring and testing will be 
© coordinated through the laboratory staff. 

9.2 MAINTENANCE 

Maintenance will be performed by Exxon maintenance crews or 

by local contractors, as appropriate. The RO system, VCE, 

and crystallizing evaporator processes are all relatively 
complex and, therefore, may require special training for 

mill maintenance crews. 

Based on similar systems designed by CH2M HILL for electric 

utility and oil production industries, as many as four full- 

time maintenance personnel will be required, with extra help | 

required for specialty and heavy maintenance. 

GLT182/8 

9-1



Table 9-1 

© WATER TREATMENT SYSTEM OPERATOR DUTIES 

Item Frequency Remarks 

Mix Polymer Daily Maximum one day to be mixed at any time. 

Mix Ferric Sulfate Daily Maximum one day to be mixed at any time. 

Fill Reagent Day Tanks Daily 

Inventory and Order Fresh 

Chemical Supplies Monthly Coordinate with mill personnel. 

Calibrate pH Elements Daily 

Calibrate Conductivity Elements Daily 

Calibrate Turbidity Elements Daily 

Collect Influent, Effluent, 

Sludge Samples for Testing Daily 

Perform Control Tests in 

Laboratory 2-3/shift 

© Walk-Through Inspection of All 

Equipment 4/shift 

Inspect and Adjust Control 

Set Points and Pumping Rates 4/shift 

Recordkeeping Daily Includes changing charts, reporting and 

compiling data, etc. 

Clean/Disinfect RO Membranes Weekly 4-hour effort. 

Preventative Maintenance and 

Lubrication Daily 

Cleanup /Housekeeping Daily 

Inspect Filter Media for Fouling Daily 

Dried Brine Disposal Daily 

Seed Evaporator Twice/year 24-hour effort. 

GLT182/9



© 

® | 

SECTION 10 

© References



Section 10 
© REFERENCES 

Baker, B., Bureau of Water Resources Management, letter to 

B.J. Hansen, Crandon Permitting Manager, February 19, 1986. 

Effluent Guidelines and Standards for Ore Mining and Dressing, 
40 CFR 440.104, 51722, November 6, 1975. 

"Environmental Baseline Study," Dames & Moore, August 1978. 

"Facilities Plan for the Exxon Minerals Company Mine/Mill 
Complex Sanitary Wastewater, Crandon," CH2M HILL, November 
1985. 

"A Final Report for Exxon Minerals Company, Preliminary 
Engineering, Mine/Mill Access Road (Alternate Alignment) ," 
Foth & Van Dyke, August 1982. 

"An Investigation of Column Water Leaching of Crandon 
Project Samples," Progress Report No. 28, Lakefield Research 
of Canada. 

"Mine Waste Disposal Facility Feasibility Report," Exxon 
Minerals, November 1985. 

© "Miscellaneous Details and Analyses - Crandon Project Waste 
Disposal System," Project Report No. 11, Golder Associates, 

September 1982. 

"Monitoring and Quality Assurance Plan, Mining Permit Appli- | 
cation," Exxon Minerals, December 1985. 

NR108.04, Wisconsin Administrative Code. 

NR112, Wisconsin Administrative Code. 

NR144.04, Wisconsin Administrative Code. 

NR182.08, Wisconsin Administrative Code. 

NR213, Wisconsin Administrative Code. | 

"Phase III Water Management Study," CH2M HILL, December 30, 

1982. 

"Predictive Groundwater Inflow Modeling and Sensitivity 
Analysis for the Proposed Crandon Mine," Thomas A. Prickett 

& Associates, December 1984. 

10-1



"Preliminary Engineering Mine/Mill Railroad Spur, Crandon 
© Project, Final Report," Foth & Van Dyke, December 1981. 

| "Water Balance Analyses for Wetlands in the Mine Waste 
Disposal Facility, Ayres & Associates, October 1985. 

"Water Model Projections of Effluent Composition from the 
Water Treatment Facility," Exxon Minerals Company, 1985. 

“Water Treatment Facility Engineering Report Computations," 
CH2M HILL, September 1986. 

Wisconsin Administrative Code, Volume 3, Rules of the State 

Board of Health, Section H62. 

"WPDES Permit Application," Exxon Minerals Co., December 
1985 (Revised October 1986). 

GLT616/13 

10-2



e 

e 

APPENDIXES 
©



: APPENDIX A 

© SUMMARY OF WATER TREATMENT TEST RESULTS 

INTRODUCTION 

This appendix presents a summary of the results of water treatment testing 

undertaken in 1984 to support engineering and permitting activities for the 

Crandon Project. 

Section 3.0, Project Water Management, of CHjM Hill's engineering report shows 

that excess mine water including contaminated mine water and intercepted ground 

water will have to be discharged from the Project. Excess water discharged from 

the Project will have to meet water quality effluent limits that will be set by 

the State for discharge to Swamp Creek. To meet these effluent limits, the excess 

contaminated mine water will require treatment and the intercepted ground water, 

© depending on its quality, may require treatment. A portion of the water from the 

process water reclaim ponds will have to be treated to reduce the concentration of 

total dissolved solids for reuse in the mill. ‘he proposed treatment process for 

the two types of mine water consists of precipitation of heavy metals followed by 

clarification, filtration, and pH adjustment. The proposed treatment of process 

water for recycle consists of lime/soda ash softening, clarification and 

filtration, reverse osmosis, and evaporation. 

The purpose of the treatment test work described in this appendix was to provide 

data for process design consideration during final engineering of the water 

treatment plant and to demonstrate the performance of the proposed water treatment 

processes. 

e |



Water treatment testing for this Project was conducted by Exxon Research and 

© Engineering (ER&E) in Florham Park, New Jersey and by the Minerals Processing 

Research Division (MPRD) of Exxon Minerals Company in Houston, Texas. Details of 

the test work are presented in the following reports: 

1) Exxon Research and Engineering, 1984, Crandon Project Water Treatment 
Testing Program: Florham Park, New Jersey. 

2) Exxon Minerals Company, Minerals Processing Research Division, 1984. Water 
Treatment Testing - Crandon Project: Houston, Texas. 

OBJECTIVES 

The overall objectives of the testing programs were as follows: 

1) Investigate the effectiveness of lime precipitation and filtering in 
removing heavy metals from contaminated mine water and intercepted ground 

| water; | 

| 2) Investigate potential improvements to the lime precipitation process 
including the use of additives such as sodium sulfide and insoluble starch. 

: Xanthate; and 

3) Investigate the effectiveness of lime/soda ash softening and filtration as 
© a pretreatment process for recycle water ahead of reverse osmosis ° 

treatment. 

The specific objectives for the work conducted by ER&E were as follows: 

1) Determine reagent dosages for lime precipitation treatment of contaminated 
mine water and determine the quality of resulting effluent; 

2) Determine if certain additives to the lime precipitation process would 
result in a better effluent; and 

3) Determine lime and soda ash dosages for softening treatment of recycle 
| water and evaluate the degree of hardness (calcium and magnesium) reduction 

and the sultablity of pretreated recycle water as feed for reverse 

osmosis. 

Based on the early test results obtained by ERSE, a separate treatment testing 

- program was developed for MPRD with the following objectives: 

| 1) Further evaluate the use of sodium sulfide and insoluble starch xanthate as 
additives to the lime precipitation process for treating contaminated mine 
water; and



2) Determine if the lime precipitation or lime and sulfide precipitation 

processes are effective in treating intercepted ground water. 

© It was not the intent of either laboratory to optimize treatment test conditions 

nor to determine the best flocculant to be used in clarification processes. Truly 

Optimum conditions can only be determined in actual plant operation. The results 

described in this report are laboratory results and they should be taken only as 

an indication. Actual plant results could be different. 

SCOPE OF WORK 

Since actual Project water was not available, the three types of water in question 

(contaminated mine water, intercepted ground water, and recycle water) were 

simulated for testing purposes by adding various chemicals to well water obtained 

from the project site. The water was simulated to reflect the projected water 

composition at the time of the testing. Since 1984 there has been a change in the 

@ project basis which has caused a change in the projected recycle and contaminated 

mine water composition. These compositional changes, however, do not affect the 

results or conclusions of this study. - 

Tests conducted by each laboratory included batch jar tests and continuous, pilot 

scale treatment tests. Water treatment jar tests were conducted using a standard 

test apparatus in which six tests could be conducted at one time. Jar tests were 

used primarily to determine reagent dosages, determine the effects of various 

flocculants on precipitate settling, evaluate the use of various additives to 

augment lime precipitation, and select conditions to be used in the continuous 

treatment tests. Jar test effluents were filtered through a 0.45 micrometer 

membrane filter and acidified for analysis. | 

© The continuous treatment tests conducted by ER&E on contaminated mine water 

included lime precipitation, clarification, sludge recycle, and dual media (silica 

sand and anthracite) filtration. Samples of filtrate from the dual media filter



were acidified and analyzed for metal content. Similar continuous treatment tests 

© were conducted on recycle water utilizing soda ash in conjunction with lime for 

calcium and magnesium precipitation. he influent flow rate to ER&E's continuous 

treatment pilot unit was about 1 liter per minute. 

Continuous treatment tests were run by MPRD on simulated contaminated mine water 

and intercepted ground water to further evaluate the use of sulfide precipitation 

in conjunction with lime precipitation. ‘These tests were similar to those 

conducted by ER&E except that the influent flow rate was about 0.1 liter per 

minute and dual media filtration was not used. Samples of clarifier overflow were 

filtered through 0.45 micrometer membrane filters and acidified for metals 

analysis. 

The scope of work for treatment testing of contaminated mine water and recycle 

© water conducted by ER&E was thoroughly reviewed with the DNR at a March l, 1984 

meeting. As part of their verification effort, personnel from the DNR visited 

ER&E's Laboratory on May 16 and 17, 1984 to observe treatment tests in progress 

and obtain samples of water for analysis. 

RESULTS 

The results of the jar testing contained in Table A-1l suggest that the lime 

precipitation alone might not be sufficient to insure compliance with the proposed 

cadmium effluent Limitation. ‘he utilization of lime and sodium sulfide jointly 

resulted in an improvement in heavy metal removal. The remainder of the testing 

program was focused upon further investigation of the lime and lime/sulfide 

processes in a continuous testing mode. | 

© |



Other additives to lime precipitation were investigated in the jar tests conducted 

© by ER&E. These included insoluble starch xanthate, activated carbon, clay, ferric 

sulfate, and soda ash. The combination of lime and starch xanthate was also 

successful in removing metals to concentrations below the effluent Limits. 

However, starch xanthate 1s considerably more costly than sodium sulfide. The 

other additives that were tested did not appear to offer any advantages in 

Improving the removal of heavy metals. 

| Continuous treatment tests were performed on simulated contaminated mine water by 

ER&E and MPRD. The objectives of these tests were to determine the effectiveness 

of continuous lime precipitation and to further evaluate the use of lime/sulfide 

precipitation. Results of the continuous treatment tests are presented in Table 

A-2. The continuous tests performed by ER&E used lime precipitation with sludge 

recycle, clarification, and dual media filtration. This testing essentially 

© confirmed the results of the jar tests. An improved analytical technique for 

mercury (closed loop cold vapor AA) was employed on the effluent and the 

concentration was less than 0.0001 mg/l by lime precipitation. 

The continuous tests performed by MPRD used lime precipitation with sludge recycle 

and clarification. The clarified effluent was filtered through 0.45 micrometer 

membrane filters and acidified prior to analysis. Comparison of results of the 

two laboratories and the two techniques reveals very similar results. Cadmium 

concentration in the MPRD effluent was substantially lower than in the ER&E 

results. The use of sodium sulfide in conjunction with time in the MPRD 

continuous testing resulted in significantly lower concentrations of heavy metals 

| in the effluent. ; 

© The concentrations of all metals, with the exception of zinc, in the effluent were 

less than the detection limit for the respective analytical method used. Zinc



removal was calculated to be 99.94 for both methods of precipitation. Therefore, 

© the chemistry of lime and sulfide precipitation indicates that the effluent limits 

for Swamp Creek should be achieveable. 

The results of continuous pilot scale treatment tests performed by MPRD on 

simulated intercepted ground water using lime precipitation are presented in Table 

A-3. These data indicate that treatment of intercepted ground water by either 

lime precipitation or lime and sulfide precipitation will result in an effluent 

chemistry which meets the DNR proposed effluent limits for Swamp Creek. Compared 

with lime. precipitation, the use of lime and sulfide precipitation appears to 

offer more complete removal of cadmium, chromium, and selenium. Arsenic in the 

feed water was at 0.44 mg/1; the lime/sulfide precipitation effluent contained 

0.36 mg/l of arsenic for only about 204 removal. Arsenic was present as the 

arsenite anion, As03~, and its main mechanism for precipitation is adsorption 

© on other metal hydroxides, particularly iron. 

Lime/soda ash softening tests were performed by ER&E on simulated recycle 

water. Recycle water will normally consist of about 80% water from the reclaim 

pond and 204 of contaminated mine water. These tests were conducted with water 

that represented a blend of 674 reclaim pond water and 33% contaminated mine 

water. This difference will have no effect on the conclusions of the testing. 

The specific objectives of these tests were to (1) achieve the necessary reduction 

in calcium and magnesium hardness to prevent scaling in the reverse osmosis 

process, and (2) to attain a silt density index low enough to ensure that the 

performance of the reverse osmosis membranes will not be affected by fouling from 

fine particulate matter. Data for the continuous softening test is presented in 

Table A-4. Calcium and magnesium were reduced to levels that will preclude 

© scaling in the reverse osmosis membranes. The silt density index of 2 attained on



the effluent from the continuous pilot scale test is well below the acceptable 

© value of 5 for spiral wound reverse osmosis membranes. This indicates that 

fouling of membranes due to fine particulates should not be a problem. 

SUMMARY 

The following summary is based on the water treatment testing conducted by ER&E 

and MPRD: 

1) The proposed treatment process for contaminated mine water and intercepted 
ground water consists of lime and sulfide precipitation, clarification and 
filtration. Test work reported here shows that under Laboratory conditions 
with simulated feed, an effluent that meets the effluent limits was 

achieved. 

2) For most heavy metal parameters, the test data (soluble metal 
| concentrations) for lime and sulfide precipitation show substantial margin 

between the concentration in the test effluent and the monthly average 

. effluent limit for Swamp Creek. The actual treatment plant may not produce 

an effluent.with exactly the same chemistry as the test effluents; however, 
: the difference between the effluent limit and the concentration in test 

effluents indicates that adequate m*rgins exist to cover the differences 
that generally occur between ideal laboratory conditions and actual daily 

© plant operations. ° 

3) Lime/soda ash softening, clarification and filtration pretreatment testing 
of recycle water achieved the necessary reduction in calcium and magnesium 
hardness and a silt density index value characteristic of acceptable feed 
to reverse osmosis treatment.



| TABLE A-1 

@ JAR TESTING OF SIMULATED CONTAMINATED MINE WATER (1,2) 

Chemical Analyses, mg/l 

DNR Proposed 

Effluent Limits 

Influent Lime Lime/ Sulfide for Swamp Creek(3- 

Constituent (Simulated) Precipitation Precipitation (mg/1) 

Arsenic < 0.015 < 0.015 (0.017) 0.55 
Cadmium 0.11 (0.0026) < 0.0001°4? 0.001 
Chromium (Total) (0.0022) < 0.002 (0.0024) 0.21645) 
Copper 0.055 (0.0035) < 0.001 0.02 
Le ad (0.022) < 0.009 (0.012) 0.076 
Mercury -- -- < 0.000366, 7) 0.0002 

Selenium 0.041 0.062 0.066 0.14 
Silver 0.046 (0.0023) <0.0014 0.00768) 
Zinc 12.6 (0.0029) <0.001 0.12 
Barium 0.010 0.0065 0.0055 9.2 

Iron 0.090 | (0.0033) <0.002 1.6 

© (1) all tests performed by ERSE. Precipitation pH was 10.3. All analyses were performed by 
Inductively Coupled Plasma Emission Spectroscopy (ICPES) unless otherwise noted. All 
analyses performed on samples that were filtered at 0.45 um and then acidified. 

(2) data in parentheses indicates that value is between detection limit and 3 times the 
detection limit. 

(3) Monthly average values for 2000 gpm discharge, except as noted. 

(4) Analyzed by graphite furnace atomic absorption spectroscopy. 

(5) value for total chromium; Crt? = 0.200, cr*® = 0.016 mg/l. 

(6) Analyzed by open loop cold vapor atomic absorption spectroscopy; detection limit 
for ER&E Laboratory was 0.0003 mg/l. 

(7) Backup sample sent to Aqualab was analyzed to be <0.0001 mg/l. 

(8) allowable daily maximum; no monthly average value listed.



| TABLE A-2 

CONTINUOUS PILOT SCALE TREATMENT TESTS ON SIMULATED CONTAMINATED MINE WATER 

Chemical Analyses, mg/1 () (2) 

: | Lime Precipitation Lime/Sul fide Precipitation DNR Proposed Ef fluent 

MPRD PRE ) MERD Limits for Syamp Creek 

Parameter Feed\ T) Effluent Feed Effluent Feed Effluent mg / ih 6 

Arsenic 0.0247) 0.0167) 0.015 <0.015 0.0247) <o.01°7) 0.55 
Cadmium 0.05207) 0.00027) 0.038 0.0028 0.052¢7) <o.0001¢7) 0.001 

| Chroniun (Total) 0.32 (0.007) 0.0044 (0.0033) 0. 32 <0..005 0.0168) 
Copper 0.16 2.005 0.010 0. 0036 0. 16 <0.005 0.02 

Leal 0.34(7) 0.0107) 0.10 0.009 0. 34(7) <0.01(7) 0.076 
Me roury 0.00019) 00919) — <0. 0001610) <0. 0091 <0..0091\9) 0.0002 
Selenium 0.087) 0.0167) 0.034 (0.028) 0.087) <o.01'7) 0.14 
Silver 0.0047) 0.00087) 0.0019 0.0032 0.0027) <0..000567) 0.007411) 
Zine 16.57) 0.023 4.44013) 0.0078 16. 57) 0.016 0.12 
Bariun 0.022 0.047 0.011 0.0098 0.022 <0.001 9.2 

Iron 5.8 0.079 0.087 0.013 5.8 <0.005 1.6 

Notes 

(1) All Analyses were performed by Inductively Coupled Plagna Enission Spectroscopy (ICPES) unless otherwise noted. 

(2) Data in parentheses indicates that value is between detection limit and 3 times the detection limt. 

(3) MPRD; Mineral Processing Research Laboratory of Exxon Minerals Company. 

(4) ER&E; Exxon Research and Engineering Company. 
(5) Average results for two 8-hour tests. 

(6) Monthly average values for 2000 gpm effluent, except as noted. 
(7) Analyzed by graphite furnace atamic absorption spect roscopy. 

(8) Value for total chranium; Crt} = 0.200, Cr*® = 0.016. 
(9) Analyzed by cold vapor, closed loop atamic absorption spectroscopy. 

(10) Composite sanple fran two 8-hour tests that was analyzed by Exxon Minerals Company using cold vapor, closed loop atomic spectroscopy. 

(11) Allowable daily maximm; no monthly average value listed. 
(12) Value is for feed filtered at 0.45 micrareter. 

(13) Analysis of unfiltered feed was 11.6 mg/l 2n indicating that some was precipitating in the feed. 

(14) Unfiltered feed.



TABLE A-3 

CONTINUOUS TREATMENT TESTS ON SIMULATED INTERCEPTED GROUND WATER (1) 

CHEMICAL ANALYSES, mg/1‘2) DNR Proposed Effluent 
Lime Precipitation Lime/Sulfide Precipitation ) Limit for Swamp Creek 

Constituent Feed Effluent Feed Effluent (mg /1) ) 

Arsenic 0.4465) 0.42(5) 0.4405) 0. 365) | 0.55 
Cadmium 0.029(5) | 0.000265) 0.029(5) | <o.000165) 0.001 
Chromium (Total) | (0.011) | ( 0.007) ( 0.011) <0.005 0.21666) 
Copper 0.122 <0.00265) 0.122 <0.002 0.02 
Lead . 0.026 <0.010 0.026 <0.010 0.076 

Mercury <0.000247) <o.0002¢7) <0..00026") <0.00026%) 0.0002 
Selenium 0.02065) | 0.01565) 0.02065) | <o.01065) 0.14 
Silver <0.0005(5)} <o.0005¢5) <0.0005(5)) <0. 000565) 0.007‘8) 
Zinc 0. 38 <0.003 0. 38 <0.003 0.12 

Barium 0.018 <0.001 0.018 <0.001 9.2 

Iron 0. 38 <0.005 0.38 <0.005 1.6 

(1) All work performed by Mineral Processing Research Laboratory of Exxon Minerals Company. 

(2) All analyses were performed by Inductively Coupled Plasma Emission Spectroscopy (ICPES) 

unless otherwise noted. Data in parenthesis indicates that value is between detection limit 
and three times the detection limit. 

(3) Results of single 5-hour continuous tests; results for last hour of test are reported. 

(4) Monthly average values, except as noted. 

(5) Analyses performed by graphite furnace atomic absorption spectroscopy. 

(6) Value for total chromium; Crt? = 0.200, cr*t® = 0.016. 
(7) Analyzed by cold vapor, closed loop atomic absorption spectroscopy. 
(8) Allowable daily maximum; no monthly average value listed.



© TABLE A-4 

LIME SODA ASH SOFTENING AND FILTERING TESTS ON SIMULATED RECYCLE WATER!) 

Chemical Analyses, mg/1‘2) 

Jar Test Cont inuous Test (2) 

Constituent Influent Effluent Influent Effluent 

Silt Density Index (3) -- -- -- 2 

Calcium 306 18.1 434 35.2 

Magnesium 11.3 6.6 12.5 3.2 

(1) All work performed by ER&E 

(2) Average results for two 8-hour tests. 

(3) Silt density index is a common parameter for determining suitability : 

. of pretreated water as reverse osmosis feed.



© APPENDIX B 

| RECLAIM POND DESIGN AND OPERATION 

The purpose of this appendix is to present the preliminary engineering plans for the 

water reclaim ponds for the Crandon Project. The reuse of process water will be an 

important feature of the Project. The use of the water reclaim ponds, along with 

the reverse osmosis treatment of a portion of the recycle water, will ensure the 

ability to successfully recycle water to the mill. 

The primary functions of the reclaim ponds will be as follows: 

1) Provide water surge capacity for all process-related surface facilities; 

| 2) Allow sufficient residence time for settling of fine particulate matter; 

© 3) Allow sufficient residence time for natural evaporation, oxidation, and 

biological processes to occur and thereby control the concentrations of 

certain chemical constituents in the water to be recycled to the mill; and 

4) Utilize reclaim pond cell A for storage of mine water during construction. 

Details of the pond design, water pumping systems, and pond operation are discussed 

below. 

Reclaim Pond Design 

The location and orientation of the two reclaim ponds at the north side of the mine 

waste disposal facility (MWDF) are shown on Figure B-l. This location will have the 

least operating cost and land disturbance. The ponds will serve mainly to hold and



—~2- 

transfer water between the MWDF and the mill and a location between the two 

@ facilities will minimize the water handling system. The ponds will allow fine 

particulates to settle out from the water decanted from the tailings pond and from 

process water for recycle to the concentrator. Concentrations of organic compounds 

(collectors and frothers) will be reduced to levels that will allow successful 

recycle of water to the concentrator by aging for a sufficient time (approximately 

32 days). 

The retention volume in the reclaim ponds and tailings ponds will provide surge 

| capacity for the water management system. The ponds are designed to ensure that 

temporary interruptions of service of any of the components in the system do not 

cause a complete shutdown of the mine or concentrator. When water in the reclaim 

ponds is at the normal operating level, there is water surge capacity in the - 

© freeboard depth of the ponds. Reclaim pond cell A has a design freeboard of 13 feet 

above normal operating water level and reclaim pond cell B has 10 feet. 

Approximately 50 percent of the freeboard volume in the reclaim ponds will hold 30 

days of water flow at a rate of 1,385 gallons per minute. The freeboard in the 

reclaim ponds is designed to contain the volume of the probable maximum 

precipitation (PMP) event including the PMP volume in the largest tailing pond. The 

excess freeboard volume capacity, after storage of the PMP event, is still 

sufficient to hold approximately 20 days of mine water discharge at 1,385 gallons 

per minute. The two pond system will ensure adequate retention time and prevent 

short circuiting of water through the system. 

©



~3- 

© Retention of the recycle water in the reclaim ponds will promote the natural 

oxidation of thiosulfate and other polythionates to sulfate. To neutralize the acid 

generated from thiosulfate oxidation, lime will be added to the water where it flows 

from pond cell B to pond cell A. As shown on Figure B-4, a mixing box will be used 

to assure proper mixing of the lime with the water. 

On the basis of fine particulate sedimentation and surge capacity, any reclaim pond 

retention time in excess of a week should be adequate. Organic and thiosalt removal 

will require more time and can be affected by seasonal temperature changes. If one 

pond is temporarily removed from service, the retention time will be reduced from 

approximately 32 to 16 days, but there should be no long-term detrimental effect. 

The operating storage volume of the two reclaim ponds is similar. mL 

The estimated reclaim pond dimensions will be: 

Estimated Dimensions 

Reclaim Pond Cell A Reclaim Pond Gell B 

Area Inside Crest (ac) 18 18 
Bottom Area (ac) 9 9 
Lined Slope Area (ac) 9 9 
Maximum Depth (ft) 33 33 
Max. Exterior Fill Height (ft) 35 (All in Cut) 
Crest Elevation (ft) MSL 1673 1673 
Storage Volume (ac-ft)* 220 264 

* To normal operating water level. Does not include freeboard volume. 

All embankment materials, with the exception of lining and rock slope facing 

materials, will consist of the soil excavated from the pond interiors. The reclaim 

ponds' inside embankment slopes will be 1 vertical in 4 horizontal to facilitate 

| installing the pond lining system.



~4- 

© Both ponds will utilize the same lining system consisting of two 36-mil thick 

chlorosulfonated polyethylene (CSPE) or 40-mil thick polyethylene synthetic 

membranes separated by an 8-inch sand layer. The bottom membrane will be protected 

by placing it on a prepared subgrade or base layer as required by the Supplier. An 

8-inch carbonate-free sand combination underdrain and vent layer placed over the 

bottom membrane will protect the bottom membrane and serve as the base for the upper 

membrane. Then the upper membrane will be covered by 1.5 feet of sand. The lining 

system will be continuous across the pond bottom and sides of the pond. Riprap will 

be placed along the upper areas of the inside embankments to further protect the 

lining system and prohibit wave erosion. No leakage is expected through the upper 

membrane; however, in the event of any upper membrane leakage the drain and bottom 

| membrane will provide additional assurance that no leakage will occur from the . 

| facility. - 

© 
The bottom of the reclaim pond will slope gently (about 1%) from a high point in the 

center to the inside toe of the pond embankment. Any water entering the underdrain 

will be collected in a perforated perimeter pipe at the inside toe of the | 

embankments. Six standpipes will be installed in each cell from the perimeter 

collection pipe to the pond embankment crest. The standpipes will be periodically 

checked to see if any seepage has entered the underdrain system. The standpipes 

will be sized to allow insertion of a submersible pump in the event any seepage has 

to be removed from the underdrain. The 8-inch underdrain and vent sand layer will 

be thickened in the area of the perimeter pipe and the embankment discharge pipes. 

©



_5- 

@ The drain layer will also serve as the venting mechanism for gases that might build 

up under the upper synthetic liner. Additional perforated pipe running through the 

| center area of the cells, and connected to the perimeter collection pipe, will 

assure complete venting of the entire pond area. Final venting will be achieved 

through the standpipes connected to the perimeter collection pipe. 

The double liner and underdrain/vent system concept was developed as a precautionary 

safety feature. In the unlikely event the upper synthetic liner System develops a 

leak, the leak will be collected in the underdrain and removed. The back-up bottom 

synthetic membrane will prevent leakage from the underdrain towards the underlying 

aquifer. Minimal leakage is expected from the upper synthetic liner. Therefore, 

there will be negligible seepage head on the bottom membrane and consequently 

negligible seepage loss from the bottom membrane and from the total system. me 

© 
Iwo potential membrane liners for the ponds have been identified to date. 

Chlorosulfonated polyethylene (CSPE) and polyethylene have been suggested as 

potential liners. The final liner choice and thickness will be determined during 

final engineering based on additional wastewater and liner compatibility study and 

the latest available information. | 

In the event that the liner in one of the ponds had to be repaired, the pond would 

be drained and the necessary repairs made. There is flexibility in the water 

management system to allow operations to continue with one pond. 

©



-6- 

© Details of the preliminary design of the reclaim ponds are shown on Figures B-1l 

through B-6. Basic preliminary material and construction specifications are 

included on the drawings. 

The final engineering plans (construction plans) will include the information noted 

in the May 29, 1986 DNR letter to Exxon and also all other required information from 

NR 213. 

Reclaim Water Pumping System 

The main features of the water handling systems at the reclaim ponds are shown on 

Figures B-1 and B-4. Thickener overflow and the smaller stream from the tailings 

pond underdrain and decant systems will provide primary flow to the reclaim ponds. 

© The inflow point to the reclaim pond cell B is shown on Figure B-1, and the water 

transfer location between the ponds is shown on Figure B-4. The locations were 

chosen to provide maximum retention time in the system. The water pumping system 

from pond cell A will return the reclaim water to the mine/mill site for reuse in 

the ore processing operations. 

Vertical shaft, centrifugal pumps mounted on a floating barge approximately 15 x 15 

feet in size will be used to return the reclaim water to the mine/mill site. Two 

100-hp, 3,460-gallons per minute pumps, one operating and one standby, will provide 

the necessary pumping capacity. An access bridge will connect the barge to the pond 

embankment.



~7~— 

@ Reclaim Pond Operation 

The two largest streams that flow to the reclaim pond will contain small amounts of 

particulate matter. These are estimated as follows: 

suspended Solids 

Tailing Thickener Overflow 100 to 1000 mg/1 
Decant and Underdrain Water From Tailing Pond Trace to 100 mg/l 

The amount of settled solids that will accumulate in the reclaim ponds over the life 

of the Project has been conservatively estimated to be 140,000 cubic yards. This 

| estimate is based on the volume of water expected to flow through the pond with an 

average suspended solids concentration of 415 ppm, and a settled solids density of 

50 percent solids by weight. The estimated 140,000 cubic yards of sludge will 

consist of tailings silt and calcium carbonate, gypsum, and metal hydroxide ~ 

© precipitates. This volume of sludge can be contained in the reclaim pond system 

without affecting the operation of the ponds. The settled sludge will occupy 18 

percent of the total normal operating volume and will occupy a depth of 4.8 feet if 

divided evenly between the two ponds. 

There will be some difference in the sludges between the two ponds. Reclaim pond 

cell B, the first pond to receive the tailings pond decant and underdrain water, 

will have predominately tailings silt and calcium carbonate precipitates, while 

reclaim pond cell A will have a predominance of gypsum precipitates from the pH 

adjustment step between the two ponds. There may also be some metal hydroxide 

precipitates in pond cell A from pH adjustment. 

©



-~8- 

© If removal of settled solids from the reclaim ponds is necessary, suitable methods 

will be used that would not damage the pond liner and still allow continued 

operation of both ponds. A small floating suction dredge with depth control on the 

suction head could be used. In practice, a small depth of settled solids 

(approximately 1.0 foot) would not be removed to maintain an additional layer over 

the liner. If the estimated 140,000 cubic yards of settled solids were distributed 

evenly over the final tailings surface of pond T4, the depth of sludge would be 

approximately 0.8 foot. During reclamation of tailings pond T4, there will be ample 

time for proper management of the sludge through drying or blending with tailings or 

cover soil. The sludge could also be incorporated into the thick till grading layer 

planned as the first stope in reclamation of the tailings pond. : | 

Retention of water in the reclaim ponds will promote the oxidation of thiosulfate | 

© and other polythionate compounds to sulfate. During warm weather, this process will 

occur rapidly and will slow down in the winter months. The concentrations of these 

compounds will generally be reduced by about 90 percent in summer and 10 percent in 

winter. ‘)) Lime will be added to the water where it flows from cell B to cell A 

to neutralize the acid formed as a result of thiosulfate oxidation (see Figure B-4). 

Based on summer conditions, with the highest necessary pH adjustments, approximately 

900 pounds per day of lime will be added in the reclaim ponds. Lime addition is not 

expected to be required in the winter months. 

(1) Letter, B. J. Hansen, Exxon Minerals Co., to R. H. Ramharter, DNR June 2, 1982. 

©



-~9- 

© The reclaim ponds will promote oxidation processes and are designed for a normal 

operation depth of 23 feet or less. Therefore, it is unlikely that the deeper 

portions of the pond will become anaerobic. However, in the unlikely event that an 

anaerobic condition does exist and hydrogen sulfide is generated at depth, it would 

not reach the surface of the pond because it would be oxidized to thiosulfate by 

other polythionates. The unlikely presence of trace concentrations of hydrogen 

sulfide in water from the reclaim ponds would not be detrimental to either the water 

treatment plant or the milling process. 

Most of the cyanide added in the mill process will exist in the form of an insoluble 

complex of ferric ferrocyanide precipitate on pyrite in the tailings pond and in 

backfilled stopes. The total cyanide concentration of water entering the reclaim 

. ponds is estimated to be about 0.10 mg/l and final reclaim pond effluent is expected 

© to contain 0.02 mg/l. Most of this cyanide will exist as complex ions rather than 

the toxic, free cyanide ion form. Factors causing natural degradation of cyanide © 

include photodecomposition by sunlight, acidification, oxidation by oxygen in the 

air and biological action. Cyanide will be converted to hydrocyanic acid which will 

evaporate. When more complete oxidation occurs, carbon dioxide and ammonia (NH, ) 

will be formed. These processes will continue in the winter especially where there 

are open water areas of the ponds. 

Organic compounds will be present in the water from the collectors and frothers used 

in the flotation process. These concentrations are expected to range from less than 

1 mg/l to 20 mg/l depending on the compound in question. Natural processes of 

©



| -10- 

© evaporation and oxidation will reduce the concentrations of these compounds by 90 

percent or more; these processes will continue throughout the year. This estimate 

| is based on data from other operations. *)? 

Water will be pumped from reclaim pond cell A to the mill facilities via a pipeline 

system as described in subsection 1.4.4.2 of the EIR. The water will be transported 

to the reclaim water tank for distribution to the plant water tank and the water 

treatment plant. 

(1) Report, Mines Noranda Limitee, Division Matagami. "A Decade of Effluent 

Quality Control and Tailings Revegetation at Watson Lake Tailings Disposal Area, 

| 1970-1980". Susan S. Beaulieu (no date). 

© 09/03/86 
0285



a e B done TID esac = et = ° Y Pe FT erraee TT trveaee 7 Oy 

OL Rae th "HES PAL NEP OOS, Gr ER NS Ra “a V S la | eH if S) G I rex Dees 1 ts) uy. S WSs ase Ne meh Ns a= ne “A is 4 AN. fy |S " YN eS ( \ Ws ] 

“Se Hh, Var e Aaa te WH) NY unas NY jf Wig | oh WN py pe AN ay Ges Li o et he a We Same k Sy NS 
: i y) Shy MG, ae AU 2 MN A - ( SH (RR Kt 7% Pe ay : Oo x a & ie 

; WA”) ge Apy ae Ny NaC. ESA Le Paes: i (BNE 2 ; \ ew) WV) RO RRS ( } \ A °)y (ee a Ena NGG (5 SEO woes TH YP 7 fos] Sy Goes (LOY Ye SOS ~~ WOR! () ZED hh ane i \@ ey IDWW ees J SCE AS Ki ‘ Lig [~ fEY 2 ey VAs VD att)| TENTS may may SRS) y hee a) fe oy : ) pis Yois SCE i Qu? 

ib MD) : G~ ACS ; ie y 2 fey WS GA Vs earch ies Ww UWA \ . Tey WO, Hf! Se SO See <o5 2 eS,“ (ffl ry bol? (A q 5 fe Nad Rp PAA) Bye ai . C Vy Ne) bi KS Lio ed FD Ca 
GMP) (Ho AS ote WIE ONS PhS So Ww LUN eM we TN ee) Ue Fs ES i ae eT A (Ag: \ssee\ | 2 J], » ss000 

Sh Bl (C WE SW en tot Se OS) eV (RT GED, fae q ‘ a £5 RP Ne OY, Saat AI UE a ane SW SN A EE 
Re As ooh ~ Era Pt ae en ee ee Ee 
» ws ee f ! Gf ae NE oe pep ) Sl. Hoe eh BIRR We? \ NK SAGAR OS ARS, | KE ® gE A Jed AM ff ffxears Weve RO be i Te ~ SNe 4 SS LF . ~~ SEES od A 
G - ee S \ \ yp/ Leste a ogs Op, Ast et A Ze RN Fg a . oN ye - Gye ERR * Gp TOS CAR dh re ee Tos NN eae Ae a EWS. PRR 
i Sy “ANS RA RNs BRE ARAL APES gh Pe Fer 1 (ENS: \ aon iN oN Ik A 

ey (S37 PAG SS Sra, FAY) AG SHIR g | LIN er IW Wai Df PS) NX OOO SRLS e i / WU 4 a PEL ke PO et oA \ St WZ) im LG : Si NS RE «nae 

{ Layee y el ox, Ab % hee \ PO | ME + we WY) | YE So 2—WN ty} NY LAREN C 
( \ fe wate | (Sax ff’ Loan ‘ 2 AY on \ SY YM ”|Y FON OY 8S) Oo OS yA 

' ( P| Wa eS Pe) i Ree ND aN aS y WY i < fghP—W wy, kPa Mies PE SO K a un CEG | TES ES 5 ee. we}! i Uf A WN} SJ cot Roxas ON ee m\ B Gad LSS NE Te wt og Pe | Wo ROTA v Hi Th SW AWoMe SIPS 2 DS Ker 
Ii ; rag “pet Me OG ee fo : ed 1 RS MRE! Oe Rete fF ORS 1 if fos — vy va : kA... oa BM ca { a 

i 0 il eu Bsa ~~ JB f ewe yf 7 7 Ta TZ 4 ¥ mak 7 ho BE, ce ance ¥ \ NU eq ites) AS CAA 5 y ¢ a 

f EIS met A WSS a PB Med WO oe { oe arpa | ES) ee NS LE AS IPRS ff & 2 
wns wo~ ee ee Sega bate? Gee Shy fo ES ee i SIE Y) We SIRS S ri Se wo gy N Le ets sce 

ee jest pr) MN pe VD Dele iE Et eo ar Oh Fi 43 eA i /% os i CEST RID BORA... SRS . SS Ee 
ZEEE a ANN a a Nae “Aa th Fc ae ein. 6 : Ww. +4 Rn Ex Ne lM ae te fy Sh, ff ee 
fof = | OL cy Noi) os WAR Re OMT GANS ee =~ 

ay SAWING Soa = Tat a. | a f yg i i cal 4 Ses AJ Je / rs FAY ANAS ; i wo PS 

el SAE GUY Las | Ke) i Pa L Vig VY iN wy fy if Ae To a a ee “@ ye i ¢ oan NI Leonel ERA = C : 
% » fa ‘ 2 Zo NS ae oe A “ Maat TR a 7 GRAND "a [a SS sew ( Gsap gel Hes it.) i Ads een’ Pe & 
wef) = coe OG “3 PMS QIN Z Se Foal ionf [ pee | we RUE . aan 

roar itt x ~~ jen ee eS TSM Sy [48 RY 7 epi MA OS a LE Nfl] WME RCRA ty yy K : ® Fat tae a ~ WS - (cGy Pa 8 ogy f SO : Wee > es oe ry PED one X 
2 SE ote 9 Ee = sop \S I) Cex IE NY a Si Po ae folly, “i Sb eae ie je N ree é Le. 
> pag hs LAN iA. 1 WE Vv LE J IOSD) = Rae ay Oe me ee 
a Bes A gs | WOR! Li A i af A Ye) SEI 7 Ss Oe eee be OE GOT A) MEN MN Meco if SS NN | PL ENN MC RR ae 

of | eA er AS) WT fms RO ae ti cA PAN | ae Wess, TS 
Ae Ne PNA ee UZ GAN iy AGRE AION f (7 / Vf Waste Bigrosas EAGT WY /ai/4 _))\R* \O se — " \ i WATE g Na. \) J) z PR cL AA GAN a\~ SK AD» &F Ne 7e f 5 POS Y I NG Y rad * i 4 it ) % Ve AM ZR s YS \ 

iW /)( Gg wi RE 4 sf) NS pipe inEK > ( SS f Yj-."\\| J y, Bay a “ miey j U(w\WWer ‘\ eas PES \ 
POINT AT SWAMP CREEWB ><. bi ~~ Mi \ ote 71 Vat Veds | > 1 i Lion Dy i Pit aN SAN fen ‘\d d ‘ ‘ , a lz SY SA 

ML LN LM IN et ge ( S J) : pee Ns A anc \ we ae MY hd : Be AG \ ay > ee LIP AS Ce MER NERS ae WOW) oN Uf ge } eS /4 ‘LPN AE 
p YET FHI Nb ON es erie 4 “8) Nps | ») f) SS SN Go Peis | \ ai GNF os 
Oe Yi MeN ON NR oF OF Af ca OO Re ROT roe Ne ~ 

Lop, gy fs \ \\ ; . ; ‘ 4 \ a Z fi a a hy A \ / q / i“ Ny sy pe \ 0.) / fe X i NY" * x { i ) - ya CIM ye Gi AT) ‘ t ‘ i Fis see Sy ny } = f if), [pet sens Jd ‘7 sas ae ON PF AUG Tan 
igi ifs ma ne ES SRE EOE Tt A ENN yy (LP og Fey I) NS a ZIONS OM eX ere I gy Ne). i Wf hea LEO Of Ape 1 ee (ey Wat Sy ‘il ee GN | ye pe YY (os “1 gN) \\ t ; \\ A Aa SAE ashe vf) JH 7 J ( 3 AG LY yi yt RP sik Sate e hi. ee 

"ELM tee | Mi AN Hep [Pos 6 / ff OU > Hs gh, x! Pee AD NL x \ IX oe | wk, GFN!’ “Ur, | Dy SA 

COL, } \\\ Lew ah FY ff + Of SNE WW) te \ ff , CE We = yy  £ON Waleay i YY IRAs INN Bere) Ba 7 a 2 ; Ly SN 2 I Ae \ a aM WZ. LAK E Cy 
fy Om) | W\ ro WA OIA TNR Fadl h vi ard) Zs, Pe AN \ | NY 1 ( Ys | je \ WS ee IM 7oe OS Sol «000 

ZB H ‘ \ | AED CG i Wo Vout CZF ‘ia BE : iis 3 Ne 875k Dee eh 
NEP SAD S| RE AO SEF SG Sie | OP ah OTP eS a he EXXON MINERALS COMPANY (Gas NSS y | SOM) PR SPRL Ce, AS Pie Sao y ae Ny A eS A — CRANDON PROJECT 

\ KG Aon Ge | of Yon WEN AX x by A ) ALT INS ea DAS % Se way) Ch po SS cee A, ie MS f / ° 250 | 500 1000 — a 

STI e\ Ma ee WRIA Cah \ CR a Lo LES BS = RANDON Prove FACILITIES 
ANS SOR Ne eel | EY ZA A oes ee, GV 

tel ) re eae / 5 NS i Sf me ON SS Wy [S\ Wey 0 ais Cy We NAC *N Soe praniocrall V0 /an|Dame Rc aslo] a 
AL | Bry pe el dl MINS f yan ee v= YO = ‘| Drier Sarretin:, settee [conn lmin eral net ay aguas rag alt Kea ih j) ‘ | \ 7 oA . AS, a co Ig.) SON WA GL mine SG Yj NN fy > ; f jf me na : aaa = z 
4 Oe V4 fi’ NNO, | laf i/ \ S < y ie If iB) rv. io y =f ‘ff GAY N= 4 er or A "FIGURE B-1 | B-1 =a "| ea



| 
| 

wpe 5 ig ee . ime semen Bs Buen . | an 

‘é {G2 “oe VE ep i WSS py O SNA = jee Yl VEZ NY | '|"“\\\ (WY ry pa ~ US, \ 
Saabs he os ae TEE Ai Yfp—_E_v——— LERN KX Fe SS eS mie SA) \i es : é 

4 \ ty Z YU _Z-———— (UE PD) =O F/O . YW abt) \ iPeriod of Uesliyra) | of Use (yrs. [33 | 30 | 

Siew (A ‘4 ee a oa ae a See 
oh OS Hf; [fe ge pn Hi \ WN ee AEs a YN Seecageee mimi tan | aa 

a \ TAL Cos | Al \ Ws \6 AWN Yoh SRA Wetman exer Fama ny | 35 [an in cl : \\ — Ty Capit ii i cet UH lt mas i oe oN) iN oe ae 
\ 11 \ A aH es eo | “a oe 

te OO WS) | I Mh WO) AO \ he. . fa eee ee aa 
PSN ) : HRA ZN + ~~ \\) RAS fenton 11 sen cae] one | 

\ ri N A RE) 1 SO SON \ ™) bse saat eso aa 1a | 
x ww VAIN 3 NAY 7 ES : /| x \ VAN NY a 1 NX pee eeeeegoe Te Ng \ a AZ ze Has Os eS NSS ™* er a re 

Ns ) MA eS He R 4 EK MSS 2 “ICG fsaasiena sob vesicle fel er Se gea ‘ . | Be SS SHINE 3 i} PON ene eet ete en ANCTIGIN ; ro 
= \ ~\ ) @> a ee Hy \. % ! {me e TV MALIN a A a an a a aa eee if ETS SS USF SSN ee IAT roe 

ee x Sa a > ‘ SA tz sg SS ao we ao . i ety { 

MO ON Ke CERN SSA AS t Whar ( Ce A) mm AL) | MOT AL ree Go PUN oO aes: © ‘ieee SNS ACR AAS | eae Wy | i Ne Ne. ee 

So SUS S s WY zt EN / ae {) Wi f i = a [24 ~ oe y ~\ mee I Ne : 

i 4 : A Shy @) y)) )F J} UX] O7~ ( we / ‘\ f | 
\ ee SOARS VfL Mt |S Nop SS AA hd £y é ‘ ees tf SM AKL 1 Whe 

BH SL CESSy A MWS Wi: Va we 7 —~ a AY pe | YN i (" 

\ SiGe a fh AC WSs) | / YU || a, AVA if : a iy \ “( K \ \ 
= ; ms f es PPA \\\\ I) (hi WIN lf . Bs yan rs \\ \(( ) WY 

\ Cpe IAN TAVGAINN EON WH pth diff “ eS 2 Tae ns AOE 2 LAN Zs RA EA ‘ 

: - 4 \ iS LW | Wt Wy, T/A HIN : EZ, aa j CA in \" 
x )) Aq | ’ SMMC C((LUIW NS (ZG f : ; ee 

< ALi ACAI SSSA i i ZY VK 
i x ee it br Ki - ty g Th \ i - | = WH Bee eae e eS A oe = V/ r VU, & UNDERDRAIN THICKNESS TO DETERMINE SUBGRADE ELEVATIONS. 

2 JIA i - WILL \\\W\\"\ \ Se 77 We : eo } | | | }) (AG 2. SECURITY FENCE OUTSIDE PERIMETER OF FACILITY. 

~ 7 YAWN AMGEN 0225 <I) ~ NE // Lh \\ WAT 
| WVU EAN Y SQ 4 “W\ ) IMNMIIMNY 

ey tEK Ai poet ye yh / Y If} Ly ISH \ = s QO C een reee (4) erat a HF 4 eater Abe Zs 

ae) WAMU NIN NOS SENT . WA SAL OY Hy, 

[eaivas 4 rr RECLAIM POND BASE GRADE PLAN 

SBM Ga as ee ES ee Ee eta] Se 

ooo eS ee ee ee 
3. GRID COORDINATES. IN METERS BASED ON WISCONSIN STATE ee pro fe feet acet_it 

LE'SPS AOE SSSRNT NTN caeeneens P=" rieure s-2 [ls |



| 

> 

— eee rT PT a . 

| 

| 
| 

j CELL CELL 

A 8 
ELEVATION (MSL) ert (MSL) 

METERS FEET METERS FEET a V ; 8 

530 530 

2 1725 

plies : S TAILINGS Re 

520. eee APPROXIMATE ORIGINAL A ee 700] 7° f 1700 Cane Ser ARBRE AE BE decease : 
$18 care ai a Set RUBE: one \ 515, 

5104 1675 NORMAL OPERATION veVEn oy ar Te ah N 16754 510 > f i 

508 ee ene ee 1 4 808 > ee a ee = 1650 \ CELL B i 1680 aN : a a 
eas See AD i A eee fie TINER/ UNDERORAIN 5 gb ae 
498+ 1625 SecieM 16254495 ; 

iho 200 500 
490- 490 a a | SECTION A-A Bn ne ere 

ous Psp ms 
j SALE Im METERS <4 

$0190 150-20 __a0 
; 

CROSS SECTION 1 x SCALE IN METERS CBOSS SECTION (NCEE 
QO 100 200 400 600 800 \ etree eee 

SCALE IN FEET | 

ELEVATION (MSL) ELEVATION (MSL) 

METERS FEET METERS FEET 

$25 525 

a : an Le onl pe Ee 
1700 << ara wes 179 | si8 oe ee ai i ais 

= 4 16754 si0 1678 4, io a A 510 
: “ow evev.= scott |) NU NWL ELEV= 166311 

508 V < 508 
1650 ———_/_— CELL A 1650 

500 $00 

LINER/ UNDERORAIN: 

495 + 1625 ay areM 1625 + 495 

490: 490 

SECTION B-B | 

| CRANDON PROJECT 
° 50 100 150 200 250 

et he 

meee 5S SECTIONS A-AB 8-8 e100 290 go emo_800 [asa ene Pee CROSS 
feel (ea Weslo rah SITE 41-1146 SCALE IN FEET — 

LEM. [oat | Reveeo hese Eramvenser suown | wisconsin |” _eonest 

in) | es pe —— al ln) 
TYPICAL REPRESENTATION: REFINEMENTS penne itn | 

MAY BE MADE OURING FINAL ENGINEERING FIGURE B-3 + ho # 

} 
| 

:



i6tt, 
, B CELL 

: a 311. ROCK SLOPE PROTECTION 8 
us AS, 15 
7 +H —— —ELEV=167311.(510m) . 

ss a 
1 att. ———— 1B inches SAND CUSHION 

a os = a NW. ELEV = 1660t1, 

he a RECLAIM POND CELL A 

teen ermnene Lien X 
UPPER SYNTHETIC LINER —— S— ea Beenie ee US £ a spear sa x z 

EL is a _— — —— — — 3 a 
APPROXIMATE ORIGINAL GROUND _ SURFACE —\____ —_ —- —— —~ —~ ~~ “Eee == ——T = Re ee ae 

i moe BASE OR SUBGRADE PREPARATION == 
(SEE NOTE 7) == ELEV. = 1640ft. + B inch UNDERORAIN —— (sage © 100) _200 490 

18 inches PROTECTIVE CUSHION a a eae CROSS SECTION INDEX ° 50 100 OOOO 
—— 

[SECTION A-A_ 

Notes: 
1. NWL - normal operation water level. 
2. Section for Reclaim Pond Cell B will be similiar to Section AvA. 
3. Rock slope protection to consist of pre-production waste 

rock. = 
SURFACE 7am —_— ——— 

APPROXIMATE ORIGINAL GROUND SURERSS— re 4. Synthetic Liner shall have a thickness of approximately 36 mile 
7, ee —— and be composed of either: 

Saat 4) Chiorosulfonated polyethylene (CSPE) 
b) Polyethylene, either high density (HDPE) or lov density (LDPE) 

ft. 
aus 5. The sand cushion (protective cushion) above the upper synthetic 

Liner shall not be compacted and shall conform to the Manufacturers 
a eceaa cone specifications. 

L RECLAIM POND CELL 8 6. The sand cushion (Underdrain) below the upper synthetic liner shall tore. ctyeo PEN ELEV.=1673¢t. 
Rae 7 SS Si et (EMBANKMENT DETAIL SAME AS OPPOSITE SIDE) conform to the Manufacturers specifications, 

Seal ns d 7. The base or subgrade preparation below the lover synthetic Liner 
. E PROTECTION > = i Metter aesti: shall conform to the Manufacturers specifications. 

NWL ELEV.= 1660ft y =a = 
ee MEMBRANES LAPPED & —~ UPPER GYWTHETIC LINER suey S 

ee ae SS 
RECLAIM POND CELL A == Binch UNDERDRAIN = 

= 1.8inch SAND CUSHION a 

oe BASE OR SUBGRADE PREPARATION ——— == «SEE NOTE 7) 
ae EMBANKMENT 

§Binches PROTECTIVE a LOWER SYNTHETIC LINER 
CUSHION a S 

1% = 1640ft. (500m): meen 

Sore eres = ta ee 

UPPER SYNTHETIC LINER 
inch UNDERORAIN 

BASE OR SUBGRADE PREPARATION 
(SEE NOTE 7) 

SECTION B-B 

CRANDON PROJECT 

Te 
RECLAIM POND 

Pe aE EMBANKMENT DETAILS ecsses, Pan 7aarsone tases tis 
AGW 2 [ose [oes [Re es EY 
[7 [eee [oud [iernse mre cnumenwr [as sown] wisconsin |” Forest | 

er FS el aad mec 
TYPICAL REPRESENTATION: REF! eit = mo] ( INE MENTS serene ae MAY BE MADE DURING FINAL ENGINCERING FIGURE B-4 iS o2—liee



LIME STORAGE SILO } | 
loft o | ] 

7 TINDER DE } : 

“ ee 
A ae aes A 

omen iz CELL CELL 
[eee at | A | B 

RECLAIM POND CELLA aon RECLAIM POND CELLB i | F 
| fH | : | , | 

es | | 

8 7 | 
| | 

Bul Se REANC WIE Wiese SE ea i eS os MIXING BOX BETWEEN THE TWO RECLAIM POND CELLS eS ae BE te 

| edie antares 
———— 

orig, | oe 100 150 LOCATION PLAN 
——_—— as ESGRRA SRA SG 

LIME FEEDER 

| 

oa aX 
MIXING BOX WITH 8.O ft. WIDE EL.IG73 ft. beh bh ee = 
SHARP CRESTED WEIR S = - 

NWL EL. 1663 ft. 

N L. 1660 ft Re Nitec eas Ro ———————— 

Pes uh ar RECLAIM POND CELL B meee: 
iS 1. NHL = Ne 1 4 1 c EMBANKMENT > iormal operating water level 

RECLAIM POND CELL A ieee 2. Details of Mixing Box 

Type: Sharp Crested, Rectangular Weir 
Width: B0ft. 

| Depth of Flow: 6 in. 
Depth of Tail Water: 6in. 

| 
| The weir box should be designed for 
| structural and mixing requirements. 

SECTION A-A 

i LIME STORAGE SILO 

20 ft. ioe. ‘LIME FEEDER | 

| 

oO 5 1D. 15 20 25 30 35 

| SCALE IN FEET | EXXON MINERALS COMPANY 
amide, leubatban ieee si eens CRANDON PROJECT 

SCALE IN METERS. me 

a RECLAIM POND 

SERTION 8-8 eee MIXING BOX DETAILS 
rn eres ses lee tomes meer Psion nce cee | 

prerer Centh ea| th eee akeedant os tenes 

porte ae ea 
TYPICAL REPRESENTATION: REFINEMENTS omnes no | evsonne 
MAY BE MADE DURING FINAL ENGINEERING FIGURE B-5 ey



1 inch PROTECTIVE CUSHION 
UPPER SYNTHETIC LINER UPPER SYNTHETIC LINER ——= 1 ae = 

ADDITIONAL UNDERDRAIN THICKENING 6 inch © DISCHARGE PIPE | Lain. 6 peFoRATED + | 

IN AREA OF DISCHARGE PIPE 
| “COLLECTION PIRE | I 1 

i | j 
2n_§ PERFORATED | 1 

2 inch @ PERFORATED VENTING PIPE 18 inch PROTECTIVE CUSHION | es Pipe i 1 

Su Bei cauall ioe a eS ee ee 

ca A 1 CELL cent 
a 8 inch UNDERORAIN fg inch COVER | h ‘| | al 
. = = 1 CO i ' | ' ; 

a —+-+— _——_—— r 
inch BEDDING — fe ch — | \ ' 

8 inch UNDERORAIN —— eee BEDOIN so | | | 

ae Soe ees Bi ere : a sama ae 

THETIC LINER 
pean sien : BASE OR SUBGRADE PREPARATION I 1 | 1 | 

are er | i ! 1 1 
Sak: Of SUBGRADE, PREEARA TION 4 inch @ PERFORATED COLLECTION PIPE ! | i ' 

LOWER SYNTHETIC LINER 2 al 4 ee aE 

6" 9 PIPE 

eee SecTiNS 8 | os NOT TO SCALE NOT TO SCALE L— ———_. i 

| le, eter taaLLTes 
—————_=—_—— 

ANHOLE oe LEGEND. 
ie ie 

* ° 50 100 180 —— 6"9 PIPE 
3ft, ROCKSLOPE PROTECTION —— SED PE gece nen narenaFibE 

6 inch 9 SAMPLING, ; sat ----~ 2"Q PERFORATEC PIPE 
ee VENT & DISCHARGE PIPE 

Iz 
=a 8 inch UNDERORAIN 

kes ———— SEAL AT MEMBRANE 

SSS = —" 
I@inches SANO- = SS } 
CUSHION SSS 4 i | 

SSS. ape CUPPER SYNTHETIC LINER XY 

eee oerAl. on fase, on sugonan —S . SECTION A-A SHEET 3 SS a 

——— 4inch_@ PERFORATED 
LOWER SYNTHETIC LINER = eet Ens VENTING PIPE PROTECTIVE CUSHION 

7 SS NES UPPER SYNTHETIC LINER 
o~/ es ee 

ie SSCS _uyxj» qq 

ae ee i i UN! 
Oe ane BASE OR SUBGRADE PREPARATION 

SEE DETAIL C 

ST ee 
UPPER SYNTHETIC LINER 18 inch PROTECTIVE CUSHION Zinch @ 
SSS 2555S Perrorareo vi 
Fa a eee a RON PORE ERE PAR AUN mec ee ee PERFORATED VENTING 

Binch UNDERDRAIN 

DETAIL B LOWER SYNTHETIC LINER 
NOT TO SCALE 

| 

ELEVATIONS (MSL) ELEVATIONS (MSL) | 
METERS FEET METERS FEET 

515 
ate SEE DETAIL A 

505 505 

500 es sce 

SEE DETAIL B 

490 ices a 495 4 1625 EXXON MINERALS COMPANY 
SECTION A-A CRANDON PROJECT 

9 50100 200 mm 
ts : RECLAIM POND 

SCALE IN FEET 
9° 25 50 100 [3 [r-rree| das [Aooeo sucnew 8-8 ¢Derac 6 GAS VENTING & LEAK DETECTION 
py ieee Ta aes 

SCALE IN METERS Oem [2 _[r2-c6[ des Fire eZee PIPING SYSTEM 

VERTICAL EXAGGERATION 5x RevseD hrenon Ewesvene 

pe ce LAPT [Pe ea 
ree rr ee eheete, sel 

TYPICAL REPRESENTATION: REFINEMENTS paver eer | OHNO 
MAY BE MADE DURING FINAL ENGINEERING FIGURE B-6 3



© APPENDIX C 

DISPOSITION OF CYANIDE AND DICHROMATE IN THE CRANDON CIRCUIT 

INTRODUCTION 

This appendix details the disposition of sodium cyanide (NaCN) and sodium 
dichromate (NaoCro07) which are added jin the Crandon flotation circuit. 
No specific treatment for the removal of cyanide or dichromate is planned as 
the residual concentrations of these species are expected to be well below the 
discharge limitations. 

Sodium cyanide is added as a zinc-cyanide mixture in the flotation circuit to 
depress sphalerite (ZnS) while selectively floating the copper and lead 
minerals. Cyanide is also used to depress pyrite (FeS9) in the lead cleaner 
circuit. The total sodium cyanide addition is estimated to be 21 grams per 
tonne of ore feed which is equivalent to eleven grams per tonne of cyanide 
(CN-). Based on EPA analyses of other flotation mills that use cyanide, the 
chemistry of cyanide complexation, the natural degradation of cyanide, and the 
indirect connection between the mill and mine only through the backfill 
operation, the outflow concentration of cyanide at Swamp Creek is expected to 
be on the order of 0.006 mg/L. The discharge limitation for cyanide is 0.012 

© mg/L. 

Sodium dichromate is added as a mixture with sodium silicate in order to 
depress galena (PbS) in the copper-lead flotation separation. The total 
sodium dichromate addition is estimated to be 32 grams per tonne of ore feed 
which is equivalent to 13 grams per tonne of chromium (VI) (Crt6), Based on 
the chemistry of chromate in the flotation circuit, laboratory test results, 
chromate reactions subsequent to flotation, EPA plant analyses, and the 
indirect connection between the mill and mine discharge, the outflow 
concentration of chromium (VI) is expected to be on the order of 0.012 mg/L. 
The discharge limitation for chromium (VI) is 0.020 mg/L for discharge flow 
rates of less than 1200 gpm. 

Presented in Figure |] is a flow sheet which shows the relationship between the 
mill circuit discharge and the final effluent discharged to Swamp Creek. This 
figure 1s a portion of the overall mill water balance presented in the body of 
the Water Treatment Facility Engineering Report (Figure 2). The water balance 
in Figure 1 was used in the calculations of cyanide and chromium (VI) 
concentrations at various points in the circuit. The three mill effluent 
streams shown in Figure | are the streams by which cyanide and dichromate have 
the potential to leave the mill. The lead concentrate thickener overflow will 
contain the highest concentrations of both cyanide and dichromate. This 
stream is combined with the feed to the tailings thickener, rather than fed 
directly to backfill preparation, in order to allow additional retention time 

@ for cyanide and dichromate removal and degradation prior to backfill.



© ONGENTRATE THICKENER CVERELOY , RECLAIM POND 

Qo 

PB CONCENTRATE THICKENER OVERFLOW 

| MILL 

| RECLAIM POND 

| 
C) 

OVERFLOW 

, UNDERFLO | 0 BACKFILL Es TAILINGS SAILINGS POND 
, ) PREPARATION S THICKENER 

4, \ 

; SANDS 

| LUDGE TO TAILINGS POND . | | 
) MILL 5 | e = 7 | 00 | HOISTED IN ORE 

| : Ree 4 CONTAMINATED MINE WATER POTABLE WATER 
DISCHARGE | Te] | 

° 
a \ 4 

TREATMENT X FOR INTERCEPTED GROUND WATER | SEEPAGE 

| DISCHARGE = | x0 
5 +? \v 

| Q 

DISCHARGE TO . 
SWAMP CREEK RETAINED IN BACKFILL 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

| MILL/MINE BACKFILL 

WATER BALANCE 

© KEY : r“FRONE [| WISCONSIN. |" FOREST 
pq 

VALUES ARE FOR WATER ONLY PoP SPRINGBORN 1/84 aoe ———— fr — 
| arpmoveney eT 
Typical Representations: Refinements DRAWING NO sneer RE VION NO 

May Be Made During Final Engineering FIGURE 1 oF —rrr"



As shown in Figure 1, only seven percent of the water discharged from the mill 
©} is contained in the backfill sands. This water must pass through the mine 

backfill and the water treatment plant prior to discharge. This is the only 
connection between the mill circuit and the final discharge at Swamp Creek. 
There is a 9 to 1 dilution of the backfill drainage by uncontaminated mine 
water and intercepted ground water prior to treatment and final discharge. 

CYANIDE 

Removal During Flotation ) 

In a study conducted by the EPA, a number of flotation mills which use cyanide 
were sampled. (1 These mills were from the EPA's Cu/Pb/Zn/Au/Ag/Pt/Mo 
category. The cyanide dosages ranged from 3 to 125 grams per tonne of ore 
feed with an average of 30 grams per tonne. The average cyanide concentration 
of 31 untreated mill tailings effluent samples was 0.28 mg/L. If there had 
been no consumption or destruction of cyanide in the mills, the cyanide 
concentration in the untreated mill tailings effluent would have been 11 
mg/L. This represents an average cyanide removal of 97 percent in the mill. 

The eleven grams per ton of cyanide added in the Crandon circuit would give an 
average effluent cyanide concentration of 3.9 mg/L if no consumption or 
destruction of cyanide occurred in the mill. This was calculated as follows: 

e 11g CN x 6700 tonne x I day x 1. x 1000 malg = 3.9 mg/L 

tonne day 24 hr 792 M>/hr 1000 L/M 

The 792 M3/hr represents the total of the three mill effluent streams shown 
in Figure 1. Assuming the cyanide removal at Crandon in the mill is the same 
as the EPA's average results (97 percent removal), the average mill effluent 
would contain 0.12 mg/L cyanide, j.e.: 

(1-0.97) x 3.9 mg/L = 0.12 mg/L 

These EPA results demonstrate the effective removal of cyanide in flotation 
mills. The mechanisms responsible for cyanide removal in the flotation mills 

: include: formation of insoluble iron, copper, and zinc’ ferrocyanide 
complexes, adsorption of cyanide complexes on pyrite and sphalerite surfaces, 
and formation of thiocyanates. 

It is generally accepted that cyanide depresses pyrite in flotation by 
reacting with iron in solution to form the inert complex ferrocyanide 
(Fe(CN)@4) via the following reaction: (2 

Fe‘? + 6CN — Fe(CN).~" 

This ferrocyanide then reacts on the surface at the pyrite to form ferric 

ferrocyanide: 

+3 -4 
@ 4Fe ~ + 3Fe(CN) —¢ © — Fe ,(Fe(CN) ¢) 5 

~?.-



The ferric ferrocyanide is present on the pyrite surface either as an adsorbed 
© precipitate or as a chemically attached species. In either case its presence 

causes pyrite depression during flotation. 

A saturated solution of ferric ferrocyanide contains only 0.13 mg/L total cya- 
nide.‘3) Adsorption of iron cyanide complexes on iron oxide or iron sulfide 
surfaces can result in an even lower cyanide concentration. Copper and Zinc 
salts of ferrocyanide are even less soluble than ferric ferrocyanide. The 
cyanide in these solutions is strongly complexed in the ferrocyanide jon and 
is not present as free cyanide. 

The low solubility of cyanide in the presence of iron and other metals was 
demonstrated when samples of synthetic Crandon tailings leachate were spiked 
with gyani de in an attempt to achieve a cyanide concentration of 0.25 
mg/L. ( The added cyanide would not stay in solution in these tests, and 
the resulting total cyanide concentrations were <Q.] mg/L either initially or 
after a period of months depending on the test. 

Cyanide depresses sphalerite through the formation of zinc-cyanide complexes 
on the surface of the sphalerite. 5) A portion of the cyanide adsorbed on 
the sphalerite wil] be carried with the sphalerite to the final zinc concen- 
trate. The cyanide which remains in solution will readily react with iron in 
solution to form ferrocyanide which will subsequently react to form ferric 
ferrocyanide or the even less soluble zinc ferrocyanide. 

A large portion of the cyanide added in flotation ultimately ends up 
© physically adsorbed on the pyrite discharged to the tal ings and as such is 

removed from the circuit as insoluble iron cyanide complexes. 6) 

An additional mechanism for removing free cyanide from solution i through its 
reaction with various sulfur species to form thiocyanate (SCN-):(3 

-2 -_, 2-2 - 
Sy + CN S (x-1) 7 SCN 

-2 - 4 -2 - 
SP) + CN SO, + SCN 

Both polysulfides (Sy2) and thiosulfate (S03¢) will be present in 
the mill process water from the decomposition of the sulfide minerals. 

Degradation During Tailings Thickening/Impoundment 

In addition to the mechanisms which can occur during flotation, cyanide is 
also napurally degraded during impoundment by volatilization and photodecompo- 
sition. (3 

When the pH of the solution drops, either because of CQ adsorption or 
oxidation. of sulfur species, volatilization of cyanide occurs by the 
reaction: (3) | 

Ht + CN" [= HCN



The HCN formed is readily volatilized. Because of the very low cyanide con- 
© centrations in the tailings and reclaim ponds, the concentration of HCN in the 

air will be minimal and poses no health problem. 

Photodecomposi tion of complex cyanide occurs in tailings pond solutions that 
are exposed to the UV radiation contained in sunlight. Ferrocyanides in 
solution are decomposed to free cyanide by the reaction: (3) 

~4 ~3 - 
Fe(CN) —— » (Fe(CN) .H,0) ~+ CN 

6 52 

The free cyanide can then be removed by volatilization. Photodecomposition 
does not occur on the mineral surfaces because of the lack of light transmis- 
sion in slurries or settled tailings. 

A portion of the backfill preparation water (40 percent) is recycled from the 
tailings thickener overflow. Some degradation of the cyanide can occur in the 
thickener. However, the natural degradation mechanisms are most important in 
the tailings and reclaim ponds where these mechanisms prevent a build-up of 
cyanide in the water that is recycled to the mill. 

An example of cyanide removal by natural degradation is the Dome Mines of | 
Ontario gold operation where on a yearly average 65 percent of the total cya- 
nide ip the feed to the tailings basin is removed with a three-day residence 
time.(7) The Crandon reclaim pond has a 35-day residence time. 

Removal in Backfill Stopes 

@ The adsorption of cyanide from solution at alkaline pH on to iron sulfide sur- 
faces (pyrite and/or pyrrhotite) is a demonstrated method of treating cyanide 
containing effluents. ) Due to the high pyrite content ( 75 weight per- 
cent) of the backfill, it is expected that at least 50 percent of the cyanide 
would be removed during the backfill operation, considering the long retention 
time of the waters in the backfill stope. With an estimated cyanide concen- 
tration on the order of 0.12 mg/L, as calculated previously, feeding the 
backfill preparation, and considering the cyanide removal in the backfill ( 50 
percent) along with the 9 to 1 dilution of the backfill drainage, the 
resulting final effluent at Swamp Creek is expected to be on the order of 
0.006 mg/L cyanide, j.e.: 

0.12 mg/L x (1-0.5)/9 = 0.006 mg/L 

DICHROMATE 

The primary concern relating to the addition of sodium dichromate to the 
flotation circuit is the residual level of chromium (VI) in the discharge 
water. The presence of chromic ions (chromium (III)) in the flotation process 
water is not a major concern because the water treatment system will readily 
remove chromium (III) from solution. | 

Sodium dichromate is added to the circuit as dichromate (Cr207¢) but jis 
present in solution primarily as chromate (Cr0qé) above pH 7 as per the 

© reaction:



-2 ame -2 
@ Cri0, + 20H <—— 2Cr0, + 2H,0 

Removal During Flotation 

The most widely accepted mechanism for depression of galena by chromate during 
flotation is {hough the formation of insoluble lead chromate on the galena 
surfaces, (9-11 The lead chromate remains on the galena surfaces and is 
removed from the flotation circuit with the lead concentrate. A portion of 
the chromate is also reduced to chromium (III) during galena depression. (9) : 

The following reactions are believed to be occurring during gaiena depression: 

3PbS + 60, —_— 3PbS0, | 

-2_ -2 
3PbS0, + 3Cr0, 3PbCr0, + 380, 

-2 + |. 
| 3PbS + 8Cr0, + 16H 3PbSO, + 4Cr40. + 8H.0 

The most important factor that controls the residual concentration of 
chromium (VI) in the flotation circuit is the dichromate dosage as compared to 
the amount of galena in the copper-lead flotation separation. Properly 
controlled dichromate addition will minimize the amount of chromium (VI) in 
solution. 

It is necessary for both metallurgical and cost control reasons that excess 
dichromate dosage be avoided. Higher than required dichromate dosages cause a 
drop in lead recovery. This occurs because the galena becomes difficult to 
refloat when excess chromate is used in the copper-lead separation. Sodium 
dichromate is a relatively high cost reagent and, as such, must be added at 
the minimum required dosage. 

Exxon laboratory flotation tests were conducted on a Canadian copper-lead-zinc 
ore to evaluate the effect that variations " gichromate dosage have on 
flotation response and resulting water quality. 12) The results showed that 
the best copper-lead separation occurred at the lowest dichromate dosage 
tested and that improvements in the separation and resulting water quality 
would have been further improved at lower dichromate dosages. 

The results confirmed that the best metallurgical response obtained 
corresponded to the lowest residual chromium (VI) concentrations. A sodium 
dichromate addition equivalent to a 6.4 mg/L chromium (VI) concentration was 
used in the copper-lead separation. This is the concentration that would have 
resulted if no reaction of the chromium (VI) had occurred. The resulting 

: chromium (VI) concentrations in the copper and lead concentrate filtrates were 
1.1 and 0.45 mg/L, respectively. Based on the volumes of filtrates produced, 

this represents an 85 percent removal of chromium (VI) from solution during 

flotation. It is expected that a higher removal percentage, on the order of 

90 to 95 percent, will be obtained during flotation if the dichromate dosage 
is more properly matched to the flotation requirements. 

Removal After Flotation 

© Dichromate is removed from process water subsequent to flotation by two 
mechanisms: 1) reduction of chromium (VI) to chromium (III) through reactions 

~ 5 -



with reducing species in the process water and 2) additional formation of lead 
© chromate on galena surfaces. 

Chromium (VI) is reduced to chromium (III) in the presence of ferrous sulfide 
| (Fes) s sul tide ion (S72), and pyrite at neutral to slightly alkaline 

pH. -15 Chromium reduction may also occur in the presence of reducing 
species such as $9032 and S09. /16 

Sulfide ions and ferrous ions (Fet@) are present from the decomposition of 
mineral phases. Sulfide ion will also be added at low levels in the water 
treatment plant. These species can reduce chromate via the following 
reactions: 

CrO 4 “+ FeS + 4,0 — Cr(OH), + Fe(OH), + S + 20H ~ | 
_? - _. - 

| éCr0 4 + 3HS + SH fp 2Cr (0H) , + 3S + 70H 

It has been demonstrated that chromium (VI) will be rpduced to chromium (IIT) 
on pyrite surfaces by way of the following reaction: (13 

; 
-2 

- 

| FeS 5+ 4H,0 + CrO, ~—~ Cr(OH)., + Fe(OH), + 2S + 20H 

| This mechanism will be effective for removing chromium (VI) from solution in 
the tailings thickener and in the mine backfill. 

@ Sulfur dioxide is added to the copper circuit and S$ 03% is present in 
most process streams. The kinetics of reduction of chromium (VI) by these 
species is rapid at low pH, but at neutral and alkaline pH the kinetics are - 
much slower. 

Removal of chromate will occur in the reclaim pond because $9034 
will be pygsent. The use of S09 is a common method of chromate 
reduction. (}/ 

The formation of lead chromate , although initially rapid, continues to proceed 
over several hours. (1! Hence, chromate will continue to be removed from 
solutions as long as galena is present in the slurry. This mechanism is 
especially important in removing residual chromate in the lead feed thickener, 
and the lead concentrate thickener. | 

These methods of removal after flotation will be assisted by the fact that the 
process streams with higher concentrations of chromium (VI) will be combined 
with the tailings thickener’ feed. These streams will] have additional 
residence time and, hence, additional opportunity to react prior to backfill. 
Also, additional contact time between the solids and solution takes place in 

| the backfill stopes where the retention time is at a minimum a few hours and 
is typically many days. 

: A high degree of chromium (VI) removal from flotation process waters was 
demonstrated by an EPA study on a flotation mill using low dichromate 
dosages. ] Long term analyses of the untreated effluent did not indicate 

© the presence of total chromium in detectable concentrations. 

- 6 -



Water treatment plants which use FeS to reduce chromium (VI) to chromium (III) 
© are able to decrease chromium (VI) concentrations from initial concentrations 

of 10 to 100 mg/L to final concentrations of 0.01 to 0.4 mg/L chromium (VI). 
| This represents removal efficiencies of over 99 percent. (13) 

If a conservative removal efficiency of 70 percent is used for the combined 
removal /reduction of chromium (VI) by all of the processes subsequent to 
flotation, along with a 92 percent removal during flotation, the final 
discharge concentration at Swamp Creek is expected to be on the order of 0.012 
mg/L. This was calculated as follows: 

13g Cr*® _ 6700 tonne . 1 d 1000 mg/ 
oh x x x X mg/S = 4.6 mg/L 

tonne day 24 hr 792 M/hr ~=1000 L/M> 

4.6 mg x (1-0.92)(1-0.70)/9 = 0.012 mg/L 

The 9 factor represents the dilution of the backfill drainage by contami- 
nated mine water and intercepted ground water prior to final discharge. 

Chromium (IIT) Precipitation 

The chromium (III) generated from chromate reduction does not build-up in 
mill-reclaim pond circuit because of the precipitation of Cr(QH)3. EPA 
sponsored research(!18) indicates that for lime neutralization of acid mine 
drainage the chromium (III) solubility varied between 0.04 to 0.07 mg/L over a 
pH range of 7 to 12. Chromium precipitated in the presence of non-amphoteric 
metal hydroxides, Fe(0H)3, does not appear to exhibit the amphoteric 
properties that a pure Cr(0H)3-Cr*3 system does. 

Recent water treatment studies done by Exxon Research and Engineering (ER&E) 
and Mineral Processing Research Division of Exxon Minerals Company report 
chromium (III) concentrations of 0.01 mg/L in the effluent from lime 
neutralization, pH = 10.3, of synthetic contaminated mine water (inffluent 
concentrations of 0.2 mg/L).(19,20) ER&E also reported that the chromium 
(III) concentration in the effluent was 0.0] mg/L for the pH range of 9.5 to 
11.5. This demonstrates the effective removal of chromium (III) by the 
proposed Crandon water treatment method. 

Conclusion 

The foregoing discussion outlines the reasons why Exxon Minerals Company does 
not anticipate specific treatment for either cyanide or chromium in Crandon's 
water treatment scheme. However, if treatment for these species were ever 
needed, the retrofit of specific treatment of the high concentration stream 
(lead concentrate thickener overflow) could be accomplished within’ the 
available space. 

1917H 
-7- ,



| REFERENCES 

1. “Development Document for Effluent Limitations Guidelines and Standards 
for the Ure Mining and Dressing-Point Source Category, EPA 440/1-82/061. 

2. "The Chemistry of Pyrite Flotation and Depressions,’ Ball, 8. and 
Richard, R. S., in Flotation, M. C. Fuerstenau, ed. AIME 1976. 

3. “Cyanide From Mineral Process-Workshop," Huiatt, J. L. et al, NSF 1983. 

4. "Soil Attenuation Study-Crandon Project," D'Appolonia, November, 1982. 

5. “The Chemistry of Activation, Deactivation, and Depression in the Flota- 
tion of Zinc Sulfide," Finkelstein, N. P. and Allison, S. A., in Flota- 
tion, M. C. Fuerstenau, ed. AIME 1976 

6. “Study on the Characterization of Crandon Mill Tailings," CSMRI, 
| October 1982. 

7. “Natural Degredation of Cyanides in Gold Mill Effluents," Schmidt, J. W. 
et al, Presentation for Cyanide and Gold Mill Industrial Seminars, 
January 22-23, 1981, Ottawa, Canada. 

8. “Process for the Removal of Cyanides from Effluents," Kurt, J. . et al, 
© U. S. Patent No. 4,250,030. 

y. “Depressive Action of Cnromate and Dichromate Salts on Galena,* Okada, S. 
et al, Can. Met. Quarterly, Vol. 10, No. 3, 1971. 

10. “Depression of Galena Flotation by Sulfite or Chromate Ion," Shimoiizaka 
et al, in Flotation, M. C. Fuerstenau, ed. AIME 1976. 

11. “Galena Depression with Chromate Ions After Flotation With Xanthates," 
Cecile, J. L. et al in Complex Sulfide Ores, M. J. Jones, ed., IMM 1980. 

412. “Effect of Variations in Dichromate Dosage on Flotation Response and 
Process Water Composition," Exxon Memo, D. J. Bunte to M. A. Jennings, 
November 1984. 

13. “Control and Treatment Technology for the Metal Finishing Industry- 
Sulfide Precipitation," EPA 1980, 025/8-80-003. 

14. "Treatment of Spent Cooling Water," Lancy, L. E., U.S. Patent No. 
3,294,680. 

15. “Use of Non-Toxic Reagents in the Depression of Pyrite,” Alegria, B., et 

| al, Presented at AIME Annual Meeting, Dallas, February, 1982. | 

16. The Analytical Chemistry of Sulfur and Its Compounds, Karchmer, J., Ed. 

Wiley-Inter Science 1970. 

© 17. “Sulfide Precipitation of Heavy Metals," EPA, 1980, 600/2-80-139.



18. "Removal of Trace Elements from Acid Mine Drainage," EPA, 1979, 

© 600/7-79-101. | 

| 19. "Crandon Project Water Treatment Testing Program," Exxon Research and 
Engineering, 1984. 

20. “Water Treatment Testing-Crandon Project," Exxon Minerals Company, 1984.



@ DECOMPOSITION OF ORGANIC FLOTATION REAGENTS 

APPENDIX D 

INTRODUCTION 

This appendix to the Water Treatment Plant Engineering Report describes the 
five types of organic reagents that are planned to be used in the Crandon 
circuit. These reagents along with their purpose and expected dosage are 
presented in Table 1. These reagents are both common and typical of those 
used in the mining industry for concentration of sulfide minerals. 

The following summarizes the degradation properties of the five organic 
reagents planned to be used at Crandon: 

@ Xanthates chemically and biologically degrade readily. 

| ® Methyl isobuty] carbinol (MIBC) will biodegrade readily. 

~  @ Starch (carboxy methyl] cellulose) will both chemically and 
biologically degrade but at a relatively slow rate. Carboxy methy] 
cellulose is a non-toxic substance commonly used as a food additive. 

® Polypropylene glycol methy! ether (DF250) degrades only very slowly 
but is a relatively non-toxic material. : 

@ @ The specific flocculant to be used at Crandon has not yet been 
selected. However, in general, flocculants are readily removed from 
solution in tailings ponds and do not build-up in recycle water. 

Some of the organic reagents used in the Crandon Concentrator will end up 
passing through the reclaim ponds where they will be subject to degradation by 
natural processes such as heat and light as discussed in Section 3.4 of the 
Preliminary Engineering Report. 

In the following sections the chemical composition, biodegradability, chemical 
reactions, and operational considerations controlling the dosage of each 
reagent are described. Also, product data safety sheets for these reagents 

are attached. 

XANTHATES 

Xanthates are among the most common collectors used in flotation. They adsorb | 

on the mineral particle surfaces and render the particles hydrophobic. Three 

xanthates will be used in the Crandon flotation circuit: sodium ethyl] 

xanthate, sodium isopropyl xanthate, and potassium amyl xanthate. Following is 

the xanthate formula: (1) | 

| S —_ 
R-0-Co 

© S- Nat (or Kt) 
where R = CH3CH>, (CH3)9CH, or CH3(CHo)q.



© TABLE 1 

Organic Reagent Consumption in Crandon Mill Circuit 

—_ Estimated 

Primary Monthly Consumption Consumption 

Reagent Use (tonne) (g/tonne of ore) 

Xanthate Collector 18 90 

Methyl Isobuty] Carbinol Frother 8 40 

(MIBC) 
| 

Starch Depressant 1] 55 

Polypropylene Glycol Methy! Frother - 2 10 

Ether (Dowfroth 250) 

Flocculant Flocculant - - 

(type not chosen) 

So ma



The total xanthate addition is expected to be 90 g/tonne of ore feed. The 
majority of the xanthate added in flotation will be adsorbed on the mineral 

surfaces. In many systems over 98 percent of it is adsorbed onto the mineral 
surfaces. (2 Any residual xanthate will either chemically or biologically 
egcgmpose. The following chemical reactions can occur in aqueous solutions: 

ROCS2 + Ht === ~~ ROCSOH 

ROCS9H ——~_ ROH + CSo 

3CSp + 6KOH ~=— 2K2CS3 + KoC03 + 3H9D 

ROCSp + OH~ ——™ ROH + CS90 

ROCS2 + OH~ ~~~ ROCSO™~ + SH™ 

ROCSO- + 20H~ ——"_ ROH + C03 + SH™ 

Xanthate and its reaction products readily biodegrade. (5, 6) Biodegradation 

of some xanthates may be inhibited at concentrations greater than 20-25 mg/L, 
| but the xanthate concentration in the Crandon process water will be 

: significantly lower than these values. 

| Xanthate can also oxidize to dixanthogen via the following reaction: 

© | 2ROCSo ——™ (ROCS2)9 + 2e7 

This reaction, however, does not generally occur as a homogeneous solution . 
reaction but occurs at the mineral particles surfaces. Dixanthogen is 
adsorbed on the mineral surfaces and removed from solution and, hence, does 

not represent a problem for either process water recycle or water quality. 

Because of degradation, a build-up of xanthates in recycle waters does not 

generally occur. This is true even in concentrators that recycle a large 

fraction of their process water. However, the flotation separation efficiency 

is significantly affected by the xanthate dosage, and its close control is 
required from a metallurgical standpoint. 

, METHYL ISOBUTYL CARBINOL (MIBC) 

MIBC is an alcohol that is used as a frother in flotation. It adsorbs at the 

air-water interface to Jower the water surface tension. The formula for MIBC 

1S: 

| CH3 - r" - CHo - I - CH3 

CH3 OH 

The MIBC dosage is expected to be 40 g/tonne of ore. A portion of the MIBC 

@ used in flotation may coadsorb with the collector on the mineral particles 

-2-



surfaces and be removed from the circuit with the final flotation 
© concentrate. However, the majority of the frother will report to the 

flotation concentrate with the liquid phase. 

MIBC is readily biodegradable(5) with the probable final degradation 
products being carbon dioxide and water. Alcohols can chemically oxidize 
under certain conditions (low pH and the presence of a strong oxidizer) 
through intermediate ketones to carboxylic acids. However, considering the 
ease of biodegradation of MIBC, the chemical oxidation will probably have only 
a minor contribution to the MIBC degradation. 

Concentrators that use MIBC generally do not have difficulty with a build-up 
of this reagent. However, if MIBC is recycled without passing through the 
tailings and reclaim ponds (internal recycle) a potential exists for frother 
build-up in the circuit. The zinc concentrate thickener overflow at Crandon 
will be internally recycled. A build-up of MIBC can be readily prevented by 
lowering the frother addition in the zinc circuit. A build-up of frother 
could result in poor separation efficiency and, hence, will not be allowed to 
occur. 

: STARCH 

The starch added in the Crandon circuit will be carboxy methyl cellulose 
(CMC). It jis added in the copper-lead separation step to aid in the 
depression of galena by adsorbing on the galena myagral Surfaces and rendering 

© them hydrophilic. CMC has the following structure(/): 

Peeven2c00" Nat 

C0 

| 
H 

H 

OH H 
: —_—_—__—_——-¢ 

| | 
H OH n 

where n can have a value up to 1,000. 

The CMC addition is expected to be 55 g/tonne of ore. The majority of CMC 
will be removed from solution by adsorption on the galena surfaces and will 
end up with the final lead concentrate. A small portion of the CMC may remain 
in the process water. 

Although CMC is less susceptible to biodegradat) on than other types of starch, 
it is not immune to microbiological attack‘8). CMC solution will also 
chemically degrade with time. The first step in the degradation is a breaking 

| 3.



of the bonds between the individual glucose units. Oxidative degradation can 
© occur in the presence of oxygen under alkaline pH conditions. Also, sunlight 

enhances degradation. These conditions will be present in the tailings pond. 
Additionally, CMC is removed from solution by precipitation with polyvalent 
cations. 

Since the degradation of CMC may occur relatively slowly, its addition must be 
controlled to prevent CMC from returning in the recycle water. The presence 
of CMC in the recycled mill feed water could cause unwanted depression of 
galena in the copper-lead bulk flotation. 

POLYPROPYLENE GLYCOL METHYL ETHER 

Polypropylene glycol methyl ether is commercially available as Dowfroth 250 
(DF250) and is used as a frother in flotation. It functions in the same 
manner as MIBC adsorbing at the air-liquid intertage and lowering the water 
surface tension. Following is the formula for DF250(9,10): 

| | CH3 - (0-C3H6)n - OH 

It has a molecular weight of approximately 250. 

The DF250 dosage is expected to be 10 g/tonne of ore. As with MIBC, a small 
portion of the DF250 may coadsorb with the collector on the mineral particle 
surfaces and be removed from the circuit with the final flotation: 
concentrate. However, most of the DF250 will remain in solution. Although 

© DF250 is more water soluble than MIBC, the majority of it will still report to 
the concentrate with the liquid phase. 

DF250 Chemically degrades very slowly by acid, alkali, heat, light, and water 
contact. Oxidative breakdown is likely to result in alkoxy ketone 
by-products. Little or no biodegradation of DF250 is expected, (11) 

DF250 is planned to be used primarily in the zinc circuit; hence, the majority 
of it will end up in the zinc concentrate thickener overflow. The zinc 
concentrate thickener overflow will be recycled directly back to the zinc 

circuit. This can be compensated for by a subsequent decrease in DF250 
dosage. Thus, DF250 will be present in very low concentrations in the reclaim 

ponds. 

FLOCCULANT 

Three basic types of flocculants are used in mineral operations: non-ionic, 
anionic and cationic. These flocculants are generally synthetic polymers 

composed of polyacrylamides (non-ionic), acrylamide/acrylate polymers 
(anionic), and cationic polyacrylamides and liquid amine condensate polymers 

(cationic) (12), | : 

The type and dosage of flocculant to be used at Crandon has not yet been 

selected; however, in this type of application dosages usually range from 5 to 

© 100 g/tonne of ore. The majority of the flocculant added usually remains 

~4-



attached to the settled solids, but both the type and 498 ge of flocculant 

© have an effect on its residual concentration in solution 3) The different 

types of flocculants degrade at different rates. In general, initial breaking 

of the polymer chains occurs fairly rapidly with subsequent degradation 

occurring more slowly. A build-up of flocculant in recycle water is not 
usually a problem in mineral operations. 

1988H -5-



@ REFERENCES 

1. “Reactions Between Thiol Reagents and Sulfide Minerals," Poling, G.W. in 

Flotation, Fuerstenau, M. C., Ed, AIME, 1976 

2. “Environmental Problems of Flotation Reagents in Minerals Processing 

Plant Tailings Water," Davis, F. T. et al, in Flotation, Fuerstenau, 
M.C., Ed, AIME, 19/76. 

3. “Reactivity of Xantnate and Dixanthogen in Aqueous Solutions of Different 

pH," Tipman, . N. and Leja, J., Colloid and Polymer Science, 253, 4-10, 

1975. 

4. “Effect of Potassium Ethylxanthate Degradation. on Flotation of 

Chalcopyrite and Molybdenite," Simpson, W. W. et al, USBM RI 8787. 

5. “Mineral Flotation--A study of the Re-use and Disposal of Aqueous 

Solutions Containing Organic Reagents," Read, A. D. and Manser, R. HW., 

Water Research, Vol. 10, pp 243 to 251, Pergamon Press, 19/6. 

6. “The Removal of Contaminants from Recycled Water in a Mineral-Flotation 
Plant," Viviers, J. M. P., NIM Report No. 2037, 1980. 

7. Surface Chemistry of Froth Flotation, Leja, J., Plenum Press, N.Y. 1982. 

8. “Hercules Cellulose Gum - Chemical and Physical Properties and Uses," 

© Hercules Bulletin No. 250-10, 1984. 

9. "Flotation Fundamentals," Dow Chemical Co., Form No. 192-811-1101, 1981. 

10. “Dowfrotn Frothers," Dow Chemical Co., Form No. 192-819-1181, 19381. 

11. Letter from Dow Chemical Co., December 1984. 

12. "“Cyanamid Superfloc Flocculants for the Mining Industries, American 

Cyanamid Co. Bulletin No. MC-68, 1973. 

13. "The Effect of Flocculants on Reclaim Water Quality for Flotation", 

Vreugde, M.J.A., and Poling, G. W., CIM Bulletin, December 1975. 

1988H 

-6-



O14 oe) Chemical Safety Data Sheet : 

© UNITED STATES 3 
DEPARTMENT OF THE INTERIOR nS 

BUREAU OF MINES S 
WASHINGTON, D.C. 20240 . 

& 
2 
o 

METAL AND NONMETAL MINE HEALTH AND SAFETY SD 

MATERIAL 

CHEMICAL NAME FORMULA CHEMICAL FAMILY Polypropylene 
NA © MET OY. ers 

E NAME TRAD Dow froth 200.250, and 1012 

) PHYSICAL DATA 

slow = 6 
A EE 

| APPEARANCE AND ODOR Clear liquid with odor of ether. 

© FIRE AND EXPLOSION HAZARD DATA 

A } @ -= = 

EXTINGUISHING MEDIA oan, CO,, dry chemical 

SPECIAL FIRE FIGHTING PROCEDURES 
None 

UNUSUAL FIRE AND EXPLOSION HAZARDS 

HEALTH HAZARD DATA 

EFFECTS OF OVEREXPOSURE wo ynugual health problems. 

, EMERGENCY AND FIRST AID PROCEDURES p14, or skin: Flush with plenty of water and 

call a doctor. 

SAFETY IS EVERYONE'S BUSINESS :



REACTIVITY DATA 

STABILITY UNSTABLE po CONDITIONS TO AVOID 

©} STABLE x 

INCOMPATABILITY (Materials to evoid) 
None 

HAZARDOUS DECOMPOSITION PRODUCTS wone 

CONDITIONS TO AVOID 

POLYMERIZATION WILL NOT OCCUR 

SPILL OR LEAK PROCEDURES 

STEPS TO BE TAKEN IN CASE MATERIAL IS RELEASED OR SPILLED . 
Use an absorbant to pick up 

flush to ground, not to sewer. 

WASTE DISPOSAL METHOD 
. To ground ina restricted area. 

SPECIAL PROTECTION INFORMATION 

RESPIRATORY PROTECTION ] 
None 

VENTILATION LOCAL EXHAUST Normal SPECIAL 

MECHANICAL (General) OTHER 

PROTECTIVE GLOVES EYE PROTECTION 
Yes Goggles 

, OTHER PROTECTIVE EQUIPMENT 
None 

SPECIAL PRECAUTIONS | 

PRECAUTIONS TO BE TAKEN IN HANDLING AND STORING 
Store in a cool well ventilated 

area, 

OTHER PRECAUTIONS y1.6 

@ U. &. GOVERNMENT PROCTING OFFICE : 1872 O - 662- 263



AEROFROTH 73 frother, a widely used mixture of Treatment Level 
high molecular weight alcohols and hydrocarbon, Suggested dosa | 

} ge rates are in the range of 0.05 to 
produces a more brittle, less persistent froth than 0.5 Ib/ton (25 to 250 g/t) Q 

pine oil or cresylic acid. 

Application 
Typical Properties 
ypl As AEROFROTH 73 frother is water-insoluble. it is fed 

Appearance Amber liquid full Strength to the conditioner and/or the flotation 

Specific gravity @ 20°C (68°F) 0.82 = Cifcull. 
Viscosity. Brookfieid*, @ 20°C 4.5 cps 
Solubility in water @ 20°C <1% Toxicity 
Flashpoint, open cup 45°C (113°F) The single oral LD,, of AEROFROTH 73 frother for 

closed up 39°C (102°F) young male albino rats and the LD,, by 24-hour 

Boiling point 128°C (262°F) contact with the clipped skin of male albino rabbits 
Freezing point <-60°C (-—76°F) are greater than 5 mi/kg. AEROFROTH 73 is irritating 

UL edaoter. 60 rom 

AEROFROTH 73 contains methyl isobutyicarbinol 

Environmental Properties Methy! isobutyicarbinol is identified in Section 
1910.1000 of the regulations to the Occupational 

© SOD 1 a ve og eile Safety and Health Act. Employee exposure to methy! 

COD 1.937 mo 0, i frother isobutyicarbinol as an air Contaminant must be limited 

, according to the provisions of this regulation 

Principal Uses 

AEROFROTH 73 frother is particularly useful in the 
flotation of nonmetallic minerals such as talc, 
graphite, sulfur, molybdenite and coal, as well as in 

_ the flotation of copper oxide and precious metal ores. 

It is exceedingly effective for improving molybdenum 

fecovery in the flotation of copper-molybdenum ores. 

it can be used aione or mixed with other frothers. 

: American Cyanamid Company MCT 227 
@ wi CYANAMID industrial Chemicals Division 

Mining Chermicais 
Wayne, New Jersey 07470



Caution Shipping 

Flotation reagents should not be physically mixed with AEROFROTH 73 frother is shipped in 55 gallon (200 
each other without first obtaining the assurance of the liter) Nonreturnable steel drums, FOB Linden, New 
manufacturer or manufacturers that this would not Jersey. For information on bulk delivery, contact your 
present a safety hazard. Cyanamid Representative. | 

Handling & Storage Technical Service 

AEROFROTH 73 frother is a stable, noncorrosive Effective mill management depends on using the best 
material which can be stored and handled in iron, products with the latest technology in a totally 

Carbon steel, plastic, PVC, copper and brass balanced format. Cyanamid offers a complete system 

equipment. of products: collectors, frothers, flocculants, 
AEROFROTH 73 trother is a combustible liquid. depressants, and filtering aids. Your Cyanamid Sales 

Follow precautions for a Class !! combustible liquid. representative Is prepared with information and 
Keep away from heat and open flames. if product is backed with technical service to aid you in applying 

spilled, remove sources of ignition. Cover with some Our products. 
inert adsorbent material. sweep up and place ina 

waste disposal container. Flush area with water. 

important Notice 

The information and statements herein are believed to 

be reliable, but are not to be construed as a warranty 

or representation for which we assume legal 

responsibility. Users should undertake sufficient 

verification and testing to determine the suitability for 
their own particular purpose of any information or 

products referred to herein. NO WARRANTY OF 

FITNESS FOR A PARTICULAR PURPOSE IS MADE. 

Nothing herein is to be taken as permission, 

inducement or recommendation to practice any 
natented invention without a license. 

ee 

© CYANAMID American Cyanamid Company 
Industrial Chemicals Division 
Mining Chemicals 
Wayne, New Jersey 07470 

68-1507 3M 4/78



y MSDS NO. 0290-01 
CAS NO. 

e MATERIAL SAFETY DATA PATE: 08/94/82 
Caen rnnnnene errr rrerre rere a eS SSIS 

PRODUCT TRADEMARK: AERO® 350 Xanthate 
IDENTIFICATION SYNONYMS. None ) 

- CHEMICAL FAMILY: Alkyl xanthate salt or fPetassium firey l xantk 
MOLECULAR FORMULA: n-C5H110C(S)SK 

MOLECULAR WGT-:: 210 

eee eeeeeeeee eee eee eee eee eee eee eee eee A aes saa ssaeaaasaaasaaaaaaty 

WARNING CAUSES EYE AND SKIN IRRITATION 
EES eel 

HAZARDOUS COMPONENT CAS. NO. © % TWA/CEILING REFERENCE 

INGREDIENTS No Permissible 
| Exposure Limits 

. (PEL), have been 
a established by OSHA 

Herre ceeeeeceeree er eee ee eee eee eee eee reece eee acre ee eee a eae ada sasasasaasasesasasasaasassamasmemmmaamaaas, 

NFPA HAZARD Not Established 
RATING 
ee eres cere rere ee rece seeeeeeeeneeeneec cence scree ee ener a eas sasasaaeasesassaagaaaamats 

HEALTH HAZARD EFFECTS OF Acute oral (rat) LD50 value is between 1.0 and 2.0 g/kg. 
INFORMATION OVEREXPOSURE: Skin or eye contact with solutions of the product may 

© Cause primary irritation. Airborne dust may cause 
significant eye and skin irritation or irritation of the 
respiratory tract. Overexposure to carbon disulfide may 
produce the following effects: eye or respirtory tract 
irritation, skin irritation or sensitization, dizziness, 
headache, degeneration of peripherial nerves, manic 
depressive pyschosis and cardiovascular disorders. 

FIRST AID: In case of skin contact, remove contaminated clothing 
without delay. Fiush skin thoroughly with water. Do not 
reuse clothing without laundering. In case of eye 
contact, immediately irrigate with plenty of water for 15 
minutes. Refer to a physician if irritation persists. If 

. vapor of AERO 350 Xanthate is inhaled, remove from 

exposure. Administer oxygen if there is difficulty in 
breathing. 

© EMERGENCY PHONE: 201/835-3100 
Ta aestuarii aac saasaaasasaaaT 

AMERICAN CYANAMID COMPANY, WAYNE, NEW JERSEY 07470 

ee eee ener renee screenees a aaa e a aaa aaa eases aaa aaa aaa aC Tia



MSDS NO. 0290-01 

@ AERO® 350 Xanthate 

a aS 

EXPOSURE Utilize a closed system process where feasible. Where a closed system is not used, 
good enclosure and local exhaust ventilation should be provided to minimize 

CONTROL METHODS exposure. Food, beverages, tobacco products should not be camed, stored or 
| consumed where this chemcial is in use. Before eating, drinking or smoking wash face 

- and hands with soap and water. Shower after completion of workshift. Launder work 
| clothing at end of workshift prior to reuse. Store street clothing separately from work 

clothing and protective equipment. Work clothing and shoes must not be taken home. 
Where engineering controls are effective, respiratory protection is generally not 
required. If certain operations require respiratory protection, use a NIOSH approved 
respirator recommended by an industnal hygienist. Material causes eye or skin 
irritation on contact. A full facepiece respirator will provide eye and face protection. 
Wear the following as necessary to prevent skin contact; work pants, long sieeve 

: work shirt and work gloves. For operations where eye or face contact can occur wear 
respiratory protection outlined above, (full facepiece) or dust proof goggles.



MSDS NO. 0290-01 
AERO® 350 Xanthate 

© Te eee enna eee eee cece cee eee reece cee cece 

FIRE AND FLASH POINT: This product has no flash point of explosive limits. 
EXPLOSION Carbon disulfide may be evolved; however, (see 
HAZARD Reactivity Data) with a flash point of -22 F. 

INFORMATION FLAMMABLE LIMITS 1.25 lower; 50.0 upper (residual carbon disulfide) 
. (% BY VOL): 

AUTOIGNITION TEMP: 248 F; 120 C (residual carbon disulfide) 

DECOMPOSITION TEMP: 491-536 F; 255-280 C (residual carbon disulfide) 

FIRE FIGHTING: Use carbon dioxide or dry chemical to extinguish fires. 
Do not use water. Do not flush to sewers. Wear 
self-contained, positive pressure breathing apparatus 
and fuil firefighting protective clothing. See Exposure 
Control Methods for special protective clothing. Dust 
may be explosive if mixed with air in critical proportions 
and in the presence of a source of ignition. Liberates 
carbon disulfide slowly in aqueous solution, when 
heated, or in presence of moisture. Due to its high 
vapor density (2.2 @ 100 F) carbon disulfide may 
accumulate in the bottom of tanks or drums containing 
this product or solutions of it and create a fire or 
explosion hazard. 

eee eee a reeeee cece reeee eee eee eee eee eee eee eee eee eee eee eee ee ee 

REACTIVITY DATA STABILITY: Unstable 
CONDITIONS TO AVOID: Heat or moisture will liberate carbon disulfide which is 

| toxic and explosive. 

POLYMERIZATION: Wiil Not Occur 
© CONDITIONS TO AVOID: None known 

INCOMPATIBLE Acids, strong oxidizing agents, water (including 
MATERIALS: atmospheric moisture). 

HAZARDOUS Heat or moisture will liberate carbon disulfide. Thermal 
DECOMPOSITION decomposition may produce carbon monoxide, carbon 
PRODUCTS: dioxide, sulfur oxides and/or carbon disulfide. 

(ER ee eee ees ener 

PHYSICAL APPEARANCE AND Yellow pellets or powder; slight, disagreeable odor 
PROPERTIES ODOR: 

BOILING POINT: Not Applicabie 

MELTING POINT: 491-536 F; 255-280 C 

VAPOR PRESSURE: Not Applicabie 

) SPECIFIC GRAVITY: Not Available 

VAPOR DENSITY: Not Applicable 

% VOLATILE (BY VOL): < 15.0 

OCTANOL/H:O Not Available 
PARTITION COEF-.: 

pH: Not Applicable | 

SATURATION IN AIR Not Applicable | 
(BY VOL): 

EVAPORATION RATE: Not Applicable 

@ SOLUBILITY IN WATER: Appreciable



MSDS NO. 0290-01 
© AERO® 350 Xanthate 

a 

SPILL OR LEAK STEPS TO BE TAKEN IN Wear NIOSH approved air purifying cartridge or canister 
PROCEDURES CASE MATERIAL IS respirator. Same protective clothing/equipment as in 

RELEASED OR SPILLED: Exposure Control Methods. Vacuum spill instead of 
sweeping. 

a ee 

WASTE DISPOSAL Disposal must be made in accordance with applicable governmental regulations. 
i 

SPECIAL HANDLING AND Store in a cool, dry, well-ventilated area. Maintain good 
PRECAUTIONS STORAGE/OTHER: housekeeping to control dust accumulations. Areas 

where handling or use may result in the evolution of 
carbon disulfide should have fire safe practices and 
electncal equipment in accordance with Electrical and 
Fire Protection Codes (NFPA-30) governing Class | 
Flammable Liquids. 

Mav Ad ; | ay Marvin A. Fnedman, Pn.D., Director of Toxicology and Product Safety 

ce ean 
SS 

@ This information is given without any warranty or representation We do not assume any legal responsibility for same. nor dO we give permission. 

inducement. or recommendation to practice any patented invention without a license. It is offered solely tor your consideration, investigation and 

verification. Before using any product read its label. 

eam



a CYANANMID 

MSDS NO. 0293-01 
CAS NO. 

@ MATERIAL SAFETY DATA DATE: 07/29/82 
ee rece e reece ccc eee eee eee ecce eee eae ceccc erence eer eee a aaa 

PRODUCT TRADEMARK: AERO® 343 Xanthate 

IDENTIFICATION SYNONYMS: Sodium isopropy! xanthate 

CHEMICAL FAMILY: Alkyl! xanthate 

MOLECULAR FORMULA: (CH3)2CHOC(S)SNa 

MOLECULAR WGT-.: 176 

WARNING CAUSES EYE AND SKIN IRRITATION 

HAZARDOUS COMPONENT CAS. NO. % TWA/CEILING REFERENCE 
INGREDIENTS No Permissible 

Exposure Limits 
(PEL), have been 
established by OSHA 

NFPA HAZARD Not Established 
RATING 

nnn ee gd 

HEALTH HAZARD EFFECTS OF Acute oral (rat) LD50 value is between 0.25 and 2.0 
INFORMATION OVEREXPOSURE: g/kg. Skin or eye contact with solutions of the product 

may cause primary irritation. Airborne dust may cause 
eye and skin irritation or irmmtation of the respiratory tract. 

FIRST AID: In case of skin contact, remove contaminated clothing 
without delay. Flush skin thoroughly with water. Do not 
reuse Clothing without laundering. In case of eye 
contact, immediately irrigate with plenty of water for 15 
minutes. Refer to a physician if irritation persists. If 
vapor of AERO 343 Xanthate is inhaled, remove from 
exposure. Administer oxygen if there is difficulty in 
breathing. 

© EMERGENCY PHONE: 201/835-3100 

AMERICAN CYANAMID COMPANY, WAYNE, NEW JERSEY 07470



MSDS NO. 0293-01 

AERO® 343 Xanthate 

qi 

EXPOSURE Utilize a closed system process where feasible. Where a closed system is not used, 

CONTROL METHODS 900d enclosure and local exhaust ventilation should be provided to minimize 
exposure. Food, beverages, tobacco products should not be carned, stored or 

consumed where this chemcial is in use. Before eating, drinking or smoking wash face 

and hands with soap and water. Shower after completion of workshift. Launder work 

clothing at end of workshift prior to reuse. Store street clothing separately from work 

clothing and protective equipment. Work clothing and shoes must not be taken home. 

Where engineering controls are effective, respiratory protection is gene not 

required. If certain operations require respiratory protection, use a IOSH approved 

respirator recommended by an industrial hygienist. Material causes eye or skin 

irritation on contact. A full facepiece respirator will provide eye and face protection. 

Wear the following as necessary to prevent skin contact; work pants, long sieeve 

work shirt and impervious gloves. For operations where eye or face contact can occur 

wear respiratory protection outlined above, (full facepiece) or dust proof goggles. 

®



MSDS NO. 0293-01 
© AERO® 343 Xanthate 

A 

FIRE AND FLASH POINT: This product has no flash point or explosive limits. 

SION arbon disulfide may be evolved; however, (see 

SAZARD 
Reactivity Data) with a flash point of -22 F. 

INFORMATION FLAMMABLE LIMITS 1.25 lower; 50.0 upper (residual carbon disulfide) 
. (% BY VOL): 

AUTOIGNITION TEMP: 248 F: 120 C (residual carbon disulfide) 

DECOMPOSITION TEMP: 428-464 F; 220-240 C (residual carbon disulfide) 

FIRE FIGHTING: Use carbon dioxide or dry chemical to extinguish fires. 
. Do not use water. Do not flush to sewers. Wear 
self-contained, positive pressure breathing apparatus 

and full firefighting protective clothing. See Exposure 
Control Methods for special protective clothing. Dust 
may be explosive if mixed with air in critical proportions 

. and in the presence of a source of ignition. Liberates 

carbon disulfide slowly in aqueous solution, or when 

heated, or in presence of moisture. Due to its high 
vapor density (2.2 @ 100 F) carbon disulfide may 
accumulate in the bottom of tanks or drums containing 
this product or solutions of it and create a fire or 

| explosion hazard. 

REACTIVITY DATA _ STABILITY: Unstable 
CONDITIONS TO AVOID: Heat or moisture will liberate carbon disulfide which is 

toxic and explosive. 

© POLYMERIZATION: Will Not Occur 

CONDITIONS TO AVOID: None known 

INCOMPATIBLE Acids and strong oxidizing agents. 
MATERIALS: 

HAZARDOUS Heat or moisture will liberate carbon disulfide. Thermal 

DECOMPOSITION decomposition may produce carbon monoxide, carbon 
PRODUCTS: dioxide, sulfur oxides and/or carbon disulfide. 

ae 

PHYSICAL APPEARANCE AND Yellow pellets or powder, slight, disagreeable odor 

PROPERTIES ODOR: 
BOILING POINT: Not Applicable 

MELTING POINT: 451-462 F; 233-239 C 

| VAPOR PRESSURE: Not Applicable 

SPECIFIC GRAVITY: Not Available 

VAPOR DENSITY: Not Applicable 

% VOLATILE (BY VOL): < 15.0 

OCTANOL/H2O Not Applicable 
PARTITION COEF.: 

pH: Not Applicable 

SATURATION IN AIR Not Applicable 
(BY VOL): 

EVAPORATION RATE: Not Applicabie 

© SOLUBILITY IN WATER: Appreciable :



MSDS NO. 0293-01 

© AERO® 343 Xanthate 

a 

SPILL OR LEAK STEPS TO BE TAKEN IN. Where exposure level is not known, wear NIOSH 
| PROCEDURES CASE MATERIAL IS approved positive pressure self-contained respirator. 

RELEASED OR SPILLED: Where exposure level is known, wear NIOSH approved 
respirator suitable for level of exposure. Same protective 
clothing/equipment as in Exposure Control Methods. 
Vaccum spill instead of sweeping. 

(Re 

WASTE DISPOSAL Disposal must be made in accordance with applicable governmental regulations. 

(aT 
TT 

SPECIAL HANDLING AND Store in a cool, dry, well-ventilated area. Maintain good 
PRECAUTIONS STORAGE/OTHER: housekeeping to comtrol dust accumulations. Areas 

where handling or use may result in the evolution of 
carbon disulfide should have fire safe practices and 
electrical equipment in accordance with Electrical and 
Fire Protection Codes (NFPA-30) governing Class | 
Fiammabie Liquids. 

errr rrr ner 

Mave A . Enuabhnan Marvin A. Friedman, Ph.0., Director of Toxicology and Product Safety 

ne emnrnnmemmmemmmmmmnmmamanammmammmamamaaaaal 

© This information 's given without any warranty or representation. We do not assume any legal responsibility for same, nor do we give permission, 

inducement, or recommendation to practice any patented invention without a license. it is offered solely for your consideration, investigation and 

verification Before using any product read its label. . 

(rrr rr TT



wi CYANAATID 

MSDS NO. 0632-01 

SAE Beare ATE: 04/28/8 

@ MATERIAL SAFETY DATA 
eee eres rr EE————EEEE—EE———————————— 

PRODUCT TRADEMARK: AERO® Xanthates 317, 325 and 355 

IDENTIFICATION SYNONYMS: Potassium or sodium alkyl xanthates 

CHEMICAL FAMILY: Xanthates 

MOLECULAR FORMULA: ROCS(S) Na or ROCS (S)K 

MOLECULAR WGT-.: Mixture 

a
 

WARNING CAUSES EYE AND SKIN IRRITATION 

arr ee 

HAZARDOUS COMPONENT CAS. NO. % TWA/CEILING REFERENCE 

INGREDIENTS No Permissible 
| Exposure Limits 

(PEL), have been 
established by OSHA 

er 
A 

SD 

NFPA HAZARD Not Established 

RATING 
aren 

nn 

HEALTH HAZARD EFFECTS OF The acute oral (rat) LD50 value for Aero Xanthate 317 

INFORMATION OVEREXPOSURE: - ig between 0.5 and 2.0 g/kg. Skin or eye contact with 

solutions of any of these products may cause primary 

7 irritation. Airborne dust may cause significant eye and 

skin irritation or irritation of the respiratory airways. 

FIRST AID: In case of eye contact, immediately irrigate with plenty 
of water for 15 minutes. Refer to a physician if imtation 

persists. In case of skin contact, wash affected areas of 

| skin with soap and water. Do not reuse contaminated 

clothing without laundering. 

rn ann 

@ EMERGENCY PHONE: 201/835-3100 
acre ne 

AMERICAN CYANAMID COMPANY, WAYNE, NEW JERSEY 07470 

<n cp i



© MSDS NO. 0632-01 

AERO® Xanthates 317, 325 and 355 

rn 

EXPOSURE Where a closed system is not used, good enclosure and local exhaust ventilation 
CONTROL METHODS should be provided to minimize exposure. Food, beverages, tobacco products should 

not be carried, stored or consumed where this chemical is in use. Before eating, 
drinking or smoking wash face and hands with soap and water. Where engineering 
controls are effective, respiratory protection is generally not required. If certain 
operations require respiratory protection, use a NIOSH approved respirator 
recommended by an industrial hygienist. Material causes eye or skin irritation on 
contact. A full facepiece respirator will provide eye and face protection. Wear the 
following as necessary to prevent skin contact; work pants and long sieeve work shirt. 
For operations where eye or face contact can occur wear respiratory protection 

. Outlined above and dust proof goggles.



MSDS NO. 0632-01 @ 
AERO® Xanthates 317, 325 and 355 

————————— 
eS es SesSSSSSnsasessssns, 

FIRE AND FLASH POINT: Not Applicable 
ee 

EXPLOSION FLAMMABLE LIMITS Lower- 1.25 Upper - 50.0 
HAZARD (% BY VOL): 

EITM 

INFORMATION AUTOIGNITION TEMP: 248 F(120 C) Residual Carbon Disulfide Oe OO eee 
DECOMPOSITION TEMP: Not Available ee 
FIRE FIGHTING: Use carbon dioxide, dry chemical or water to extinguish 

fires. Heat causes decomposition to vapor of carbon 
disulfide. Wear self-contained, positive pressure 
breathing apparatus and full firefighting protective 
Clothing. Solid xanthates are stable when kept cool and 
Gry. However, exposure to heat and moisture can cause 
decomposition to flammable and explosive vapor of 
carbon disulfide. Since xanthates decompose in solution, 
even at room temperature, fire and explosion hazards 
can develop with aging. 

ee 

REACTIVITY DATA STABILITY: Unstable 
CONDITIONS TO AVOID: Heating of solid xanthates or heating or aging of 

xanthates solutions. aren 

POLYMERIZATION: Will Not Occur 

CONDITIONS TO AVOID: None known eee 
INCOMPATIBLE No specific incompatibility. 
MATERIALS: 

eee 
HAZARDOUS Thermal decomposition or combustion may produce 
DECOMPOSITION carbon monoxide, carbon dioxide, carbon disuitide 
PRODUCTS: and/or sulfur dioxide. 
SS aS SSS sss hana 

PHYSICAL APPEARANCE AND Yellow pellets or powder: odor of carbon disulfide 
PROPERTIES ODOR: 

BOILING POINT: Not Applicable 
OO 

MELTING POINT: 360-493 F; 182-256 C Ee een 
VAPOR PRESSURE: Not Available eee een 

SPECIFIC GRAVITY: Not Applicable | ___~ ~~ Se eee Ete eee 
VAPOR DENSITY: Not Available Eee 

% VOLATILE (BY VOL): Negligible ee nee 

OCTANOL/#H:O Not Available 
PARTITION COEF.:: me 

pH: Not Applicable 

SATURATION IN AIR Not Available 
(BY VOL): 

EVAPORATION RATE: Not Available 

SOLUBILITY IN WATER: Appreciabie



MSDS NO. 0632-01 
AERO® Xanthates 317, 325 and 355 

2 —_ 
SPILL OR LEAK STEPS TO BE TAKEN IN. Wear NIOSH approved air purifying cartridge or canister 
PROCEDURES CASE MATERIAL IS respirator. In addition to the protective 

RELEASED OR SPILLED: clothing/ equipment in Exposure Control Methods, wear 
coveralis. Vacuum spills instead of sweeping. 

(rrr Ra 

WASTE DISPOSAL Disposal must be made in accordance with applicable governmental regulations. 

(eR 

SPECIAL HANDLING AND Heating of solid xanthates or heating or aging of 
PRECAUTIONS STORAGE/OTHER: xanthate solutions causes some decomposition to 

poisonous and flammable carbon disulfide. Maintain 
good housekeeping to control dust accumulations. 
pecial precautions against fire and explosion must be 

observed in (1) pumping xanthate solutions, (2) draining 
mobile tanks, (3) cleaning mobile tanks, and (4) 
performing maintenance work on storage tanks and 

: pipelines leading to and from tanks. Storage tanks 
should have certain design features for maximum safety, 
and the vapor space should be free of sources of 
ignition. Use nonsparking tools and do not smoke when 
opening drums of xanthate. Do not use xanthate 

| products until you have read the “Safety Discussion” in 
the AERO Xanthate Handbook from this Company. 

a EE 

Mavn A . | 7 a Marvin A. Fredman, Ph.D., Director of Toxicology and Procuct Safety 

a Eee 

© This information is given without any warranty or representation. We do not assume any legal responsibility for same, nor GO we give permission, 

inducement, or recommencation to practice any patented invention without a license. It is offered solely for your consideration, investigation and 

ventication. Before using any product read its label.



JS. MATERIAL SAFETY DATA SHEET “7° 5,2 
vs . . DATE 2/16/82 | 

«HERCULES (Approved by U.S. Department of Labor as Essentially Similar’ to Form OSHA-20) 

PAGE 1 of 2 

© |. PRODUCT IDENTIFICATION 

CHEMICAL NAME Sodium carboxymethyl cellulose, = | REGULAR TELEPHONE NO. 302—-575-5000 

AND SYNONYMS technical EMERGENCY TELEPHONE NO. 302—995-3000° 

CHEMICAL Cellulose ether CAS NO. 9004-32-4; Cellulose, | 

FAMILY carboxymethyl ether, sodium salt : 

FORMULA _— MOLECULAR = 

. | WEIGHT 

TRADE NAME HERCULES® CMC-TECHNICAL GRADE, minimum purity 88%-dry basis, various 

AND SYNONYMS particle sizes, substitutions, and viscosities**. 

il. HAZARDOUS INGREDIENTS 

TLV-TWA VALUES 

MATERIAL Sw | ADOPTED BY ACGIH 

Note: As Hercules interprets the U. S. Occupational 

Safety and Health Act of 1970, this product should 

not be considered a hazardous saterial. 

| ill. PHYSICAL DATA 

enero [Tenens 
VAPOR PRESSURE @ Me BULK DENSITY. 600 kg/m3 - Granular 

AS SHIPPED 38 1b/ft3) Typical 

VAPOR DENSITY (AIR =1) Mh MOISTURE CONTENT | 8% maximum 
© % BY WEIGHT as packed) 

SOLUBILITY IN WATER. Complete .| EVAPORATION RATE | NA 

% BY WEIGHT @ 25°C (BUTYL ACETATE=1) 

APPEARANCE AND ODOR: White to tan granular pH _ | 
powder or pellet: odorless. ° 

IV. FIRE AND EXPLOSION HAZARD DATA | 

FLASH POINT NA AUTOIGNITION Ca 370°C (698°F) Dust 

(TEST METHOD) TEMPERATURE 

FLAMMABLE LIMITS IN AIR LOWER NA UPPER NA 

PERCENT BY VOLUME 

EXTINGUISHING MEDIA: Foam, dry chemical, C02, water spray or fog. | 

SPECIAL FIRE-FIGHTING PROCEDURES: None 

UNUSUAL FIRE AND EXPLOSION HAZARDS: Flammable dust when finely divided and suspended in 

air. ; 

NOTES: NA = NOT APPLICABLE : 
Most types of technical grades of CMC are designated with a "rT". e.g. CMC-7MT. CMC-1A and 

CMC-6-DG-L are also technical grades although a"T", does not appear in their designations. 

°Uee this emergency number onty efter normal business hours end only for emergencies involving esfety end health. 

We cannet anticipate ail conditions under which this information end our products, or the products of other manufacturers in combina- 

‘ton with our products, may be used. We accept no responsibility for results obtained by the application of this information or the safety 

nd suitability of our products, either aione or in combination with other proces: Users are advised to make their own tests to determine 

© the safety and suitability of each such product or product combination for their own purposes. Uniess otherwise agreed in writing. we 

sell the products without warranty, end buyers and users assume all responsibility and liability for loss or damage arising from the handling 

and use of our products, whether used alone or in combination with other products. 

HERCULES INCORPORATED : WitmiNcTon, DELAWARE 19899 : 

CER 24468 EV. & TO 1% COSTE 
PRterTeD ee ¥.6. 4.



msOS WS OC2E DATE 2/16/82 ‘PaGE 2 of 2 

V. HEALTH HAZARD DATA | 

THRESHOLD LIMITVALUE: Not established! 

© <FFECTS OF OVEREXPOSURE: ‘Sone known | | 

EMERGENCY AND FIRST AID PROCEDURES: None required 

NOTE 1. This material is not expected to cause physiologic impairment at low concen- 

tration. Until a specific TLV is adopted by the American Conference of Governmental 

Industrial Bygienists (ACGIH), Hercules Incorporated suggests that this material be 

treated as a nuisance dust or particulate in accordance with the recommendations of ACGIH. 

| Vi. REACTIVITY DATA 

| STABILITY ——_—s| CONDITIONS TO AVOID: None 

TUNSTABLE |__| 
5 
INCOMPATIBILITY (MATERIALS TO AVOIO): None 

HAZARDOUS DECOMPOSITION PROOUCTS: None 

HAZARDOUS | MAY OCCUR | {| CONDITIONS TO AVOID: None | 

POLYMERIZATION | WiLL NOT OCCUR | X 
| Vil. SPILL OR LEAK PROCEDURES 

STEPS TO BE TAKEN IF MATERIAL IS RELEASED OR SPILLED: Mechanical clean-up for use or disposal. 

WASTE DISPOSALMETHOD: Incineration or landfill. Dispose of in accordance with local, 

state, and Federal regulations. 

Vill. SPECIAL PROTECTION INFORMATION 

RESPIRATORY PROTECTION Nuisance dust respirator approved by NIOSH/MSHA in excessive 

(SPECIFY TYPE) " air concentrations. 

VENTILATION | LOCALEXHAUST [| — | ——s——S~SC~C~C~idr SPECIAL — 
: nuisance particulate 

EYE PROTECTION: Safety glasses 
OTHER PROTECTIVE EQUIPMENT: == } 

IX. SPECIAL PRECAUTIONS | 

PRECAUTIONARY LABELING: 

CAUTION! FLAMMABLE DUST WHEN FINELY DIVIDED AND SUSPENDED IN AIR. 

SURFACES SUBJECT TO SPILLS OR DUSTING WITH THIS PRODUCT CAN BECOME SLIPPERY 

WHEN WET. 
Keep away from heat, sparks, and open flame. 

Use with adequate ventilation. oO 

Keep floors clean. . 

OTHER HANDLING AND STORAGE CONDITIONS: Surfaces subject to spills or dusting with this 

product can become slippery when wet. To protect product quality, store in sealed 

containers in a dry place away from heat and sunlight.



© Appendix E 

Water Treatment Sludge Characterization 

INTRODUCTION 

Waste characterization studies are required by NR 182 to insure that waste 
characteristics are considered in the design of the disposal facilities. 

During mature operations of the Crandon Project, four individual sludges wil] 
be combined for disposal with pyrite tailings in the mine waste disposal 
facility. The combined sludge stream will be about 40 gpm whereas the flow of 
pyrite tailings will be about 410 gpm of pulp. Therefore, the total sludge 
from the mature water treatment plant operations will comprise only about 10% 
by volume of the total flow to the mine waste disposal facilities (MWDF). 

The performance of waste characterization studies on the water treatment 
sludges for the Crandon water treatment plant is complicated by the fact that 
the actual mine and process waters do not now exist and thus actual sludges 
Cannot be produced. Limited quantities of some synthesized sludges were 
produced in laboratory testing on synthesized water samples. These synthetic 
waters differ from the expected waters in some ways. The most significant 
difference is the absence of suspended mineral particles in all but one of the 
synthetic mine waters tested. These suspended solids will report to the water 
treatment sludge and will dilute the sludge to a substantial degree. 

At the present time, the most representative estimate of the characterization 
of the water treatment sludge is from the CH2M Hill water model which is also 
used to predict effluent water quality. A thorough description of the water 
model is given in "Phase III Waste Management Study," (CHoM Hill, 1982). 

Three water treatment test programs have generated sludges which have since 
been used in characterization studies. Two test programs were carried out in 
1984 and one was carried out in 1985 This report summarizes the results of 
Characterization studies on sludges generated in testing at Exxon Research and 
Engineering (ER&E) and Minerals Processing Research of Exxon Minerals Company 

(MPR). A summary of the two water treatment reports covering the 1984 testing 
at ER&E and MPR was presented as Appendix A of the Water Treatment Facility 
Preliminary Engineering Report. The third test program was conducted in 1985 
at MPR to generate an appropriate contaminated mine water sludge for EP 
Toxicity testing. A summary of this testing is presented as Attachment I to 
this Appendix. 

The waste characterization studies performed in 1984 and 1985 had _ the 
| following objectives and results: 

e Estimation of the chemical composition of the sludges. 

- The combined sludge is primarily a mixture of inactive slimes from 

© the mine sumps, calcium carbonate, calcium hydroxide and lesser 

quantities of precipitated heavy metals.



e Estimation of the chemical reactivity and leaching characteristics of 
© the sludges. 

- Because of the high buffering capacity provided by the excess | 
carbonate and hydroxide, the combined sludge resists dissolution in 
acid and is chemically stable. 

e Estimation of the physical properties which would effect handling and 
disposal of the sludges. 

- Physically the sludges are typically carbonate and _ hydroxide 
precipitates. Due to the gelatinous nature of the hydroxide 
sludges, they tend to entrap moisture and exhibit a _ thixotropic 

nature. 

@ Determination of the sludge response to EP Toxicity testing. 

- The contaminated mine water sludge and recycle water sludge were 
determined to be non-hazardous by EP Toxicity testing as all EPA 

_ hazardous metals were below the RCRA alert levels in the EP extract. 

DISCUSSION 

Procedure 

The. 1984 water treatment testing program at ER&E was in part designed to | 
© generate a sufficient quantity of sludge for waste characterization from one 

liter per minute/15 hour continuous pilot plant runs. This test program was 
described in the November 1984 report titled "Exxon Minerals Company Crandon 
Project Water Treatment Testing Program’. 

The sludges from the ER&E program were obtained by draining the sludges from 

the pilot plant clarifier at the end of the continuous run. This sludge 
should be representative of that material which was precipitated. An 
insignificant portion of the sludge material was lost in the clarifier 
overflow and recovered in the sand filter. 

The 1984 test program at MPR was primarily designed to investigate lowering 

effluent soluble metal concentrations after treatment with lime-sulfide 
additions. Sludge generation was not an objective in these tests; and due to 

the smaller scale (five to six hour runs at 0.1] liter minute), smaller 

quantities of sludge were produced. This work is described in the September 
1984 report titled "Water Treatment Testing - Crandon Project”. 

In the 1984 MPR program the tall cylinder which was used as a clarifier was 

drained at the conclusion of the continuous precipitation run and the sludge 

recovered. However, from the analyses of the clarifier overflow presented in 

the MPR report, a significant portion of the precipitated material was 

overflowing the clarifier and this material was not recovered. Thus, the one 
gram of sludge recovered in the 1984 MPR lab test and used for chemical 

| analyses may not be representative of the total material that was precipitated 

© in the reactor. 

-2-



The primary objective of the 1985 MPR testing was to produce an appropriate 

© contaminated mine water sludge for EP Toxicity testing. This sludge was 

prepared in a single large batch test from 50 gallons of synthetic 

contaminated mine water. In contrast to the synthetic mine waste used in the 

other test programs, this water did contain the suspended mineral particles 

expected to be present in the actual contaminated mine waste. Thus the sludge 

produced from this test was more representative of the projected actual sludge 

than the contaminated mine water sludges produced in the other test programs 
and was more appropriate for EP Toxicity testing. 

Sludges used for chemical analysis from the three test programs were first 

filtered and oven dried. Chemical analyses on the sludges were done by 

dissolving the oven dried sludges in aqua regia and submitting them for 

inductively coupled plasma (ICP) analysis. The ICP used had no channels for 

arsenic, selenium, and mercury and thus these metals were analyzed by graphite 

furnace atomic adsorption (AA) and cold vapor AA. The chemical results are 

summarized in Table 2. The major constituents of the sludges are iron, zinc, 

and calcium. A material balance calculation, influent minus effluent 

concentration, for each constituent indicates that the relative concentration 

in the sludges is consistent with what was chemically analyzed. 

The filter cake sludges were wet with waste water effluent solution. Thus, 

upon oven drying, the constituents initially in solution became part of the 

residue. This resulted in the presence of normally soluble elements in the 

synthetic sludge residues. | 

© Agitated leaching tests were conducted on two of the ER&E sludges 

(contaminated mine water and recycle water). The procedure employed was that 

developed by ASTM committee D-18 and published as Method A, Water Extraction 

Procedure under "Proposed Methods for Leaching of Waste Material". One part 

of wet sludge filter cake was mixed with four parts deionized water (DI) and 

agitated on rolls for 48 hours. Clarified supernatant from centrifuging was 

filtered through 0.45 micrometer filter. The results shown in Tables 3 and 4 

indicate that all constituents of the leachate except for selenium are less 
than primary and secondary drinking water standards. 

Chemical Composition 

In the absence of the sludges generated from the treatment of actual waters 

from the Crandon Project, the best estimate of the chemical composition of the 

anticipated sludges results from the application of the CHoM Hill water 

model which is included as Attachment II and which calculates the composition 

of the water(s) and sludge(s) produced by the water treatment process(es). 

The estimated chemical composition of the four sludges and their relative 

weight proportions under mature mine operations are presented in Table 1. 

Although the water model reports results in mg/1 (volume basis), they have 

been converted to a dry weight basis (microgram/gram) in Table 1! for 

comparison to the values in Table 2 which are chemical analyses of some of the 

synthetic sludges produced from testing during 1984 and 1985. 

© The synthetic recycle water sludge produced at ER&E was analyzed and the 

results are given in fable Z. is sludge is predominantly calcium carbonate 

-3-



as a result of the lime, soda ash precipitation of high concentrations of 

© calcium in the influent. It composes nearly 50% of the total sludge and the 

chemical analysis agrees fairly well with the projections from the water model 
shown in Table 1. Although the differences between the compositions shown in 
Table 1 and Table 2 for recycle water sludge are slight, most of the 
differences which exist can be attributed to: 

1) The values in Table 1 represent dry solids; whereas those in Table 2 
reflect a filtered sludge cake. Some normally soluble constituents 
were trapped in the sludge during oven drying and appear in Table 2. 

2) Some 900 ppm of suspended inert solids contained in the approximately 
190 gpm of contaminated mine water which becomes part of the actual 
recycle water are reflected in Table 1 but not accounted for in Table 2. 

As shown in Table 2, the recycle sludge filter cake had a much higher percent 

solids (62%). than the other sludges. This is probably because soda ash 

precipitates a crystalline calcium carbonate; whereas lime neutralization 

precipitates a hydrated gelatinous metal hydroxide precipitate. 

The synthetic contaminated mine water sludges were analyzed chemically and the 
| results are also given in Table 2. tour samples of this sludge were 

: analyzed. However, the three from the 1984 testing are not representative of 
the sludge which will actually be generated for the following reasons: 

1) Two of the sludges were produced from lime precipitation alone without 

@ sulfide addition. | 

2) The actual sludge will be diluted by a factor of over 10 from an. 
estimated 900 mg/1] of inert suspended solids from the mine sumps. 

The chemical composition projected by the water model (Table 1) is more 
representative of the actual contaminated mine water sludge. This analysis, 

which is significantly different than the three 1984 sludges in Table 2, 

shows the sludge is still mostly calcium, iron and zinc but all constituents 

have been substantially diluted by relatively inactive solids. The metal 

content of the MPR 1985 sludge agrees most closely with the water model 

projections. 

X-ray diffraction analyses were performed by MPR on the two ER&E sludges 

(recycle and contaminated mine water). The results are shown in Attachment 

III. Calcium carbonate was the only crystalline phase detected. Metal 

hydroxides were at too Jow a concentration for detection and probably were not 

crystalline in any case. 

An apparent difference between the sludges produced by MPR and ER&E is that 

the ER&E sludge from neutralization of contaminated mine water contains a much 

higher amount of calcium than MPR's. This probably results from a larger 

amount of unreacted lime indicating a difference in the grade of lime used. 

Synthetic evaporator brine sludge has not been generated in any testing so 

far. The only chemical composition available for this sludge which composes 

© about 5% of the total sludge is given in Table 1 as a water model projection. 

This sludge is primarily suspended solids from the evaporator brine circuit 
and is composed mostly of calcium and other impurities. 

-4-



The synthetic intercepted ground water sludge was not produced in sufficient 

© quantity for chemical analyses. It composes less than 1% by weight of the 

total sludge. The chemical analyses projected in Table | by the water model 

is the only chemical composition available. 

Buffer Capacity 

The buffer capacity of each sludge was determined and is reported in Table 2. 
Samples of oven-dried sludge were reacted with warm one normal HCl and the 

excess acidity neutralized with standardized caustic to a pH of 4.5. The 

buffer capacity is reported as percent calcium carbonate equivalent and 

represents the acid neutralizing capabilities of calcium and magnesium 

carbonates and hydroxides, as well as those metal hydroxides that precipitate 

below pH 4.5 such as iron and aluminum. The high values reported in Table 2 

(27.5 - 95.1%) are partially responsible for the ability of the sludges to 
remain insoluble. 

Leaching Characteristics 

- The leaching characteristics of the synthetic samples of contaminated mine and 

recycle water sludges were estimated in two ways. To estimate the chemical 

reactivity of the water treatment sludges, the buffer capacities (previously 

described) of the synthetic samples of contaminated mine water sludge and 

recycle water sludge were determined and agitated leaching tests were 

conducted utilizing deionized water. The results of the buffer capacity 

© determinations are given in Table 2 and range from 25 to 95 percent CaC03. 

The chemical analyses of the leachates from the deionized water extraction 

tests are presented in Tables 3 and 4 and are compared with the sludge 

filtrate analyses. 

Heavy metal analyses on the DI leachate typically were not significantly 

different than the sludge filtrate indicating the reestablishment of chemical 

equilibrium between the sludge and constituents in solution (pH of sludge 

leachate and DI leachate is similar). Very soluble constituents such as 

sodium and sulfate were less in the DI leachate as a result of dilution by DI 

water. 

Physical Characteristics 

The physical characteristics of the sludges were estimated by reference to the 

literature, observation of full scale mining operations, and measurements of 

the laboratory produced sludges. 

The recycle sludge is primarily crystalline calcium carbonate; whereas the 

lime sludge from treatment of mine water is a _ hydrated gelatinous 

precipitate. The sludges will individually be 5-15% dry solids by weight with 

the combined sludge being about 10%. Due to the gelatinous nature of the 

hydroxide sludges, they tend to entrap moisture and exhibit a thixotropic 

nature. This means that although they are gelatinous, they become fluid when 

© being agitated or pumped. Recognition of this fact has been a prime 

consideration in the design of the pumping and handling of the sludge. 

-5-



EP Toxicity Testing 

© Samples of the synthetic recycle water Sludge produced by ER&E and the 
synthetic contaminated mine water sludge produced by MPR in 1985 were 
subjected to EP Toxicity testing by Environmental Testing and Certification 
(ETC). These two sludges are projected to represent 96% of the sludge to be 
sent to the tailings pond. 

The EP Toxicity testing consists of a 24-hour acetic acid leach followed by 
analysis of the leachate, called the EP extract, for specified EPA hazardous 
metals. The results of the analyses on the EP extract are shown in Table 5. 
All EPA hazardous metals were below the RCRA alert levels in the EP extract. 

CONCLUSION 

The sludges are chemically stable and nontoxic; however, they should be stored 
in a manner in which they will be protected from exposure to acidic pH for an 
extended period of time. The sludges will be stored in the mine waste 
disposal facility (MWDF) which has been designed to prevent infiltration of 
air and rainfall precipitation, prevent generation of acid, and prevent 
Significant seepage. During operation of the mine, the MWDF will be kept 
alkaline through lime additions at the tailings thickener, reclaim ponds, in 
the process, as well as by the buffering capacity of the tailings and sludge. 

After closure, the design of the cap will preclude the generation of acid by 
excluding air and seepage from above. This will] be accomplished by a cover | 

© that contains of up to five feet of random till which has been carefully 
designed to prevent erosion and allow revegetation. Thus, the MWDF is the 
best place to store the sludges. 

DJB:es 
2110H 

- 6 -



TABLE 1 
© WATER MODEL PROJECTIONS OF THE APPROXIMATE COMPOSITION 

of 
WATER TREATMENT SLUDGES 

(microgram/gram) 

Chemical Recycle Contaminated Evaporator Intercepted Total 
Constituent Water Mine Water Brine Ground Water Sludge 

Ag 0.0 6.7 220 0.0 14 
Al 0.0 0.0 0.0 0.0 0.0 
Ba 0.0 0.0 0.0 0.0 0.0 
Ca 286000 340 394000 0.0 157000 
Cd 4.3 42 250 620 40 
Cr 730 120 630 0.0 440 

| Cu 94 80 250 3200 130 
"Fe 320 4800 2600 98000 3500 

Hg 0.0 0.1 0.0 0.0 0.1 
K 0.0 0.0 0.0 0.0 0.0 
Mg 6.6 24 0.0 0.0 14 
Mn | 69 232 370 24] 160 
Na 0.0 0.0 0.0 0.0 0.0 
Pb 95 190 250 320 150 

© Zn 3800 12000 710 6700 7400 
AS 2.0 1.3 340 7800 97 
B NDZ ND ND ND ND 
Se 56 18 E80 120 65 

Approx. % 
of Total 
Dry Wt. 48 46 5 ] 100 

1) The compositions are on dry weight basis and are numerically best fit. 
2) ND - not determined. 

Note: Based on summer water chemistry.



TABLE 2 

© CHEMICAL ANALYSES OF WATER TREATMENT SLUDGES 
(microgram/gm) 

Contaminated Mine Water Recycle Analytical 
Lime Lime + NaaS Lime Lime & NaoS Na9C03 Techni que 

Constituent MPR 1984 MPR 1984 ER&E MPR 1985 ER&E Employed(1 ) 

Ag 58 200 66 14 2 AA 

Al 15,200 11,100 5,400 35,270 1,300 ICP 

Ba 148 98 83 24 5 ICP 

Ca 31 , 300 36,100 192,000 55,400 304,000 ICP 

Cd 900 1,000 270 55(6) 24 ICP 
Cr 4,700 3, 700 850 240 650 ICP 

Cu 2,000 1,750 650 920 121 ICP 

Fe 89,000 69,000 25,800 86, 300 7,900 ICP 

Hg ND 0.2 0.2 0.6 0.2 AA 

K 500 500 200 ND 200 ICP 

Mg 10,200 13,100 28 , 500 36 , 000 7 , 300 ICP 

Mn 5,700 6,100 1,900 1,200 174 ICP 

Na 1,090 © 990 400 200 1,670 ICP 

Pb 4,800 3,760 1,210 540 (6) 124 ICP 
Zn 253,000 269,000 74,000 16,000 4,600 ICP 

AS 490 390 130 360. 16 AA 

BO 172 130 (55) ND 20 ICP 

S 4,700 16,900 10,000 ND 5, 7/00 ICP 

© Se 1,100 950 330 30 64 AA 

Insol (3) 162,000 149,000 56,000 400,000 6,000 
%Solids (4) 15.3 12.9 13.7 16.6(7) 62 
Buffer(5) 63.8 69.1 86.2 27.5 95.1 
Capacity (%) : 

(1) AA = Atomic Adsorption, ICP = Inductively Coupled Plasma. 

(2) Data in () indicates value is between detection limit and three times detection 
limit for IGP analysis. ND = not determined. 

(3) Acid insoluble component, essentially S109. 
(4) Percent oven dry solid in wet filter cake sludge. 

(5) Buffer capacity reported as percent CaC03. 
(6) Analyzed by AA. 
(7) Percent oven dry solids in settled sludge.



TABLE 3 

© DI WATER EXTRACTION RESULTS 

CONTAMINATED MINE WATER SLUDGE 

Concentration STudge DI Water Analytical 
Constituent Units Filtrate Leachate Method(1,2) 

Ag ug/L 7.0 ] AA 
Al ug/L (65) 14] ICP 
Ba ug/L 70 50 ICP 
Ca mg/L 109 6.2 ICP 
Cd | ug/L 1.1] 0.2 AA 
Cr ug/L (8) (12) ICP 
Cu ug/L 5 5 ICP 
Fe ug/L 38 (11) ICP 
Hg ug/L ND ] AA 
K mg/L 0.5 (0.8) ICP 
Mg mg/L 26.5 4.] ICP 
Mn , ug/L 15 3 ICP 

| Na mg/L 87.7 64.8 ICP 
Pb ug/L 50 50 ICP 
Zn ug/L 25 (6) ICP 

© As ug/L 10 10 AA 
B ug/L (61 ) (40) ICP . 
C1 mg/L 2 2 IC 
394 mg/L 548 147 IC 
ss) mg/L 230 60.0 ICP 
Si mg/L 0.5 0.8 ICP 
Se ug/L 86 150 AA | 
Alkalinity mg/L of CaCQ3 11.8 26.8 
pH 9.6 9.3 

(1) Data in () indicates value is between detection limit and three times 
| detection limit for ICP analysis. ND = not determined. 

(2) AA = Atomic Adsorption, ICP = Inductively Coupled Plasma, IC = Ion 
Chromatagraph. 

(3) Sulfur speciation greatly effects ICP signal intensity; polythionates 
generate several times higher signal per pole of sulfur than sulfate. 
Thus presence of polythionates results in erroneously high sulfate 
concentrations based on sulfur ICP values. 

© DB:eks:2110H



TABLE 4 

© DI WATER EXTRACTION RESULTS 

RECYCLE WATER SLUDGE 

———CSONCEeNtration Sludge ODI Water Analytical ~ 
Constituent Units Filtrate Leachate Method(1,2) 

Ag ug/L ] 1.7 AA 
Al ug/L 130 50 ICP 
Ba ug/L 94 40) ICP 
Ca mg/L 7.0 37.2 ICP 
Cd ug/L 1.9 0.6 AA 
Cr ug/L 78 5 ICP 
Cu ug/L 18 5 ICP 
Fe ug/L 5 5 ICP 
Hg ug/L ND 1 AA 

| K mg/L 4.8 0.5 ICP 
Mg mg/L 4.6 12.4 ICP 
Mn ug/L 3 3 ICP 
Na mg/L 63] 17.0 ICP 
Pb ug/L 50 50 ICP | 
Zn ug/L 45 14 ICP 

© As ug/L 10 10 AA 
B ug/L 83 (20) ICP 
Cl mg/L 2 2 IC 
294 mg/L 1,400 168 IC 
s{3) mg/L 57] 70.7 ICP 
Si mg/L 1.9 Q0-.3 ICP 
Se ug/L 510 79 AA 
Alkalinity mg/L of CaC03 70.5 11.8 
pH 9.8 9.0 

(1) Data in () indicates value is between detection limit and three times 
detection limit for ICP analyses. ND = not determined. 

(2) AA = Atomic Adsorption, ICP = Inductively Coupled Plasma, [IC = Ion 
Chromatagraph. 

(3) Sulfur speciation greatly effects ICP signal intensity, polythionates 
generate several times higher signal per pole of sulfur than sulfate. 
Thus presence of polythionates result in erroneously high sulfate 
concentrations based on sulfur ICP values. : 

© 2110H



TABLE 5 

@ EP TOXICITY TESTING RESULTS 

ANALYSIS OF EP EXTRACT 

Concentration in EP Extract (mg/L) 

Recycle Water Sludge Contaminated Mine Water RCRA Alert 

Element (ER&E 1984) Sludge (MPR 1984) Level (mg/L) 

Arsenic < | < ] 5 

Barium <5 < 5 100 

Cadmium < 0.2 < 0.2 ] 

Chromium < ] < ] 5 

Lead < ] < | 5 

Mercury < 0.003 < 0.003 0.2 

Selenium < 0.3 < 0.3 ] 

Silver < 0.2 < 0.2 5 

© DB:eks:2110H 
12/5/85



ATTACHMENT I TO APPENDIX E 

Preparation of Synthetic Contaminated Mine Water Sludge 

MPRD 1985 

INTRODUCTION 

Subsequent to the 1984 water treatment studies presented in Appendix A, an 
additional contaminated mine water sludge sample was prepared to provide an 
appropriate sample for EP toxicity testing. (1) The synthetic contaminated 
mine waters that were tested in 1984 did not contain the suspended mineral 
particles that will be present in the actual mine water. These suspended 
solids will report to the water treatment sludge and will dilute the Sludge to 
a substantial degree. 

This attachement describes the preparation of a synthetic sludge sample 
produced from contaminated mine water containing the type and quantity of 
suspended solids expected in the actual mine water. 

@ SUMMARY 

A simulated contaminated mine water sample was prepared containing 900 ppm of 
suspended solids. The mine water was adjusted to pH 10.6 with lime to precip- 
itate the metals. Ferric sulfate was added as a coagulant, and sodium sulfide 
was added to aid in metal precipitation. The sludge produced was analyzed and 
subjected to EP toxicity testing. The EP toxicity test on the sludge showed 
that all EPA hazardous metals in the EP extract were below the RCRA alert 
levels. 

SLUDGE PREPARATION 

The simulated contaminated mine water used to produce the sludge was prepared 
by spiking 50 gallons of Crandon well water with the appropriate chemical conm- 

pounds to reach the target values for the various constituents. 

The simulated mine water was analyzed to determine both soluble and_ soluble 

plus suspended metal content. The soluble metal content was determined by 

filtering a well mixed water sample at 0.45 microns, acidifing the sample, and 

conducting the analysis. The soluble plus suspended metal content was deter- 

mined by acidifying a sample of the well mixed simulated mine water, filtering 

at 0.45 microns, and conducting the analysis. The results of these analyses 
along with the target metal concentrations are presented in Table l. The 

target concentrations represent the projected composition of the contaminated 

| mine water at the time this testing was conducted. The projected composition 
of the contaminated mine water has changed slightly since this testing was 

© conducted due to changes in the quality and quantity of backfill drainage and 

the projected volume of mine inflow. However, these changes have little 

effect on the projected composition of the sludge to be produced.



TABLE 1 

Chemical Composition of Simulated Mine Water 

Compound Concentration|Crandon Analytical 

Element Added Units Well H90 Technique 

Silver (Ag) AgN03 ug/L €0.5 10 <0.5 (5.3)¢3) Icp 

Mercury (Hg) HgCl5 ug/L <O.1 0.3 <0.1 <0.1 AA 

Aluminum (Al) [Al (S04) 3 ug/L <5 940 <5 774 ICP 
Arsenic (As) |NaAsO9 ug/L <10 25 17 23 AA 
Barium (Ba) BaCl9°2H50 ug/L 13 18 8 32 ICP 
Calcium (Ca) [{CaS0,4°H 0 mg/L 24 170 162 166 ICP 
Cadmium (Cd) |CdClo ug/L <1 56 39 50 AA 
Chromium (Cr) |[CrC13°6H 20 ug/L <5 270 <5 212 ICP 
Copper (Cu) CuS04 °5H 0 ug/L <5 120 148 98 ICP 
Iron (Fe) | (1) ug/L (6) 4,980 (10) 3,850 ICP 
Magnesium (Mg) |MgS0, ug/L 12 16 16 17 ICP 
Manganese (Mn) |{MnS0,4°H 0 ug/L (3) 350 326 344 ICP 
Sodium (Na) Na S04 mg/L 2 76 73 73 ICP 
Lead (Pb) PbCl9 ug/L 11 280 <10 189 ICP 

Selenium (Se) |H7Se03 — ug/L <10 110 70 88 AA 
Zinc (Zn) 2nS04°7H 0 ug/L 19 16,000 {4,000 14,200 ICP 

(1) Iron added as FeS04°/7H20 and Fe9(S04)3°7H 0 
© Targets of 4,700 ug/L Fet4 and 280 ug/L Fet3 

(2) Filtered = Sample taken from agitated drum, filtered at 0.45 microns and then 

acidified. 

Acidified = Sample taken from agitated drum, acidified and agitated, then filtered 

at 0.45 microns. 

(3) Data in () indicates value is between detection limit and three times detection limit.



Fine suspended solids were added to the simulated mine water to produce a con- 
centration of 900 mg/L suspended solids. A sample of Crandon waste rock 

© pulverized to minus 44 microns was used a the source of these _ solids. The 
anlaysis of the Crandon waste rock used is shown in Table 2. 

TABLE 2 

Chemical Composition of Crandon Waste Rock 

Concentration Analytical 

Constituent ug/g Technique 

Ag 6 ICP 

Al 71,700 ICP 

. As 470 AA 

Ba 1,000 ICP 

Ca 6,400 ICP 

Cd 12 AA 

Cr 17 ICP 

| Cu 1,000 ICP 

. Fe 100, 800 ICP 

: Mg 37,400 ICP 

| Mn 1,200 ICP 

Na 8,700 ICP 

Pb 370 AA 

© Se 13 AA 

Zn 4,000 ICP 

Si09 51% AA 

The simulated mine water was agitated and aerated for 48 hours. The pH was 

adjusted to 10.6 with lime, and 20 mg/L ferric sulfate was added. Subse- 

quently 10 mg/L sodium sulfide was added. The sludge was allowed to settle 

overnight. The sludge settled to 16.6 percent solids. 

The analyses of the filtered supernatant and dried sludge are shown in Table 

3. All of the metal concentrations in the treated synthetic mine water were 

| below the effluent limitation for discharge to Swamp Creek. 

A sample of the sludge slurry was sent to Environmental Testing and Certifica- 

tion (ETC) for EP toxicity testing. The sludge passed the EP toxicity testing 

and was determined to be non-hazardous. These test results are summarized in 

Appendix E.



TABLE 3 

Chemical Composition of Precipitation Products 

Mine Water Water Treatment 

(After Treatment) Sludge Analytical 

Constituent ug/L ug/g Technique 

Silver (Ag) <1 14 AA 

Mercury (Hg) <0.1 0.6 AA 

Aluminum (Al) <5 35,300 ICP 

Arsenic (As) <10 360 AA 

Barium (Ba) 14 24 ICP 

Calcium (Ca) 157,000 55,400 ICP 

Cadmium (Cd) < 0.1 55 AA 

Chromium (Cr) <5 240 ICP 
Copper (Cu) <2 920 ICP 
Iron (Fe) (8) (1) 86, 300 ICP 
Magnesium (Mg) 7,000 35,500 ICP 

|Manganese (Mn) (3) 1,200 ICP 
Sodium (Na) 70,000 200 ICP 

Lead (Pb) < 10 540 AA 

: Selenium (Se) | 7/7 30 AA 

Zine (Zn) 19 15,700 ICP 

Insol. — | 400,000 

© Buffer Capacity (%) (2) 27.5 

Percent Solids 16.6 

(1) Data in () indicates value is between detection limit and three times 

detection limit. | 

(2) Buffer Capacity reported as percent CaC03. 

Reference 

l. EMC memo, J. H. Wirag to R. N. Kust, “Sludge Characterization Experi- 

ments~Crandon Water Treatment,” August 28, 1985. 

attl/djb/C



TY 2648.132 - 
1 PACE 1 

EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 
o-Jan-86 

| CONFIGURATION 261 

CONVENTIONAL ZINC TAILS DESLIMING - BACKFILL TO MINE 

ATTACHMENT IT 
MILL SPECIFICATIONS Water Model Output 

MILL DESIGN CAPACITY: 6700.00 MTPD Mature Summer Conditions 
MILL OPERATING LEVEL: 6700.00 MIPD 
GLAND WATER USAGE | 904.80 MTPD 
“ EARLY SUMMER W/PH CNTL" OPERATION 

TONNAGE OF ORE PROCESSED 

MASSIVE: 6700.00 MTPD 
STRINGER: 0.00 MTPD 

MILL INPUT 

STREAN REQUIRED PRODUCED UTILIZED DISCHARGED (GPM) 

Q4 506.00 781.29 506.00 275.29 
Q3 2849.48 2849.97 2849.53 0.44 
Q2 372,40 372,35 372.35 0.00 
Qi 2208.09 2208.09 2208.09 
ap 0.00 

FRESH H20 0.00 
TOTALS 3727.88 4003.61 3727.88 275.73 

RECYCLE WATER AS % OF MILL REQUIREMENTS: 100.0% 
FRESH WATER MAKEUP AS % OF MILL REQUIREMENTS: 0.0% 
DISCHARGE WATER AS % OF MILL REQUIREMENTS: 31.0% 
TOTAL DISCHARGE FROM SYSTEM: 6309.00 MTPD 1157.40 GPM 

POND INFORMATION 

| | SEEPAGE EVAP. RETENTION 
LOCATION ACRES (GPM) FACTOR wT X SOLIDS | 

TAILINGS POND 0.0 0.00 0.000 0.000 
SAND STORAGE 0.0 0.00 0.000 re 
SLUDGE STORAGE 0.0 0.00 0.000 ve 086 
TAILNGS IMPD 110.0 5.50 0.800 79.000 
RECLAIM POND 39.0 0.40 0.920 nn 
SURGE POND 0.0 0.00 0.000 0.000 
MINE 9 909636 36309 TECTED 9000009 EE 985.000 

TOTAL. POND SEEPAGE =o 32.16 MTPD 5.90 GPM 
TOTAL POND EVAPORATION = 814.43 MTPD 149.41 GPH 
TOTAL RAINFALL TO PONDS = 1290.27 MTPD 236.70 GPM 
NET RAINFALL TO PONDS” = 475.84 MTPD 87.29 GPM 
TOTAL. POND EFFLUENT 2 45527.60 MIPD 9352.16 GPM 

PRECIPITATION RATE = 30.77 IN/YR 
EVAPORATION RATE = 23,36 IN/YR 

# --~ DENOTES VARIATION FROM BASE CONDITIONS



EXXON MINERALS CO. -— PHASE IV WATER MANAGEMENT STUDY 

oo, . _ oe _ — . 2-Jan-85& 

USER-DEFINED PERCENT FLOW SPLITS 

NODE 6 17 - "SPLITTER" NODE $1 NODE # 18 - “SPLITTER" NODE #2 

LINK @ 20 - SEEPG CONTRL TO MINE 100.% LINK @ 21 - SEEPG CONTRL TO MINE 100.% 

LINK @ 68 - SEEPG CONTRL TO TAILINGS 0.% LINK #@ 63 -—- SEEPG CONTRL TO SURGE PND 0.% 

NODE #@ 45 - “SPLITTER" NODE $4 NODE #@ 46 —- “SPLITTER" NODE #7 

LINK @ 50 - TREATED EFFL TO SURGE P. 0 .% LINK @ 49 —- MINE RETURN WATER 100.% 

LINK # S2 - TREATED EFFL TO TAILINGS 100.2% LINK $133 -—- MINE RET H20 TO TAILS P. 0.% 

NODE @ 51 - “SPLITTER” NODE $5 NODE @ 55 — "SPLITTER" NODE #6 

LINK $9 57 - TAILINGS TO P.T. POND 0.% LINK #@ 61 - SAND STREAM TO 53 0.2% 

LINK @ 38 - TAILINGS TO T3i1 100.2% LINK @ 62 -—- SAND STREAM TO MINE 100.% 

NODE @ 59 - “SPLITTER” NODE #8 NODE @ 85 - “SPLITTER” NODE #9 : 

LINK @ 66 - BOILER & LAK H20 TO SURG 0.2% LINK €104 - TAIL PND DSG TO RECLAIM P 100.2% 

LINK # 67 - BOILER & LAB H20 TO POND 100.% LINK #105 - TAIL PND DSG TO RECYCLE 0.Z ) 

NODE @ 87 - “SPLITTER” NODE #10 NODE $1068 - “SPLITTER” NODE #411 

LINK #110 - SANDS DISCHG TO RECLAIM P 100.2% LINK #138 - SURGE POND TO T22 100.% 

LINK #111 - 8S DISCHARGE TO RECYCLE 0.% LINK. @131 - SURGE POND TO Tes 0.% 

LINK #132 - SURGE POND TO T24 0.Z% 

NODE #110 -—- "SPLITTER™ NODE #@i2 . NODE #112 - "SPLITTER" NODE #14 

LINK 6134 - SUM OF PONDS TO T32 100.Z% LINK #138 - RECL POND TO T42 0.2% 

LINK #¢135 - SUM OF PONDS TO T33 0.% LINK #139 -—- RECL POND TO T43 0.2% 

LINK #136 - SUM OF PONDS TO 134 0.% LINK #140 - RECL POND TO T44 100.% 

NODE #126 —- “SPLITTER” NODE #15 NODE @131 - “SPLITTER" NODE #16 

LINK #156 - TAILNGS IMPD TO SURGE PND 0.2 LINK #174 - ZN THCK OVFL TO RECYCLE 100.% 

LINK #157 - TAILNGS IMPD TO RECL POND 100.% LINK #175 ~- ZN FHICKENER OVRFL TO T10 0.% 

NODE #152 - "SPLITTER" NODE $17 NODE €153 - "SPLITTER* NODE ¢18 | 

LINK @¢176 -—- Ti2 EFFLUENT TO NODE 31 100.% LINK #178 —- MINE RETURN H20 TO Té2 100.2% . | 

LINK #177 - Ti2 EFFLUENT TO NODE 45 0.% LINK #179 -—- MINE RETURN H20 TO B.F. 0.% 

NODE #159 - “SPLITTER” NODE 20 NODE #160 —- “SPLITTER" NODE 21 

LINK #188 - 713 EFFLUENT TO NODE 51 £=100.% LINK #190 - T11 EFFLUENT TO NODE 45 100.% 

LINK #189 - T13 EFFLUENT TO NODE. 45 0.2% LINK #191 - T11 EFFLUENT TO NODE 51 0.% 

NODE #161 — “SPLITTER" NODE 22 

LINK #192 -—- T10 EFFLUENT TO NODE 43 0.% 
LINK #193 —- T10 EFFLUENT TO NODE 31 100.%



a 
PAGE 3 

EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 
2-Jan-86 

USER-DEFINED EXPLICIT FLOW SPLITS 

| NODE @ 58 —- “SUMMER” NODE NODE €165 - MINE SEEPG DIVERSION | 

LINK #@ 64 - MINE RTN H20 TO BACKFILL 5655.99 MIPD# LINK #197 - MINE SEEPG TO RECYCLE 1166.58 MTPD*# 

LINK @ 65 - MINE RTN H20 TO SURGE PN 0.00 MTPD# LINK #198 - MINE SEEPG TO Tée2 4489.41 MTPD* 

NODE #170 - SPLITTER NODE NODE $171 - SPLITTER NODE ; 

LINK #201 - PUMP SEAL WATER 948.38 MTPD LINK @203 - PUMP SEAL TAILING 163.52 MTPD 

' LINK #202 —- PUMP SEAL BACKFILL 545.02 MTPD LINK @204 - PUMP SEAL RECLAIM 784.87 MTPD 

*% --— DENOTES VARIATION FROM BASE CONDITIONS 

‘ 

. 

t 

1 

q 

’ 

q 

: 

q 

; 

q 

q =



1 PAGE 4 

EXXON MINERALS CO. — PHASE IV WATER MANAGEMENT STUDY 

2-Jan-86 

USER-DEFINED FLOWS 

LINK @ DESCRIPTION FLOW-MTPD FLOW-GPM 

17 SEEPG CONTRL FRESH WATER 0.00 0.00 
18 SEEP. ABOVE ORE BODY 1907.85 3350 .60 

23 TREATED H20 TO RECYCLE 0.00 0.00 

115 SEEPAGE INTO MINE 4763.00 873.860 

122 SURGE POND TO Tel 11491.25 2108.10 

| 124 SUM OF PONDS TO T31 0.00 0.00 

125 RECL DISCHG TO T41 0.00 0.00 

141 TAILNGS THCK TO BACKFILL 0.00 0.00 

148 RECLAIM POND TO MINE 0.00 0.00 

149 RECYCLE IN TO MINE 0.00 0.00 

151 SURGE POND TO RECYCLE 0.00 0.00 

152 TAILINGS TO RECYCLE 0.00 0.00 

159 SURGE POND TO MINE 0.00 0.00 

161 TAILS PONDS TO MINE 0.00 0.00 

163 RECYCLE H20 FROM T24 0.00 0.00 

165 RECYCLE H20 FROM T2$ 0.00 0.00 

167 RECYCLE H20 FROM 134 0.00 0.00 

169 RECYCLE Heo FROM 135 0.00 0.00 

170 RECL POND TO T43 3242 .80% 3794.90 

173 RECYCLE H20 FROM T45 6.00 0.00 

180 SEEPG CNTRL TO MILL | 0.00 0.00 

183 SEEPG CNTRL TO MINE 6.800 0.00 

185 FRESH WATER TO MINE 6.00 0.00 

194 RECYCLE H20 FROM 171 @.00 0.00 

205 EXCESS WATER PUMP SEAL 1493.40 273.97 

STREAMS WITH SCALING PROBLEMS 

THE SOLUBILITY PRODUCT OF CASO4 HAS BEEN EXCEEDED IN THE FOLLOWING STREAMS: . 
STREAM 40 MILL TAILNGS TO BACKFILL 

ACTUAL CAX804 (MG/L) m= 0.1144E+07 

PREDICTED (MARSHALL-SLUSHER) CAXSO04 (MG/L) = 0.9B849E+06 

STREAM 51 RECY OUT TO BACKFILL P. 

ACTUAL CAXSO4 (MG/L) = 0.1038E+07 

PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.9872E+06 

STREAM %33 RECY IN TO BACKFILL P. 

ACTUAL CAXS804 (MG/L) ms 0.1038E+07 

PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.9871E+06 
STREAM 54 SAND STREAM FROM BACKFIL 

ACTUAL CAX804 (MG/L) = 0.1038E+07 

PREDICTED (MARSHALL-SLUSBHER) CAXSO4 (MG/L) = 0.9871E+06 

STREAM 56 TAILINGS FROM BACKFIL , | 

ACTUAL CAXS804 (MG/L) . a 0.1038E+07 

PREDICTED (MARSHALL-SLUSHER) CAX804 (MG/L) = 0.9871E+06 

% —--~ DENOTES VARIATION FROM BASE CONDITIONS 
‘ |



a | . _ Do eee ee ; _ PAGE a 
EXXON MINERALS CO. — PHASE IV WATER MANAGEMENT STUDY 

2-Jan-86 

STREAMS WITH SCALING PROBLEMS 

THE SOLUBILITY PRODUCT OF CASO4 HAS BEEN EXCEEDED IN THE FOLLOWING STREAMS: 
STREAM 538 TAILINGS TO TS! 

ACTUAL CAXS04 (MG/L) = 0.1027E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.9914E+06 

STREAM 62 SAND STREAM TO MINE 
ACTUAL CAXSO04 (MG/L) = 0.1038E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS0O4 (MG/L) = 0.9871E+06 

STREAM 112 SEEPAGE FROM RECLAIM POND 
ACTUAL CAXS04 (MG/L) = 0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.9893E+06 

STREAM 118 RECLAIM POND DISCHARGE 
ACTUAL CAXS804 (MG/L) = 0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.989I3E+06 

STREAM 126 SLUDGE TO T81 
, ACTUAL CAXSO04 (MG/L) om 0.3300E+09 

PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.3618E+07 
STREAM 140 RECL POND TO T44 

ACTUAL CAX804 (MG/L) mm 0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXSO4 (MG/L) = 0.98B893E+06 

STREAM 146 Q3 WATER TO MILL 
ACTUAL CAXSO4 (MG/L) = 0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = ~—60. 9893E +06 

STREAM 1533 RECLAIM POND TO RECYCLE , 
ACTUAL CAXS04 (MG/L) =  0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAX804 (MG/L) = 0.9Q9ZE+06 

STREAM 170 RECL POND TO T435 

ACTUAL CAXSO4 (MG/L) om 0.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.9893E+06 

STREAM 171 RECYCLE H20 FROM 144 

ACTUAL CAXS04 (MG/L) = 0.1093E+07 . 
PREDICTED (MARSHALL-SLUSHER) CAXS804 (MG/L) = 0.9B893E+06 

STREAM 215 T44 EFFLUENT NO TREATMENT 
ACTUAL CAXS804 (MG/L) = 0,.1093E+07 
PREDICTED (MARSHALL-SLUSHER) CAXS0O4 (MG/L) = 0.9893E+06 

BSTREAM 222 T46 SLUDGE RO,VCE UNIT 
ACTUAL CAXS04 (MG/L) . = 0.3300E+09 
PREDICTED (MARSHALL-SLUSHER) CAXS04 (MG/L) = 0.3818E+07 

#4 ~-— DENOTES VARIATION FROM BASE CONDITIONS



i 
PAGE 6 

EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 
: 22-Jan-86 

TREATMENT SUMMARY 

AVAILABLE TREATMENT TECHNOLOGIES 

SLUDGE 
CODE DESCRIPTION USED? PRODUCED (GPM) 

. A TAILINGS THICKENER Y 316.45 
S| TAILINGS THICKENER/FILT N 0.00 
C PH ADJUSTMENT H2S04 Y 0.00 
D PH ADJUSTMENT CO2 N 0.00 
E PH ADJUSTMENT CA(OH)2 N 0.00 
F LIME PRECIPITATION Y 16.02 
G CARBONATE TREATMENT Y 18.18 
H SULFIDE PRECIPITATION N 0.00 
I SODIUM ALUMINATE PRECIP N 0.00 
J ALKALINE CHLORINATION N 0.00 | 
K FERRO CYANIDE PRECIP. N 0.00 
L H202 OXIDATION "'N 0.00 
M OZONATION N: 0.00 
N KIOL OXIDATION OF THIOS. N 0.00 
0 ION EXCHANGE CATION REM, N 0.00 
P ION EXCHANGE CA REMOVAL N 0.00 
Q ION EXCHANGE ANION REM. N 0.00 . 
R CAREON ADSORPTION N 0.00 
S FILTRATION ¥ 2.63 
T REVERSE OSMOSIS N 0.00 
U VAPOR RECOMPRESSION EVAP N 0.00 
V RO-VRE TREATMENT UNITS Y 9.69 

TOTAL 362.98 

TREATMENT STREAM CONFIGURATIONS 

SLUDGE PER SLUDGE PER 
NODE @ DESCRIPTION CONFIGURATION QUAL DAY (GPD) LIFE (GAL) 

39 TREATMENT STREAM 110 NO TREATMENT 
40 TREATMENT STREAM 111 NO TREATMENT 
41 TREATMENT STREAM Ti2 NO TREATMENT 
42 TREATMENT STREAM 113 NO TREATMENT 
19 TREATMENT STREAM T61 F,S,C QD 991. 0.105E+08 
Ie TREATMENT STREAM T51 A” 435688. 0 .482E+10 
96 TREATMENT STREAM T53 NO TREATMENT 
98 TREATMENT STREAM T?1 NO TREATMENT 
99 TREATMENT STREAM T31 NO TREATMENT 

100 TREATMENT STREAM T41 NO TREATMENT 
1135 TREATMENT STREAM T22 NO TREATMENT 
116 TREATMENT STREAM T23 ~ NO TREATMENT 
117 TREATMENT STREAM T24 NO TREATMENT 
119 TREATMENT STREAM T32 NO TREATMENT 
120 TREATMENT STREAM T33 NO TREATMENT



} 
PAGE 7 

EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

2-Jan-86 TREATMENT STREAM CONFIGURATIONS 

SLUDGE PER SLUDGE PER 
NODE @ DESCRIPTION CONFIGURATION QUAL DAY (GPD) LIFE (GAL) 

121 TREATMENT STREAM 134 NO TREATMENT 
123 TREATMENT STREAM T42 NO TREATMENT 
124 TREATMENT STREAM T43 NO TREATMENT 
125 TREATMENT STREAM 144 NO TREATMENT Q3 
129 TREATMENT STREAM T71 NO TREATMENT QD 
140 TREATMENT STREAM T25 NO TREATMENT 
142 TREATMENT STREAM T26 NO TREATMENT 
144 TREATMENT STREAM T35 NO TREATMENT 
146 TREATMENT STREAM T36 NO TREATMENT | 
148 TREATMENT STREAM T45 G,S,C Q4 25827. 0.273E+09 ° 130 TREATMENT STREAM T46 Vv | Q4 13950. 0.148E+09 
134 TREATMENT STREAM Té2 F,S,C ; QD 24861. 0.263E+09 167 TREATMENT STREAM T81 G Q3 1380. 0.146E+08



PAGE 8 
- EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

2-Jan-86 

. | 

CONSTITUENT ANALYSIS 

18 21 22 42 58 115 126 127 172 

SEEP. AROVE SEEPG CONTRL TREATED H20 PB FD THCKNR TAILINGS SEEPAGE INTO SLUDGE TO SLUDGE RECL POND 

CONS UNITS ORE BODY TO MINE TO DISCHARGE To 713 To 151 - MINE T81 TO NODE 80 TO T46 
+ 

- HS MOLE 0.813E-07 0.813E-07 0.316E-07 0.316E-08 0.559E-11 0.200E-05 0.100E-06 0.316£-10 £0.316E-07 
AGS MG/L 0.100E-02 0.100E-02 0.170E-02 0.173E-01 0.222E-01 0.100E-01 1.42 0.106E-01 0.181E-01 
AGP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.580 0.000£+00 

ALS MG/L 0.100E-01 0.100E-01 0,522 1.54 1.90 0.530 122, 4,25 1.50 

ALP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 

BRAS MG/L 0.100E-01 0.100E-01 0.164E-01 0.345E-01 0.162E-01 0.200E-01 1.32 0.516E-01 0.168E-01 

BAP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0. 000£: +00 

CAS MG/L 27.5 27.5 134, 450. 525, 44.8 0.242E+04 89.2 30.6 
CAP MG/L 0.000E+00 0.000E+00 0.000E6+00 0.000E+00 2.55 0.000E+00 0.000E+00 0.941E+04 0.000E+00 

CDS MG/L 0.390E-01 0.390E-01 0.280E-03 0.165E-01 0.134E-01 0.700E-01 1.57 0.104E-01 0,.200E-01 
CDP MG/L 0.000E+00 0.000E+00 0,.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 2.25 0.000E+00 
CRS MG/L 0.100E-02 0.100E-02 0.353E-01 5.16 1.15 0.100E+00 4.04 0.491E-01 0.515E-01 

CRP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.166 0.000E+00 0.000E+00 27.3 0.000E+00 

CUS MG/L 0.202 0.202 0.534E-02 0.611 0.444 0.100E+00 1.58 0.127E-01 0.202E-01 
CUP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,.641E-01 0.000E+00 0.000E+00 7.77 0.000E+00 

FE28 MG/L 0.710 0.710 0.000E+00 0.775E-01 0.103 1.74 0.000E+00 0. 000E+00 0. 000. +00 

FE2P MG/L 0.000E+800 0.000€+00 0,.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 

FE38 MG/L 0.000E+00 0.000E+00 0.212 0.197 0.183 0.000E+00 16.4 0,200 0.201 

FE3SP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000€+00 0.000E+00 0.000E+00 226. 0.000E+00 

HGS MG/L 0.100E-03 0.100E-03 0.170E-03 0.578E-03 0.209E-03 0.400E-03 0.190E-01 0.709E-03 0,.243E-03 
HGP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.0008+00 0.000E+00 0.000E+00 0.371E-02 0.000E+00 

KS MG/L. 1.29 1,29 2.98 16.2 17.0 1.31 942, 32.4 12.5 
MGS MG/L 16.0 16.0 16.4 2.47 1.41 19.3 395. 20.7 5.00 
MGP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.213 0.000E+00 0.000E+00 0.978 0.000E+00 

MNS MG/L 0.450E~-01 0.450€-01 0.301E-01 0.814E-01 0.389E-01 0.423 2.36 0.300E-01 0.301E-01 
MNP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.134E-02 0.000E+00 0.000E+00 10.3 0.0006+00 — 
NAS MG/L 4.72 4.72 35.4 382, 301. 4.11 0.559E+05 0.189E+04 710. 

PBS MG/L 0.400E-01 0.400E-01 0.201E-01 0.966E-01 0.890E-01 0.340 1.58 0.200E-01 0.202E-01 

PBP MG/L 0.000E+00 0.000E+00 0,000E+00 0,.000€+00 0.136E-02 0.000E+00 0.000E+00 9.71 0.000E+00 

SES MG/L 0.180E-01 0.180E-01 0.272E-01 0.207 0.357 0,100€-02 9,18 0.216 0.117 

SEP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.216E-01 ° 0.000E+00 0,000E+00 3.35 0.000E+00 

INS MG/L 0.443 0.443 0.318E-01 1.35 1.95 20.4 4.52 0.378E-01 0.577E-01 

ZNP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000€+00 0.297 0,000E+00 0.000&+00 506. 0.0006 +00 

OHS MOLE 0.123E-06 0.123E-06 0.316E-06 0.316E-05 0.179E-02 0,.500E-086 0.100E-06  0.316E-03  0.316E-06 

OHP MOLE 0.000E+00 0.000E+00 0.000E+00 0. 000E+00 0,.380E-04 0,000€+00 0.000E+00 0.490E-01 0.000E+00



PAGE 9 EXXON MINERALS CO. — PHASE IV WATER MANAGEMENT STUDY 

22-Jan-86 

CONSTITUENT ANALYSIS 

18 21 22 42 78 115 126 127 172 SEEP. ABOVE SEEPG CONTRL TREATED H20 PE FD THCKNR TAILINGS SEEPAGE INTO SLUDGE TO SLUDGE RECL POND CONS UNITS ORE BODY TO MINE TO DISCHARGE TO 713 TO T51 MINE T81 TO NODE 80 TO T46 + 

ASS MG/L 0.510 0.510 0.247E-01 0.323E-01 0.874E-01 0.100E-01 2.16 0.264E-01 0.300E-01 ASP MG/L 0.000E+00 0.000E+00 0.000E+00 0,.000E+00 0.117E-01 0.000E+00 0.000E+00 D.23 0.000E+00 CO3S MG/L 0.000E+00 0.000E+00 0.356 0.000E+00 0.412E-01 0.000E+00 0.722E-02 33.2 0.281 CO3P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 2.39 0.000E+00 0.000E+00 0.142E+05 0.000E+00 CLS MG/L 12.0 12.0 &.45 5.04 4.40 4.00 321. 12.5 4.09 CNS MG/L 0.100E-02 0.100E-02 0.728E-02 3.00 0.349 0.100E-02 0.751 0.291E-01 0.100E-01 FS MG/L 0.480 0.480 0.750 4.27 4.37 0.200 166. 6.38 3.39 HC38 MG/L 134, 134. v7.2 145. 12.7 30.0 185. 0-69 45.1 NO3S MG/L 1.99 1.99 4.48 0.831 0.817 1.64 152, 7.62 2.11 PO48S MG/L. 0.280 0.280 0.165 0.762 0.747 0.000E+00 776, 20.6 0.660 PO4P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.@00E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 $048 MG/L 15.90 15.0 406. 0.185E+04 0.196&+04 200. 0.136E+06 0.458E+04 0.170E+04 SO4P HG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 3.22 0.000E+00 0.000E+00 8.48 0.000E+00 $8 MG/L 0.000E+00 0.000E+00 0.425E-02 0.411E-01 0.399E-01 0.000E+00 2.17 0.734E-01 0.289E:-01 6P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 8208S MG/L 0.000E+00 0.000E+00 20.4 94.1 188, 0.000E+00 0.147E+04 61.4 19.3 CO2S MG/L 2.00 2.00 3.04 0.000E+00 2.41 2.00 0.000E+00 0.267E-03 2.39 NH3S MG/L 0.000E+00 0.000E+00 0.896 0.742 0.738 0.000E+00 0,.000E+00 1.03 0.880 028 MG/L 7.00 3.00 4.74 2.90 2.57 9.00 . 0.000E+00 3.76 3.07 SIO8 MG/L 8.20 8.20 9.37 15.0 14.6 9.00 913. 34.8 12.7 | BODS MG/L 2.00 2.00 2.65 | 1.80 8.16 2.00 0.000E+00 2.11 1.44 CODS MG/L 3.00 9.00 21.0 — 13.4 25.9 29.0 0.000E+00 17.8 9.353 HARD MG/L 1464, 146, 402. 0.114E+04 0.132E+04 233, 0.000E+00 308, 97.0 PH | 7.09 7,09 7.90 8.350 11.3 3.70 7.00 10.35 7,00 TOS MG/L 162. 162. 695, 0.273E+04 0.283E+04 368, 0.200E+06 0.674E+04 0.255E+04 TEMP C 7.00 20.0 20.0 20.0 20.0 7.00 83.0 20.0 20.0 TOC8B MG/L 7.00 7.00 3.38 1.03 6.82 1.00 0.000E+00 1.45 0.971 TS88A MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 9.56 0.000E+00 0.000E+00 0.253E+05 0.000E+00 TSSN MG/L 50.0 90.0 1.28 42.1 0.167E+06 90.0 0.000E+00 0.360E+05 0.000E+00 , FLOW MTPD 1907.85 1907.85 6299.40 1434.40 286474 .60 4763.08 32.81 200.85 4311.61 * FLOW M3/HR 79.49 79.49 262.48 60.60 1186.44 198.46 2.20 8.37 179.635 FLOW GPM 350.00 350.00 1155.64 266,81 9223.74 873.80 9.69 536.85 790.98 FLOW TGD 904.00 3904.00 1664.12 384.21 7922.18 1258.27 13.938 33.06 1139.01 FLOW MCD 0.5040 0.5040 1.6641 0.3842 7.9222 1.2583 0.0140 0.0531 1.1390 : BOLIDS MTPD 0.00 0.00 0.00 0.00 2106.93 0.00 0.00 0.00 0.00



PAGE 10 EXXON MINERALS CO. — PHASE IV WATER MANAGEMENT STUDY 

22-Jan-86 

CONSTITUENT ANALYSIS 

178 196 199 206 207 208 209 210 212 MINE RETURN TOTAL DISCHG BLEND EXCESS WATER 161 SLUDGE T61 EFFLUENT 161 SLUDGE T61 EFFLUENT T61 EFFLUENT CONS UNITS H20 TO Té2 FROM SYSTEM TO T45 TO NODE 128 LIME PRECIP LIME PRECIP FILTRATION FILTRATION PH ADJ H2S04 + 

HS MOLE 0.1468E-05 0.317E-07 0.131E-09 0.999E-07 0.316E-10 0.316E-10 0.316E-10 0.316E-10  $$0,316E-07 AGS 4HMG/L 0.117E-01 0.170E-02 0.181E-01 0.766E-03 0.100E-02 0.100E-02 0.100E-02 0.100E-02 0.100E-02 AGP MG/L 0.000E+80 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E:+00 ALS MG/L 0.744 0.521 1.50 0.282E-02 0.100E-01 0,.100E-01 0.100E-01 0.100E-01 0.100E-01 ALP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 BAS MG/L 0.192E-01 0.164E-01 0.168E-01 0.705E-03 0,.100E-01 0.100E-01 0.100E-01 0.100E-01 0.100E-01 BAP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,.000E+00 CAS MG/L 119, 134, 419, 1.83 846.5 86.5 86.5 86.5 86.5 CAP MG/L 0.415 0.000E+00 0.110 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 CDS MG/L 0.610E-01 0.281E-03 0.256E-01 0.830E-03 0,.200E~-03 0.200E-03 0.200E-03 0.200E-03 0,.392E-03 CDP MG/L 0.000E+00 0.000E+00 0.000E+00 0,.000E+00 0.000E+00 0.388E-01 19.6 0.192E-03 0.000E+00 CRS MG/L 0.194 0.352E-01 1.07 0.429E-02 0.100E-02 0.100E-02 0.100E-02 0.100E-02 0.100E-02 CRP MG/L 0.271E-01 0.000E+00 0.717E-02 0.000E+00 0.0600E+00 0.000E+00 0.000E+00 0,000E+00 0.0006: +00 CUS MG/L 0.110 0.533E-02 0.1350 0.108E-02 0.S00E-62 0.500E-02 0.500E-02 0.500E-02 0.598E-02 CUP MG/L 0.104E-01 0.000E+00 0.276E-02 0.000E+00 0.006EF+60 0.197 99 .7 0.976E-03 0.000E+00 FE28 MG/L 1.49 0.288E-06 0.481 0.189E-03 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 FE2P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 FE38 MG/L 0.278E-01 0.211 0.159 . 0.330E-03 0.200 0.200 0.200 0.200 0.230 FESP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 6.11 0.309E+04 0,.303E-01 0.000E+00 HGS MG/L 0.366E~-03 0.170E-03 0.243E-03 0.101E-04 0.100E-03 0,100E-03 0.100E-03 0.100E-03 0.100E-03 HGP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,000E+00 0.000E+00 0.000E+00 KS MG/L 3.71 2.98 12.5 1.04 1.29 1.29 1.29 1.29 1.29 MGS MG/L 146.5 16.3 5.00 0.163 16.0 16.0 16.0 16.0 16.0 MGP MG/L 0.347E-01 0.000E+00 0.919E-02 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 MNS WG/L 0.364 0.301E-01 0.124 0.128E-02 0.300E-01 0.300E-01 0.300E-01 0.300E-01 0.301E-01 MNP MG/L 0.219E-03 0.000E+00 0.578E-04 0.000E+00 0.000E+00 0.150E-01 7.99 0.743E-04 0.000E+00 NAS MG/L 48.6 35.3 227. 29.3 4.72 4.72 4.72 4.72 4.72 PBS MG/L 0.300 0.201E-01 0.150 0.970E-03 0.200E-01 0.200E-01 0.200E-01 0.200E-01 0.201E-01 PBP MG/L 0.221E-03 0.0Q00E+00 0.584E-04 0,000E+00 0.000E+00 0.200E-01 10.1 0.991E-04 0.000E+00 SES MG/L 0.370E-01 0.271E-01 0.195 0.512E-02 0.108E-01 0,.108E-01 0.108E-01 0.108E-01 0.108E-01 SEP MG/L 0.352E-02 0.000E+00 0.932E-03 0.000E+00 0.000E+00 0.720E-02 3.64 0.357E-04 0.000E+00 .. 2NB_ MG/L ~47.3.. _. @.3188&-01.  _ 5.20... 0 .369F-02._..0.250E-01...__0.250E-01 __0.250€-01.. __0.250E-01_. 0.271E-01_ ZNP WG/L 0.467E-01 0.000E+00 0.124E-01 0.000E+00 0,.000E+00 0.418 2ii. 0.207E-02 0.000E+00 OH8 MOLE 0,287E-03 0.316E-06 0.761E-04 0.100E-06 ‘ 0.316E-03 0.316E-03 0.316E-03 0.316E-03 0.316E-06 OHP MOLE 0.619E-05 0.000E+00 0.164E-05  0.000E+00 0.000E+00 0.348E-03 0.176 0.172E-05 0.000E+00



1 
PAGE 11 EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

22-Jan-86 

CONSTITUENT ANALYSIS © 

178 196 199 206 207 208 209 210 212 MINE RETURN TOTAL DISCHG BLEND EXCESS WATER 161 SLUDGE 761 EFFLUENT 161 SLUDGE T61 EFFLUENT 161 EFFLUENT CONS UNITS H20 TO Té2 FROM SYSTEM TO T4S TO NODE 128 LIME PRECIP LIME PRECIP FILTRATION FILTRATION PH ADJ H2804 + 

ASS MG/L 0.224E-01 0.246E-01 0.326E-01 0.370E-02 0.300E-01 0.300E-01 0.300E-01 0.300E-01 0.300E-01 ASP MG/L 0.191E-02 0.000E+00 0.505E-03 0.000E+00 0.000E+00 0.480 244. 0.000E+00 0,.000E+00 CO38 MG/L 0.664E-02 0.355 0.424E-01 0.446E-03 116, 116. 116. 116, 0.788 CO3P MG/L 0.389 0.000E+00 0.103 0.000E+00 0.000E+00 0,000E+00 0.000E+00 0.000E+00 0.000E+00 CLS MG/L 4.05 6.45 4.09 0.172 12.0 12.0 12.0 12.0 12.0 CNS MG/L 0.100E-01 0.727E-02 0.100E-01 0.825E-03 0.100E-02 0.100E-02 0.100E-02 0.100E-02 0.100E-02 FS MG/L 0.867 0.751 3.39 1.38 0.480 0.480 0.480 0.480 0.480 HC3S MG/L 26.8 97.2 13.6 9.19 18,7 18.7 18.7 18.7 127. NO38S MG/L 9.06 4.47 2.11 0.258 . 1.99 1.99 1.99 1.99 1.99 PO48S MG/L 0.114 0.164 0.660 0.158 0.280 0.280 0.2860 0.280 0.280 PO4P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 804S MG/L 469. 406, 0.165E+04 59.2 29.4 29,4 29.4 29,4 144, SO4P MG/L 0.524 0.000E+00 0.139 0,000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 88 MG/L 0.609E-02 0.425E-02 0.2B9E-01 0,.240E-02 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 sP MG/L 0.080E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,.000E+00 0.000E+00 0.000E+00 8208 MG/L 29.2 20.4 19.5 1.61 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 C028 MG/L 2.07 3.06 0.895 21.8 0.990E-+83 0.990E-03 0.000E+00 0.990E-03 6.72 NH38S MG/L 1.28 0.896 0,880 0.879 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 O28 MG6/L 4.63 4,74 3.07 2.49 5.00 2.00 3.00 5.00 2.00 SITIOS MG/L 9.88 9.36 12.7 1.37 8.20 8.20 8.20 8.20 8.20 BODS MG/L 2.93 2,64 1.44 1.44 2.00 2.00 2.00 2.00 2.00 CODS MG/L 28.0 21.0 9.53 9.352 5.00 7.00 3.00 3.00 9.00 HARD MG/L 400. A401, 0.106E+04 5.20 ‘ 282. 282, 262. 282. 282. PH $ 9 96-36 3.77 7.90 9.88 7.00 10.5 10.5 10.3 10.5 7.50 TDS MG/L 744, S94, 0.236E+04 106, 277. 277. 277. 277. 404. TEMP C 20.0 20.0 20.0 20.0 20.0 20.0 20.0 20.0 20.0 TOCS MG/L 1.61 3.37 0.971 0.971 7.00 7.00 7.00 7.00 7.00 TSSA HG/L 1.56 0.000E+00 0.412 0,.000E+00 0.000E+00 13.2 0.668E+04 0.313 0.000E+00 TSSN MG/L 0.123E+04 1.28 363, 0.798E-01 0.000E+00 90.0 0.248E+05 1.19 1.19 ; FLOW MTPD 9653.99 6309.00 4409.38 9.60 -0.00 1907.83 3.75 1904.10 1904.10 FLOW M3/HR 235 .67 262.88 183.72 0.40 -0.00 79.49 0.16 79.34 79.34 FLOW GPM 1037.61 1157.40 808.91 1,76 -~0.00 350.00 0.69 349.31 349.31 FLOW TGD 1494.15 1666,66 1164.83 . €@,54 -0.00 904.00 0.99 903.01 903.01 FLOW MCD 1.4942 1.6667 1.1648 0.0025 -0.0000 0.3040 0.0010 0.3030 0.5030 SOLIDS MTPD 7.00 0.00 1.44 0.00 0.00 0.00 0.00 0.00 0.60



. , PAGE i2 
EXXON MINERALS CO. —- PHASE IV WATER MANAGEMENT STUDY 

2-Jan—-86 

CONSTITUENT ANALYSI8 

213 214 215 216 217 218 219 221 222 
T51 SLUDGE T51 EFFLUENT 144 EFFLUENT T4585 SLUDGE JT45 EFFLUENT T4535 SLUDGE T45 EFFLUENT T45 EFFLUENT T46 SLUDGE 

CONS UNITS TLNGS THCKNR TLNGS THCKNR NO TREATMENT CARBONATE TR CARBONATE TR FILTRATION FILTRATION PH ADJ H2S04 RO,VCE UNIT 
+ 

HS MOLE 0.559E-11 0.559E-11 0.316E-07 0.316E-10 0.316E-10 0.316E-10 0.316E-10 0.316E-07 0.100E-06 
AGS MG/L 0.222E-01 0,222E-01 0.204E-01 0.181E-01 0.181E-01 0.181E-01 0.181E-01 0.181E-01 1.42 
AGP MG/L 0.000E+00 0,.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.008E +00 
ALS MG/L 1.90 1.90 1.77 1.50 1.50 1.50 1.50 1.50 122. 
ALP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
BAS MG/L 0.162E-01 0.162E-01 0.159E-01 0.168E-01 0.168E-01 0.168E-01 0.168E-01 0.168E-01 1.32 
BAP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
CAS MG/L 911. 311. N27. 30.0 30.0 30.0 30.0 30.6 0.242E+04 CAP MG/L 259. 6.66 0.000E+00 0.1862E+05 11.9 0.125E+05 0.594 0.000E+00 0.000F+00 
CDS MG/L 0.134E-01 0.134E-01 0.129E-01 0.c00E-01 0.200E-01 0.200E-01 0.200E-01 0.200E-01 1.57 
CDP MG/L 0.000E+00 0.000E+00 0.000E+00 0.257 0.168E-03 0.176 0.840E-05 0.000E+00 0.000E+00 
CRS MG/L 0.500E-01 0.500E-01 1.38 0.500E-01 0.500E-01 0.500E-01 0.500E-01 0.515E-01 4.04 
CRP MG/L 14.2 0.435 0.000E+00 46.7 0.305&-01 32.0 0.152E-02 0.000E+00 0.0@0E+00 | 
CUS) MG/L 0.200E-—01 0.200E-01 0.163 0.200E-01 0.200E-01 0.200E-01 0.200E-01 0.202E-01 1.58 
CUP MG/L 3.46 0.168 0.000E+00 6.07 0.39SE-02 4.16 0.198E-03 0.000E+00 0.000E+00 
FE2S MG/L 0.103 0.103 0.119 0.000E+00 .0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
FE2P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
FESS MG/L 0.163 0.183 0.207 0.200 ' 0.200 0.200 0.200 0.201 16.4 
FESP MG/L 0.000E+00 0.000E+00 0.000E+00 20.1 0.131E-01 13.8 0.656E-03 0.000E+00 0.000E+00 
HGS MG/L 0.209E-03 0.209E-03 0.199E-03 0.243E-03 0.243E-03 0,243E-03 0.243E-03 0.243E-03 0.190E-01 
HGP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
KS MG/L 17.0 17.0 15.7 12.5 12.5 12.5 12.3 12.5 942. 
MG8 MG/L 0.000E+00 0.000E+00 0.856 ».00 3.00 9.00 . ».00 3.00 395, 
MGP MG/L 18.2 0.558 0.000E+00 0.419 0.274E-03 0.287 0.137E-04 0.000E+00 0,.000E+00 
MNS MG/L 0.300E-01 0.300E-01 0.380E-01 0.300E-01 0.300E-01 0.300E-01 0.300E-01 0.301E-01 2.36 , 
MNP MG/L 0.114 0.3551E-02 0.000E+00 4.30 0.281E-02 2.935 . 0.140E-03 0.000E+00 0.000E+00 
NAS MG/L 301. 301. 291. 710, 710. 710. 710. 710, 0.S59E +05 
PERS MG/L 0.800E-—01 0.800E-01 0.963E-01 0.200E-01 0.200E-01 0.200E-01 0.200E-01 0.202E-01 1.58 
PBP MG/L 0.115 0.354E-02 0.000E+00 3.94 0.387E-02 4.07 0.194E-03 0.000E+00 0.000E+00 
SES MG/L 0.214 0.214 0.245 ° 0.117 0.117 - 0.117 0.117 0.117 9.18 
SEP MG/L 1.84 0.565E-01 - 0.000E+00 3.60 0.235E-02 2.47 0.117E-03 0.000E+00 0.000E+00 
ZNS) MG/L 0.500E-01 0.500E-01 0.849 0.5S00E-01 0.500E-01 0.500E-01 0.500E-01 0.577E-01 4,52 
ZNP MG/L 24.4 0.750 0.000E+00 236. 0.154 161. 0.769E-02 0.000E+00 0.008E+00 
OHS MOLE 0.179E-02 0.179E-02 0.316E-06 0.316E-03 0.316E-03 0.316E-03 0.316E€-03  0O.316E-06 0.100E-06 
OHP MOLE 0,.323E-02 0.993E-04 0.000E+00 0.117E-01 0.571E-05 0.599E-02 0.285E-06 0.000E+00 0.000E+00



PAGE 13 
EXXON MINERALS CO. - PHASE: IV WATER MANAGEMENT STUDY | 

2-Jan-86 

CONSTITUENT ANALYSIS 

213 214 215 216 217 218 219 221 222 T3531 SLUDGE T51 EFFLUENT 144 EFFLUENT 145 SLUDGE T45 EFFLUENT T45 SLUDGE T45 EFFLUENT T45 EFFLUENT T46 SLUDGE CONS UNITS TLNGS THCKNR TLNGS THCKNR NO TREATMENT CARBONATE TR CARBONATE TR FILTRATION FILTRATION PH ADJ H2S04 RO,VCE UNIT + 
| ASS MG/L 0.100E-01 0.100E-01 0.363E-01 0.300E-01 0.300E-01 0.300E-01 0.300E-01 0.300E-01 2.16 ASP MG/L 6.997 0.306E-01 0.000E+00 0.142 0.929E-04 0.103 0.000E+00 0.000E+00 0.000E+00 CO38 MG/L 0.409E-01 0.409E-01 0.553E-01 40.6 40.6 40.6 40.6 0,281 0.722E.-02 COS3P MG/L. 196, 6.24 0.000E+00 0.275E+05 17.8 0.187E+05 0.891 0.000E+00 0.000E+00 CLS MG/L 4.40 4.40 4.11 4.09 4.09 4.09 4.09 4.09 321. CNS MG/L 0.349 0.349 0.100E-01 0.100E-01 0.100E-01 0.100E-01 0.100E-01 0.100E-01 0.751 FS MG/L 4.57 4.57 4.30 3.39 3.39 3.39 3.39 3.39 166. HC38 MG/L. 0.116€-02 0.116E-02 8.89 6.52 6.382 6.52 6.52 45.1 185. NO3S MG/L 0.817 0.817 0.875 2.11 |. 2.11 2.11 2.11 2.11 152. PO48 MG/L 0.747 0.747 0.856 0.660 0.660 0.660 0.660 0.660 776. PO4P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 ' 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 $048 MG/L 0.194E+04 0.194E+04 0.207E+04 0.165E+04 0.16SE+04 0.16S5E+04 0.165E+04 0.170E+04 0.136E+06 8S04P MG/L 274. 8.41 0.000E+00 6.32 ®.412E-02 4.33 0.206E-03 0.000E+00 0.0008: +00 88 MG/L 0,.399E-01 0.399E-01 0.371E-01 0.289E-01 0.289E-01 0,289E-01 0.289E-01 0.289E-01 2.17 SP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 8208 MG/L 188. 188, 16.1 19.35 19.85 19.5 19.5 19.5 0.147E+04 CO28 MG/L 0.106E-07 0.106E-07 0.471 0.346E-03 0.346E-03 0.000E+00 6.346E-03 2.39 0.000E+00 NH3S MG/L 0.738 0.738 0.734 0.880 0.880 0.880 0.880 0.880 0.000E+00 028 MG/L 2.97 2.357 2.52 3.07 3.07 3.07 ; 3.07 3.07 0.000E.+00 _. S10S MG/L 14,6 - | 14.6 . 13.8 12.7 12.7 12.7 12.7 12.7 915... RODS MG/L 8.16 8.16 0.909 1.44 1.44 1.44 1.44 1.44 0.000E+00 

CODS MG/L 25.9 25.9 2.89 9.33 9.53 9.353 9.53 9.353 0.000E+00 HARD MG/L 0.128E+04 0.128E+04 0.132E+04 935.6 95.6 95.6 93.6 97.0 0.000E+00 PH 9 90-36 38 11.3 11.3 7.50 10.5 10.5 10.35 10.5 7.50 7.00 TDS MG/L 0.279E+04 0.279E+04 0.294E+04 0.248E +04 0.248E+04 0.248E+04 0.248E+04 0.255E+04 0.200E+06 TEMP C 20.0 20.0 20.0 20.0 20.0 20.0 20.0 20.0 85.0 TOCS MG/L 6.82 6.82 0.671 0.971 0.971 0.971 0.971 0.971 0.000E+00 TSSA MG/L B49, 25.0 0.000E+00 0.462E+05 30.0 0.315E+05 1.50 0.000E+00 0.000E+00 TSSN MG/L 0.122E+07 25.0 90.0 0.171E+05 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,.000E+00 FLOW MTPD 1724.97 26749 .63 18777 .97 93.86 4315.52 3.90 4311.61 4311.61 92.81 i FLOW M3/HR 71.87 1114.57 782.42 . 3.91 179.81 0.16 179.65 179.65 2.20 FLOW GPM 316.45 4907.29 3444.87 17.22 791.69 0.72 790.98 | 790.98 9.69 FLOW TCD 455.69 7066.50 4960.61 24.80 1140.04 | 1.03 1139.01 1139,01 13.95 FLOW MCD 0.4557 7.0665 4.9606 0.0248 1.1400 0.0010 1.1390 1.1390 0.0140 SOLIDS MTPD 2108.29 0.00 . 0.00 0.00 0.00 0.00 0.00 0.00 0.00



| PAGE 14 
EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

2-Jan-86 

CONSTITUENT ANALYSIS 

223 224 225 226 227 229 230 231 232 
T46 EFFLUENT T62 SLUDGE 162 EFFLUENT T6é2 SLUDGE 162 EFFLUENT T62 EFFLUENT 171 EFFLUENT T81 SLUDGE 181 EFFLUENT 

CONS UNITS RO,VCE UNIT LIME PRECIP LIME PRECIP FILTRATION FILTRATION PH ADJ H2S04 NO TREATMENT CARBONATE TR CARBONATE TR 
+ 

HS MOLE 0.100E-06 0.316E-10 0.316E-10 0.316E-10 0.316E-10 0.316£-07 0.317E-07 0.316E-10 0.316E-10 
AGS HG/L 0.734E-03 0.200E-02 0.200E-02 0.200E-02 0.200E-02 0.200E-02 0.170E-02 0.300E-01 0.300E-01 
AGP MG/L 0.000E+00 0.428 0.138E-02 0.891 0.499E-05 0.000E+00 0.000E+00 14.0 0. 666E.-02 
ALS MG/L 0.000E+00 0.744 0.744 0.744 0.744 0.744 0.521 122. 122, 
ALP MG/L 0.000E+00 0,000E+00 0.000E+00 0,000E+00 0.000E+00 0,000E+00 0.000E+00 0,.000E+00 0.000E+00 
BAS MG/L 0.680E-03 0.192E-01 0.192E-01 0.192E-01 0.192E-01 0.192E-01 0.164E-01 1.32 1.32 
BAP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
CAS MG/L 0.991 154, 154. 154, 154, 154, 134. 30.0 30.0 
CAP MG/L 0.000E+00 21.3 0,000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.250E+05 11.9 
CDS MG/L 0.810E-03 0.200E-03 0.200E-03 0.200E-03 0.200E-03 0.231E-03 0.281£-03 0.200E-01 0.200E-01 
CDP MG/L 0.000E+00 2.69 0.867E-02 5.60 0.312E-04 0.000E+00 0.000E+00 15.6 0.742E-02 
CRS NG/L 0.209E-02 0.,500€-01 0.500E-01 0.500E-01 0.500E-01 0.501€-01 0.352E-01 0.500E-01 0.500E-01 
CRP MG/L 0.000E+00 7.56 0.244E-01 15.7 0.879E-04 0.000E+00 0.000E+00 40.1 0.191E-01 
CUS MG/L 0.818E-03  0.500€-02 0.500E-02 0.500E-02 0,.500E-02 0.506€-02 0.533E-02 0.200E-01 0.200E-01 
CUP G/L 0.000E+00 5.11 0.165E-01 10.6 0.594E-04  0.000E+00 0.000E+00 15.7 0.749E-02 
FE28 MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0,000E+00 0.288E-06 0.000E+00 0.000E+00 
FE2P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.008E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
FE38 MG/L 0.000E+00 0.200 0.200 0,200 0.200 0.204 0.211 0.200 0.200 
FESP MG/L 0.000E+00 306, 0.987 637. 0.356E-02 0.000E+00 0.000E+00 163. 0.775E-01 
HGS MG/L 0.984E-05  0.200E-03 0.200E-03 0.200E-03 0.200E-03 0.200E-03 0.170E-03 0.190E-01 0.190E-01 
HGP MG/L 0.000E+00 0.734E-02 0.237E-04 0.153E-01 0.853E-07 0.000E+00 0.000E+00 0,000E+00 0.000E+00 
KS MG/L 1.02 3.71 3.71 3.71 3.71 3.71 2.98 942. 942, 
MGB MG/L 0.162 16.5 16.5 16.5 16.5 16.5 16.3 395, 395, 
MGP MG/L 0.000E+00 1,54 0.496E-02 3,20 0.179E-04 0,000E+00° 0.000E+00 0,000E+00 0.000E+00 
MNS MG/L 0.122E-02 0.300E-01 0.300E-01 0.300E-01 0.300E-01 0.302E-01 0.301E-01 0.300E-01 0.300E-01 
MNP | MG/L 0.000E+00 14.8 0.477E-01 30.8 0.172E-03  0.000E+00 0.000E+00 23.5 0.112E-01 
NAB MG/L 28.9 48.6 48.6 48.6 48.6 48.6 35.3 0. 586E+05 0. 586E+05 
PBS MG/L 0.818E-03  0.200E-01 0.200E-01 0.200E-01 0.200E-01 0.201E-01 0.201E-01 0.200E-01 0.200E-01 
PBP MG/L 0.000E+00 12.4 0.400E-01 25.8 0.144E-03 0.000E+00 0.000E+00 15.7 0.749E-02 
SES MG/L. 0.474E-02 0.342E-01 0.342E-01 0.342E-01 0.342E-01 0.342E-01 0.271E-01 5.51 5.51 
SEP MG/L 0.000E+00 1.16 0,376E-02 2,42 0.135E-04  0.000E+00 0,000E+00 36.9 0.176E-01 
ZNS MG/L 0.234E-02 0.250E-01 0.250E-01 0.250E-01 0.250E-01 0,339E-01 0,316E-01 0.500E-01 0.500E-01 
ZNP MG/L 0.000E+00 767, 2.47 0.160E+04 0.891E-02 0.000€+00 0.000E+00 45.0 0.214E-01 
OHS MOLE 0.100E-06 0.316E-03 0,316E-03 0.316E-03 0.316E-03 0.316E-06 0,316E-04 0.316E-03 0.316E-03 
OHP MOLE 0.000E+00 0.629E-01 0.133E-03 0.859E-01 0.480E-06  0.000E+00 0,000E+00 0.441E-01 0, 565E-05



e EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

22-Jan-86 

CONSTITUENT ANALYSIS 

223 224 225 226 227 229 230 231 232 
T46 EFFLUENT T62 SLUDGE T62 EFFLUENT Té6é2 SLUDGE T6é2 EFFLUENT T62 EFFLUENT 171 EFFLUENT 181 SLUDGE T81 EFFLUENT 

CONS UNITS RO,VCE UNIT LIME PRECIP LIME PRECIP FILTRATION FILTRATION PH ADJ H2S04 NO TREATMENT CARBONATE TR CARBONATE TR 
+ 

A8S MG/L 0.364E-02 0.224E-01 0.224E-01 0,.224E-01 0.224E-01 0.224E-01 0.246E-01 0.300E-01 0.300E-01 
ASP MG/L 0.000E+00 0.844E-01 0.272E-03 0.176 0.000E+00 0.000E+00 0.000E+00 21.4 0.102E-01 
CO38S MG/L 0.358E-03 24.9 24.9 24.9 24.9 0.169 0.3355 60.3 60.3 
CO3P MG/L 0.000E+00 34.95 0,.555E-01 35.98 0.200E-03 0.000E+00 0.000E+00 0.373E +05 17.8 
CL8 MG/L 0.166 4.05 4.08 4.05 4.05 4,05 6.45 $21. 321. 
CNS MG/L 0.810E-03 0.100E-01 0.100E-01 0.100E-01 0.100E-01 0,100E-01 0.727E-02 0.751 0.751 
FS MG/L. 1.37 0.867 0.867 0.867 0.867 0.867 0.751 166. 166. 
HC3S MG/L 9.19 4.00 4.00 4.00 4.00 27.2 J7.e2 9.70 9.70 
NOSS MG/L 0.257 3.06 9.06 5.96 _ 23.06 3.06 4,47 152. 152. 
PO48 MG/L 0.156 0.114 0.114 0.114 0.114 0.114 0.164 776. 776. 
PO4P MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
§8048 MG/L D0 483. 483. 483, 483. 920. 4064. 0.136E+06 0.136E+06 
SO4P MG/L 0.000E+00 8.76 0.748E-01 48.2 0.269E-03 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
68 MG/L 0,.234E-02 0.609E-02 0.609E-02 0.609E-02 0.609E-@2 0.609E-02 0.425E-02 2.17 2.17 
SP MG/L 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 0.000E+00 
8208 NG/L 1.58 29.2 29.2 29.2 29.2 29.2 20.4 0.147E+04 0.1476 +04 
CO28s MG/L 21.8 0.212E-03 0.212E-03 0.000E+00 0.212E-03 1.44 3.06 0.514E-03 0.514E-03 
NH38 MG/L 0.880 1.28 1.28 1.28 1.28 1.28 0.896 0.000E+00 0.000E+00 
028 MG/L 2.49 4.63 4.63 4.63 4.63 4.63 4,74 0.000E+00 0.000E+00 
BIO8 MG/L 1.55 9.88 9.88 9.88 9.88 9.88 9.36 915. 915. 
BODS MG/L 1.44 2.93 2.93 2.93 2.93 2.93 2.64 0.000E+00 0.000E+00 
CODS MG/L 9,353 28.0 28.0 —_ 28.0 28.0 28.0 21.0 0.000E+00 0.000E+00 
HARD WNG/L 3.14 433. 4353. 433. 433. 453. . 401, 0.170E+04 0.170E+04 
PH 9 96 96 08 7.00 10.3 10.5 10.5 10.5 7.00 7.90 10.5 10.3 
TDS MG/L 102. 7353. 7S. 793. 753. 821. 694, 0.199E+06 0.199E+06 
TEMP C 20.0 20.0 20.0 20.0 20.0 20.0 20.0 85.0 85.0 
TOCS MG/L 0.971 1.81 1.81 1.81 1.81 1.81 3.37 0.000E+00 0.000E+00 
TSS8SA MG/L 0.000E+00 0.259E+04 &.00 0,387E+04 -0.180 0.000E+00' 0.000E+00 0.634E+05 30.0 
TSSN MG/L 0,.000E+00 0.612E+05 44.0 0.276E+05 1.32 1.32 1.28 0.000E+00 0.000E+00 
FLOW MTPD 4258.81 87.31 4402.10 6.80 4395.30 4395.30 6309.00 Y.e22 47.358 
FLOW M3/HR 177.45 3.64 183.42 0.28 183.14 1863.14 262.88 0.22 1.98 
FLOW GPM 781.29 16.02 807.58 1.285 806,33 806.33 1137.40 0.96 8.73 
FLOW TOD 1125.06 23.06 1162.91 1.80 1161.11 1161.11 1666.66 1.38 12.57 
FLOW MGD 1.1251 0.0231 1.1629 ~ 00,0018 1.1611 1.1611 1.6667 0.0014 0.0126 
SOLIDS MTPD 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00



PAGE 16 EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

22-Jan-86 

CONSTITUENT ANALYSIS 

9 98% 9 06 98 

COMBINED INF RO SLUDGE 
CONS UNITS AT MILL STREAM T46 

+ 

HS MOLE 0.217E-07 0.142E-05 
| 

AGS MG/L 0.173E-01 0.870E-01 
AGP MG/L 0.000E+00 0.000E+00 
ALS MG/L 1.51 7.48 
ALP MG/L 0.900E+00 0.000E+00 
BAS MG/L 0.145E-01 0.806E-01 
BAP MG/L 0.000E+00 0.000E+00 

| 
— GAS _ MG/L 445. 1:48, ~ oo CAP MG/L 0.000E+00 0.000E+00 

| CDS MG/L 0.135E-01 0.960E-01 
CDP MG/L 0.000E+00 0.000E+00 
CRS) MG/L 1.16 0.247 
CRP MG/L 0.000E+00 0.000E+00 
CUS MG/L 0.151 0.970E-01 
CUP MG/L 0.000E+00 0.000E+00 | FE28 MG/L 0.975E-01 0.000E+00 
FE2P MG/L 0.000E+00 0.000F+00 
FE38 MG/L 0.177 1.00 
FESP MG/L 0.000E+00 0.000E+00 
HGS MG/L 0.178E-03 0.117E-02 
HGP MG/L 0.000E+00 0.000E+00 
KS MG/L 13.5 57.7 
MGS MG/L 2.00 24.2 

| 
MGP MG/L. 0.000E+00 0.000E+00 

: MNS MG/L 0.414E-01 0.145 
MNP MG/L 0.000E+00 0.000E+00 
NAS MG/L 249, 0.342E+04 
PBS MG/L 0.966E-01 0.969E-01 

: 
PBP MG/L 0.000E+00 0.000E+00 
SES MG/L 0.207 0.562 
SEP MG/L 0.000E+00 0.000E+00 

. 
ZNS MG/L 1.38 0.277 _ ZNP MG/L 0.000E+00 0.000E+00 
OHS MOLE 0.627E-04 0.706E-08 

. OHP MOLE @.000E+00 0.000E+00



© © m ) 
im EXXON MINERALS CO. - PHASE IV WATER MANAGEMENT STUDY 

. 2-Jan-B6 

§* 

, CONSTITUENT ANALYSIS. 

0 30 8 # 36 0 

® COMBINED INF RO SLUDGE 
CONS UNITS AT MILL STREAM T46 | 

+ 

° ASS MG/L 0.323E-01 0.132 
ASP MG/L 0.000E+00 0,000E+00 ) 

. CO38 MG/L 0.466E-01 0.442E-03 
CO3P MG/L 0.000E+00 0.000E+00 
CL8 MG/L 3.44 19.6 
CNS MG/L 0.863E-02 0.460E-01 

. FS MG/L 4.27 10.2 
HC38 MG/L 9.34 11.3 

~ NO38 MG/L 0.831 9.30 
PO4S MG/L 0.762 47.5 , 
PO4P MG/L 0.000E+00 0.000E+00 

- 8048 MG/L 0.176E+04 0.836E+04 
804P MG/L 0.000E+00 0.000E+00 
88 MG/L 0.411E-01 0.133 : 

. 8P MG/L 0.000E+00 0.000E+00 
8208 MG/L 20.1 89.9 
CO28 MG/L 3.67 26.9 
NH38 MG/L 0.742 0.880 | | 

, 028 MG/L 2.55 3.07 
8108 MG/L 12.2 56.0 
BODS MG/L 1.80 1.44 

. CODS MG/L 15.4 9,53 
HARD MG/L 0.112E+04 0.000E+00 
PH weren 7.66 5.985 

€ TDS MG/L ° 0.249E+04 0.122E+05 
TEMP C 20.0 20.0 
TOC8 MG/L 1.05 0.971 | 
TSSA MG/L 0.000€+00 0.000E+00 | 
TS8N MG/L 42,1 0.000E+00 
FLOW MTPD 20496 .97 862.32 | . 
FLOW M3/HR 854.04 35.93 
FLOW GPM 3760.22 158.20 
FLOW TGD 5414.72 227.80 
FLOW MGD 5.4147 0.22798 
SOLIDS MTPD 0.00 0.00 . 

{ 

THE FOLLOWING STREAMS HAVE ZERO FLOW: 
_ 9 10 11 12 16 17 23 24 31 41 #46 SO 57 61 63 63 66 68 70 71 

72 78 #79 #80 81 82 83 84 85 89 90 91 92 99 100 102 105 109 110 111 
i 123 124 125 130 131 132 133 134 135 136 136 139 141 148 149 151 152 154 155 156 | 

| 159 160 161 162 163 164 165 166 167 168 169 173 175 177 179 180 183 185 189 191 
| 192 193 194 195 211 220 228 233 237 239 240 241 242 243 244 245 246 247 248 249 
_ 250 251 252 253



PAGE 18 
REVERSE OSMOSIS PERFORMANCE 

| 
2-Jan-B6 | 

** R.O. UNIT —- TREATMENT BLOCK T46 x 
| THE MAXIMUM ALLOWABLE R.O. RECOVERY RATE IS 80.0 _ PERCENT 

BASED ON A LIMITING FACTOR OF CALCIUM FLUORIDE SOLUBILITY 

THE FACTORS LIMITING R.O. RECOVERY ARE LISTED BELOW WITH THEIR | | 
CORRESPONDING RECOVERY RATES: | 
CALCIUM FLUORIDE - 680.0 PERCENT 
BARIUM SULFATE - 80.0 PERCENT 
CALCIUM SULFATE - 80.0 PERCENT 
SILICA - 60.0 PERCENT 

VOLUME OF SLUDGE PRODUCED IN THIS R.O. UNIT = 158.20 GPM 

INFLUENT IRON CONCENTRATION IN STREAM 172 IS GREATER THAN .05 MG/L 
IRON REMOVAL PRETREATMENT WILL BE REQUIRED TO MINIMIZE IRON FOUL.ING



ioe ems APD— 324600 Sng UOSRIVATIVE PEAK ALGORITHM By/DR/24 11246:59 

RAW DATA FILE : 3000.REII 

. SAMPLE ID © 2000 Br Wo 

| RAW DATA FILE DATE 2 8/23/:34 

-_ GENERATOR SETTINGS : 45 KV 40 MA : _ 

ay STEP SIZE, CNT TIME : 9.010 DEG O.270 SEC Ter # \6~49-) 

© RANGE OF DATA 5 10.000 - 100,000 DEG | 
RANGE IN D 2: 8.93832 - 11,0084 A 

MAX PEAK CTS, CPS > 2510. CTS 12850. CPs 

| SECF APPLIED : NONE 

2-THETQA WIDTH | CWINTS C I LINE TYPE 

(DEG)  (CAPPRAX) PEAK BEIGNE! (ANI) (NIIRM) al a2 BT AM mt 

WY 

: = 13.317 0.42 132. 35. 4.9437 O52 xX X 
“7 2:3.042 O.11 202. 34. 32.2599 3.003 X xX 

az 26.420 O.15 37. as. 3, 24:24 1. a3 KX x 

= 27. 247 9.12 Dato, 41. oe GAL LO0, GO XY 

= a2 20.913 O.14 a5. 41. 2.722 1.2 x x | 

>< 31.257 O.OF 52. 41. 2.2522 2.12 X Xx 

A 25.957 O.09 217. a. 24277 12.42 x Xx 

H By. 374 O,OR S25. 42, PLBR7R 21.03 XY Xx 

_ 43.143 O.09 424, 37. 2.0%75L 14.71 x 

= 432.284 9.06 274, 37. 2.0937 10.78 x 

_ = 44.090 9.21 44, 36. 2.0540 1.74 x xX 
2 47.033 mm. OF 207. 35, 1.93200 24 XY XxX 7 

i 47.421 O.40 Seat. ma 1.7172 222.14 x XX. 

<x 43.4234 a.10 Slats. aS, 1.2775 22.57 x YX 

- SO.141 O,O7 bot. 35. 1.2194 2.42 x YX 

S1. 949 0.20 10. 24, 1.7596 O38 x Xx | 

So.564 O09 wn, 44, 1.45253 32.40 x | - 

Ba. 7G O04 bl. 44, 1.46244 2.42 0° x 

© 57.401 O.11 DRA. 45. 1.4040 11.33 < 

S7.544 0.06 130. dls. 1. ACR 7.15 r 

57.744 ©.12 Qe Als. 1.5715 1.42 x xX! 

60.444 O.11 BOT. 42. 1.5252 2624 ¥ 

_—— 60) 24 O.11 142. Als, 1.5229 5.44 } x 

fa... 2&4 O.,OR IO, Qa, 1.21? 32.40 x 

nt. 44-4 O.iil 44a, 44, 1.2111 ee % 

WA. OL8 o.12 74. aS, 1.4751 2.08 % xX 

OO ly, Sls 9.13 174. 37. . 1.4405 fa 7G x 

lass oo.08 Lit. Be 1.42395 Qa x 

’ 65.440 O.12 IA, 35. 1.42.42 2022 Kx | 

>, 141 o.10 an, 3A, 1.2575 1.23 ¢ 

7O.125 0.08 lsd, 34. 1.2409 2.74 x 

72.323 ©.12 100. a5. L.2v77 apa x 

cee 732.0985 9.10 1. a5. 1.2775 2.42 X 

73.4544 1. OF? a1. 2a 1. 235 L.28 x 

75.364 0.32 10. 29, 1.2412 Oo. x Xx 

Th. 294 O.tt lo7 . 27. 1.2471 2,42 X 

———— ~ 77.014 0.10 77. 27. 1.23272 3.02 r 

< BO.972 O.it 29, 27, 1.1844 1.14 x 

: 81.423 O.12 23. 27. 1.1310 3.30 x 

33.785 O.123 144, Dh, 1.1534 5.74 x 

| q 24.04) O.10 34. 2h. 1. 15:36 3.245 X 

34.804 0.14 62. 2h, 1.1423 2,4 x 

325.0820 0.12 42. 24. 1.1421 1.432 X 

q 35.962 0.10 14. 25. 1.129 0.55 x 

© | 34.353 0.37 13. 25. 1.1235 0.74 x 

mend | 91.645 0.10 27. 4. 1.0723 1.03 x 

4% PEAKS IDENTIFIED 44 CRYSTALLINE QO AMDRPHAUS 

| 44 PEAKS LISTED . 

Er Uy | . |



| APD-—3400 2ND DERIVATIVE PEAK ALGORITHM 3/27/84 19:54:59 — 
iat RAW DATA FILE > 4000.RD (e311 ) 

| ; SAMPLE ID : 54000 1b - 44-7 | RAW DATA FILE DATE : 3/27/7934 | 
: ; GENERATOR SETTINGS : 45 KY 40 MA 

STEP SIZE, CNT TIME : 0.010 DES 0.20 SEC } ( RANGE DF DATA = 10.000 - 100.000 DEG 
RANGE IN D : 3.12382 - 1.0054 A 

| MAX PEAK CTS, CPs > 2927. CTS 14434. CPS 
| ( SECF APPLIED : NONE 

| 2-THETA WIDTH MOUNTS D I LINE TYPE 
( (DEG) (APPROX) PEAK BEISND CANIS ) (NORM) al a2 BT AM 

| 13.334 O.tL1 14. 1. 4.37333 0.49 X xX | Seen med | 15.953 0.20 2. 12. S.5554 0.29 x Xx 
23.175 O.13 24a, (3. 3.338 | 3.3] x YX 

| 25.052 oO.12 10, Uz. 2.5546 0.35 x Xx | 24.4597 0,24 2, 17. 2.0154 oO. 31 x Se 28.2381 0 0.22 12. «14, Z1557 9,239 XX 
29.507 o.15 2927, 14. 3.0273 100.00 x Xx 

( 31.5279 0.14 1. tS. 2.2374 2.03 X x 
34.101 0,12 471. 2, 2.4531 14.09 x YX 
49.544 0.21 724, 1:2. 2.27272 24.72 X Xx ( 40.527 0.232 10.44, 2.2260 0.25 K Xx 

Rn 432.294 0.22 450. 12. 2.OR9D 23,22 X Xx 
| 44.173 QO, 22? 41, 1:2. 2.0801 1.40 X xX 

“* : 47.214 O.15 24h, ta. 1.7251 3.42 Xx XxX 
————_, . 47.409 0.25 4525, 13. 1.9101 21.25 XX es 432.533 0.13 702. i. 1.8733 24.12 X xX 

( Jee O14 0.27 1O. 12. | (TL. 782 M) I3R x 
S4.470 O12 132. 47. 1.5243 4.52 K Xx © 57.503 0.12 B20, Le, L.A027 12.99 Xx Xx 

( S3.253 0.14 $2, i. 1.5337 4.11 X YX 
40.757 0.12 222, ia. L.S232 7.59 x 
640.7385 0.03 135. Le, 1.5213 4.32 x 

q 41.457 O.12 104, 1. 1.5087 Baz xX xX 
— 42.142 O.12 2, LS. 1.4724 a. X Xx 

44.757 O11 240, 17. 1.4324 2,24 x 
64.925 O.10 154. 17. 1.4275 S24 x 

_ 65.440 O.24 121. tA. 1.4224 4.42 KX 
“?.275% O.12 SS. LA, Lae loa? Y q 70.300 0,24 67. LA, 1.229, 2.0 XX | 72.947 O.11 113, iS. 1.275 4.04 x 
73.734 0.17 35. tS. 1.2842 1.192 K x 

q 76.333 0.13 by? . 14, 1.2453 2,25 x 
| 76.6457 0.10 33. 14, 1. 245 I, 1.1 X 

—_——— 77.171 0.13 74, 14. L.2351 2.523 x 
77.424 0.14 5D. 14, 1.2347 92,92 x 
81.042 0.14 ._ ° ap, iS. 1.1855 1.41 x 

: 81.533 0.13. 104, 1S. L.179t 93.55 x = UG 22.720 0.28 1. 15. 1.14467 9 9,37 x YX 
33.357 0.14 190), 15. 1.1522 ALS] x 
34.153 0.09 112. LS. 1.1522 3:34 x 

@ 84.905 O.12 34. 14. 1.1412 2.74 x 
35.194 0.14 S22. iA, 1.1407 4.77 X 
36.4745 0.17 2H. 1S. 1.1254 o.72 XX 

e 90.024 0.29 5S. 15. 1.0700 O.17 XX 
© 92.130 0.30 4. 14. 1.0701 0.21 x X 

rears § 93.084 0.19 32. iS. 1.0421 1.11 K Xx . himd ©¢ 94.802 0.12 151. 12. 1.0444 5.17 x 
95.092 0.12 214. 12, 1.0449 7,238 x X 
95.414 0.12 92. 12. 1.0437 3.15 x 

L 96.157 0.17 «59. 11. 1.0352 2.03 x



lee _ a . 

APD-3400 2ND DERIVATIVE PEAK ALGORITHM 2/23/24 2234246 
RAW DATA FILE : 7OOO.RD 

Cl RAW DATA FILE DATE : 3/28/84 3 
GENERATOR SETTINGS > 45 KV 40 MA 

© STEP SIZE. CNT TIME : 6.010 DEG O, 20 SEC 
. RANGE OF DATA : 19.000 - 100.000 DEG 

| RANGE IN D 2 8.3332 - 1.0054 4 
MAX PEAK CTS, CPS 2 3LRL. OTS 19905. MPS | 
SECF APPLIED > NONE 

2-THETA WIDTH DUNT SS oO I LINE TYF 
- (DEG) (APPROX) PEAK: BE ISND CANIS) (NORM) al azaT amner 

a 10.04% 0,07 10. BS, 2.7854 0.32 KX 
PRLO72 OO. AR 237. LS. 3.3550 7.44 f X& 
2?.4245 O.145 3131. 13. 2.0358 100,00 xX XxX : 

ee 31.450 0.20 Ss ta. 2.444 1.77 x Xx 
34.400 O14 3. 1:3. 2.4071 0.24 x Xx 
35. 7IR O.O9 4:22, 1:3. 2.4947? 15.25 XY Xx 

: 223.427 O. 24 35. 17. 2.3427 1.0% x YX 
B7.414- O.04 SAO, 14. 2.23842 2O.74 x Xx 

, 43.133- 0.03 O71. 20, 2.0950 21.09 x Xx 
a 44.415 O.13 S37. 20, 2.0310 1.24 X xX 

| 47.102 O.t1 219, 1. 1. ‘P24 a) x Xx 
. | A7.515- OO. 21 M415. us. L.7LRBA 19.24 x YX 

——————— 42.525 0.24 R07. 17. 1.8751 25.26 X x 
“5.124 O.25 2. 15, 1.4441 Oo, 23 xX Xx 
54.547 O. 40 135. 15. 1.4257 4.23 x 
54. 743, O.O7 100, is. 1.4249 2.14 x 

© S7.397 0.141 450. 15. 1.4041 10.99 y 
S7.590. O08 PAR, 15. 1.4031 7.45 x 
S33. 1:34 O.17 37. 1S. 1. 5:34:33 1.17 xX xX 
AO, 475 O.11 259, 14. 1.5251 2.15 x 
4), 274 o.10 174, Lis. 1.5242 = 4:2 X 
fat. 372 OO. 20 LO, 14. 1.2102 3,49 x x 

63.040 O.14 a3, 14, 1.4744 °° 2.60 X XxX 
| O64. bed O.13 272. 1A. 1.4402 2.54 r 

ns 44.3323  O.09 144, Lé, 1.4394 S15 y 
A5, AD O..t DA, 14. 1.4214 Sry ¥ 

| S?P.159 O14 4, 14, 1.32522 1.45 x Xx | 
70, 20% O. 21 Léa. 14, 1. 2404, BOA x x 
71.159 O. 22 19, 14, 1.3250 O, 22 x x 
V2e377 O.17 123. 14, 1.2730 2.7 X Xx 
73.457 O.15 32. 14, tL. 2251 1.02 X 

. 73.900 O.10 Za. (4. 1.2344 Oe X 
76.293 0.12 71. 14. 1.2471, 2.22 x 

| 76.545 0.12 - 44, 14. 1.2447 1.27 X 
ee — 77146 O19 74. 145. 1.2344 ~ 2.22 x Xx 

| 30.950 0.15 20, 14. 1.1:377 9.95 =X YX 
, | 31.488 oO.15 20. 14, 1.1302 2.24 x 

31.745 oO.123 S51. 1S. 1.1773 1. P14 . Xx 
33.754 o.15 194. 14, 1.153 by. 14 X 
34.043 0.12 119. 14. 1.1534 3.74 x 
94.792 0.12 24, il. 1.1424 2.94 x 

| 385.077 0.13 Sh. 10. 1.1422 1.77 x 
© | 84.434 O.14 30. S. 1.1244 O. 95 X 

aa 87.112 O.14 14. 3. 1.1179 0.43 x 
aie? 44 PEAKS IDENTIFIED 44 CRYSTALLINE 0 AMORPHOUS 

44 PEAKS LISTED



w nA- 27 eee (. 3 . . 
| tt N~'ts-- “4 j N '. 

OO Oo 

| 2.029 C100) 1.873 (€'R24) S.852 ( ER) LATTICE: 9 

22 LINES IN FATTERN FATTERN ACCESSED 7 TIMES ZPMf 14244 : 

@ 2.252 2e 1.9246 4 1.52% 3 1.154 st : 

3.029 100 1.°707 17 1. 2G.S Z 1.142 3 

e 2.234 2 1.2723 24 1.441 = | 1.047 2 | 
| => 495 7 1. A2h > 1.417 3 1.044 a 

oe 2.222 12 1.6032 15 1.2234 3 | 
2.095 26 1.522 2 1.178 2 

o | 

S- Sa ta © OR LNORG-MIN #* 
® 3.9035 (100) 2.2285 ( 18) 2.075 ¢€ 12) LATTICE: oO : " 

29 LINES IN PATTERN PATTERN ACCESSED 10 TIMES SPN: 102322 : 

3.841 12 1.403 R 1.297 2 1.045 4 : . 

9 32.025 100 1.537. 2 1.224 1 1.035 2 : 

2.8245 3 1.525 = 1.247 1 1.022 Lom | 

2.495 14 1.513 4 1.235 ? 1.9007 > 

e 2.2285 12 1.510 3 1.4177 2 OL DR 15 | 

2.095 12 1-473 z 1.154 3 OO. 78S 1 , 

1.927 = 1.440 = 14.14% 1 OITA | —— 

® 1.712 17 1.422 3 1.124 10 OL, I77 > 

~ 1.375 17 1.3254 1 1.941 1 0.2945 2 

1.424 4 1.239 2 1.047 3 : 

. 
a . 

| . 

@ | 
: 

! 
y 3 

' . 

\ | | 
| \ ‘ 

| 

| LN . | 
| | : | 

| | | . 

| . | t - - 

y 2 yoo” OR. yo oe a . me, a 

f , 4 ; ee fi | oh ‘1



: 914-67-KJF 

EXXON ENGINEERING 
eee EE EEE ee 

© Technology Department 

" APPENDIX F 

EXXON MINERALS COMPANY 
| ~ CRANDON PROJECT 

REVERSE OSMOSIS WATER TREATMENT TESTING PROGRAM 

EE.1D0C.85 
| February, 1985 

By: R. G. Balmer 
K. J. Fetchko 

| Environmental Control and 
Safety Division 

ND 
EXXON RESEARCH & ENGINEERING COMPANY



914-67-KJF 

© EXXON MINERALS COMPANY 

REVERSE OSMOSIS WATER TREATMENT TESTING PROGRAM 

TABLE OF CONTENTS 

Page 

I. INTRODUCTION/SUMMARY l 

II. FEEDWATER SYNTHESIS AND PRETREATMENT 3 

III. REVERSE OSMOSIS UNIT AND TEST PROCEDURE 4 

IV. RESULTS AND DISCUSSION 5 

A. Laboratory Results | a) 
OS B. Comparison to Full Scale 6 

| TABLES 8-17 
FIGURES 18-19 

APPENDIX: EXPERIMENTAL PROCEDURES 

© Procedure A =- Procedures for Continuous Clarifier 20 
Run 

Procedure B - Operating Instructions for the Reverse 21 
Osmosis Unit 

Procedure C - Sample Bottle Preparation 22 
Procedure D - Sample Preparation 23



914-67-KJF 

© LIST OF TABLES AND FIGURES 

Table Page 

1. Projected Water Quality g 

2. Average Water Quality of Synthesized Raw Water g 

3. Contaminated Mine Water Cations: Average Reverse 10 
Osmosis Performance 

4, Reclaim Water Cations: Average Reverse Osmosis 1] 
Performance 

59. Recycle Water Cations: Average Reverse Osmosis 12 
| Performance 

6. Contaminated Mine, Reclaim and Recycle Anions: - 13 
Average Reverse Osmosis Performance 

| | 7. Comparison of Permeate Concentrations: Bench Unit 14 
vs. Computer Projections, Contaminated Mine Water 

8, Comparison of Permeate Concentrations: Bench Unit 15 
@ vs. Computer Projections, Reclaim Water 

9. Comparison of Permeate Concentrations: Bench Unit 16 
vs. Computer Projections, Recycle Water 

10. Typical Operating Conditions for Reverse Osmosis Unit 17 

Figure Page 

1. Bench Scale Continuous Clarifier and Gravity Filter 18 

2. Reverse Osmosis Unit Flowplan 19



914-67 -KJF 

© I. INTRODUCTION/SUMMARY 

Exxon Minerals Company, a division of Exxon Corporation, is 
proposing to develop a zinc-copper-lead mine in Forest County, Wisconsin. 
This is known as the Crandon Project. Prior to construction, a permit will 
have to be obtained from the State of Wisconsin's Department of Natural 
Resources (DNR) to allow discharge of treated water from the mine/mil] 
complex. Exxon Minerals requested that the Environmental Control and 
Safety Division (ECSD) of Exxon Research and Engineering Co. (ER&E) conduct 
the laboratory water treatment testing necessary to support permitting 
efforts. The Analytical and Information Division of ER&E performed the 

. required chemical analyses. | 

Contaminated mine, reclaim, and recycle waters are all generated 
within the proposed Crandon Complex. Contaminated mine water is that water 
which will seep into the active workings of the mine, and is collected and 
pumped to the surface. Reclaim water is the reclaim pond effluent, which 
1s reused in processing the ore. Recycle water is a mixture of contami- 
nated mine water and reclaim water which will be treated to reduce the 
dissolved solids concentration. This treated (recycle) water is returned 
to ore processing. The proposed treatment for excess contaminated mine 

| water is lime/sulfide precipitation, filtration, and pH adjustment. The 
proposed treatment for the recycle water is lime/soda ash softening, fil-. 

| tration, reverse osmosis, and evaporation of the R.O. brine. | 

The main objective of this program was to demonstrate the appli- | 
© - cability of reverse osmosis (R.O.) treatment for removing dissolved solids 

from pretreated recycle water, and to project water quality at full-scale . 
operation. Pretreated contaminated mine water and reclaim water were also 
treated using R.0., as requested by Exxon Minerals. However, R.0. treat- 
ment of these waters will not be routinely required for the full scale 
facility. 

To achieve the previously mentioned objectives, a bench scale 
R.O. unit was used to test the three waters. Treatment of a water stream 
by R.O. produces a concentrate stream (reject), high in dissolved solids; 
and a product stream (permeate), low in dissolved solids. The routine mea- 
sure of R.Q. membrane performance is the percent removal of a constituent 
ion from the permeate stream, commonly referred to as rejection rate. 
Synthesized waters were used since real Crandon project waters are not 

| available at the present time. Pretreatment of these waters was lime/soda 
ash precipitation and filtration for the recycle and reclaim waters, and 
lime precipitation and filtration for the contaminated mine water. Pre- 
treatment was required to prevent membrane pluggage. The results from 
these tests were compared to two DuPont De Nemours & Co. [the R.0. test 
membrane's manufacturer(1)] computer projections. The first projection 

© (1)The reverse osmosis membrane used in the test program was selected for 

convenience only, and its use should not be construed as a recommendation 
of a particular product or manufacturer.



914-67-KJF : 
-~-2.- 

© being at the operating conditions of the bench scale R.O. unit, (limited to 
10% hydraulic recovery by single membrane pilot configuration) and the 
second at full scale operating conditions, i.e. 75% hydraulic recovery. 

Qualitative and quantitative analysis of the R.0. feed, permeate 
and reject were done using Inductively Coupled Plasma Emission Spectroscopy 
(ICPES), since our major interest is membrane performance usually deter- 
mined by rejection rates of the common ions, i.e., sodium and chloride. 
Heavy metals were analyzed; but, no detailed conclusions were drawn because 
only trace levels were present in the feed. 

" Laboratory testing confirmed expected reductions in dissolved | 
solids levels for all three streams. R.0O. rejection rates in excess of 95% 
for recycle and 90% for reclaim and contaminated mine water were ob- 
served. When compared with the DuPont computer model, the laboratory data 
showed model projections to be reliable, but conservative. The laboratory 
data further showed that for those cases evaluated, the experimental 
permeate concentrations were equal to or better than full-scale projections 
indicating the degree of conservatism built into the model. 

Results of the heavy metal analyses showed that trace to non- 
| detectable concentrations were present in all feed streams; therefore, 

: rejection rates for these ions were not quantified because of uncertainties 
in the analytical methods at the low levels, as well as the test unit scale 
of operation. However, with the exception of iron (system contamination) 
those metals which are present in the permeate and reject streams at levels 

© of certainty show reasonable rejection. Therefore, it is our opinion, and 
DuPont concurs, that heavy metals in general will be rejected at 90 - 95% 
or better. .



914-67-KJF 
-3- 

© Il. FEED WATER SYNTHESIS/PRETREATMENT 

The mine, recycle and reclaim waters were synthesized using 
| Crandon well water and adding various chemical compounds to achieve the 

Target water compositions (Table 1). These waters were synthesized, since 
real project water is not available at the present time. Table 2 shows the 
compounds added and average water qualities actually obtained. In the 
synthetic matrices, several metals, such as iron, copper and aluminum do 
not remain in the soluble form but precipitate, as indicated by our earlier 
work (EE.2DC.84). Therefore, these concentrations are lower than 
predicted. In this type of minerals operation, cyanide is likely to exist 

" only in extremely low concentrations as non-toxic complex ions. Since 
these complex ions are difficult to reproduce synthetically, cyanide was 
not added to the test waters. Further information concerning the synthesis 
and pretreatment of the contaminated mine and reclaim water can be found in 
a report entitled, "Exxon Minerals Company, Crandon Project: Water 
Treatment Testing Program" (EE.2DC.84). 

The bench pretreatment system consisted of a clarifier and a dual 
megia gravity filter (Figure 1). The clarifier had a surface area of 0.79 

_ ft*, and a residence time of approximately 1.8 hours. The filter was a 
dual med}.a (sand and anthracite coal) gravity type with a surface area of 
0.087 ft". During the day, the unit was operated at a continuous feed rate 
of 1 L/min, a sludge recycle of 200 ml/min, and with various chemical addi- 
tions (details discussed with each feed). Chemical feed and sludge blow- 
down rates were adjusted based on clarifier effluent pH and turbidity, as 

© well as recycle settling characteristics of the sludge. During off-hours 
(unmanned operation) the system feed and chemical addition was discon- 
tinued, and the sludge recycle was raised to approximately 800 ml/min to 
prevent the sludge blanket from cementing. Startup and normal operating 
procedures are detailed in the Appendix, Procedure A. The detailed 
chemical dosages and clarifier performance are summarized below: 

Due to its light sludge, pretreatment of the mine water was 
carried out by operating the clarifier at a reduced sludge recycle of 
100 ml/min. In addition, lime was aaged at 60 mg/L (CaO) to control ph, 
and polyelectrolyte (Magnifloc 1563C‘°’) was also added at a rate of 

| Q.3 mg/L to clarify the effluent. The pH of the clarifier effluent was 
maintained between 10.2 and 10.4 (typical of cold lime softener operation), 
and the effluent turbidity remained clear (95% to 100% transmittance using 
a Bausch & Lomb Spec 20 spectrophotometer) throughout the operation. 

Pretreatment of the recycle water was carried out by operating 
the clarifier at a sludge recycle of 200 ml/min. Chemicals were added as 
follows: lime at 84 mg/L (CaO) to control pH, soda ash at 1085 mg/L 
(Na C03) to reduce hardness, and polyelectrolyte (Magnifloc 1563C) at 0.3 
ng/t to clarify effluent. The pH of the clarifier effluent was maintained 
between 10.2 and 10.4, and effluent turbidity was also clear (97% to 100% 
transmittance Spec. 20). 

(2)Tne polymer used in the test program was selected for convenience only, ; 
and its use should not be construed as a recommendation of a particular 
product or manufacturer.



914-67-KJF , 
-~ 4. 

Pretreatment of the reclaim water was carried out by operating 
© the clarifier at a sludge recycle of 200 ml/min with chemical addition of 

lime at 195 mg/L (CaQ), soda ash at 1400 mg/L (Na,C0O.), and polyelectrolyte 
(Magnifloc 1563C) at 0.3 mg/L. It should be noted that during this run the 
pH of the clarifier effluent averaged 10.7; however, this slightly higher 
pH is not of concern, since it is within operating limits of a lime 
softener. Effluent turbidity was clear (97% to 100% transmittance 
Spec. 20). 

ITI. REVERSE OSMOSIS UNIT AND TEST PROCEDURE 

° Reverse osmosis (R.0.) is a process for removing dissolved solids 
from water by means of pressure exerted on a semi-permeable membrane. The 
rate of water transport is a function of the pressure applied, apparent 
osmotic pressure, membrane characteristics, and solution temperature. This 
rate of water transport is called the recovery rate. Treatment of a stream 
by R.Q. produces a concentrate stream (reject), high in total dissolved 
solids (TDS) content, and a permeate stream (product) with a low 
concentration of dissolved solids. Permeate quality depends on the 
fraction of water recovered as permeate (percent recovery), the ionic 
characteristics of the water, and membrane characteristics. 

R.Q. membranes are classified by material of construction and 
type of configuration. Today, membranes are normally constructed of either 
cellulose acetate or aromatic polyamides, and the types of acceptable 
configurations can be tubular, spiral wound, or hollow fiber. 

© The Crandon Project had initially chosen a spiral wound configu- 
ration due to economics and ease of operation. In our study we used 
aromatic polyamide, because of its ability to operate in a wide pH range 
(4 - 11) and its resistance to chemical attack. However, these decisions 
on membrane material and configuration should be reevaluated during the 
final engineering phase of the Crandon Project. 

Test Unit Description 

| The R.O. bench unit is capable of testing a spiral wound membrane 
at a (maximum) feed rate of 900 ml/min, and maximum operating pressure of 
2800 kpa (Figure 2). This unit consists of a positive displacement pump, 
15 micron sintered metal filters, pulsation dampener, backpressure 
regulator, and flowmeters to monitor the feed, concentrate and permeate 
Streams. All wetted parts are either type 304 or 316 stainless steel. The 
reverse osmosis membrane is a custom laboratory permeater built by E.I. 
DuPont de Nemours & Co. The membrane is a laboratory version of the spiral 
wound aromatic polyamide B-15 DuPont "Permasep‘’/" permeater; the 
laboratory version is 2 inches in diameter and 20 inches long, whereas the 
full size counterpart is 4 inches in diameter and 40 inches long. The 
membrane rejection properties, i.e., the percentage of dissolved solids. 
removed from the permeate stream, should be the same as the full scale 
unit. However, for design purposes, the membrane rejection properties are 
considered to be 95%. 

(3)DuPont's registered trademark for its reverse osmosis products.



914-67-KJF 
- 5 - 

Unit Operating Procedure 

© Mine, recycle and reclaim waters were fed to the R.O. unit for a 
period of five hours each. Samples of permeate and reject were taken after 
the first, third and fifth hours. Procedures for preparing the sample 
bottles and sample preparation prior to analysis can be found in the 
Appendix, Procedures C and D. Distilled water was rinsed through the unit 
for 30 minutes before and after each run to check that the unit operating 
characteristics had not changed. The target recovery rate was 10% at a 
total feed rate of 800 cc/min. Permeate, reject and feed flowrates and 
pressures were recorded every hour. Detailed operating instructions can be 
found in the Appendix, Procedure B. 

IV. RESULTS AND DISCUSSION 

A. Laboratory Results 

The R.O. unit performed as expected, and showed rejection of al] 
Tons in each of the three waters. Attention throughout the remainder of 
this report will be focused on the principal ions, that is, those ions 
which have significant concentrations in the permeate. These ions are 
calcium, magnesium, sodium, and potassium for the cations; and sulfate, 
chloride, and fluoride for the anions. Tables 3 - 5 summarize the cation 
concentrations in the feed, permeate and reject streams for the three 
waters. Percent rejection rates were only calculated for the above 
cations. 

© Trace cation concentrations are reported, but percent rejections 
were not calculated. This is due to several factors which would affect the 
validity of a trace concentration value, but not an ion with a significant 
concentration. The test unit was a bench scale unit using 1/4" tubing, 
thereby resulting in a high surface area to volume ratio and increasing 
contamination potential. The unit is new, and the wetted surfaces have not 
yet fully passivated; thus, allowing for some solubility of the metals of 
construction. The unit's run length was several hours as compared to the 
continuous operations of a full scale unit. The trace ion concentrations 
were at or near the detectability limit of ICPES. ICPES was used because 
the primary objective of this program was to verify DuPont's computer 
projections as a conservative permeate quality prediction tool and not to 
determine trace ion concentrations. 

The contaminated mine water run achieved the expected permeate 
recovery rate of 9.0 - 10.4%, Detailed operating conditions are summarized 
in Table 10. All ions showed rejection by the reverse osmosis membrane. 
Cations with significant feed concentrations showed excellent rejection 
rates in excess of 90%. Calcium was rejected at 97%, magnesium at 96%, 
sodium at 90%, and sulfate at 94% (See Tables 3 and 6). These rejection 
rates corroborate the R.0. membrane manufacturer's expected rejection 
rates. Potassium did not exhibit good rejection, probably due to its very 
small ionic size which allowed passage through the R.0. membrane. Iron had 
a low rejection rate of 17% due to possible iron contamination from the 
Stainless steel tubing used throughout the new R.0. unit. This contamina- 
tion can be expected to diminish as the unit's stainless steel passivates 

© through continuing use, and rejection rates of 90 - 95% can be expected.



914-67 -KJF 
- 6 - 

The reclaim water run achieved a permeate recovery rate of 9.3 - 
© 10%. Operating conditions were similar to the mine water run (Table 10). 

All ions showed rejection (Tables 4 and 6). Calcium and magnesium were re- 
jected at 76% and 60%; while sodium and sulfate were rejected at 96% and 
98%, respectively. The rejection rates for sodium and sulfate compared 
well with rejection rates of the other waters. However, this was not the 
case with the rejection rates of calcium and magnesium. This is probably 
due to their relatively lower inlet concentrations in the reclaim water 
(order of magnitude lower than the contaminated mine and recycle water). 
These lower rejection rates are not a concern at present since reclaim 
water is not proposed to be R.O. treated under the current Crandon De- 
Sign. As with the mine water, potassium showed poor rejection, and iron 

" pickup was noted. Trace cations and anions were rejected as with the mine 
water. 

The recycle water run achieved a permeate recovery of 9.1 - 10%. 
All ions were rejected (Tables 5 and 6): calcium at 97%, magnesium at 96%, 
sodium at 97%, and sulfate at 9/%. Again, the rejection results corro- 
borate the manufacturer's expected rejection rates (Table 7). Potassium, 

| iron, trace cations and anions all behaved in a manner similar to the mine 
- . and reclaim water runs. 

Overall, dissolved solids (anions and cations) were rejected by 
the reverse osmosis membrane aS expected. Rejection rates for calcium, 
magnesium, sodium and sulfate were in excess of 90% for those waters to 
potentially be treated by R.0. (i.e., contaminated mine and recycle 
waters). Potassium showed poor rejection due to its small ionic size. 

© Iron's rejection rates appear low due to probable iron contamination from 

the new R.0. unit's stainless steel tubing. 

B. Comparison to Full Scale 

An objective of this experimental program was to determine if 
DuPont's computer generated permasep R.O. projections are accurate, and to 
project the water qualities at full scale operation. To meet this objec- 
tive, the synthesized mine, reclaim and recycle waters were tested with the 
bench scale R.O. unit at 10% recovery as described earlier. DuPont also 
conducted computer projections for each water under operating conditions 
identical to the bench scale unit (10% recovery), and at operating 
conditions corresponding to full scale (75% recovery). 

The projections for the 10% recovery rates were performed using 
the 4-inch B-15 membrane, model 3440 which has an initial flow of 2100 
gallon per day. The projections for the /5% recovery rate were performed 
using the 8 inch B-15 membrane, model 3840 which has an initial flow of 
8600 gallon per day. Both membranes, according to DuPont, reject 95% of a 
2000 mg/liter NaCl solution at standard conditions (420 psig, 779F ,and 10% 

recovery).



914-67-KJF 
-7- 

Sulfuric acid addition was required to reduce feed pH from 
© approximately 10.2 to / for all three waters prior to R.0. treatment. The 

computer projection also adjusted the pH by sulfuric acid addition. 
Hexametaphosphate was added to the three waters in the experiments and by 
the computer program to prevent BaS0, scaling from developing in all cases, 
CaF, scaling in the 75% recovery cases, and CaSO, scaling for the mine 
water at /5% recovery. 

The concentrations of all principal ions, both cations and 
anions, were fed into the computer program along with the actual bench 
scale operating conditions summarized in Table 10. The program produced 
projected concentrations of the principal cations (Ca, Mg, Na and K), and 

. the principal anions (SO,, Cl and F) in the permeate. DuPont did not 
project heavy metals, such as Ag, Cd, Cr, Pb, Se, Zn, and Fe, but they 
expect rejection rates would be 90 - 95% or better. 

The computer program showed divalent ion (calcium, sulfate, etc.) 
rejection rates of 96% for recycle water at /5% hydraulic recovery. This 
is due to the large size and high charge density of these ions. Monovalent 

| tons, such as sodium and chloride, were rejected at 89% or better at a 75% 

' * recovery rate. Tables 7 - 9 summarize the principal ions, their 
feed concentrations, the concentrations of the bench unit's permeate stream 

| at 10% recovery, the computer projected concentrations at identical 
operating conditions as the bench unit, and the projected concentrations 
under full scale operating conditions and 75% recovery. | 

For all three waters at 10% recovery, the results of the bench 
6 scale R.O. unit and the computer projections compare well. For recycle 

water, the performance of the bench scale unit exceeded the computer 
projection at 10% recovery for all ions except potassium and fluoride 
(Table 9). This demonstrates that the computer program projects 
conservatively. The potassium concentration for the bench scale unit may 
be unreliable, since it is near the detection limit. 

Results for the contaminated mine and reclaim waters were similar 
to the recycle water. Again, the computer program at 10% recovery pro- 
jected permeate qualities in higher concentrations than those obtained from 
the bench scale R.OQ. unit. 

The computer projected rejection rates of 90% or better at /5% 
recovery (full scale) for all principal ions of significant concentra- 
tions. Based on the direct comparison of the bench scale unit and the 
computer projection at 10% recovery and identical operating conditions, the 
computer projection is determined to be reliable but conservative. Hence, 
it is concluded that R.0. treatment of all three waters can be expected to 
result in 90% rejection of all ions.



914-67 -KJF 

| - 8 - 

e TABLE 1 | 

PROJECTED WATER QUALITY (1) 

CONTAMINATED 

CONSTITUENT MINE WATER. RECLAIM WATER RECYCLE WATER 

Calcium (Ca) 166 580 414 
Magnesium (Mg) 16.5 3.0 8.1 
Sodium (Na) 76 317 220 
Potassium (K) 5.6 19.3 13.8 

Silver (Ag) 0.01 0.01 0.01 
Arsenic (As ) 0.025 0,023 0.030 
Cadmium (Cd) 0.056 0,012 0.030 
Chromium (Cr) 0.27 1.36 0.92 
Copper (Cu) 0.12 0.17 0.15 
Mercury (Hg) 0.00034 0.00015 0.00022 
Lead (Pb) 0.28 0.11 0.18 
Selenium (Se) | 0.11 0,34 0.24 
Zinc (Zn) 15.8 0.8 6.8 

Barium (Ba) 0.018 0.011 0.014 
Iron (Fet3) 0.28 0.57 0.45 

(1)Al1 values reported as mg/L



914-67-KJF 

TABLE 2 

AVERAGE WATER QUALITY OF SYNTHESIZED RAW WATER 

ELEMENT COMPOUND CONTAMINATED 
OF INTEREST ADDED MINE WATER RECLAIM WATER RECYCLE WATER 

Silver Ag AgoS0 (0.002) 0.007 0.006 Aluminum Al Al (s6,.),° 18H,0 0.062 0.084 0.040 Arsenic As Naks0. <0.015 <0.015 <0.015 Barium Ba BaS0, 0.010 0.208 0.008 Calcium Ca CaS0, 184 624 435 Cadmium Cd CaSO 0,035 <0.002 <0.002 Chromium Cr Cr (304)3° ni 40 0.004 0.007 0.005 - Copper Cu cuS0, 0.007 0.007 0.007 Iron, +2 Fe FeSO,- 14,0 
Iron, +3 Fe,(80,),° nt0 0.080 0.081 0.073 ; Potassium —K Nohe 0.945 0.831 2.219 Magnesium Mg MgSO, 16.8 38.1 12.6 .° Manganese Mn MnSO,- H40 0.295 0.113 0.180 ‘ Sodium Na Nas, 84.9 236 238 lead Pb P80, 0.033 (0.010) <0.009 Selenium Se Na Se0,- SH 0 0.034 0.138 0.111 Silica Si Nofe 4.29 3.94 3.85 linc Zn ZnSO, - 1H,0 4.20 0.01 0.52 

(1)Al1l analyses reported in mg/L 
(2)Al1 analyses performed by inductively coupled plasma emission spectroscopy (ICPES) 
(3)Data with < indicate the value is below the detection limit 
(4)Data with ( ) indicate value is between the detection limit and 3 times the detection limit (5)Compounds were added in order of increasing solubility, not in order shown



914-67-KJF 
- 10 - 

TABLE 3 

© CONTAMINATED MINE WATER CATIONS: 
AVERAGE REVERSE OSMOSIS PERFORMANCE 

MAJOR CATION CONTAMINANTS 

PERCENT 
CATION FEED PERMEATE REJECT REMOVAL 

Calcium (Ca) 179 5.8 207 97 
Magnesium (Mg) 11 0.42 13 96 
Sodium (Na) 84 9.2 96.8 89 
Potassium (K) (1.10) 1.47 2.05 - 

| | TRACE CATION CONTAMINANTS 

CATION FEED PERMEATE REJECT 

Barium (Ba) 0.010 0.0013 0.019 
_ Tron (Fe) 0.060 0.050 0.083 
Silver (Ag) , 0.084 (0.0027 ) (0.0033) 
Arsenic (As) <0.015 4 <0.015 <0.015 4 
Cadmium (Cd) 0.0046 (4) <0.,002 0.0038 (4) 
Chromium (Cr) 0.008 (0.005) (0.006) 

© Copper (Cu) (0.002) (0,002) 0.008 
Mercury (Hg) <0 .003 <0.003 <0.003 . 
Lead (Pb) 0.095 <0.009 <0.009 
Selenium (Se) (0.020) (0.020) 0,050 
Zinc (Zn) 0.052 0.005 0.059 

(1) All analyses reported in mg/L 
(2) All analyses performed by inductively coupled plasma emission spectroscopy (ICPES) 

except those footnoted 
(3) Data in ( ) indicate value is between detection limit and 3 times detection limit 
(4) Analyses performed by graphite furnace atomic absorption 
(5) Data with < indicate the value is below the detection limit



914-67-KJF | 
-ll- 

TABLE 4 | 

RECLAIM WATER CATIONS: 
AVERAGE REVERSE OSMOSIS PERFORMANCE 

MAJOR CATION CONTAMINANTS 

PERCENT 
CATION FEED PERMEATE REJECT REMOVAL 

Calcium (Ca) 1.56 0.38 6.1 76 
Magnesium (Mg) 0.10 0.04 2.0 60 

Sodtéum (Na) 877 32 1005 96 

Potassium (K) (1.11) (1.07) 1.47 - 

TRACE CATION CONTAMINANTS 

CATION FEED PERMEATE REJECT 

Barium (Ba) 0.0040 (0.0005 ) 0.0046 | 

Iron (Fe) 0.049 0.031 0.042 

Silver (Ag) (0.0017) (0.0038) <0.0014 
Arsenic (As ) <0.015 4 (0.018) <0.015 

Cadmium —- (Cd) .0007 (4) <0 002 <0.002 
Chromium (Cr) 0.015 (0.004) 0.009 

Copper (Cu) 0.004 (0.002) 0,004 
© Mercury (Hg) <0.003 <0.003 <0.003 

Lead (Pb) <0.009 <0.009 <0.009 : | 

Selenium (Se) 0.20 (0.030) . 0.24 

Zinc (Zn) 0.0057 <0 .0007 0.0064 

(1) All analyses reported in mg/L 
(2) All analyses performed by inductively coupled plasma emission spectroscopy (ICPES ) 

except those footnoted 
(3) Data in ( ) indicate value is between detection limit and 3 times detection limit 
(4) Analyses performed by graphite furnace atomic absorption 
(5) Data with < indicate the value is below the detection limit



914-67-KJF 
-~ 12 - 

@ TABLE 5 

RECYCLE WATER CATIONS: 
AVERAGE REVERSE OSMOSIS PERFORMANCE 

MAJOR CATION CONTAMINANTS 

| PERCENT 
CATION FEED PERMEATE REJECT REMOVAL 

Calcium (Ca) 30 0.95 32 97 

Magnesium (Mg) 2.2 0.1 2.7 96 

Sodium (Na) 654 20 693 97 

Potassium (K) (1.09) (1.20) 1.39 . 

TRACE CATION CONTAMINANTS 

CATION FEED PERMEATE REJECT 

Barium (Ba) 0.0037 0.0007 0.0062 
Iron (Fe) 0.068 0,082 0,047 
Silver (Ag) 0.0062 <0.0014 (0.0041) 
Arsenic (As) <0.015 (4) <0.015 (0.017) 

© Cadmium (Cd) 0.00034 <0 .002 <0 .002 
Chromium (Cr) 0.010 (0.006) 0,008 
Copper (Cu) (0.002 ) (0.003) - (0,002) 
Mercury (Hg) <0.003 <0.003 <0.003 

Lead (Pb) (0.010) <0 009 <0 .009 

Selenium (Se) 0.16 <0.010 0.11 

Zinc (Zn) 0.019 0.002 0.0033 

(1) All analyses reported in mg/L 
(2) All analyses performed by inductively coupled plasma emission spectroscopy (ICPES) 

except those footnoted 
(3) Data in ( ) indicate value is between detection limit and 3 times detection limit 
(4) Analyses performed by graphite furnace atomic absorption 
(5) Data with < indicate the value is below the detection limit



914-67-KJF a 
- 13- 

© TABLE 6 
CONTAMINATED MINE, RECLAIM AND RECYCLE ANIONS: 

AVERAGE REVERSE OSMOSIS PERFORMANCE 

WATER ANION PROJECTED FEED(2) PERMEATE 

Contaminated 

e Mine Water 

S04 544 32 

F 1.2 0.60 
Cl 6.3 0.55 
S594 25.4 . 

e Reclaim Water 

SO, 1800 21 
F 4.43 0.57 

Cl 13.4 0.21 
S594 9.7 “ 

e Recycle Water 

© ) SO, 1300 38 
F : 3.1 Q.43 

Cl 1.6 1.07 
$504 16 . 

(1) Values projected/calculated at pH 10.3 
(2) All analyses reported in mg/L



914-67-KJF 
- 14 - 

® raat 7 
COMPARISON OF PERMEATE CONCENTRATIONS 

CONTAMINATED MINE WATER 

1 FEED BENCH unrt (2) COMPUTER PROJECTION COMP. PROJECTIC 
ton (1) WATER 10% RECOVERY 10% RECOVERY 75% RECOVERY 

Calcium (Ca) 179 5.8 25.1 6.5 
Magnesium (Mg) 11 0.42 1.5 0.4 
Sodium (Na) 84 9.2 12.2 3.7 
Potassium  (K) 1.1 1.47 0.4 0.1 

Sulfate (SO, ) 617.8 32 88.1 22.8 
Chloride (crf 6.3 0.55 , 2.3 3) 0.7 
Fluoride —(F) 1.2 0.60 0.0! 0.1 

(1) All values reported in mg/L 
© (2) Permeate stream concentrations obtained from the Reverse Osmosis bench scale unit 

(3) Values were below the computer program's significant figure limit



914-67 -KJF | 
~- 15 - 

© TABLE 8 

COMPARISON OF PERMEATE CONCENTRATIONS 
BENCH UNIT VS. COMPUTER PROJECTIONS 

RECLAIM WATER 

FEED BENCH unrt (2) COMPUTER PROJECTION COMP. PROJECTIO 
ton(1) WATER 10% RECOVERY 10% RECOVERY 75% RECOVERY 

Calcium (Ca) 1.6 0.38 0.3 3 0.2 
Magnesium (Mg) wl 0.04 a.0( 0.03) 
Sodium (Na) 882.5 32 198.0 76.5 
Potassium (K) 1.1 1,07 0.6 wl 

Sulfate (SO,) 1800 Ql. 404 .0 73.4 
Chloride (cry 13.4 0.21 7.3 * 1,8 
Fluoride (F1) 4.4 0.57 0.2 oo 

(1) All values reported in mg/L 
(2) Permeate stream concentrations obtained from the Reverse Osmosis bench scale unit 
(3) Values were below the computer program's significant figure limit



914-67-KJF 
- 16 - 

© rout 9 
COMPARISON OF PERMEATE CONCENTRATIONS 
“BENCH UNIT VS. COMPUTER PROJECTIONS — 

RECYCLE WATER 

FEED BENCH uniT‘2) COMPUTER PROJECTION COMP, PROJECTIO 
ton (1) WATER 10% RECOVERY 10% RECOVERY 75% RECOVERY 

Calcium (Ca) 30 0.95 5.1 1.1 

Magnesium (Mg) 2.2 0.1 4 ol | 

Sodium (Na) 654. 20 111.4 25./ 

Potassium  (K) 1.1 1.2 0.5 wl 

Sulfate (SO, ) 1404 ,9 38 238.5 53.9 

Chloride (C14 11.6 1.07 5.3 | 1,2 
Fluoride (F ) 3.1 0.43 0.1 wl 

© (1) All values reported in mg/L | 
(2) Permeate stream concentrations obtained from the Reverse Osmosis bench scale unit



914-67-KJF | 
- |7 « 

© TABLE 10 

TYPICAL OPERATING CONDITIONS FOR REVERSE OSMOSIS UNIT ‘?) 

FEED FLOW RATE REJECT FLOW RATE FEED PRESSURE REJECT PRESSI 
WATER cc/min cc/min kpa kpa 

Contaminated 800 740 2800 580 

Mine 

Reclaim 810 730 2800 530 

Recycle 790 718 2800 630 

(1)All runs operated @70°F



_ 18 =_ 

Fiqure 1 

BENCH SCALE CONTINUOUS CLARIFIER AND GRAVITY FILTER 

Ld 

Feed Cy Chemical Addition 

Sludge | | 
Recycle MO 

(ed . 

Pan Oy tart 
@ 75" RO ae - Anthracite 

Rare Sart 
Pe Sihad Sby aT 

Rares 

. 

\ L Effluent 

1 2" yu 

Clarifier Gravity 
, Filter



Figure 2 

REVERSE OSMOSIS UNIT FLOWPLAN 

Legend; 

x (/)) | Positive 
Displacement 

| Pump 
Polyfiow Drain 

1Q Pe UY, 1 
sf - 2 o \ Spring Loaded 

a a: ~ ~ T Safety Drain C/) 
| Le r 

p A"SS ><] he (/) Pressure Gauge 

55 Gal tJ 
Ci Sintered Metal 

Feed 
Filter | 

| | = 

Pulsation 
Dampener 

| | Reject Permeate 
(Concentrate) Back Pressure 

Regulator 

b . 
] |) \ | C/) Flowmeter 

ph , Ps 
R.O. Unit ply Needle Valve



914-67 -KJF 
~ 270 - 

© APPENDIX 

PROCEDURE A | 

PROCEDURES FOR CONTINUOUS CLARIFIER RUN 

Start-Up 

1. Fill clarifier with feed using feed pump at maximum flow rate 
2. Turn feed pump off 
3.° Add chemicals (e.g., lime, soda ash, polymer) while recirculating clarifier contents 

with recycle pumps 
4. Turn on feed pump at 1 liter per minute when pH = 10.1, allowing clarifier overflow 

to drain into gravity filter 
5. Adjust chemical slurry pumps to desired dosage rates 
6. Record time and pump settings 

Operating 

l. Check and record pH of clarifier effluent and recirculating sludge every fifteen 
: minutes until pH = 10.3 is achieved and maintained 

2. Every hour, check and record pH of clarifier effluent and recirculating sludge 
3. Every hour, check solids content of sludge by sampling 100 mi of sludge in graduated 

cylinder and recording volume of settled sludge after 10 minutes 
4, Every hour, check turbidity of filter effluent using Spec 20 
5. If necessary, adjust flowrate of chemicals to maintain pH = 10.3 ° 
6, Record any changes to flowrates 
7. Record time of chemical slurry replacement in order to allow check on actual 

chemical requirement 
8, Every 2 hours, check feed flowrate with graduated cyclinder and clock 

Sampling : 

1. Every 2 hours, collect 2 samples of feed and 2 samples of filter effluent 
2. Every 4 hours, collect 2 samples of clarifier overflow ahead of 

filter



914-67-KIF _ 
- 21 - 

© APPENDIX 

PROCEDURE B | 

OPERATING INSTRUCTIONS FOR THE REVERSE OSMOSIS UNIT 
(see Figure 2) 

@ Open all valves on the flow path from the feed drum to the permeate and reject drums 

e@ Load the backpressure regulator's dome with cylinder nitrogen to the desired feed 
operating pressure (maximum 3000 kpa) 

@ Open the needle valve on the reject stream fully 

e Turn the pump on, and set the feed flowrate by adjusting the micrometer knob on the 

pump (100% @2800 kpa yields 0.9 liter/min) 

@ Slowly close the reject stream needle valve until the desired flowrates in the reject 
and permeate streams are obtained | | 

@ Record flowrates and pressures on each stream every hour



914-67-KJF 
~- 22 ~ 

© APPENDIX 

PROCEDURE C 

SAMPLE BOTTLE PREPARATION 

Acid Rinsing 

1. Fill bottle with distilled water; discard water 

2. Fill bottle halfway with 50% Nitric Acid 

3. Swirl acid solution to contact all interior surfaces twice during 5 
minute period 

4. Dump acid solution to waste acid container 

5. Fill bottle with distilled water; discard water 

| 6. Fill bottle halfway with 50% Hydrochloric Acid 

1. Swirl acid solution to contact all interior surfaces twice during 
5 minute period 

© 8, Dump acid solution to waste acid container | 

9, Fill bottle with distilled water; discard water 

10. Rinse bottles with distilled water for 15 minutes 

Note: Follow above procedures for bottle caps also 

©



914-67-KJF 
-~ 23 - 

© APPENDIX 

PROCEDURE D 

SAMPLE PREPARATION 

Acid Rinsing of Millipore Filtering Apparatus (After every use) 

l. Rinse flask, filter top, and filter bottom with distilled water 

" 2. Rinse with 50% Nitric Acid 

3. Rinse with 50% Hydrochloric Acid 

4. Rinse well with distilled water 

“Filtered and Acidified" Sample Preparation 

| 1, Connect flask, filter top and filter bottom using 0.45 filter paper 
to vacuum source 

| 2. Decant sample into filtering apparatus and allow to filter into 
: flask | 

© | 3. Disconnect apparatus, pour sample into sample bottle 

4, Add 2 ml of ultra pure Nitric Acid into sample bottle 

"Acidified" Sample Preparation 

1. Decant sample into sample bottle 

2. Add 2 ml of ultra pure Nitric Acid into sample bottle 

3. Connect flask, filter top and filter bottom using 0.45y filter paper 
to vacuum source 

4. Pour sample bottle contents into filtering apparatus and allow to 
filter into flask 

5. Disconnect apparatus, pour sample into sample bottle 

© |



SUPPLEMENT TO APPENDIX F 

Because of constraints in the recoveries feasible with the 
bench scale RO testing apparatus, it was not possible to 
attain the high recoveries (80%) projected for the full- 
scale RO system at Crandon. It iS appropriate, however, to 
compare vendor model predictions of performances at higher 
recovery rates with the predictions of the Crandon Project 
Water Use Model. The following table illustrates this com- 
parison for the test run with recycle water. 

10% Recovery 75% Recovery 

(1) Feed 9 Vendor Vendor Crandon 

Ion Water Bench Unit Model Model Model 

Calcium (Ca) 30 0.95 5.1 1.1 1.2 

Magnesium (Mg) 2.2 O.1 0.4 O.1 0.09 

Sodium (Na) 654 20 111.4 25.7 65 

Potassium (K) (1.1) (1.2) 0.5 O.1 O.11 
Sulfate (SO,) 1405 38 238.5 53.9 56.2 

Chloride (cf) 11.6 1.07 5.3 1.2 1.2 
Fluoride (F) 3.1 0.43 O.1 O.1 0.16 

1) All values are in ppm (mg/L) 

2) Permeate concentrations obtained from the reverse 
© osmosis bench scale unit which employed a spiral-wound 

polyamide element. 

3) Data in ( ) indicate value is between 1 and 3 times 
detection limit. 

4) The Crandon Model simulates the performance of either 
polyamide or cellulose acetate spiral-wound membranes. 
Membrane selection will be evaluated further in final 

engineering. | 

As concluded in the body of Appendix F, the bench scale unit 
provided an effluent quality at 10-percent recovery which 
was generally better than predicted by the vendor model, 
indicating that the vendor model is conservative. As shown 
above, the prediction of effluent quality by the Crandon 
model at 75-percent recovery is similar to or slightly more 
conservative than the vendor model. It is concluded that 
the Crandon model provides a realistic, but conservative, 
estimate of effluent quality. 

DFW13/073 |



Appendix G 
REVERSE OSMOSIS AND 

EVAPORATOR INSTALLATIONS 

© GLT182/13



Table G-1 (Page 1 of 2) 

REVERSE OSMOSIS INSTALLATIONS: WASTEWATER TREATMENT 

Wastewater Wastewater Percent a Membrane Type pnd System 

Owner Startup Wastewater Source Flow (gpm) TDS (mg/l) Recovery Pretreatment Manufacturer Vendor Comments 

1. R. D. Nixon Station 1980 Combined wastes 700 5,000 50 Algicide, cl, Spiral-wound CA UOP Fluid Operates as designed. Perme- 

Colorado Springs, from coal-fired FeCl_, coag, clari- UOP Fluid Systems Systems ate reused in powerplant. 

Colorado powerplant fication, mixed Award-winning plant. 

» media filtration 

2. Bridgeport Brass 1974 Combined wastes 600 350 total 95 Equalization, Spiral-wound CA UOP Fluid Early mechanical and process 

Bridgeport, Connecticut from copper-brass (45 mg/l caustic treatment, UOP Fluid Systems Systems problems solved after 2 years. 

mill heavy filtration Decommissioned ca. 1983. 

metals) . 

3. San Juan Station 1977 Combined wastes 400 4,000 80 Cl_, dual-media Spiral-wound CA El Paso Included recycle of concen- 

Public Service Co. of from coal-fired filtration UOP Fluid Systems Environmental trate through CaSO. precipi- 

New Mexico powerplant Systems tator/clarifier. derious 

Farmington, New Mexico membrane fouling due to 

algae, oil, CaSO. scaling. 

Operation discontinued late 

1978. 

4. San Juan Station 1980 Combined wastes 2,000 4,300 80 Lime-soda soften- Spiral-wound PA Resources Operational. Throughput lim- 

Public Service Company from coal-fired ing, dual-media UOP Fluid Systems Conservation ited by severe flux decline 

of New Mexico powerplant filtration, Company (probably due to algae and 

Farmington, New Mexico dechlorination Cl_ attack). PA membranes 

being replaced with CA manu- 

factured by Hydranautics. 

5. Water Factory 21 1977 Tertiary treated 3,500 1,400 85 Activated sludge, Spiral-wound CA UOP Fluid Operational. Early fouling 

Orange County Water municipal Clo, lime soften- UOP Fluid Systems Systems problems with carbon fines 

District effluent (for ing, filtration, reduced by downflow carbon 

Fountain Valley, groundwater activated carbon units. Some first-stage 

California recharge) organic fouling. Award- 

winning plant. 

* OH adjustment, scale inhibitor addition, and cartridge filters included in all cases. 

DCA = cellulose acetate. PA = polyamide. 

Note: These are wastewater applications only. A great many other RO installations exist in brackish water and seawater service that have constraints and configurations similar 

to the RO system proposed at Crandon. .



Table G-1 (Page 2 of 2) 

Wastewater Wastewater Percent a Membrane Type and System 

Owner Startup Wastewater Source Flow (gpm) IDS (mg/l) Recovery Pretreatment Manufacturer Vendor Comments 

6. BUREC Demonstration 1975 Irrigation return 600 3,100 75-85 Cl_, lime-soda Spiral-wound CA and Various Long-term testing showed this 

Yuma, Arizona (pilot flow softening, dual- hollow fine PA pretreatment system and 

plants) media filtration Various spiral-wound CA membranes 

manufacturers optimum, 

7. BUREC RO Facility 1989 (?) Irrigation return 52,000 3,100 75 Cl. lime-soda soft- Spiral-wound CA UOP Fluid Under construction. 

Yuma, Arizona flow en{ng, dual-media UOP Fluid Systems Systems; 

(full-scale plant) filtration and Hydranautics Hydranautics 

8. Denver Water Reuse 1983 Tertiary treated 70 1,000 90 Activated sludge, Spiral-wound PA UOP Fluid Demonstration plant. 

Facility municipal efflu- Cl.» lime soften- UOP Fluid Systems Systems 

Denver Water Board ent (for general ing, recarbonation, 

Colorado reuse) filtration, acti- 

vated carbon, 

ozone, carbon 

9. Rocky Flats Arsenal 1977 Combined wastes 250 3,900 95 Cl_, lime-soda Spiral-wound and UOP and Dow Status unknown (believed out 

Denver, Colorado from munitions softening, hollow fine of service). 

manufacturing filtration 

- 10. Wyodak Power Plant 1979 Tertiary treated 200 3,800 70 Cl_, lime-soda Spiral-wound CA Unknown Operation. Algae fouling 

Gillette, Wyoming municipal efflu- softening, minimized by high lime doses. 

ent (for boiler filtration 

feedwater ) 

11. G&M Finishing 1979 Textile dyeing 272 5,000 75-90 Lime softening and Spiral-wound PA UOP Fluid Currently operational despite 

Ephrata, Pennsylvania wastewater to filtration UOP Fluid Systems Systems manufacturing process revi- 

10,000 sions resulting in wastewater 

composition changes. 

GL7182/15



Table G-2 (Page 1 of 4) 

EVAPORATOR INSTALLATIONS: WASTEWATER TREATMENT . 

Wastewater 

Owner Startup Wastewater Source Flow (gpm) Pretreatment Evaporator Type Manufacturer Comments 

1. St. Jo Minerals 1981 SO, scrubber 7 Filtration Forced circulation Goslin-Envirotech Operational. 

Monaco, Pennsylvania wastes (citrate 

process) 

2. Potash Corporation of 1982 Mine effluent 1,500 Equalization, Vapor compression HPD One body, dual compressors. 

America (CaCl, NaC] clarification, Operational. 

Sussex, New Brunswick wastes) pH adjustment 

3. Union Carbide 1974 Tungsten mine 70 Equalization, Forced circulation HPD Early heat exchanger mate- 

Bishop, California wastes (solvent clarification, evaporator and rial problems. 

extraction pH adjustment crystallizer Operational. 

raffinate) 

4. Union Carbide (UCAR) 1978 Tungsten mine 160 Equalization, Forced circulation HPD Operational. 

TBL South Africa wastes (solvent clarification, evaporator and 

extraction pH adjustment crystallizer 

raffinate) 

5. Sulphide Corporation 1979 Mining wastes 150 Equalization, Forced circulation HPD Operational. NaS0, 

Boolaro, Australia (lead/zinc mine) Clarification recovery. 

6. Thiokal Chemical 1980 Caustic scrubber 70 Equalization Draft tube HPD Operational. 

Moss Point, wastes crystallizer 

Mississippi 

7. Chevron 1980 SO, scrubber 70 Equalization, Forced circulation HPD Operational. Na SO, and 

Perth Amboy, wastes (Wellman- Clarification Na.S.0, byproduct recovery. 

New Jersey Lord process) 

@. San Juan Power Plant 1981 sO, scrubber 50 Equalization, Forced circulation HPD Operational. NA sO, and 

Public Service Company wastes (Wellman- Clarification NaS,0, byproduct recovery. 

of New Mexico Lord process) 

Farmington, New Mexico 

9, Texas Instruments 1979 Etching wastes 60 Equalization, Forced circulation HPD Operational. (NH) 50, and 

Dallas, Texas from semiconduc~ Clarification Naso, byproduct recovery. 

tor manufacturing 

Note: These are industrial wastewater applications only. Literally hundreds of other evaporator installations exist in services the chemistries of which correlate to Crandon's; 

e.g., black liquor and red liquor evaporators in pulp mills, radwaste evaporators in nuclear plants, and various evaporation/crystallization processes in the inorganic chemicals 

industries.



Table G-2 (Page 2 of 4) 

Wastewater 

Owner Startup Wastewater Source Flow (gpm) Pretreatment Evaporator Type Manufacturer Comments 

10. Wycon Chemical 1979 50, scrubber 40 Equalization, Falling film HPD Operational. (NH) ,S,0, 

(Colorado Interstate wastes (Pritchard Clarification byproduct recovery. 

Gas) process) 

Tablercck, Wyoming 

11. MHO 1979 Metals reduction 356 Equalization, Forced circulation HPD Operational. 

Antwerp, Belgium plant wastes Clarification (six units) 

(segregated waste 

acids) 

12. Eli Lilly -1979 Pharmaceutical 20 Equalization Falling film and . HPD Operational. - 

Motescarlos, Brazil wastes forced circulation 

13. Diamond Shamrock 1978 CaCl, NaCl wastes 30 Confidential Forced circulation HPD Operational. 

Van Buren, Arkansas with heavy metal 

contamination 

14. Northwest Alloys 1981 Magnesium plant 70 Equalization, Vapor compression Resources Operational. 

Addy, Washington wastes pH adjustment Conservation 

Company 

15. Ray D. Nixon Station 1980 RO brine from 350 Equalization, Vapor compression Resources Operational. Two units, 

Colorado Springs, treatment of pH adjustment Conservation each approximately 185 gpm. 

Colorado powerplant wastes Company 

(uses reverse 

osmosis brine) . 

16. Deerhaven Station 1981 Powerplant wastes 170 Equalization, Vapor compression Resources Operational. Early prob- | 

Gainesville Regional pH adjustment (and spray dryer) Conservation lems spray nozzle 

Utilities Company materials. 

Gainesville, Florida 

17. San Juan Station 1975 Powerplant wastes 170 Equalization, Vapor compression Resources Operational. Some scaling 

Public Service Co. (cooling tower pH adjustment Conservation and corrosion problems. 

of New Mexico blowdown) Company 

Farmington, New Mexico 

18. San Juan Station 1980 RO brine 250 Equalization, Vapor compression Resources Operational. Some scaling 

Public Service Co. pH adjustment Conservation and corrosion problems. 

ef New Mexico Company 

| Farmington, New Mexico °



Table G-2 (Page 3 of 4) 

Wastewater 

Owner Startup Wastewater Source Flow (gpm) Pretreatment Evaporator Type Manufacturer Comments 

19. San Juan Station 1983 Combined power- 500 Equalization, Vapor compression Resources Operational. 

Public Service Co. plant wastes pH adjustment Conservation 

of New Mexico Company 

Farmington, New Mexico 

20. Pawnee Station 1982 Combined power- 170 - Equalization, Vapor compression Resources Operational. 

Public Service of plant wastes pH adjustment Conservaticn 

Colorado Company 

21, Clark Station 1982 Combined power- 450 Equalization, Vapor compression Resources Operational. 

Nevada Power Company Plant wastes pH adjustment Conservation 

Las Vegas, Nevada Company 

22. Four Corners Station 1982 Combined power- 600 Equalization, Vapor compression Resources Operational. 

Arizona Public Service plant wastes pH adjustment Conservation 

Company . 

23. Navajo Station 1975 Powerplant wastes 170 Equalization, Vapor compression Resources Operational. 

Salt River Project pH adjustment Conservation 

Page, Arizona Company 

24. Navajo Station 1981 Powerplant wastes 800 Equalization, Vapor compression Resources Operational. Two units, 

Salt River Project pH adjustment Conservation each approximately 400 gpm. 

Page, Arizona Company 

25. Hayden Station 1976 Powerplant wastes 170 Equalization, Vapor compression Resources Operational. 

Colorado Ute pH adjustment Conservation 

Hayden, Colorado Company 

26. Craig Station 1979 Powerplant wastes 600 Equalization, Vapor compression Resources Cperational. Three units, 

Colorado Ute pH adjustment Conservation each approximately 225-gpm 

Craig, Colorado Company feed. 

27. Colstrip Station 1976 Poverplant wastes 340 Equalization, Vapor compression Resources Operational. 

Montana Power and pH adjustment Conservation 

Light Company 

Colstrip, Montana 

. 28. Huntington Station 1975 Powerplant wastes 170 Equalization, Vapor compression Resources Operational. Some corro- 

Utah Power and Light pH adjustment Conservation sion problems. 

Company



. ae ~~ Gg 

Table G-2 (Page 4 of 4) 

Wastewater | 

__ Owner Startup Wastewater Source Flow (gpm) Pretreatment Evaporator Type Manufacturer Comments 

29. Great Plains Coal 1983 Waste brines from 600 Equalization, Spray film Aqua-chem Substantial pilot work, 

Gasification Project coal gas plant ' pH adjustment commercial plant 

Beulah, North Dakota operational. 

30. Otter Tail Power 1980 Electric utility 600 Equalization, Vapor compression Resources Operational. 

Company cooling wastewater pH adjustment, Conservation 

Grant County, coarse Company 

South Dakota filtration . 

31. Tugco-Monticello 1982 Electric utility 270 Equalization, Vapor compression Resources Operational. 

Mt. Pleasant, Texas waste cooling pH adjustment (spray dryer) Conservation 

water (uses Company 

reverse osmosis 

brine) 

32. Tugco-Martin Lake 1983 Electric utility 600 Equalization Vapor compression Resources Operational. 

Tatum, Texas comb ined pH adjustment Conservation 

wastewater Company 

33. SASOL II 1983 Coal gasification 1,800 Equalization, Vapor compression Resources Operational. Three units, 

South Africa wastewater, in- pH adjustment Conservation approximately 600 gpm each. 

cluding ash pile Company 

runoff, ash 

" Sluicing waste- 

water, stripped 

gas liquor 

34. ASARCO 1983 Acidic industrial 270 Lime Vapor compression Resources Operational. 

Hayden, Arizona wastewater neutralization, Conservation , . 

Clarification Company 

GLT182/14


	Blank Page



